ERSATZTEILE
SPARE PARTS
PIECES DETACHEES

NDxronNnE

Big Pack 1290 HDP
Big Pack 1290 HDP-XC

%
SRR

S

Lo
N & &

\\\ R
N\

ab Masch.-Nr.
from mach.-no. 619 900 - 742 350
a partir de mach.-no

I / 000 001 109 00 H/ &

000 001 109 00 H - 12/12/2007




Erlauteru ngen Gilltigkeit dieser Tafel Nr. der Zeichnung, die zu dieser Seite gehort  Tafel-Nr.

- Validity of this diagram No. of drawing belonging to this page No. of diagram
Illustration Validité du diagramme No. du dessin appartenant a cette page No. de diagramme
Illustratlon Maschinentypen Nr. dieser Ersatzteilliste

Type of machines

Type de machines No. of this spare part list

Bennung dieser Tafel No. de cette liste des piéces de rechange

—— Denomination of this diagram ¥
Dénomination du diagramme —
Tragrahmen / Schutze kpl. v ¢ 000 001 084 00
—Frame / Guard cpl. 585 000 - 597 629 §
Cadre / Protecteurs cpl. ’ 444‘!3411 4.0 <«
Pos. ID-Nr. Benennung Description Description Masch.-Nr- Bemerkung/Remarks/Remarque
1 | 002596710 | Tragrahmen links Frame left Cadre gauche 585 000 - 597 629 X
00 259 627 0 | Tragrahmen rechts Frame right Cadre droite 585 000 - 597 629 X
A 00 901 491 0 | 6kt-Schraube Hex head bolt Boulon tete hex 590 000 X M 16 X 130
00909912 0| Spermkantscheibe Detent edged washer Disque a bord d'amé 597 629 X SKM 16
A A
Dieses Ersatzteil ist giiltig ab Masch.Nr. 590 000 l |
This spare part is valid from mach. no. 590 000 A
Cette piéce de rechange est valable a partir de no. de machine 590 000
Dieses Ersatzteil ist giiltig von Masch.Nr. 585 000 bis Masch.Nr. 597 629
This spare part is valid from mach. no. 585 000 up to mach. no. 597 629
Cette piece de rechange est valable a partir de no. de machine 585 000 jusqu au no. 597 629
Dieses Ersatzteil ist giiltig bis Masch.Nr. 597 629
This spare part is valid up to mach. no. 597 629
Cette piece de rechange est valable jusqu’au no. de machine 597 629
Anzahl Teile je Typ
X = nach Bedarf
Bestell-N Kein Eintrag = Keine Verwendung fir diesen Typ
eStell-INT.
Order no. . Quantity of parts for each type
No. de commande Ersatzteil-Katalog auch X = asneeded
an CD-ROM erhailtlich! No entry = No use for this type
Position des Ersatzteiles in der Zeich Spare parts list also Quantité de piéces de chaque type
osition des crsatzteilles Iin der Zeichnun . = i
> ) . g available as CD-ROM! X = selonbesion
Position of spare par[ in the drawmg C | d iR d h Aucune inscription = Pa dutilisation pour ce type
Position de la piéce de rechange au dessin Catalogue de pieces de rechange
également disponible sur CD-ROM!




TAFEL

INHALTSVERZEICHNIS TABLE OF CONTENTS TABLE DES MATIERES DIAGRAM
DIAGRAMME

Rahmen / Deichsel Frame / Drawbar Bati / Timon 1.0
Rahmen / Deichsel Frame / Drawbar Bati / Timon 11
Rahmen Frame Bati 13
Stutzfull SIMOL Supporting foot SIMOL Béquille SIMOL 2.0
Hydr. Stutzfuss Parking food Bequille 3.0
Tandemaggregat - starr ADR Tandem axle assy ADR Collection essieu tandem ADR 4.0
Bremstrommel / Blattfeder kpl. Brake drum / Plate spring Moyeu tambour / Ressort a'lame 5.0
Druckluftboremsanlage - Kupplung-Bremsv. Air pressure brake fitting Frein pneumatique 6.0
Druckluftbremsanlage - Bremsv.-Tandemagg Air pressure brake fitting Frein pneumatique 7.0
Druckluftbremsanlage Air pressure brake fitting Frein pneumatique 7.3
Druckluftbremsanlage Air pressure brake fitting Frein pneumatique 7.6
Hydraulische Bremse Hydraulic brakes Frein hydraulique 8.0
Tandemaggregat - Nachlaufgelenk ADR Tandem axle assy ADR Collection essieu tandem ADR 9.0
Lenkachse Steering axle Essieau directeur 10.0
Bremstrommel / Blattfeder kpl. Brake drum / Plate spring Moyeu tambour / Ressort a'lame 11.0
Druckluftbremsanlage - Kupplung-Bremsv. Air pressure brake fitting Frein pneumatique 12.0
Druckluftbremsanlage - Bremsv.-Tandemagg Air pressure brake fitting Frein pneumatique 13.0
Druckluftbremsanlage Air pressure brake fitting Frein pneumatique 13.3
Druckluftboremsanlage Air pressure brake fitting Frein pneumatique 13.6
Hydraulische Bremse Hydraulic brakes Frein hydraulique 14.0
Hydraulische Blockierung Lenkachse Hydraulic locking facility steering axle Verrouillage hydraul. essieu directeur 15.0
Standbremse Parking brake Frein de stationnement 16.0
Bereifung Tyres Pneumatiques 17.0
Zubringerwanne / Kurvenbahn kpl. Feed packer trough / Cam track cpl. Auge de convoyeur / Disque a came cpl. 18.0
Rafferleiste / Zubringerleiste Packer strip / Feed packer strip Barrette ameneur / Barrette convoyeur 19.0
Rafferhebel / Zubringerhebel Packer lever / Feed packer lever Levier ameneur / Levier convoyeur 20.0
Abstreifer Scraper Racleur 21.0
Abstreifer Scraper Racleur 21.1
Kupplungsglocke montiert Clutch housing installed Carter d'embrayage monté 22.0
Raffersteuerung Packer control Commande ameneur 23.0
Tastschwinge montiert Oscillating feeler Palpeur oscillant 24.0
Rahmen und Schneidwalze Frame with cutting roller Cadre avec rotor de coupe 25.0
Schneidwerk Cutting mechanism Dispositif de coupe 26.0
Schneidwerk - Aushebung Cutting mechanism Dispositif de coupe 27.0
Pick-up kpl. - Ungesteuert 1910 Pick-up cpl. - Uncontrolled Pick-up cpl. - Non conduire 28.0
Pick-up kpl. - Ungesteuert 2310 Pick-up cpl. - Uncontrolled Pick-up cpl. - Non conduire 29.0
Pick-up - Antrieb 1910/2310 Pick-up - Drive Pick-up 30.0
Pick-up - Aushebung kpl. 1910/2310 Pick-up - Lift cpl. Pick-up - Relevage cpl. 31.0
Forderschnecke mont. 1910 Feed auger installed Vis d'amenee de convoyage montee 32.0
Forderschnecke mont. 2310 Feed auger installed Vis d'amenee de convoyage montee 33.0




TAFEL

INHALTSVERZEICHNIS TABLE OF CONTENTS TABLE DES MATIERES DIAGRAM
DIAGRAMME
Rollenniederhalter Roll-type crop guard Engalisateur a rouleaux 34.0
Tastrad - Starr/Pendelnd Depth wheel Roue de terrage 35.0
Hauptgetriebe Main gearbox Carter principal 36.0
Hauptgetriebe Main gearbox Boite de vitesses principal 36.1
Hauptgetriebe - Zubehor Main gearbox - Accessories Carter principal - Accessoires 37.0
Hauptgetriebe - Zubehor Main gearbox - Accessories Carter principal - Accessoires 37.1
Schwungrad Flywheel Volant 38.0
Schwungrad - Bremse Flywheel - Brakes Volant - Frein 39.0
Verteilergetriebe - Knoter/Raffer Auxiliary gearbox - knotters/packer Engrenage distributeur - noueurs/ameneur 40.0
Raffergetriebe kpl. Packer gear cpl. Carter d'ameneur cpl. 41.0
Schneidwerkgetriebe oben Cutting system gearbox top Engrenage de mécanisme de coupe haut 42.0
Bogenzahnkupplung - Schneidwerk Tooth coupling Embrayage a dents 43.0
Schneidwerkgetriebe unten Cutting system gearbox bottom Engrenage de mécanisme de coupe bas 44.0
Schneidwerkgetriebe unten Cutting system gearbox bottom Engrenage de mécanisme de coupe bas 44.2
Winkelgetriebe - Pick-up/Foérderschnecke Angle gear - Pick-up/Feed auger Boitier d'angle - Pick-up/Vis d'amenee 45.0
Winkelgetriebe - Pick-up/Férderschnecke Angle gear - Pick-up/Feed auger Boitier d'angle - Pick-up/Vis d'amenee 45.1
Winkelgetriebe - oben/unten rechts Angle gear - top/bottem right Boitier d'angle - haut/bas droite 46.0
Winkelgetriebe - unten rechts Angle gear - bottem right Boitier d'angle - bas droite 47.0
Forderschnecke / Getriebenantr. Feed auger Vis d'amenee 48.0
Forderschnecke / Getriebenantr. Feed auger Vis d'amenee 49.0
Forderschnecke / Schneidwerkantr. Feed auger Vis d'amenee 50.0
Forderschnecke - Antrieb Schneidwerk Feed auger Vis d'amenee 50.1
Pleuelstange montiert Connecting rod installed Bielle de piston montee 51.0
Kolben mit Messer Plunger with Knives Piston avec couteaux 52.0
Knotertisch Knotter table Table noueur 53.0
Knotertisch Knotter table Table noueur 53.1
Knoterwelle - Doppelknoter Knotter shaft - Double knotter Arbre noueur - Noueur double 54.0
Knotergetriebe - Teil | Knotter gear - Teil | Carter de noueurs - Teil | 55.0
Knotergetriebe - Teil Il Knotter gear - Teil Il Carter de noueurs - Teil Il 56.0
Doppelknoter Double knotter Noueur double 57.0
Obernadel/Steuerwelle - Doppelknoter Top needle/Control shaft- Double knotter Aiguille supérieure/Arbre d. com.-N. dou 58.0
Nadelschwinge montiert - Doppelknoter Needle yoke assembled - Double knotter Balancier d'aiguikke monte - Nou. double 59.0
Manuelle Ballenlangeneinstellung Manual bale size adjusting facility Reglage dimension de balles, manuel 60.0
Elektrische Ballenlangeneinstellung kpl. Electrical bale size adjusting facility Reglage dimension de balles, electrique 61.0
Garnfiihrung unten - Doppelknoter Twine guide bottem - Double knotter Guide-ficelle bas - Noueur double 62.0
Garnflihrung oben - Doppelknoter Twine guide top - Double knotter Guide-ficelle haut - Noueur double 63.0
Prefl3kanal Bale chamber Canal de pressage 64.0
Joch Yoke Joug 65.0
Schurre / Beleuchtungshalter Chute / Lighting bracket Rampe / Support d'eclairage 66.0
Rollenschurre - Verriegelung Roller type ramp - locking mechanism Rampe a rouleaux - verrouillage 67.0




TAFEL

INHALTSVERZEICHNIS TABLE OF CONTENTS TABLE DES MATIERES DIAGRAM
DIAGRAMME

Restballenauswerfer Last bale ejector Ejecteur de balle 68.0
Schutze Pick-up / Werkzeugkasten Guard pick-up / Tool box Protecteurs pick-up / Boite a outils 69.0
Schutze - Raffergetriebe Guard - Packer gear Protecteurs - Carter d'ameneur 70.0
Schutze vorne Front guard Protecteur avant 71.0
Garnkasten Twine box Boite a ficelle 72.0
Garnkastenklappe Twine box flap Trappe de boite a ficelle 73.0
Schutze hinten / Aufstieg Rear guards / step Protecteurs arriers / marches 74.0
Handhebelpresse Grease gun with manual lever Presse a levier a main 75.0
Zentralschmierung fur Knoter Central knotter Lubrication Graissage central noueurs 76.0
Zentralschmierung - E-pumpe/Hauptver. Central lubrication Graissage central 77.0
Zentralschmierung fiir Knoter Central knotter Lubrication Graissage central noueurs 78.0
Zentralschmierung - Tandemachse Central lubrication Graissage central 79.0
Zentralschmierung - Tandemachse Central lubrication Graissage central 79.1
Kompressor mit Zubehor Compressor with accessories Compresseur avec accessoires 80.0
Kompressor mit Zubehér Compressor with accessories Compresseur avec accessoires 80.1
Knoterreinigung - Druckluftbehélter Knotter cleaning - Air pressure contain. Systeme nettoyage - Reservoir a air comp 81.0
Knoterreinigung - Doppelknoter Knotter cleaning - Double knotter Systeme nettoyage - Noueur double 82.0
Bordhydraulik - Olbehalter/Regelventil On-board hydraulic - oil reservoir/valve Systéme hydraulique de board 83.0
Bordhydraulik - Medium On-board hydraulic Systeéme hydraulique de board 84.0
Bordhydraulik - Komfort On-board hydraulic Systéme hydraulique de board 85.0
Bordhydraulik - Joch On-board hydraulic - Yoke Systeme hydraulique de board - Joug 86.0
Arbeitshydraulik - Medium Work hydraulics Hydraulique de travail 87.0
Arbeitshydraulik - Medium Work hydraulics Hydraulique de travail 88.0
Arbeitshydraulik - Medium Work hydraulics Hydraulique de travail 89.0
Arbeitshydraulik - Komfort Work hydraulics Hydraulique de travail 90.0
Arbeitshydraulik - Komfort Work hydraulics Hydraulique de travail 91.0
Arbeitshydraulik - Komfort Work hydraulics Hydraulique de travail 92.0
Bedienung - Medium / Komfort Control Commande 93.0
Bedienung - Medium / Komfort Control Commande 93.1
Kabelbaum 1 X 1B Medium Wiring Harness Faisceau electrique 94.0
Kabelbaum 1 X 1B Medium Wiring Harness Faisceau electrique 94.1
Kabelbaum 1 X 2B Medium Wiring Harness Faisceau electrique 95.0
Kabelbaum 1 X 1B Komfort Wiring Harness Faisceau electrique 96.0
Kabelbaum 1 X 1B Komfort Wiring Harness Faisceau electrique 96.1
Kabelbaum 1 X 2B Komfort Wiring Harness Faisceau electrique 97.0
Kabelbaum 1 X 3B Komfort Wiring Harness Faisceau electrique 98.0
Kabelbaum - Adapter/Terminalanschluf3 Wiring Harness Faisceau electrique 99.0
Beleuchtung Lighting Installation d'éclairage 100.0
Zusatzbeleuchtung Auxiliary lighting Eclairage d'additif 100.3
Einbaufeuchtigkeitsmesser Assembly hygromete Hygrométre d' encastrement 100.6




INHALTSVERZEICHNIS

TABLE OF CONTENTS

TABLE DES MATIERES

TAFEL
DIAGRAM
DIAGRAMME

Feuerldscher

Vorlegekeil

Hauptgelenkwelle Walterscheid
Hauptgelenkwelle Walterscheid

Fire extinguisher
Wheel chock
Main Pto shaft
Main Pto shaft

Extincteur

Cale de freinage

Arbre a cardans primaire
Arbre a cardans primaire

101.0
102.0
103.0
104.0

Hauptgelenkwelle Walterscheid
Gelenkwelle - Pick-up

Gelenkwelle Knoterantrieb Walterscheid
Sicherheitsaufkleber

Main Pto shaft
P.T.O shafts
P.T.O shafts
Warning signs

Arbre a cardans primaire
Arbre & cardans

Arbre a cardans

Plague indicatrices de securite

105.0
106.0
107.0
108.0

Hinweisaufkleber

General information labels

Plaque indicatrices generales

109.0







©—16

000 001 10900/1.0

443210 1




Rahmen / Deichsel 2|2 000 001 109 00
Frame / Drawbar 619900724023 | © | ©
Bati / Timon P E 443210 1 1.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00287804 4| Rahmen Frame Cadre X | X
2 | 00287 526 2| Traverse Traverse Traverse X | X
3 | 00901 142 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 16 X 110
4 | 00909912 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 16
5 | 00908 716 1| Sicherungsmutter Locknut Ecrou hex X | X M 16
6 | 002858215| Deichsel Drawbar Timon X | X
7 | 00901264 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 30 X 200
8 | 009105152 | Scheibe Washer Rondelle X | x 31X56X4
9 | 00908 730 0| Sicherungsmutter Locknut Ecrou hex X | X M 30
10 | 00 285 840 5| Deichselvorderteil -rechts Drawbar forepart -right Devant de timon -droite X | X
11 | 00 285 843 5| Deichselvorderteil -links Drawbar forepart -left Devant de timon -gauche X | x
12 | 00900 380 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 20 X 60
13 | 00909 913 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 20
14 | 00908 721 0| Sicherungsmutter Locknut Ecrou hex X | X M 20
15 | 00900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 30
16 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
17 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
18 | 00900677 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 16 X 50
19 | 00 286 309 0| Zugose -drehbar O-hitch -pivotable Oeillet d'attelage -rotatif X | X
20 | 00286 308 0| Zugdse O-hitch Oeillet d'attelage X | X Rd. 40
21| 00287 471 1| Kugelkopf-Kupplung Ball heag-clutch Tete spherique-accouplement X | X
22 | 00287 446 1| Zugdse O-hitch Oeillet d'attelage X | x
23 | 00901512 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 20 X 110
24 | 00287 447 0| Halter Support Cadre support X | X
25 | 00922506 1| Rundstahlkette Chain Chaine X | x 5 X 21 20 Glieder
26 | 00917 802 1| Karabinerhaken Spring hook Porte- mousqueton X | X Cc70
27 | 00344 702 3| Schlauchhalter Hose support Support de tuyau X | X
28 | 00900636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 25
29 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | x M 10
30 | 00911549 1 | Sicherungsring Circlip Circlip X | X A 45X 1,75
31| 00910732 1| Stiutzscheibe Supporting disc Rondelle diélectrique X | X S 45X 55X 3,0
32 | 00285772 0| Zapfwelle Power take-off Prise de force X | x Rd. 50 X 289
33 | 00930539 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6209 2RS
34 | 00289 0300| Lagergehduse Bearing housing Cage de roulement X | X
35 | 00900657 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 35
36 | 00286 646 5| Abdeckung Cover Couvercle X | x
37 | 00900634 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 20
38 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 10




©—16

000 001 10900/1.0

443210 1




Rahmen / Deichsel 2|2 000 001 109 00
Frame / Drawbar 619900724023 | © | ©
Bati / Timon PIE 4432101 1.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
39 | 00908500 0| 6kt-Mutter -niedrige Form Hex nut -low form Ecrou hex -Forme basse X | X M 10
40 | 00289 434 1| Stirnblech Forehead plate Plat de front X | X
41 | 00955995 0| Adapter Adapter Adaptateur X | X
42 | 00900 200 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M6 X 30
43 | 00908 208 0| 6kt-Mutter Hex nut Ecrou hex X | X M6
44 | 00910351 1| Scheibe Washer Rondelle X | x 6,4X18X1,6
45| 00909 906 1| Sperrkantscheibe Detent edged washer Disque & bord d'arrét X | X SKM 6
46 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X | x M6
47 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 20
48 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
49 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
50 | 00287 795 1| Trittblech Step Tole de coup de pied X | X
51 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
52 | 00288709 0| Trittbugel Tread bail Branchon de coup de pied X | X
53 | 00287 920 0| Dampferhalter Shock damper support Support d'amortisseur X | x
54 | 00908 210 0| 6kt-Mutter Hex nut Ecrou hex X | X M 8
55 | 00924 263 0| Gummipuffer Rubber pad Tampon en caoutchouc X | X Rd. 40 X28/M 8
56 | 00928 200 0| Buchse Bushing Douille X | X EG 40/48 X 30




000001 10900/1.1

18

22

443210 4




Rahmen / Deichsel 2|2 000 001 109 00
Frame / Drawbar 724024-742350 | | 0
Bati / Timon PR 443 210 4 1.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00287804 4| Rahmen Frame Cadre X | X
2 | 00287 526 2| Traverse Traverse Traverse X | X
3 | 00901 142 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 16 X 110
4 | 00909912 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 16
5 | 00908 716 1| Sicherungsmutter Locknut Ecrou hex X | X M 16
6 | 002858215| Deichsel Drawbar Timon X | X
7 | 00901264 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 30 X 200
8 | 009105152 | Scheibe Washer Rondelle X | x 31X56X4
9 | 00908 730 0| Sicherungsmutter Locknut Ecrou hex X | X M 30
10 | 00 285 840 5| Deichselvorderteil -rechts Drawbar forepart -right Devant de timon -droite X | X
11 | 00 285 843 5| Deichselvorderteil -links Drawbar forepart -left Devant de timon -gauche X | x
12 | 00900 380 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 20 X 60
13 | 00909 913 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 20
14 | 00908 721 0| Sicherungsmutter Locknut Ecrou hex X | X M 20
15 | 00900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 30
16 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
17 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
18 | 00900677 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 16 X 50
19 | 00 286 309 0| Zugose -drehbar O-hitch -pivotable Oeillet d'attelage -rotatif X | X
20 | 00286 308 0| Zugdse O-hitch Oeillet d'attelage X | X Rd. 40
21| 00287 471 1| Kugelkopf-Kupplung Ball heag-clutch Tete spherique-accouplement X | X
22 | 00287 446 1| Zugdse O-hitch Oeillet d'attelage X | x
25| 00922506 1| Rundstahlkette Chain Chaine X | x 5 X 21 20 Glieder
26 | 00917 802 1| Karabinerhaken Spring hook Porte- mousqueton X | X Cc70
27 | 20070 461 0| Halterung -links Bracket -left Support -gauche X | X
20 070 460 0| Halterung -rechts Bracket -right Support -droite X | X
28 | 00900636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 25
29 | 00338 325 1| Schlauchhalter Hose support Support de tuyau X | X
30 | 00911549 1 | Sicherungsring Circlip Circlip X | x A 45X 1,75
31| 00910 732 1| Stitzscheibe Supporting disc Rondelle diélectrique X | X S 45X 55X 3,0
32| 002857720| Zapfwelle Power take-off Prise de force X | X Rd. 50 X 289
33 | 00930539 0| Rillenkugellager Grooved ball bearing Roulement & gorge X | x 6209 2RS
34 | 00289 0300| Lagergehduse Bearing housing Cage de roulement X | X
35 | 00900 657 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 35
36 | 00286 646 5| Abdeckung Cover Couvercle X | X
37 | 00900634 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 20
38 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
39 | 00908 500 0| 6kt-Mutter -niedrige Form Hex nut -low form Ecrou hex -Forme basse X | x M 10




000001 10900/1.1

18

22

443210 4




Rahmen / Deichsel 2|2 000 001 109 00
Frame / Drawbar 724024-742350 | | 0
Bati / Timon PR 443 210 4 1.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
40 | 00289434 1| Stirnblech Forehead plate Plat de front X | X
41 | 00955995 0| Adapter Adapter Adaptateur X | X
42 | 00900 200 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M6 X 30
43 | 00908 208 0| 6kt-Mutter Hex nut Ecrou hex X | X M 6
44| 00910351 1| Scheibe Washer Rondelle X | X 6,4X18X1,6
45 | 00909 906 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 6
46 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X | X M 6
47 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 20
48 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
49 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
50 | 00287 795 1| Trittblech Step Téle de coup de pied X | x
51 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
52 | 00288709 0| Trittbugel Tread bail Branchon de coup de pied X | X
53 | 00287 920 0| Dampferhalter Shock damper support Support d'amortisseur X | X
54 | 00908 210 0| 6kt-Mutter Hex nut Ecrou hex X | x M8
55 | 00924 263 0| Gummipuffer Rubber pad Tampon en caoutchouc X | X Rd. 40 X 28/ M 8
56 | 00928 200 0| Buchse Bushing Douille X | X EG 40/48 X 30
57 | 00917 600 0| Drahtseilklemme Wire rope clamp Pince de cable metallique X | X S 10




000 001 10900/1.3




- 1] 1
Rahmen  -optional 2|2 000 001 109 00
Frame 619900 - 742350 Z S,

At D| D
Bati PP 150 313 943 2 1.3
X

Pos,| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 20070210 1| Rahmen -nur auf Anfrage Frame -on request only Cadre -uniguement sur demande X | X
2 | 20070221 0| Konsole Panel Console X | x
3 | 00908 721 0| Sicherungsmutter Locknut Ecrou hex X | X M 20
4 | 009103600| Scheibe Washer Rondelle X | X 21 X44X8
5 | 00909913 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 20
6 | 00900688 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 20 X 50
7 | 00900380 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 20 X 60
8 | 20070220 0| Bodenschiene Ground rail track Rail foncier X | X
9 | 20070219 0| Bodentrager Floor beam Traverse-support de plancher X | X







StutzfuB  SIMOL 2|2 000 001 109 00
Supporting foot SIMOL 619900742350 | © |
Béquille SIMOL Pl e 448 9452 2.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 009524670 Ful Inner tube (food) Bequille X | X
2 | 00952469 0| Bolzen Pin Boulon X | x
3 | 00954 103 0| Innenrohr Inner tube Tube intérieur X | X 70 X 660
4 | 00954104 0| Aussenrohr Outer tube Tube extérieur X | X 82,5 X 660
5 | 00912641 2| Spannhilse Clamping sleeve Douille de serrage X | X 6 X 30
6 | 009541050 Spindel Spindle Fuseau X | x Tr 30 X 6 X 570
7 | 00900612 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 16
8 | 009082100 | 6kt-Mutter Hex nut Ecrou hex X | x M8
9 | 009100330/ Federring Spring washer Rondelle elastique X | X B8
11 | 00933505 0| Axial-Rillenkugellager Axial grooved ball bearing Roulement rainures a billes axiale X | X 511 05
13 | 00952 481 0| Buchse Bushing Douille X | x Rd. 22/25X 9
14 | 00952 3950| Ring Ring Anneau X | X Rd.30/39X 2,5
15 | 00952 400 0| Stirnrad Spur gear Roue d'engrenage X | X Z=35
16 | 00 952 394 0| Buchse Bushing Douille X | X
17 | 00912 643 2| Spannhiilse Clamping sleeve Douille de serrage X | x 6 X 36
18 | 00911502 0| Sicherungsring Circlip Circlip X | X 18 X'1,2
19 | 00910 715 0| Stutzscheibe Supporting disc Rondelle diélectrique X | X S18X25X15
20 | 00952402 0| Gehause Housing Carter X | X
21| 00952396 0| Stirnrad Spur gear Roue d'engrenage X | X Z=13
22 | 00952477 0| Buchse Bushing Douille X | X Rd. 35 X 18
23| 00912586 1| Spannhilse Clamping sleeve Douille de serrage X | X 4 X 36
24 | 00952 393 0| 6kt-Welle Hex shaft Arbre hex. X | x Sw 19
25 | 00954 017 0| Handkurbel Crank Manivelle X | x Sw 19
26 | 00919 002 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X | X M6 X1
27 | 00954 043 0| Einschweissmutter Weld-in nut Ecrou & soudure X | x Tr30X6
28 | 00901 462 2| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 120
29 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
30 | 00283 541 0| Stitzfuss -kpl. Jack stand -cpl. Béquille -cpl. X | X




000 001 10900/3.0
444 742 1




Hydr. Stiitzfuss 2|2 000 001 109 00
Parking food 619900 - 742350 Z S'
Bequille PIE 4447421 3.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00919616 0| Staubmuffe -griin Dust cap -green Manchon anti-poussiere -vert X | X
2 | 009211450 Kupplungsstecker Plug Coupleur male X | x M 18X 1,5
3 | 00920984 1| Hydraulikschlauch Hydraulic hose Tuyau hydraulique X | X Lg.= 2200
4 | 00921046 1| Schneidring Cutting ring Baque coupante X | X L12
5 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 12
6 | 00287813 0| Hydraulikleitung Hydraulic line Ligne hydraulique X | x 12X 1,5
7 | 00920901 1| Einschraubstutzen Male connector Raccord filet X | x M 18X 1,5
8 | 00918501 0| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X | x Dz 50/60 X 700/875
00918 840 0| Dichtungssatz Sealing set Jeu de joints X | X
9 | 009212115 | Kugelhahn Ball cock Robinet a bille X | X incl. Pos. 14
10 | 00921 067 1| Stutzen Lug Tubulure X | x M18 X 1,5
11 | 00921 019 1 | Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 2200
12 | 00901 462 2| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 120
13 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
14 | 00919 313 0| Hohlschraube Hollow screw Vis creuse X | x




\<6
~
\/'
000 001 10900/4.0




Tandemaggregat - starr ADR  9,0to 2|2 000 001 109 00
Tandem axle assy ADR 619900742350 | © |
Collection essieu tandem ADR P B 444518 1 4.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00950 365 3| Tandemaggregat Tandem axle assy Collection essieu tandem X | X
AXBXC AXBXC AXBXC . . 2120 X 1200 X 1270
2 | 00286 151 3| Distanzstuck Spacer Piece d'entretoisement X | X 17"
3 | 00900380 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 20 X 60
00901 127 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 20 X 130
4 | 00909913 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 20
5 | 00908 721 0| Sicherungsmutter Locknut Ecrou hex X | X M 20
6 | 00951368 0| ABS-Kit Set ABS-kit set ABS-kit set X | x
7 | 00951894 0| Gestangesteller Rod control Element de commande X | X 127/152/178 /203 L
8 | 00288818 0| Anschlag Limit stop Butée X | X 17"
9 | 00288 8500| Verbindungsstrebe Linking strut Etai de liaison X | X
10 | 00950 298 1| Bremsachse Brake axle Essieu X | X
AXC AXC AXC . . 2120 X 1270
11 | 00950299 1| Bremsachse Brake axle Essieu X | X
AXC AXC AXC 2120 X 1270
12 | 00900 382 1| 6kt-Schraube Hex head bolt Boulon téte hex M 20 X 70
00901 127 0| 6kt-Schraube Hex head bolt Boulon téte hex M 20 X 130




000 001 109 00/5.0

443 094 2




Bremstrommel / Blattfeder kpl. 2|2 000 001 109 00
Brake drum / Plate spring 619900742350 | © |
Moyeu tambour / Ressort a'lame P E 443 094 2 5.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00951878 0| Radkappe Wheel cap Chapeau de roue X | X Rd. 100
2 | 00951397 1| Kronenmutter Castellated nut Ecrou crenele plat X | x
3 | 00951328 0| Stecksplint Cotter pin Goupille fendue X | X 5X90
4 | 00930278 0| Kegelrollenlager Tap. roll. bearing Roulem.roul.con. X | X 33211
5 | 27001 132 0| Dichtung -Satz Gasket -Set Joint -Bloc X | X
6 | 27001 133 0| Radnabe Hub f. axle Moyeu de roue X | x
7 | 00908 053 0| 6kt-Mutter Hex nut Ecrou hex X | x M20X 1,5
8 | 00910216 0| Federring Spring washer Rondelle elastique X | x C 20,5
9 | 00951418 1| Riffelbolzen -Satz Wheel pin -Set Boulon de fix.de roue -Bloc 8 | 8
10 | 00 951 422 0| Bremstrommel Brake drum Moyeu tambour X | X 300 X 100 Geteilt
12 | 00932 149 0| Kegelrollenlager Tap. roll. bearing Roulem.roul.con. X | x 32214
16 | 27 001 139 0| Bremsbacke -Satz Brake shoe -Set Machoire de frein -Bloc X | X
17 | 00951 359 0| Lagerbuchse Bearing bush Coussinet X | X 42 X 44 X 50
18 | 00951399 0| Faltenbalg Bellows Soulfflet X | X
19 | 00951398 0| Lagerbuchse Bearing bush Coussinet X | x 39X 41X 26
20 | 27 001 140 0| Gestangesteller -hinten Rod control -back Element de commande -derriére X | X
21 | 009514370/ Blattfeder kpl. Plate spring Ressort a'lame X | X 6 Lagen
22 | 27001 1350 Federbugel Spring bow Rondelle X | x M 18X 1,5
23 | 00951443 0| Achsplatte Axle plate Plaque d'axe X | X
24 | 27 001 137 0| Achsplatte Axle plate Plaque d'axe X | X
25| 00908 712 0| Sicherungsmutter Locknut Ecrou hex X | X M18X 1,5
26 | 00919 105 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X | x AM 8 X 1
27 | 00908 054 0| Sicherungsmutter Locknut Ecrou hex X | X M 27 X2
28 | 00951 438 0| Federbugel Spring bow Rondelle X | X M27 X2
29 | 00951 4400| Lagerbolzen Bearing bolt Boulon d'appui X | x M 45X 2,5
30 | 00951439 0| Kragenbuchse Collar bush Douille a collet X | X Rd. 70
31| 00951436 0| Kronenmutter Castellated nut Ecrou crenele plat X | X M 45X 2,5
32 | 27001 134 0| Auflage Plating Tirage X | X
33 | 27001 136 0| Zwischenlage Interlayer Fourrure de remplissage X | x
34 | 27 001 138 0| Bremsbelag -Satz Brake lining -Set Machoire de frein -Bloc X | X
35| 27001 141 0| Gestangesteller -vorne Rod control -front Element de commande -devant X | X




QA
(4]

21

20
19

©—13
14—©

000 001 109 00/6.0

444 513 2




Druckluftboremsanlage - Kupplung-Bremsv. 2|2 000 001 109 00
Air pressure brake fitting 619900742350 | © |
. . D| D
Frein pneumatique PP 444513 2 6.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
4 | 00922671 1| Kabelbinder Cable band Collier de serrage X | X Lg. =285
5 | 00945012 0| Kupplungskopf rot Clutch red Accouplement avant rouge X | X M16 X 1,5
6 | 00945 4850| Schlauchstutzen Hose connector Raccord d'haute X | X M 16 x 1,5
7 | 00945084 0| O-Ring O-ring Joint torique X | X 15X 2
8 | 00945083 0| Druckring Thrust ring Anneau de pression X | X M 16
9 | 00945086 0| Schlauchschelle Hose clamp Collier de serrage de tuyau X | x S18/12
10 | 00945085 0| Schlauch -1d.-Nr.= 1m Hose -ld.-no.= 1m Tuyau -ld.-no.= 1m X | X 11/18
11 | 00 945 000 0 | Kupplungskopf gelb Clutch yellow Accouplement avant jaune X | x M 16 X 1,5
12 | 00945518 0| Schlauchstutzen Hose connector Raccord d'haute X | x M22X1,5
13 | 00945088 0| Druckring Thrust ring Anneau de pression X | X M 22
14 | 00945089 0| O-Ring O-ring Joint torique X | x 20,3X 2,4
15 | 00945014 0| Luftfilter Air filter Filtre & air X | X M22X15
16 | 00 945 420 0| Anhangerbremsventil Trailer coupling brake valve Robinet de freinage X | X
17 | 00945 358 0| Loseventil Release valve Soupape de desserrage X | X
18 | 00945 488 0| Hohlschraube Hollow screw Vis creuse X | X M22X1,5
19 | 00920911 1 | Einschraubstutzen Male connector Raccord filet X | X L 15
20 | 00921 047 1| Schneidring Cutting ring Baque coupante X | X L 15
21| 00921043 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x AL 15
22 | 00287 669 0| Hydraulikleitung Hydraulic line Ligne hydraulique X | X 15X 15
23 | 00921 250 0| Gerade-Schottstutzen Straight 2-way connector Coupleur droit deux raccords X | X M22X15
24 | 00921074 1| 6kt-Mutter Hex nut Ecrou hex X | X M22X15




000001 10900/7.0
444514 6




Druckluftbremsanlage - Bremsv.-Tandemagg 2|2 000 001 109 00
Air pressure brake fitting 619900742350 | © |
Frein pneumatique PP 444514 6 7.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00945158 1| Membran-Zylinder Cylinder membr. Plancher complet Typ 12
2 | 00945370 1| Beipack Kit included Kit inclus Typ 12
3 | 009404530| Zugfeder Tension spring Ressort tendeur 3,2X 28,2 X118
4 | 00921060 2| Einschraubstutzen Male connector Raccord filet L 12 MB
8 | 00921077 1| T-Stutzen T connector Raccord T reglable M18X 1,5
9 | 00921003 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression Lg.= 620
10 | 00945 159 1| Membran-Zylinder -hinten Cylinder membr. -back Plancher complet -derriére Typ 9
11 | 00 945399 1 | Beipack Kit included Kit inclus Typ 9
12 | 00945 151 2| Prifanschlufd Connection for testing instr. Racc. pour appareil de control M16 X 1,5
13 | 00 906 007 1| VerschluRschraube Screw plug Bouchon filete M16 X 1,5
14 | 00937 721 0| Dichtring Gasket ring Bague d'étanchéité 16 X22 X 1,5
15 | 00945 083 0| Druckring Thrust ring Anneau de pression M 16
16 | 00945084 0| O-Ring O-ring Joint torique 15X2
18 | 00920 061 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression Lg.= 850
19 | 00920972 0| Hochdruckschlauch High pressure hose Flexible Lg.= 500

X X X X X X X X X X X X X [X X X X [X X X X |X X X X|X X X X|X X X X[X X X X

X X X X X X X X X [X X X X |X X X X |[X X X X|[|[X X X X|[IX X X X|[X X X X|X X X X

21 | 00945066 1| Spannband Tension band Collier tendeur

22 | 00152201 0| Hulse Bushing Douille 17,2 X 2,35 X 20
23 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex M 12

24 | 00945 065 0| Druckluftbehalter Air pressure container Reservoir a air comprime 30 Itr.

25 | 00945 068 3| Prufanschluf Connection for testing instr. Racc. pour appareil de contrdl M22X15M16 X15
26 | 00945088 0| Druckring Thrust ring Anneau de pression M 22

27 | 00945089 0| O-Ring O-ring Joint torique 20,3X24

28 | 00945067 1| Entwasserungsventil Drain valve Soupape de vidange d'eau M22X15
29 | 00920911 1 | Einschraubstutzen Male connector Raccord filet L 15

30 | 00945 487 0| Steckeinheit Snap-on connection Unité enfichable M22X15
31| 00945104 0| Kunststoffrohr -1d.-Nr.= 1m Plastic tube -1d.-no.= 1m Tube plastique -Id.-no.= 1m 15X 15

32 | 00281939 2| Winkelblech Angle plate Tole de jarret

33 | 00900637 0| 6kt-Schraube Hex head bolt Boulon téte hex M 10 X 30

34 | 00910414 0| Scheibe Washer Rondelle 10,5 X21 X2
35| 00908 758 0| Sicherungsmutter Locknut Ecrou hex M 10

36 | 00945518 0| Schlauchstutzen Hose connector Raccord d'haute M22X15
37 | 00945086 0| Schlauchschelle Hose clamp Collier de serrage de tuyau S18/12

38 | 00945085 0| Schlauch -Id.-Nr.= 1m Hose -1d.-no.= 1m Tuyau -ld.-no.= 1m 11/18

39 | 00945518 0| Schlauchstutzen Hose connector Raccord d'haute M22X1,5
40 | 00921047 1| Schneidring Cutting ring Baque coupante L 15

41 | 00921 043 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille AL 15

42 | 00286 879 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de 15X 15

Uberwurfmutter, Schneidring

cap, cutting ring

buse-pastille, bague coupante




000001 10900/7.0
444514 6




Druckluftbremsanlage - Bremsv.-Tandemagg 2|2 000 001 109 00
Air pressure brake fitting 619900742350 | © |
. . D| D
Frein pneumathue PP 444 514 6 7.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
43| 00921 067 1| Stutzen Lug Tubulure X | X M18X 1,5
45 | 00908 013 0| 6kt-Mutter Hex nut Ecrou hex X | X M16 X 15
46 | 00286 878 1| Hydraulikleitung Hydraulic line Ligne hydraulique X | X 15X 15
47 | 00921 065 1| Winkelstutzen Angle lug Jarret tubulure X | x L15
48 | 00921 160 1| Reduzier-Verschraubung Reducer fitting Réduction X | X KOR 15/12 - PL
49 | 00288 878 0| Hydraulikleitung kpl. Hydraulic line cpl. Ligne hydraulique cpl. X | x 12X 1,5
50 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 12
51 | 00921046 1| Schneidring Cutting ring Baque coupante X | x L12
52 | 00921053 1| Verbindungsstutzen Connector Raccord X | X L 15




000 001 109 00/7.3
150 326 358 01




Druckluftboremsanlage - Italien 2|2 000 001 109 00
Air pressure brake fitting 619900742350 | © |
. . D| D
Frein pneumatique Pl P 150 326 358 1 7.3
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 27 000 305 0| Kupplungskopf Clutch head Téte d'accouplement X | X M16 X 1,5
2 | 00937 721 0| Dichtring Gasket ring Bague d'étanchéité X | X 16 X22X15
3 | 27 000 306 0| Bremsschlauch -blau Brake hose -blue Tuyau de frein -bleu X | X
4 | 27 000 307 0| Bremsschlauch -rot Brake hose -red Tuyau de frein -rouge X | X
5 | 00945089 0| O-Ring O-ring Joint torique X | X 20,3X24
6 | 00945088 0| Druckring Thrust ring Anneau de pression X | x M 22
7 | 00921074 1| 6kt-Mutter Hex nut Ecrou hex X | X M22X15
8 | 00945107 1| Winkel-Einschraubstutzen Angle-male connector Angle-raccord filet X | x M22X1,5
9 | 00921 160 1| Reduzier-Verschraubung Reducer fitting Réduction X | X KOR 15/12 - PL
10 | 00 945 522 0| Winkel-Einschraubstutzen Angle-male connector Angle-raccord filet X | X M16 X 1,5
11 | 00945084 0| O-Ring O-ring Joint torique X | x 15X 2
12 | 00945 083 0| Druckring Thrust ring Anneau de pression X | X M 16
13 | 00908 521 2| 6kt-Mutter Hex nut Ecrou hex X | x M16 X 1,5
14 | 00921 060 2| Einschraubstutzen Male connector Raccord filet X | X L 12 MB
15| 27 000 308 0| Anhangerbremsventil Trailer coupling brake valve Robinet de freinage X | x
17 | 27 000 310 0| Einschraubstutzen Male connector Raccord filet X | X M30X15/M22X1,5
18 | 00945 487 0| Steckeinheit Snap-on connection Unité enfichable X | X M22X15
19 | 00945 104 0| Kunststoffrohr -Id.-Nr.= 1m Plastic tube -Id.-no.= 1m Tube plastique -1d.-no.= 1m X | X 15X 1,5
20 | 00945 497 0| T-Schottsteckverbindung Snap-on tee-union Union double passe-cloison "T" X | X M22X15
21 | 00945495 0| Steckeinheit Snap-on connection Unité enfichable X | X M18 X 1,5
22 | 00945 132 0| Kunststoffrohr -1d.-Nr.= 1m Plastic tube -1d.-no.= 1m Tube plastique -Id.-no.= 1m X | X 12X15
23 | 27 000 295 0| Membran-Zylinder Cylinder membr. Plancher complet X | x
24 | 00945 370 1| Beipack Kit included Kit inclus X | x
25 | 00908 013 0| 6kt-Mutter Hex nut Ecrou hex X | X M16 X 15
26 | 00940453 0| Zugfeder Tension spring Ressort tendeur X | X 3,2 X 28,2 X118
27 | 00906 007 1| VerschluBschraube Screw plug Bouchon filete X | X M16 X 1,5
28 | 00945 151 2| Prufanschluf Connection for testing instr. Racc. pour appareil de contrdl X | X M16 X 1,5
31 | 00901 445 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 120
32 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 10
33 | 20070 239 0| Winkelstuck Elbow Coude a plat X | X
34 | 20070240 0| Klemmstlck Clamping piece Piece de serrage X | X
35 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | x M 10
36 | 00900617 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 30
37 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
38 | 20070236 0| Ventilhalter Valve holder Détenteur de valve X | X
39 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | x M8
40 | 00925 134 0| Deckplatte Cover plate Plaque de recouvrement X | X
41 | 00925108 0| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | x Bo.= 15/15




000 001 109 00/7.3
150 326 358 01




- 1| 1
Druckluftboremsanlage - Italien 2|2 000 001 109 00
. . 0| o0
Air pressure brake fitting 619900 - 742350 | |
. . D| D
Frein pneumatique Pl P 150 326 358 1 7.3
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
42| 20070212 0| Halter Support Cadre support X | X
43 | 27 000 324 0| Standbremse Parking brake Frein de stationnement X | X
44| 00908 210 0| 6kt-Mutter Hex nut Ecrou hex X | X M8
45| 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 20
46 | 00919 785 1| Einschraubstutzen Male connector Raccord filet X | X M22X15/M18X1,5




000 001 10900/7.6
150 314 946 03




Druckluftboremsanlage - Italien 2|2 000 001 109 00
Air pressure brake fitting 619900742350 | © |
. . D| D
Frein pneumathue Pl P 150 314 946 3 7.6
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00937 721 0| Dichtring Gasket ring Bague d'étanchéité X | x 16 X 22X 1,5
2 | 27000316 0| Einschraubstutzen Male connector Raccord filet X | x M30X15/M27X15
3 | 27000 326 0| Stutzhulse Spring washer Rondelle elastique X | X
4 | 27 000 325 0| Kunststoffrohr -1d.-Nr.= 1m Plastic tube -1d.-no.= 1m Tube plastique -Id.-no.= 1m X | X 20 X 16
5 | 27 000 322 0| Einschraubstutzen Male connector Raccord filet X | X M22X15/M27X1,5
6 | 27 000 296 0| Druckluftbehalter Air pressure container Reservoir a air comprime X | x 60 Ltr.
7 | 00945067 1| Entwasserungsventil Drain valve Soupape de vidange d'eau X | X M22X15
8 | 009450890 O-Ring O-ring Joint torique X | x 20,3X2,4
9 | 00945088 0| Druckring Thrust ring Anneau de pression X | X M 22
10 | 27 000 304 0| Spannband Tension band Collier tendeur X | X
11 | 00908 500 0 | 6kt-Mutter -niedrige Form Hex nut -low form Ecrou hex -Forme basse X | X M 10
12 | 00910351 1| Scheibe Washer Rondelle X | X 6,4X18X1,6
13 | 00900 636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 25
14 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
15| 20 070283 1| Winkel Angle Angle X | x
16 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
17 | 00945 208 0| Einschraubverschr.Prifanschl. Thread. union with test. conne Union filetée raccord d. preuv X | X M22X15
18 | 00921 074 1| 6kt-Mutter Hex nut Ecrou hex X | X M22X 1,5
19 | 00945 145 0| Prufanschluf Connection for testing instr. Racc. pour appareil de contrdl X | X M12X15/M16 X1,5
20 | 00921 162 1| Einschraubstutzen Male connector Raccord filet X | x L12/M22X1,5
21 | 27 000323 0| Uberstrémventil Overflow valve Soupape de trop-plein X | X
22 | 00945504 0| Winkel-Einschraubstutzen Angle-male connector Angle-raccord filet X | x M22X1,5
23 | 00945487 0| Steckeinheit Snap-on connection Unité enfichable X | x M22X1,5
24 | 00945104 0| Kunststoffrohr -Id.-Nr.= 1m Plastic tube -Id.-no.= 1m Tube plastique -Id.-no.= 1m X | x 15X 15
25 | 00945 065 0| Druckluftbehalter Air pressure container Reservoir a air comprime X | x 30 Itr.
26 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
27 | 00152201 0| Hilse Bushing Douille X | x 17,2 X 2,35 X 20
28 | 00945 066 1| Spannband Tension band Collier tendeur X | X
29 | 00945 107 1| Winkel-Einschraubstutzen Angle-male connector Angle-raccord filet X | x M22X1,5
30 | 00945546 0| Reduzierstiick Reducing piece Element reducteur X | X M22X15R 1/4"
31| 00937 717 1| Dichtring Gasket ring Bague d'étanchéité X | x A14X20X1,5
32 | 00940 265 0| Kupplung mit Aussengewinde Clutch w. external screw threa Accouplement avec filet extéri X | x R 1/4"
33 | 00945240 1| Einschraubstutzen Male connector Raccord filet X | X M22X15
34 | 20070 257 0| Ventilhalter Valve holder Détenteur de valve X | X
35| 00921074 1| 6kt-Mutter Hex nut Ecrou hex X | X M22X15
36 | 00945439 0| Winkelstutzen Angle lug Jarret tubulure X | X M26X15/M22X15
37 | 00919 602 1| Einschraubstutzen Male connector Raccord filet X | x L12ER 1/2"
38 | 00921 160 1| Reduzier-Verschraubung Reducer fitting Réduction X | x KOR15/12-PL




000 001 10900/7.6
150 314 946 03




Druckluftboremsanlage - Italien 2|2 000 001 109 00
Air pressure brake fitting 619900742350 | © |
. . D| D
Frein pneumathue Pl P 150 314 946 3 7.6
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
39 | 009454950/ Steckeinheit Snap-on connection Unité enfichable X | X M18X 1,5
40 | 00922 671 1| Kabelbinder Cable band Collier de serrage X | x Lg. =285
41 | 00900617 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 30
42 | 00925 134 0| Deckplatte Cover plate Plaque de recouvrement X | X
43 | 00925 108 0| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.= 15/15
44 | 00921174 1| Einschraubstutzen Male connector Raccord filet X | x L 18 MB
45| 00921 173 0| Winkelstutzen Angle lug Jarret tubulure X | X L 18
47 | 27 001 056 0 | Aufschraubverschraubung Unscrew-connection Devissez raccordement X | x
48 | 00938 556 0| Selstklebende Dichtstreifen - Self-adhesive sealing strip - Joint auto-adhésif -1d.-no.= 1m X | X 40 X 10
Id.-Nr.= 1m Id.-no.= 1m
49 | 00230 747 0| Doppelnippel Double nipple Double raccord X | X L 18




000 001 109 00/8.0

444774 3




24 | 00940453 0| Zugfeder

Tension spring

Ressort tendeur

3,2 X28,2X118

Hydraulische Bremse 2|2 000 001 109 00
Hydraulic brakes 619900742350 | © |
Frein hydraulique P | B 4447743 8.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00908 207 1| 6kt-Mutter Hex nut Ecrou hex X | X M5
2 | 00910031 0| Federring Spring washer Rondelle elastique X | X B5
3 | 00910351 1| Scheibe Washer Rondelle X | X 6,4X18X1,6
4 | 00187 960 0| Blindstopfen Blind plug Plot de remplissage X | X Rd. 35 X 17
5 | 00904 347 1| Senkschraube Countersunkscrew Vis a téte fraisée X | X M5 X 20
6 | 00921 1550| Kupplungsmuffe Sleeve Cache poussiere X | x M 18X 1,5
7 | 00921019 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 2200
8 | 00920942 0| Reduzier-Verschraubung Reducer fitting Réduction X | x L15/12
9 | 00921047 1| Schneidring Cutting ring Baque coupante X | X L 15
10 | 00921 043 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 15
11 | 00 287 620 1 | Hydraulikleitung Hydraulic line Ligne hydraulique X | X 15X 15
12 | 00921053 1| Verbindungsstutzen Connector Raccord X | X L 15
13 | 00921 073 1| T-Verbindungsstutzen T-connector T-raccord X | X L 15
14 | 00921160 1| Reduzier-Verschraubung Reducer fitting Réduction X | X KOR 15/12 - PL
15| 00920 061 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | x Lg.= 850
16 | 00920 061 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 850
17 | 00921077 1| T-Stutzen T connector Raccord T reglable X | X M18X 1,5
18 | 00921 003 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 620
19 | 00 283 231 1| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X | X Ez 18/25 X 60/165
00 918 734 1| Dichtungssatz Sealing set Jeu de joints X | X Ez 18/25
20 | 00283232 3| Halter Support Cadre support X | X
21 | 00901 453 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 65
22 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
23 | 00945161 1| Beipack Kit included Kit inclus X | X
X | x
X | x

25 | 00286 879 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de 15X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante

26 | 00286 878 1| Hydraulikleitung Hydraulic line Ligne hydraulique X | X 15X 1,5

27 | 00921 065 1| Winkelstutzen Angle lug Jarret tubulure X | x L15

28 | 00900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 30

29 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12

30 | 00918 506 0| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X | x Ez 22/25 X 60/165
00918 802 0| Dichtungssatz Sealing set Jeu de joints X | X Ez 22/25

31 | 00901042 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 35

32 | 00925134 0| Deckplatte Cover plate Plaque de recouvrement X | X

33 | 00925 146 0| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.= 15/12

34 | 00288878 0| Hydraulikleitung kpl. Hydraulic line cpl. Ligne hydraulique cpl. X | X 12X15

35 | 00286881 1| Hydraulikleitung Hydraulic line Ligne hydrauligue X | x 12X1,5




000 001 109 00/8.0

444774 3




Hydraulische Bremse 2|2 000 001 109 00

Hydraulic brakes 619900 - 742350 | | |

Frein hydraulique P | B 4447743 8.0
Pos| ID-Nr. Benennung Description Description Masch.-Nr- é Bemerkung/Remarks/Remarque
36 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X AL 12

37 | 00921 046 1| Schneidring Cutting ring Baque coupante X L12




000 001 109 00/9.0

444 524 1




Tandemaggregat - Nachlaufgelenk  ADR 9,0 to 2|2 000 001 109 00
Tandem axle assy ADR 619900742350 | © |
Collection essieu tandem ADR PP 444524 1 9.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00950 364 3| Tandem-Aggregat Tandem axle assy Collection essieu tandem X | X
AXBXC AXBXC AXBXC X | x 2350 X 1200 X 1270
2 | 00286 151 3| Distanzstuck Spacer Piece d'entretoisement X | X 17"
3 | 00900380 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 20 X 60
00901 127 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 20 X 130
4 | 00909913 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 20
5 | 00908 721 0| Sicherungsmutter Locknut Ecrou hex X | X M 20
6 | 00288818 0| Anschlag Limit stop Butée X | x 17"
7 | 002888500| Verbindungsstrebe Linking strut Etai de liaison X | X
8 | 00950296 0| Bremsachse kpl. Brake axle cpl. Essieu cpl. X | X
AXC AXC AXC . . 2350 X 1270
9 | 00950297 0| Lenkachse kpl. Steering axle cpl. Essieu directeur cpl. X | X
AXC AXC AXC 2350 X 1270
10 | 00900382 1| 6kt-Schraube Hex head bolt Boulon téte hex M 20X 70
00901 127 0| 6kt-Schraube Hex head bolt Boulon téte hex M 20 X 130




001 109 00/10.0

S ——

443 095 0




Lenkachse 2|2 000 001 109 00
Steering axle 619900 - 742350 z z
Essieau directeur P E 443 095 0 10.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00950297 0| Lenkachse kpl. Steering axle cpl. Essieu directeur cpl. X | X
2 | 00900253 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 12
3 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
4 | 009514290 | Deckel Cover Couvercle X | x
5 | 00951428 0| O-Ring O-ring Joint torique X | X
6 | 00951426 0| Bolzen Pin Boulon X | x
7 | 00951427 1| Deckel -unten Cover -below Couvercle -en bas X | X
8 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 20
9 | 009514350| Achsschenkel links Axle neck L.H. Fusee d'essieu gauche X | x
10 | 00901511 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 20 X 100
11 | 00908 721 0| Sicherungsmutter Locknut Ecrou hex X | X M 20
12 | 00951 434 0| Achsschenkel -rechts Journal -right Coté d'essieu -droite X | X
13 | 00908 724 0| Sicherungsmutter Locknut Ecrou hex X | X M= 22
14 | 00 951 420 0| Hydro-Zylinder Hydraulic cylinder Vérin hydraulique X | X Ez/X/
Dichtungssatz nicht méglich Seal kit not available Jeu de joints non disponible X | x
15 | 00901 053 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 22 X 190
16 | 00901 218 2| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 20 X 190
17 | 00951431 0| Buchse Bushing Douille X | x
18 | 00 951 430 0| Buchse Bushing Douille X | X
19 | 00951 432 0| Lagerscheibe Washer Rondelle X | X
20 | 00951419 0| Stossdampfer Shock absorber Amortisseur X | X
21 | 009514330 Buchse Bushing Douille X | x
22 | 00901511 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 20 X 100
X | x

23 | 00951 424 0| Lenkstange kpl.

Steering rod cpl.

Barre de direction cpl.




000 001 109 00/11.0

150 319 987 02




Bremstrommel / Blattfeder kpl. 2|2 000 001 109 00
Brake drum / Plate spring 619900742350 | © |
Moyeu tambour / Ressort a'lame P B 150 319 987 2 11.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 27 001 143 0| Radkappe -Satz Wheel cap -Set Chapeau de roue -Bloc X | X
2 | 00951397 1| Kronenmutter Castellated nut Ecrou crenele plat X | x
3 | 00951328 0| Stecksplint Cotter pin Goupille fendue X | X 5X90
4 | 00932 141 0| Kegelrollenlager Tap. roll. bearing Roulem.roul.con. X | x 32212
5 | 27 001 144 0| Dichtungssatz -Satz Sealing set -Set Jeu de joints -Bloc X | X
6 | 27 001 145 0| Radnabe Hub f. axle Moyeu de roue X | x
7 | 00908 053 0| 6kt-Mutter Hex nut Ecrou hex X | x M20X 1,5
8 | 00910216 0| Federring Spring washer Rondelle elastique X | x C 20,5
9 | 00951418 1| Riffelbolzen -Satz Wheel pin -Set Boulon de fix.de roue -Bloc 8 | 8
10 | 00 951 422 0| Bremstrommel Brake drum Moyeu tambour X | X 300 X 100 Geteilt
12 | 00932 149 0| Kegelrollenlager Tap. roll. bearing Roulem.roul.con. X | x 32214
16 | 27 001 138 0| Bremsbelag -Satz Brake lining -Set Machoire de frein -Bloc X | X
17 | 00951 359 0| Lagerbuchse Bearing bush Coussinet X | X 42 X 44 X 50
18 | 00951399 0| Faltenbalg Bellows Soulfflet X | X
19 | 00951398 0| Lagerbuchse Bearing bush Coussinet X | x 39X 41X 26
20 | 27 001 141 0| Gestangesteller -vorne Rod control -front Element de commande -devant X | X
21 | 009514370/ Blattfeder kpl. Plate spring Ressort a'lame X | X 6 Lagen
22 | 00951441 0| Federbugel Spring bow Rondelle X | x M 18X 1,5
23 | 00951443 0| Achsplatte Axle plate Plaque d'axe X | X
24 | 00951 442 0| Zwischenlage Interlayer Fourrure de remplissage X | X
25| 00908 712 0| Sicherungsmutter Locknut Ecrou hex X | X M18X 1,5
26 | 00919 105 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X | x AM 8 X 1
27 | 00908 054 0| Sicherungsmutter Locknut Ecrou hex X | X M 27 X2
28 | 00951 438 0| Federbugel Spring bow Rondelle X | X M27 X2
29 | 00951 4400| Lagerbolzen Bearing bolt Boulon d'appui X | x M 45X 2,5
30 | 00951439 0| Kragenbuchse Collar bush Douille a collet X | X Rd. 70
31| 00951436 0| Kronenmutter Castellated nut Ecrou crenele plat X | X M 45X 2,5
32 | 27001 134 0| Auflage Plating Tirage X | X
33 | 27001 142 0| Zwischenlage Interlayer Fourrure de remplissage X | x
34 | 27 001 139 0| Bremsbacke -Satz Brake shoe -Set Machoire de frein -Bloc X | X




QA
(4]

21

20
19

©—13
14—©

000 001 109 00/12.0

444 513 2




Druckluftboremsanlage - Kupplung-Bremsv. 2|2 000 001 109 00
Air pressure brake fitting 619900742350 | © |
Frein pneumatique P B 444513 2 12.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
4 | 00922671 1| Kabelbinder Cable band Collier de serrage X | X Lg. =285
5 | 00945012 0| Kupplungskopf rot Clutch red Accouplement avant rouge X | X M16 X 1,5
6 | 00945 4850| Schlauchstutzen Hose connector Raccord d'haute X | X M 16 x 1,5
7 | 00945084 0| O-Ring O-ring Joint torique X | X 15X 2
8 | 00945083 0| Druckring Thrust ring Anneau de pression X | X M 16
9 | 00945086 0| Schlauchschelle Hose clamp Collier de serrage de tuyau X | x S18/12
10 | 00945085 0| Schlauch -1d.-Nr.= 1m Hose -ld.-no.= 1m Tuyau -ld.-no.= 1m X | X 11/18
11 | 00 945 000 0 | Kupplungskopf gelb Clutch yellow Accouplement avant jaune X | x M 16 X 1,5
12 | 00945518 0| Schlauchstutzen Hose connector Raccord d'haute X | x M22X1,5
13 | 00945088 0| Druckring Thrust ring Anneau de pression X | X M 22
14 | 00945089 0| O-Ring O-ring Joint torique X | x 20,3X 2,4
15 | 00945014 0| Luftfilter Air filter Filtre & air X | X M22X15
16 | 00 945 420 0| Anhangerbremsventil Trailer coupling brake valve Robinet de freinage X | X
17 | 00945 358 0| Loseventil Release valve Soupape de desserrage X | X
18 | 00945 488 0| Hohlschraube Hollow screw Vis creuse X | X M22X1,5
19 | 00920911 1 | Einschraubstutzen Male connector Raccord filet X | X L 15
20 | 00921 047 1| Schneidring Cutting ring Baque coupante X | X L 15
21| 00921043 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x AL 15
22 | 00287 669 0| Hydraulikleitung Hydraulic line Ligne hydraulique X | X 15X 15
23 | 00921 250 0| Gerade-Schottstutzen Straight 2-way connector Coupleur droit deux raccords X | X M22X15
24 | 00921074 1| 6kt-Mutter Hex nut Ecrou hex X | X M22X15




000 001 109 00/13.0

444 525 4




Druckluftbremsanlage - Bremsv.-Tandemagg 2|2 000 001 109 00
Air pressure brake fitting 619900 - 742350 | | |
Frein pneumatique P E 444 525 4 13.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00945157 0| Membran-Zylinder Cylinder membr. Plancher complet X | X Typ 16
2 | 00945370 1| Beipack Kit included Kit inclus X | x Typ 12
3 | 009404530| Zugfeder Tension spring Ressort tendeur X | X 3,2X 28,2 X118
4 | 00921060 2| Einschraubstutzen Male connector Raccord filet X | x L 12 MB
5 | 00921046 1| Schneidring Cutting ring Baque coupante X | X L12
6 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x AL 12
7 | 00045506 1| Hydraulikleitung Hydraulic line Ligne hydraulique X | X 12 X 1,5 X 6000
8 | 00921079 1| L-Stutzen Adjustable L connection Raccord L reglable X | x L12
9 | 00920083 0| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 750
10 | 00945 158 1| Membran-Zylinder Cylinder membr. Plancher complet X | X Typ 12
11 | 00945399 1 | Beipack Kit included Kit inclus X | X Typ 9
12 | 00945 151 2| Prufanschluf Connection for testing instr. Racc. pour appareil de contrdl X | X M16 X 1,5
13 | 00906 007 1| VerschluBschraube Screw plug Bouchon filete X | X M16 X 1,5
14 | 00945084 0| O-Ring O-ring Joint torique X | X 15X 2
15| 00945083 0| Druckring Thrust ring Anneau de pression X | x M 16
18 | 00921 001 0| Hochdruckschlauch High pressure hose Flexible X | X Lg.= 600
19 | 00925107 1| Schelle -2 Hélften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.= 12
20 | 00903 477 1| Zylinderschraube Allen screw Vis téte cylindrique X | X AM 6 X 20
21| 00945066 1| Spannband Tension band Collier tendeur X | X
22 | 00152201 0| Hilse Bushing Douille X | x 17,2 X 2,35 X 20
23 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
24 | 00945 065 0| Druckluftbehalter Air pressure container Reservoir a air comprime X | x 30 Itr.
25 | 00945 068 3| Prufanschlul Connection for testing instr. Racc. pour appareil de control X | x M22X1,5M16 X1,5
26 | 00945088 0| Druckring Thrust ring Anneau de pression X | X M 22
27 | 00945089 0| O-Ring O-ring Joint torique X | x 20,3X 2,4
28 | 00945067 1| Entwasserungsventil Drain valve Soupape de vidange d'eau X | X M22X15
29 | 00920911 1| Einschraubstutzen Male connector Raccord filet X | x L 15
30 | 00945 487 0| Steckeinheit Snap-on connection Unité enfichable X | X M22X15
31 | 00945104 0| Kunststoffrohr -1d.-Nr.= 1m Plastic tube -Id.-no.= 1m Tube plastique -1d.-no.= 1m X | X 15X 1,5
32 | 00281939 2| Winkelblech Angle plate Tole de jarret X | X
33 | 00900 637 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 30
34 | 00910414 0] Scheibe Washer Rondelle X | x 105 X21 X2
35| 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
36 | 00945518 0| Schlauchstutzen Hose connector Raccord d'haute X | x M22X1,5
37 | 00945086 0| Schlauchschelle Hose clamp Collier de serrage de tuyau X | X S18/12
38 | 009450850 Schlauch -Id.-Nr.= 1m Hose -Id.-no.= 1m Tuyau -Id.-no.= 1m X | X 11/18
39 | 00945518 0| Schlauchstutzen Hose connector Raccord d'haute X | X M22X1,5
40 | 00921 047 1| Schneidring Cutting ring Bague coupante X | x L15




000 001 109 00/13.0

444 525 4




Druckluftbremsanlage - Bremsv.-Tandemagg 2|2 000 001 109 00
Air pressure brake fitting 619900742350 | © |
Frein pneumatique P E 444 525 4 13.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
41 | 00921043 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 15
42 | 00286 879 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 15X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
43 | 00921067 1| Stutzen Lug Tubulure X | x M18 X 1,5
44| 00921 160 1| Reduzier-Verschraubung Reducer fitting Réduction X | X KOR 15/12 - PL
45| 00908013 0| 6kt-Mutter Hex nut Ecrou hex X | x M16 X 1,5
46 | 00921 067 1| Stutzen Lug Tubulure X | X M18X 1,5
47 | 00921 028 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | x Lg.= 1000
48 | 00286 878 1| Hydraulikleitung Hydraulic line Ligne hydraulique X | x 15X 1,5
49 | 00920061 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 850
50 | 00921077 1| T-Stutzen T connector Raccord T reglable X | X M18X 15
51| 00921053 1| Verbindungsstutzen Connector Raccord X | X L 15
52 | 00921065 1| Winkelstutzen Angle lug Jarret tubulure X | X L 15
53 | 00288 878 0| Hydraulikleitung kpl. Hydraulic line cpl. Ligne hydraulique cpl. X | X 12X15
54 | 00921054 1| Verbindungsstutzen Connector Raccord X | x M 18 X 1,5




000 001 109 00/13.3

150 314 947 03




Druckluftboremsanlage - Italien 2|2 000 001 109 00
Air pressure brake fitting 619900 - 742350 | | |
Frein pneumatique Pl e 150 314 947 3 13.3
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 27 000 305 0| Kupplungskopf Clutch head Téte d'accouplement X | X M16 X 1,5
2 | 00937 721 0| Dichtring Gasket ring Bague d'étanchéité X | X 16 X22X15
3 | 27 000 306 0| Bremsschlauch -blau Brake hose -blue Tuyau de frein -bleu X | X
4 | 27 000 307 0| Bremsschlauch -rot Brake hose -red Tuyau de frein -rouge X | X
5 | 00945089 0| O-Ring O-ring Joint torique X | X 20,3X24
6 | 00945088 0| Druckring Thrust ring Anneau de pression X | x M 22
7 | 00921074 1| 6kt-Mutter Hex nut Ecrou hex X | X M22X15
8 | 00945107 1| Winkel-Einschraubstutzen Angle-male connector Angle-raccord filet X | x M22X1,5
9 | 00921 160 1| Reduzier-Verschraubung Reducer fitting Réduction X | X KOR 15/12 - PL
10 | 00 945 522 0| Winkel-Einschraubstutzen Angle-male connector Angle-raccord filet X | X M16 X 1,5
11 | 00945084 0| O-Ring O-ring Joint torique X | x 15X 2
12 | 00945 083 0| Druckring Thrust ring Anneau de pression X | X M 16
13 | 00908 521 2| 6kt-Mutter Hex nut Ecrou hex X | x M16 X 1,5
14 | 00921 060 2| Einschraubstutzen Male connector Raccord filet X | X L 12 MB
15| 27 000 308 0| Anhangerbremsventil Trailer coupling brake valve Robinet de freinage X | x
17 | 27 000 310 0| Einschraubstutzen Male connector Raccord filet X | X M30X15/M22X1,5
18 | 00945 487 0| Steckeinheit Snap-on connection Unité enfichable X | X M22X15
19 | 00945 104 0| Kunststoffrohr -Id.-Nr.= 1m Plastic tube -Id.-no.= 1m Tube plastique -1d.-no.= 1m X | X 15X 1,5
20 | 00945 497 0| T-Schottsteckverbindung Snap-on tee-union Union double passe-cloison "T" X | X M22X15
21 | 00945495 0| Steckeinheit Snap-on connection Unité enfichable X | X M18 X 1,5
22 | 00945 132 0| Kunststoffrohr -1d.-Nr.= 1m Plastic tube -1d.-no.= 1m Tube plastique -Id.-no.= 1m X | X 12X15
23 | 27 000 295 0| Membran-Zylinder Cylinder membr. Plancher complet X | x
24 | 00945 370 1| Beipack Kit included Kit inclus X | x
25 | 00908 013 0| 6kt-Mutter Hex nut Ecrou hex X | X M16 X 15
26 | 00940453 0| Zugfeder Tension spring Ressort tendeur X | X 3,2 X 28,2 X118
27 | 00906 007 1| VerschluBschraube Screw plug Bouchon filete X | X M16 X 1,5
28 | 00945 151 2| Prufanschluf Connection for testing instr. Racc. pour appareil de contrdl X | X M16 X 1,5
29 | 20070 268 1| Zylinderschutz -rechts, Cylinder guard -right, castor Protecteur de vérin -droite, chasse X | X
nachlaufgelenkt controlled dirigeant
30 | 20070267 1| Zylinderschutz -links, Cylinder guard -left, castor Protecteur de vérin -gauche, X | x
nachlaufgelenkt controlled chasse dirigeant
31 | 00901 445 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 120
32| 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
33 | 20070 239 0| Winkelstuck Elbow Coude a plat X | X
34 | 20070240 0| Klemmstuck Clamping piece Piéce de serrage X | X
35 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | x M 10
36 | 00900617 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 30
37 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 8




000 001 109 00/13.3

150 314 947 03




Druckluftboremsanlage - Italien 2|2 000 001 109 00
Air pressure brake fitting 619900 - 742350 | | |
Frein pneumatique Pl e 150 314 947 3 13.3
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
38 | 20070236 0| Ventilhalter Valve holder Détenteur de valve X | X
39 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
40 | 00925 134 0| Deckplatte Cover plate Plaque de recouvrement X | X
41 | 00925108 0| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | x Bo.= 15/15
42 | 20070212 0| Halter Support Cadre support X | X
43 | 27 000 324 0| Standbremse Parking brake Frein de stationnement X | x
44| 00908 210 0| 6kt-Mutter Hex nut Ecrou hex X | X M8
45 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 20
46 | 20070 676 0| Halter -links Support -left Cadre support -gauche X | x
47 | 20070675 0| Halter -rechts Support -right Cadre support -droite X | X
48 | 00945349 0| Schlauchstutzen Hose connector Raccord d'haute X | x M22X1,5
49| 00945084 0| O-Ring O-ring Joint torique X | X 15X2
50 | 00945083 0| Druckring Thrust ring Anneau de pression X | X M 16
51 | 00945086 0| Schlauchschelle Hose clamp Collier de serrage de tuyau X | X S18/12
52 | 00945485 0| Schlauchstutzen Hose connector Raccord d'haute X | x M16x1,5
53 | 00945085 0| Schlauch -Id.-Nr.= 1m Hose -ld.-no.= 1m Tuyau -ld.-no.= 1m X | X 11/18
54 | 00919 785 1| Einschraubstutzen Male connector Raccord filet X | X M22X15/M18X1,5




000 001 109 00/ 13.6
150 314 946 03




Druckluftboremsanlage - Italien 2|2 000 001 109 00
Air pressure brake fitting 619900 - 742350 | | |
Frein pneumatique Pl e 150 314 946 3 13.6
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00937 721 0| Dichtring Gasket ring Bague d'étanchéité X | x 16 X 22X 1,5
2 | 27000316 0| Einschraubstutzen Male connector Raccord filet X | x M30X15/M27X15
3 | 27000 326 0| Stutzhulse Spring washer Rondelle elastique X | X
4 | 27 000 325 0| Kunststoffrohr -1d.-Nr.= 1m Plastic tube -1d.-no.= 1m Tube plastique -Id.-no.= 1m X | X 20 X 16
5 | 27 000 322 0| Einschraubstutzen Male connector Raccord filet X | X M22X15/M27X1,5
6 | 27 000 296 0| Druckluftbehalter Air pressure container Reservoir a air comprime X | x 60 Ltr.
7 | 00945067 1| Entwasserungsventil Drain valve Soupape de vidange d'eau X | X M22X15
8 | 009450890 O-Ring O-ring Joint torique X | x 20,3X2,4
9 | 00945088 0| Druckring Thrust ring Anneau de pression X | X M 22
10 | 27 000 304 0| Spannband Tension band Collier tendeur X | X
11 | 00908 500 0 | 6kt-Mutter -niedrige Form Hex nut -low form Ecrou hex -Forme basse X | X M 10
12 | 00910351 1| Scheibe Washer Rondelle X | X 6,4X18X1,6
13 | 00900 636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 25
14 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
15| 20 070283 1| Winkel Angle Angle X | x
16 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
17 | 00945 208 0| Einschraubverschr.Prifanschl. Thread. union with test. conne Union filetée raccord d. preuv X | X M22X15
18 | 00921 074 1| 6kt-Mutter Hex nut Ecrou hex X | X M22X 1,5
19 | 00945 145 0| Prufanschluf Connection for testing instr. Racc. pour appareil de contrdl X | X M12X15/M16 X1,5
20 | 00921 162 1| Einschraubstutzen Male connector Raccord filet X | x L12/M22X1,5
21 | 27 000323 0| Uberstrémventil Overflow valve Soupape de trop-plein X | X
22 | 00945504 0| Winkel-Einschraubstutzen Angle-male connector Angle-raccord filet X | x M22X1,5
23 | 00945487 0| Steckeinheit Snap-on connection Unité enfichable X | x M22X1,5
24 | 00945104 0| Kunststoffrohr -Id.-Nr.= 1m Plastic tube -Id.-no.= 1m Tube plastique -Id.-no.= 1m X | x 15X 15
25 | 00945 065 0| Druckluftbehalter Air pressure container Reservoir a air comprime X | x 30 Itr.
26 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
27 | 00152201 0| Hilse Bushing Douille X | x 17,2 X 2,35 X 20
28 | 00945 066 1| Spannband Tension band Collier tendeur X | X
29 | 00945 107 1| Winkel-Einschraubstutzen Angle-male connector Angle-raccord filet X | x M22X1,5
30 | 00945546 0| Reduzierstiick Reducing piece Element reducteur X | X M22X15R 1/4"
31| 00937 717 1| Dichtring Gasket ring Bague d'étanchéité X | x A14X20X1,5
32 | 00940 265 0| Kupplung mit Aussengewinde Clutch w. external screw threa Accouplement avec filet extéri X | x R 1/4"
33 | 00945240 1| Einschraubstutzen Male connector Raccord filet X | X M22X15
34 | 20070 257 0| Ventilhalter Valve holder Détenteur de valve X | X
35| 00921074 1| 6kt-Mutter Hex nut Ecrou hex X | X M22X15
36 | 00945439 0| Winkelstutzen Angle lug Jarret tubulure X | X M26X15/M22X15
37 | 00919 602 1| Einschraubstutzen Male connector Raccord filet X | x L12ER 1/2"
38 | 00921 160 1| Reduzier-Verschraubung Reducer fitting Réduction X | x KOR15/12-PL




000 001 109 00/ 13.6
150 314 946 03




- 1| 1
Druckluftboremsanlage - Italien 2|2 000 001 109 00
. . 0| o0
Air pressure brake fitting 619900742350 | |
. . D| D
Frein pneumatique PP 150 314 946 3 13.6
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
39 | 009454950/ Steckeinheit Snap-on connection Unité enfichable X | X M18X 1,5
40 | 00922 671 1| Kabelbinder Cable band Collier de serrage X | x Lg. =285
41 | 00900617 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 30
42 | 00925 134 0| Deckplatte Cover plate Plaque de recouvrement X | X
43 | 00925 108 0| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.= 15/15
44 | 00921174 1| Einschraubstutzen Male connector Raccord filet X | x L 18 MB
45| 00921 173 0| Winkelstutzen Angle lug Jarret tubulure X | X L 18
47 | 27 001 056 0 | Aufschraubverschraubung Unscrew-connection Devissez raccordement X | x
48 | 00938 556 0| Selstklebende Dichtstreifen - Self-adhesive sealing strip - Joint auto-adhésif -1d.-no.= 1m X | X 40 X 10
Id.-Nr.= 1m Id.-no.= 1m
49 | 00230 747 0| Doppelnippel Double nipple Double raccord X | X L 18




000 001 109 00/ 14.0

4432610




Hydraulische Bremse 2|2 000 001 109 00
Hydraulic brakes 619900742350 | © |
Frein hydraulique Pl e 4432610 14.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00908 207 1| 6kt-Mutter Hex nut Ecrou hex X | X M5
2 | 00910031 0| Federring Spring washer Rondelle elastique X | X B5
3 | 00910351 1| Scheibe Washer Rondelle X | X 6,4X18X1,6
4 | 00187 960 0| Blindstopfen Blind plug Plot de remplissage X | X Rd. 35 X 17
5 | 00904 347 1| Senkschraube Countersunkscrew Vis a téte fraisée X | X M5 X 20
6 | 00921 1550| Kupplungsmuffe Sleeve Cache poussiere X | x M 18X 1,5
7 | 00921019 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 2200
8 | 00920942 0| Reduzier-Verschraubung Reducer fitting Réduction X | x L15/12
9 | 00921047 1| Schneidring Cutting ring Baque coupante X | X L 15
10 | 00921 043 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 15
11 | 00 287 620 1 | Hydraulikleitung Hydraulic line Ligne hydraulique X | X 15X 15
12 | 00921053 1| Verbindungsstutzen Connector Raccord X | X L 15
13 | 00921 073 1| T-Verbindungsstutzen T-connector T-raccord X | X L 15
14 | 00921160 1| Reduzier-Verschraubung Reducer fitting Réduction X | X KOR 15/12 - PL
15| 00921 065 1| Winkelstutzen Angle lug Jarret tubulure X | x L15
16 | 00920 061 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 850
17 | 00921079 1| L-Stutzen Adjustable L connection Raccord L reglable X | X L12
18 | 00921 258 1| Hochdruckschlauch High pressure hose Flexible X | X Lg.= 670
20 | 00283232 3| Halter Support Cadre support X | X
21 | 00901453 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 65
22 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
23 | 00945399 1| Beipack Kit included Kit inclus X | x Typ 9
24 | 00940453 0| Zugfeder Tension spring Ressort tendeur X | X 3,2X 28,2 X118
25| 00921 046 1| Schneidring Cultting ring Baque coupante X | X L12
26 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x AL 12
27 | 00045506 1| Hydraulikleitung Hydraulic line Ligne hydraulique X | X 12 X 1,5 X 6000
28 | 00900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 30
29 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
30 | 00918 506 0| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X | x Ez 22/25 X 60/165
00918 802 0| Dichtungssatz Sealing set Jeu de joints X | X Ez 22/25
31| 00901042 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 35
32 | 00925134 0| Deckplatte Cover plate Plague de recouvrement X | x
33 | 00925146 0| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.= 15/12
34 | 00903477 1| Zylinderschraube Allen screw Vis téte cylindrique X | X AM 6 X 20
35| 00925107 1| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.= 12
36 | 00921 001 0| Hochdruckschlauch High pressure hose Flexible X | X Lg.= 600
37 | 00921067 1| Stutzen Lug Tubulure X | X M18X 1,5
38 | 00921 028 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | x Lg.= 1000




000 001 109 00/ 14.0

4432610




- 1| 1
Hydraulische Bremse 2|2 000 001 109 00
. 0| o0
Hydraulic brakes 619900 - 742350 | |
. . D| D
Frein hydraulique PP 4432610 14.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
39 | 00921077 1| T-Stutzen T connector Raccord T reglable X | X M18X 1,5
40 | 00286 879 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 15X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
41 | 00286 878 1| Hydraulikleitung Hydraulic line Ligne hydraulique X | X 15X 15
42 | 00288 878 0| Hydraulikleitung kpl. Hydraulic line cpl. Ligne hydraulique cpl. X | X 12X15
43 | 00286 881 1| Hydraulikleitung Hydraulic line Ligne hydraulique X | x 12X 1,5
44| 00921 054 1| Verbindungsstutzen Connector Raccord X | X M18X 1,5




3

000 001 109 00/ 15.0

444 526 3




Hydraulische Blockierung Lenkachse 2|2 000 001 109 00
Hydraulic locking facility steering axle 619900742350 | © |
Verrouillage hydraul. essieu directeur P E 444526 3 15.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00919616 0| Staubmuffe -griin Dust cap -green Manchon anti-poussiere -vert X | X
2 | 009211450 Kupplungsstecker Plug Coupleur male X | x M 18X 1,5
3 | 00921019 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 2200
4 | 00921087 1| Gerade-Schottstutzen Straight 2-way connector Coupleur droit deux raccords X | X M18 X 1,5
5 | 00908524 2| 6kt-Mutter Hex nut Ecrou hex X | X M18X 1,5
6 | 00921046 1| Schneidring Cutting ring Baque coupante X | x L12
7 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 12
8 | 00287644 1| Hydraulikleitung Hydraulic line Ligne hydraulique X | x 12X 1,5
9 | 00920901 1| Einschraubstutzen Male connector Raccord filet X | x M 18X 1,5
10 | 00 287 606 0| Hydraulikleitung Hydraulic line Ligne hydraulique X | X 12X15
11 | 00 287 605 2 | Hydraulikleitung Hydraulic line Ligne hydraulique X | X 12X 15
12 | 00921 003 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 620
13 | 00921077 1| T-Stutzen T connector Raccord T reglable X | X M18 X 1,5
14 | 00919918 1| Einschraubstutzen Male connector Raccord filet X | X M 18 X 1,5/ E R3/8"
15| 00920 061 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | x Lg.= 850
16 | 00903 477 1| Zylinderschraube Allen screw Vis téte cylindrique X | X AM 6 X 20
17 | 00925107 1| Schelle -2 Hélften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.= 12
18 | 00919 603 0| Kugelhahn Ball cock Robinet a bille X | X M 18 X 1,5 250 Bar
19 | 00921 123 0| Handhebel Hand lever Levier a main X | X




15

000 001 109 00/ 16.0
444336 2




1] 1
Standbremse 2|2 000 001 109 00
Parking brake 619900742350 | © |

. . D | D
Frein de stationnement PP 444 336 2 16.0
X

Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 003369880| Standbremse Parking brake Frein de stationnement X | X
2 | 00910303 1| Scheibe Washer Rondelle X | x 17 X30X3
3 | 00917 506 0| Kausche Grommet thimble Cosse a corde X | X A6
4 | 00917 603 1| Drahtseilklemme Wire rope clamp Pince de cable metallique X | X 6,5
5 | 002836490 U-Bugel U-bow U-branchon X | X
6 | 00910512 2| Scheibe Washer Rondelle X | x 21 X37X3
7 | 00912 615 2| Spannhilse Clamping sleeve Douille de serrage X | X 5X 36
8 | 00003041 4| Spannrolle Jockey pulley Galet tendeur X | x Rd. 60
9 | 00912 774 2| Spannhilse Clamping sleeve Douille de serrage X | X 13X 40
10 | 00922 948 0| Drahtseil Steel wire rope Cable d'acier X | X Rd. 6 (Id.-Nr.=1m )

11 | 00952 698 0| Fuhrungsrolle kpl. Guide pulley cpl. Poulie de Guidage X | X
15 | 00908 716 1| Sicherungsmutter Locknut Ecrou hex X | X M 16




000001 10900/17.0
4450118




- 1| 1
Bereifung 2|2 000 001 109 00
0| o0
Tyres 619900 - 742350 o |
Pneumatiques PP 445011 8 17.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 009534551 | Rad -links, 8 Loch Wheel -left, 8 hole Roue -gauche, 8 trou X | X 500/55 - 20/12 PR
00953 405 0| Rad -rechts, 8 Loch Wheel -right, 8 hole Roue -a droite, 8 trou X | X 500/55 - 20/12 PR
00953 149 1| Felge -8 Loch Rim -8 hole Jante -8 trou X | X 16.00 x 20 8/221/275/0 A3
00953 274 0| Reifen Tyre Pneu X | X 500/55 - 20/12 PLY
00953 396 0| Ventil mit Ventilful3 Valve Soupape X | X Rd. 15,7 X 50 TR 618 A
00953481 1| Rad -rechts, 8 Loch Wheel -right, 8 hole Roue -a droite, 8 trou X | X 560/45R - 22,5 TL156A8/14
00953480 1| Rad -links, 8 Loch Wheel -left, 8 hole Roue -gauche, 8 trou X | x 560/45R - 22,5 TL156A8/14
00 953 144 1| Felge -8 Loch Rim -8 hole Jante -8 trou X | x 16.00 X 22,5 8/221/275/0 A3
00953512 0| Reifen Tyre Pneu X | X 560/45 - R 22,5 Tl 156
00953398 0| Ventil Valve Soupape X | X Rd. 15,7 X 42,5 TR 41
00947 021 0| Rad -links, 8 Loch Wheel -left, 8 hole Roue -gauche, 8 trou X | X 500/50 - 17/14 PR
00947 003 1| Rad -rechts, 8 Loch Wheel -right, 8 hole Roue -a droite, 8 trou X | X 500/50 - 17/14 PR
00953 190 0| Felge -8 Loch Rim -8 hole Jante -8 trou X | x 16.00 X 17 8/221/275/0 A2
00 953 243 0| Reifen Tyre Pneu X | X 500/50 - 17 10PR
00953331 0| Schlauch Hose Tuyau X | X 500/50-17 TR 15




. - . " o
/ ' . & . 0 000 001 109 00 / 18.0

S _ 444349 8




Zubringerwanne / Kurvenbahn kpl. 2|2 000 001 109 00
Feed packer trough / Cam track cpl. 619900742350 | © |
Auge de convoyeur / Disque a came cpl. P 5 444349 8 18.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00285368 8| Zubringerwanne Feed packer trough Auge de convoyeur X | X
2 | 00285 3554 | Aussenkurve -Raffer Quter came track -Packer Disque a came ext. -L"ameneur X | X
3 | 00285962 1| Abstandshalter Distance piece Excarteur X | X Rd. 35 X 22
4 | 00904 017 1| Senkschraube Countersunkscrew Vis a téte fraisée X | X M 12 X 60
5 | 009103200| Scheibe Washer Rondelle X | X 13X30X6
6 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | x M 12
7 | 002853485/ Innenkurve -links Inner cam -left Courbe intérieure -gauche X | X
8 | 00285349 3| Innenkurve -vorne Inner cam -front Courbe intérieure -devant X | x
9 | 00912521 1| Spannhilse Clamping sleeve Douille de serrage X | X 21X24
10 | 00903 137 1| Zylinderschraube Allen screw Vis téte cylindrique X | X M 12 X 25
11 | 00909 911 0 | Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKZ 12
12 | 00 285 350 3| Aussenkurve -vorne Outer came track -front Disque a came ext. -devant X | X
13 | 00281882 0| Abstandshalter Distance piece Excarteur X | X Rd. 25 X 24
14 | 00282 761 0| Distanzbuchse Spacer bushing Entretoise prise femelle X | X 13X 25X 16
15| 00903 145 1| Zylinderschraube Allen screw Vis téte cylindrique X | X M 12 X 65
16 | 00901 451 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 45
17 | 00 285 328 2| Aussenkurve -rechts Outer came track -right Disque a came ext. -droite X | X
18 | 00286 830 1| Kurvenbahn Cam track Trajet de courbe X | X
19 | 00900 657 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 35
20 | 00285331 5] Innenkurve -vorne Inner cam -front Courbe intérieure -devant X | x
21 | 00285332 3| Innenkurve -vorne Inner cam -front Courbe intérieure -devant X | X
22 | 00285 333 3| Aussenkurve -vorne Outer came track -front Disque a came ext. -devant X | x
23 | 002838130/ Lagerflansch Bearing flange Bride de palier 619900 - 706523 X | X
00 289 622 0| Lagerflansch Bearing flange Bride de palier 706524 - X | X
24 | 00283822 0| Distanzhilse Spacer bushing Douille entretoise 619900 - 706523 X | X Lg.=47
00 289 627 0| Distanzhulse Spacer bushing Douille entretoise 706524 - X | X 76,1 X 8,8 X 37
25 | 009305000/ Rillenkugellager Grooved ball bearing Roulement a gorge 619900 - 706523 X | X 6013 2RS
00 930 247 1| Rillenkugellager Grooved ball bearing Roulement a gorge 706524 - X | X 6213 2RS C3
26 | 00911 686 0 | Sicherungsring Circlip Circlip 619900 - 706523 X | x 1100 X 3,0
00911 694 0 | Sicherungsring Circlip Circlip 706524 - X | X 120X 4
27 | 00288 650 2| Rafferwelle Packer shaft Arbre ameneur X | X Rd. 70 X 1779,5
28 | 00286 849 1| Trommelscheibe Drum disc Disgue de tambour X | x
29 | 00910 744 0| Stutzscheibe Supporting disc Rondelle diélectrique X | X S70X90X35
30 | 009115680 | Sicherungsring Circlip Circlip X | X A70X25
31| 002838211| Distanzring Spacer ring Bague d'écartement 619900 - 706523 X | X Rd. 100 X 23
00 289 626 0| Distanzring Spacer ring Bague d'écartement 706524 - X | X Rd. 120 X 23
32 | 00281894 1| Abstandshulse Distance sleeve Douille de distance X | X 76,1 X 8,8 X 65
33 | 00910969 0| Passscheibe Shim ring Cale X | x 65 X85X1.0




. - . " o
/ ' . & . 0 000 001 109 00 / 18.0

S _ 444349 8




Zubringerwanne / Kurvenbahn kpl. 2|2 000 001 109 00
Feed packer trough / Cam track cpl. 619900742350 | © |
Auge de convoyeur / Disque a came cpl. P E 444349 8 18.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
34 | 00934033 1| Flanschlager Flange bearing Palier a bride X | X RMEY 65
35| 00909912 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 16
36 | 00900674 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 16 X 35
37 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
38 | 00286 4750| Strebe Strut Contrefiche X | X
39 | 00901 141 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 16 X 100
00 901 140 2| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 16 X 90 -10.9
40 | 00908 716 1| Sicherungsmutter Locknut Ecrou hex X | x M 16
42 | 00900335 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 16 X 30
43 | 00904 995 1| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 12 X 90
44 | 00910506 1| Scheibe Washer Rondelle X | x 13X24X25
45| 00904 882 3| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 12 X 25
46 | 00904 755 2| Flachrundschraube Flat round bolt Vis a téte bombée X | x M 10 X 40
47 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
48 | 00904 006 0| Senkschraube Countersunkscrew Vis a téte fraisée X | X M 12 X 30
49 | 00900 675 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 16 X 40
50 | 00915008 0| Passfeder Fit-in key Clavette X | X B 18 X 11 X 45
52 | 00288832 1| Abdeckblech Cover plate Tole de recouvrement X | x Lg.=1170
53 | 00908 215 0| 6kt-Mutter Hex nut Ecrou hex X | X M 12
54 | 00000 001 0| -nicht fur diese Type -not for this type -non prevu pour ce modele X | X
55 | 90000 188 0| Nilos-Ring Nilos-ring Nilos-Rondelle d'etancheite 733285 - X | X 6213 ZAV




000 001 109 00/ 19.0
444 353 2




Rafferleiste / Zubringerleiste 2|2 000 001 109 00
Packer strip / Feed packer strip 619900742350 | © |
D| D
Barrette ameneur / Barrette convoyeur Pl P 444 353 2 19.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00900 216 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 16 X 30 Plus
2 | 00282347 1| Scheibe Washer Rondelle X | x 17 X64 X5
3 | 00286 842 2| Randzinken Lateral tine Dent laterale 5|5
4 | 00281 324 3| Lagergehause Bearing housing Cage de roulement X | X
5 | 00930541 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6211 2RS
6 | 00911686 0| Sicherungsring Circlip Circlip X | x 1100 X 3,0
7 | 00286 2610| Rafferleiste Packer strip Barrette ameneur 5|5
8 | 00281899 1| Rafferzinken Packer tine Dent ameneur 5|5
9 | 00282 445 2| Rafferhebel Packer lever Levier ameneur X | x
10 | 00 910 715 0| Stutzscheibe Supporting disc Rondelle diélectrique X | X S18X25X15
11 | 00930 367 0| Kurvenrolle Cam track Galets de guidage X | x 40.2RS
12 | 00919 105 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X | X AM 8 X 1
13 | 00930368 0| Kurvenrolle Cam track Galets de guidage X | X 72.2RS
14 | 00908 712 0| Sicherungsmutter Locknut Ecrou hex X | X M18X 1,5
15| 00908 727 1| Sicherungsmutter Locknut Ecrou hex X | x M24X1,5
18 | 00900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 30
19 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
20 | 00286 841 2| Randzinken Lateral tine Dent laterale 111
21 | 00286 806 2| Zubringerleiste Feed packer strip Barrette convoyeur 1]1
22 | 00286299 1| Zubringerzinken Feed packer tine Dent convoyeur 5|5
23 | 00288894 1| Zubringerhebel Feed packer lever Levier convoyeur 1]1
24 | 00905921 2| Gewindestift Threaded pin Goujon fileté X | x M8X8




000 001 109 00/ 20.0
443 270 1




Rafferhebel / Zubringerhebel  Optional- Zentralschmier. 2|2 000 001 109 00
Packer lever / Feed packer lever 619900742350 | © |
Levier ameneur / Levier convoyeur P E 443270 1 20.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00289 116 0 | Drehdurchfuihrung -innen, inkl. Swivel joints -inside, incl. threaded | Joint tournant -intérieure, incl. X | X
Gewindestift pin goujon fileté
2 | 00905921 2| Gewindestift Threaded pin Goujon fileté X | X M8X8
3 | 00910969 0| Passscheibe Shim ring Cale X | X 65X 85X1,0
4 | 00289 104 0| Drehdurchfihrung -aussen Swivel joints -outside Joint tournant -extérieur X | X
5 | 00937639 0| Quad-Ring Four lobe cylinder seal Joint a quatre lobes X | x 104,37 X 3,53
6 | 00930368 0| Kurvenrolle Cam roller Galets de commande X | x 72.2RS
7 | 00908 727 1| Sicherungsmutter Locknut Ecrou hex X | x M24X1,5
8 | 00930367 0| Kurvenrolle Cam roller Galets de commande X | x 40.2RS
9 | 009107150/ Stutzscheibe Supporting disc Rondelle diélectrique X | X S18X25X15
10 | 00908 712 0| Sicherungsmutter Locknut Ecrou hex X | X M18 X 1,5
11 | 00289 107 O | Lagergehause Bearing housing Cage de roulement X | X
12 | 00937 638 0| Quad-Ring Four lobe cylinder seal Joint a quatre lobes X | X 85,32 X 3,53
13 | 00289 108 0| Rafferhebel -inkl. Gewindestift Packer lever -incl. threaded pin Levier ameneur -incl. goujon fileté X | X
14 | 00289 110 0| Zubringerhebel -inkl. Gewindestift | Feed packer lever -incl. threaded | Levier convoyeur -incl. goujon 5|5
pin fileté
15 | 00920920 1| Einschraubstutzen Male connector Raccord filet X | X LL M 8 X 1 Keg.
16 | 20 070 185 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 6X1

Uberwurfmutter, Schneidring

cap, cutting ring

buse-pastille, baque coupante




000 001 10900/ 21.0
444 354 1




. 1] 1
Abstreifer 2|2 000 001 109 00
Scraper 619900 - 700000 Z S'

D | D
Racleur PP 444 354 1 21.0
X

Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002859050 Abdeckblech Cover plate Tole de recouvrement 4 1 4
2 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
3 | 00905 252 1| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 10 X 25
4 | 00285 376 2| Abstreifbligel -mitte Stripper -middle Racleur -centre 4| 4
6 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
7 | 00904 702 0| Linsenschraube Fillister head screw Vis téte bombee X | x M 10 X 25
8 | 00285 377 2| Abstreifbligel -aussen Stripper -outside Racleur -extérieur 2|2
9 | 00281399 2| Verschlussdeckel Sealing cap Couvercle de fermeture X | x
10 | 00 274 949 0| Druckfeder Pressure spring Ressort de pression X | X 1,6 X 13,4 X 40
11 | 00910413 0| Scheibe Washer Rondelle X | X 84X17X1,6
12 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8




000001 10900/21.1
444 354 2




. 1] 1
Abstreifer 2|2 000 001 109 00
Scraper 700001 - 742350 | © | ©

D | D
Racleur Pl P 444 354 2 21.1
X

Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002859050 Abdeckblech Cover plate Tole de recouvrement 4 1 4
2 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
3 | 00905 252 1| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 10 X 25
4 | 20070038 0| Abstreifbligel -mitte Stripper -middle Racleur -centre 4| 4
6 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
7 | 00903106 1| Zylinderschraube Allen screw Vis téte cylindrique X | x M 10 X 25
8 | 20070039 0| Abstreifbligel -aussen Stripper -outside Racleur -extérieur 2|2
9 | 00281399 2| Verschlussdeckel Sealing cap Couvercle de fermeture X | x
10 | 00 274 949 0| Druckfeder Pressure spring Ressort de pression X | X 1,6 X 13,4 X 40
11 | 00910413 0| Scheibe Washer Rondelle X | X 84X17X1,6
12 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
13 | 20070035 0| Leitwinkel -mitte Guiding angle -middle Jarret de direction -centre 4 | 4
14 | 20070036 0| Leitwinkel -aussen Guiding angle -outside Jarret de direction -extérieur 2|2




000 001 109 00/ 22.0




Kupplungsglocke montiert 2|2 000 001 109 00
Clutch housing installed 619900742350 | © |
Carter d'embrayage monté P B 444 355 3 22.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00288649 1| Kupplungsglocke Clutch housing installed Carter d'embrayage monté X | X Rd. 245 X 71
2 | 009305000 | Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6013 2RS
5 | 00934958 0| Lagerbuchse Bearing bush Coussinet X | X 16 X 18 X 20
6 | 00285442 1| Klinke -links, inkl. Buchse Ratchet -left, incl. bushing Béquille -gauche, incl. douille X | X
7 | 00285447 1| Mitnehmerrolle -inkl. Buchse Feed roller -incl. bushing Rouleau d'entrainement -incl. X | X
douille
8 | 00912582 2| Spannhilse Clamping sleeve Douille de serrage X | X 4X 26
9 | 00283847 0| Mitnehmerbolzen Drive pin Broche d'entrainement X | x Rd. 16 X 42
10 | 00 283 869 3| Sicherungsblech Locking plate Frein d'écrou en tole X | X
11 | 00909 908 1 | Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
12 | 00900612 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 16
13| 00283 853 3| Bolzen Pin Boulon X | X Rd. 16 X 68
14 | 00285921 2| Kurbel Crank Manivelle X | x
15 | 00284917 1| Zugfeder Tension spring Ressort tendeur X | X 2X14X84
16 | 00285 445 1| Klinke -rechts, inkl. Buchse Ratchet -right, incl. bushing Béquille -droite, incl. douille X | x
17 | 00285570 1| Klinke -links, kpl. Ratchet -left, cpl. Béquille -gauche, cpl. X | X
18 | 00285571 1| Klinke -rechts, kpl. Ratchet -right, cpl. Béquille -droite, cpl. X | X
19 | 00 283 842 0| Distanzhilse Spacer bushing Douille entretoise X | X 76,1 X8,8X 17
20 | 90 000 022 0| Passscheibe Shim ring Cale X | X 16 X 22 X 0,5




000 001 109 00/ 23.0

444 356 4




Raffersteuerung 2|2 000 001 109 00
Packer control 619900742350 | © |
Commande ameneur PP 444 356 4 23.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00930326 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6208 N 2RS
2 | 00283833 1| Schwinge Rocker Aile X | X
3 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
4 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
5 | 00900637 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 30
6 | 00284882 1| Bolzen Pin Boulon X | x Rd. 40 X 145
7 | 009119020 | Sprengring Snap ring Circlips X | X Sb 42
8 | 00934 776 0| Radial-Gelenklager Radial bearing Palier radial X | x GE 25 UK-2RS
9 | 00910842 0| Passscheibe Shim ring Cale X | X 25X 35X0,3
10 | 00911503 0| Sicherungsring Circlip Circlip X | X A25X2,0
11 | 00283 894 3| Koppel -lang Coupler -long Pature -longue X | X Lg.= 542
13 | 00 910 968 0| Passscheibe Shim ring Cale X | X 65X 85X 0,3
00910969 0| Passscheibe Shim ring Cale X | X 65X 85X1,0
14 | 00911593 0| Sicherungsring Circlip Circlip X | X A65X25
15| 00284 222 0| Rolle Roller Galet X | x Rd. 50 X 20
16 | 00910808 1| Passscheibe Shim ring Cale X | X 20 X 28 X 0,3
17 | 00911521 0| Sicherungsring Circlip Circlip X | X A20X1,75
18 | 00934 921 0| Lagerbuchse Bearing bush Coussinet X | X 2025 DU
19 | 00 284 279 2| Nullsteller -inkl. Buchse Zero setting element -incl. bushing | Elément de remise a zéro - incl. X | X
douille
20 | 00 003 135 4| Zugfeder Tension spring Ressort de traction X | X 4 X 31 X 147
21 | 00905 338 0| Osenschraube Eye screw Vis a oeillet X | x M 10 X 110
22 | 00910512 2| Scheibe Washer Rondelle X | x 21 X37X3
24 | 00924 220 0| Gummipuffer Rubber pad Tampon en caoutchouc X | x Rd. 25 X28/M 6
25| 00910351 1| Scheibe Washer Rondelle X | x 6,4X18X 1,6
26 | 00908 208 0| 6kt-Mutter Hex nut Ecrou hex X | X M 6
27 | 00909 906 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 6
28 | 00284 849 1| Anschlag Limit stop Butée X | X
29 | 20070 044 0| Sensorhalter Sensor support Support de capteur 702001 - X | x
30 | 002838952 | Koppel -kurz Coupler -short Pature -court X | X Lg.= 478
31| 00284216 1| Sensorhalter Sensor support Support de capteur 619900 - 702000 X | X
32 | 00915 206 0| Passfeder Fit-in key Clavette X | x A 14 X9 X50
33 | 00910710 0| Stutzscheibe Supporting disc Rondelle diélectrique X | X S25X35X2,0
34 | 00910718 1| Stitzscheibe Supporting disc Rondelle diélectrique X | X S20X28X2,0




000 001 109 00/ 24.0

444 357 5




Tastschwinge montiert 2|2 000 001 109 00
Oscillating feeler 619900742350 | © |
Palpeur oscillant P B 4443575 24.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00284 7995| Tastschwinge Oscillating feeler Palpeur oscillant X | X
2 | 00911651 0| Sicherungsring Circlip Circlip X | x 152 X2,0
3 | 002853040 Achse Axle Essieu X | X Rd. 35 X 23
4 | 009305350/| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6205 2RS
5 | 00908 019 1| 6kt-Mutter Hex nut Ecrou hex X | X M14 X 15
6 | 00909902 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKZ 14
7 | 00910362 0| Scheibe Washer Rondelle X | X 17 X40X 6
8 | 009014830 | 6kt-Schraube Hex head bolt Boulon téte hex X | x M 16 X 65
9 | 00908 716 1| Sicherungsmutter Locknut Ecrou hex X | X M 16
10 | 00927 150 0| Winkelgelenk Link Joint X | X CS 19
12 | 00 283 857 3| Gewindestange Threaded rod Tige filetée X | X M 14 X 390
13 | 00930505 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6005 2RS
14 | 00283 858 3| Amboss Anvil Enclume 619900 - 721170 X | X
20070 393 1| Amboss Anvil Enclume 721171 - X | X
15 | 00284 441 0| Mitnehmerrolle -inkl. Buchse Feed roller -incl. bushing Rouleau d'entrainement -incl. X | x
douille
16 | 00 934 950 0| Lagerbuchse Bearing bush Coussinet X | X 16 X 18 X 15
17 | 00910303 1| Scheibe Washer Rondelle X | x 17 X30X3
18 | 00911514 1| Sicherungsring Circlip Circlip X | X A16X1,0
19 | 00288 931 0| Rollenhalter Roller support Support de rouleau X | X
20 | 00910845 1| Passscheibe Washer Rondelle X | X 25X35X2,0
21 | 009115290 | Sicherungsring Circlip Circlip X | x A25X1,2
22 | 00938081 0| Rillenkugellager Grooved ball bearing Roulement & gorge X | x LR 5202 NPPU
23 | 00910806 1| Passscheibe Shim ring Cale X | X 15X21 X1
24 | 009115130 | Sicherungsring Circlip Circlip X | x Al15X1
25 | 00347 658 0| Zugfeder Tension spring Ressort de traction 619900 - 721170 X | X 4X31X110
27 000 523 0| Zugfeder Tension spring Ressort tendeur 721171 - X | x 5X35X191
26 | 00900304 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 60
27 | 00908 215 0| 6kt-Mutter Hex nut Ecrou hex X | x M 12
28 | 00905 337 0| Osenschraube Eye screw Vis a oeillet X | X M 10 X 85
29 | 00910414 0| Scheibe Washer Rondelle X | X 10,5X21X2
30 | 00900638 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 35
31| 00910361 1| Scheibe Washer Rondelle X | X 10,5 X 25X 4
32 | 00900 637 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 30
33 | 00285305 2| Grundplatte Base plate Plaquette de levier X | X
34 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
35 | 00285306 2| Bremsgabel Brake yoke Machoire de frain X | X
36 | 00903 003 1| Zylinderschraube Allen screw Vis téte cylindrique X | x M 10 X 120




000 001 109 00/ 24.0

444 357 5




. - 1 1
Tastschwinge montiert 2|2 000 001 109 00
. . 0| o0
Oscillating feeler 619900 - 742350 | |
. D| D
Palpeur oscillant PP 4443575 24.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
37 | 009103530| Scheibe Washer Rondelle X | X 11 X34 X3
38 | 00083024 1| Druckfeder Pressure spring Ressort de pression X | X 3X19X90
39 | 002853080| Hulse Bushing Douille X | X 10,2 X 16 X 12
40 | 00285 307 0| Bremsplatte Braking plate Plaque freinage X | X Rd. 40 X 8
41 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
42 | 00900 636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 25
43 | 00288948 1| Anschlag Limit stop Butée X | X




000 001 109 00/ 25.0
444 371 5




Rahmen und Schneidwalze 2|2 000 001 109 00
Frame with cutting roller 619900742350 | © |
Cadre avec rotor de coupe P E 4443715 25.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00285627 3| Schneidwalze -kpl. Cutting roller -cpl. Cylindre de coupe -cpl. X
2 | 00286 724 0| 1/2 Zinken -aussen 1/2 Outer -outside 1/2 Doigts -extérieur 4 t=12
3 | 00286 723 0| 1/2 Zinken -innen 1/2 Outer -inside 1/2 Doigts -intérieure 100 t=8
4 | 002856500/ Flansch Flange Bride X Rd. 215
5 | 00910968 0| Passscheibe Shim ring Cale X 65X 85X0,3
00 910 969 0| Passscheibe Shim ring Cale X 65X 85X 1,0
6 | 002856521 | Scheibe Washer Rondelle X Rd. 122
7 | 00930247 1| Rillenkugellager Grooved ball bearing Roulement a gorge X 6213 2RS C3
8 | 00285651 1| Lagerflansch Bearing flange Bride de palier X Rd. 200
9 | 00909912 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 16
10 | 00901 132 1| 6kt-Schraube Hex head bolt Boulon téte hex X M 16 X 55
11 | 00911593 0 | Sicherungsring Circlip Circlip X A65X25
12 | 00285607 5| Rahmen Frame Cadre X
13 | 00 285 648 0| Abstreifer Stripper Racleur 2
14 | 00904 850 1| Flachrundschraube Flat round bolt Vis a téte bombée X M 10 X 25
15 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 10
16 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X M 10
17 | 00285628 1| Abstreiferbalken Scraper bar Barre racleuse X
18 | 00 285 642 0| Abstreifer Stripper Racleur 51
19 | 00 285 816 2| Distanzblech Spacer plate Tole de distance X
20 | 00904 884 2| Flachrundschraube Flat round bolt Vis a téte bombée X M 12 X 35
21 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 12
22 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X M 12
23 | 00900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 30
24 | 00904 006 0| Senkschraube Countersunkscrew Vis a téte fraisée X M 12 X 30
26 | 00900 655 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 25
27 | 00288962 0| Sensorhalter Sensor support Support de capteur X
28 | 00910506 1| Scheibe Washer Rondelle X 13X24X25




| 000 001 109 00/ 26.0




Schneidwerk 2|2 000 001 109 00
Cutting mechanism 619900742350 | © |
Dispositif de coupe P E 4443805 26.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00285603 3| Rahmen -links Frame -left Bati -gauche X
2 | 00285602 3| Rahmen -rechts Frame -right Bati -droite X
3 | 00338016 1| Hebel -gesamte Maschine Lever -total machine Levier -machine totale 26
4 | 00338671 0| Rolle -inkl. Buchse Roller -incl. bushing Galet -incl. douille 26
5 | 009353350 | Lagerbuchse mit Schmiertaschen | Bearing bush Coussinet X 16 X 18 X 15
6 | 00343017 0| Bolzen -inkl. Schmiernippel Pin -incl. grease nipple Boulon -incl. graisseur 26
7 | 00919 108 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X AM 6 X 1
8 | 009115200 | Sicherungsring Circlip Circlip X A16X1,5
9 | 003349131 Bolzen Pin Boulon 26 Rd. 16 X 30,2
10 | 00 334 830 3| Zugfeder Tension spring Ressort tendeur 26 5X 31X 164
11 | 00333692 1| DruckstoRel Plunger Poussoir 26 incl. Pos. 12,13
12 | 00910361 1| Scheibe Washer Rondelle X 10,5 X 25X 4
13 | 00912028 1| Splint Cotter pin Goupille fendue X 2X25
14 | 00910621 0| Scheibe Washer Rondelle X 17,5X35X2
15| 00285617 0| Stange -links/rechts Rod -left/right Tringle -gauche/droite X
16 | 00910303 1| Scheibe Washer Rondelle X 17 X 30X 3
17 | 00912 613 2| Spannhilse Clamping sleeve Douille de serrage X 5X 30
18 | 00285612 1| Schaltwelle -links/rechts Feed shaft -left/right Arbre de commande -gauche/ X
droite
19 | 00900638 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 10 X 35
20 | 00910353 0| Scheibe Washer Rondelle X 11 X34 X3
21 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X M 10
22 | 00285620 0| Hebel -rechts/links Lever -right/left Levier -droite/gauche X
23 | 00919509 0| Kugelknopf Ball knob Buoton spherique X C 40 M10
24 | 00910506 1| Scheibe Washer Rondelle X 13X 24X25
25| 00908 701 0| Sicherungsmutter Locknut Ecrou hex X M 12
26 | 00284917 1| Zugfeder Tension spring Ressort tendeur 2 2X14X84
27 | 00285610 1| Messerstange -links/rechts Knifetube -left/right Barre de verouillage -gauche/ X Rd. 35 X 717
droite
28 | 00286 683 1| Anschlag Limit stop Butée 2
29 | 00912 678 2| Spannstift Roll pin Goupille de serrage X 8 X 60
30 | 00285619 0| Messersicherungshebel Knife securing lever Levier de commande 2
31| 00270040 2| Druckfeder Pressure spring Ressort de pression X 3X40X58
32 | 00910334 0| Scheibe Washer Rondelle X 36 X60 X5
33 | 00287 808 2| Schneidmesser -kpl. Knife -cpl. Couteau -cpl. 26
34 | 00926 045 0| Langzeitfett Long-life grease Graisse a long terme X 400 Gr.
35 | 00288 683 0| Messerschalthebel Lever Fourchette d'embrayage
36 | 00912 548 0| Spannstift Roll pin Goupille de serrage 10X 20




| 000 001 109 00/ 26.0




- 1| 1
Schneidwerk 2|2 000 001 109 00
. . 0| o0
Cutting mechanism 619900 - 742350 | |
. L D| D
Dispositif de coupe PP 4443805 26.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
00912 636 2| Spannstift Roll pin Goupille de serrage X 6 X 20
37 | 00286 684 1| Blindmesser Blind cutter Couteau non-voyant 26
38 | 00287894 0| Abschmier-Werkzeug Grease-tool Outil pour lubrification X
39 | 00288910 1| Messerhalter -rechts Knife support -right Support de couteau -droite X
40 | 00917 107 0| Federstecker Spring clip Goupille elastique X 7
41 | 00288911 1 | Messerhalter -links Knife support -left Support de couteau -gauche X
42 | 00900634 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 10 X 20
43 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 10
44 | 00900 614 0| 6kt-Schraube Hex head bolt Boulon téte hex X M8 X 20
45| 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 8
46 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X M8
47 | 00289 639 0| Handhebel - Werkzeug Hand lever Levier a main X Rd. 25 X Sw 15 X 480




000 001 109 00/ 27.0
444 383 1




Schneidwerk - Aushebung 2|2 000 001 109 00
Cutting mechanism 619900742350 | © |
Dispositif de coupe P B 444383 1 27.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
4 | 00286 4301| Boden Floor Fond X
5 | 00900636 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 10 X 25
6 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 10
7 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X M 10
8 | 002856551| Welle Shaft Arbre X Rd. 45 X 1409
9 | 002865090 Hebel Lever Levier X
10 | 00912 722 1| Spannhilse Clamping sleeve Douille de serrage X 10 X 80
11 | 00 285657 0| Welle Shaft Arbre X Rd. 35 X 2526
12 | 00912 680 2| Spannhiilse Clamping sleeve Douille de serrage X 8 X 70
13 | 00 334 997 1| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X Dz 25/40 X 260/420
00918 755 0| Dichtungssatz Sealing set Jeu de joints X Dz 25/40
14 | 00 286 487 1| Bolzen Pin Boulon X Rd. 25 X 63
15 | 00 912 645 2| Spannhiilse Clamping sleeve Douille de serrage X 6 X 45
16 | 00910514 1| Scheibe Washer Rondelle X 26 X44 X 4
17 | 00912 616 2| Spannhiilse Clamping sleeve Douille de serrage X 5X40
18 | 00 286 488 0| Abweiser Reflector Reflecteur X
19 | 00904 010 1| Senkschraube Countersunkscrew Vis a téte fraisée X M 10 X 20




000 001 109 00/ 28.0

443211 2




Pick-up kpl. - Ungesteuert 1910 2|2 000 001 109 00
Pick-up cpl. - Uncontrolled 619900742350 | © |
Pick-up cpl. - Non conduire P E 443211 2 28.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00289406 1| Pick-up -kpl. Pick-up -cpl. Pick-up -cpl. X | X
2 | 27000516 0| Rahmen Frame Cadre X | x
3 | 27000517 0| Rotor -kpl. Rotor -cpl. Rotor -cpl. X | X
4 | 27000161 0| Rotor Rotor Rotor X | X
5 | 009016700 | Zylinderschraube Allen screw Vis téte cylindrique X | X M 8 X 60 -12.9
6 | 27 000 505 0| Druckplatte Pressure plate Estampe 80 | 80
7 | 00938436 0| Federzinken -innen Spring tine -inside Dent flexible -intérieure 70 | 70 6,3
8 | 00938154 1| Federschuh Spring saddle Patin de ressort 80 | 80
9 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
10 | 00 938 438 0| Federzinken -aussen Spring tine -outside Dent flexible -extérieur 10 | 10 6,3
11 | 00934 117 1 | Flanschlager Flange bearing Palier a bride X | x
12 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
13 | 00900277 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 20
14 | 00900 255 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 16
15| 27 000 519 0| Aussenschutz -links Outside protection -left A l'exté. de la protec. - gauche X | x
16 | 00904 731 2| Flachrundschraube Flat round bolt Vis a téte bombée X | X M8 X 20
17 | 00910364 0| Scheibe Washer Rondelle X | X 8,4X17X1,6
18 | 27 000 153 0| Abstreifer Stripper Racleur 2|2
19 | 27 000 155 0| Abstreifer Stripper Racleur 19 | 19
20 | 27 000 154 0| Abstreifer Stripper Racleur 10 | 10
21| 27 000518 0| Aussenschutz -rechts Outside protection -right A l'exté. de la protec. - droite X | X




000 001 109 00/ 29.0

443 211 4




Pick-up kpl. - Ungesteuert 2310 2|2 000 001 109 00
Pick-up cpl. - Uncontrolled 619900742350 | © |
Pick-up cpl. - Non conduire P E 443211 4 29.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00289408 1| Pick-up -kpl. Pick up -cpl. Ramasseur -cpl. X | X
2 | 27000483 0| Rahmen Frame Cadre X | x
3 | 27 000508 0| Rotor -kpl. Rotor -cpl. Rotor -cpl. X | X
4 | 900000100| Rotor Rotor Rotor X | X
5 | 009016700 | Zylinderschraube Allen screw Vis téte cylindrique X | X M 8 X 60 -12.9
6 | 27 000 505 0| Druckplatte Pressure plate Estampe 100|100
7 | 00938436 0| Federzinken -innen Spring tine -inside Dent flexible -intérieure 90 | 90 6,3
8 | 00938154 1| Federschuh Spring saddle Patin de ressort 100|100
9 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
10 | 00 938 438 0| Federzinken -aussen Spring tine -outside Dent flexible -extérieur 10 | 10 6,3
11 | 00934 117 1 | Flanschlager Flange bearing Palier a bride X | x
12 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
13 | 00900277 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 20
14 | 00900 255 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 16
15 | 27 000 507 0| Aussenschutz -links Outside protection -left A l'exté. de la protec. - gauche X | x
16 | 00904 731 2| Flachrundschraube Flat round bolt Vis a téte bombée X | X M8 X 20
17 | 00910364 0| Scheibe Washer Rondelle X | X 8,4X17X1,6
18 | 27 000 153 0| Abstreifer Stripper Racleur 2|2
19 | 27 000 155 0| Abstreifer Stripper Racleur 19 | 19
20 | 27 000 154 0| Abstreifer Stripper Racleur 18 | 18
21 | 27 000506 0| Aussenschutz -rechts Outside protection -right A l'exté. de la protec. - droite X | X




000 001 109 00/ 30.0

444 531 2




Pick-up - Antrieb 1910/2310 2|2 000 001 109 00
Pick-up - Drive 619900 - 742350 Z S'
PiCk-Up P _B 444 531 2 30.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00285849 0| Kettenrad Chain sprocket Roue a chaines X | x Z=40 Z=3/4"
2 | 00286989 1| Ronde Circular blank Ronde X | x
3 | 00286985 3| Nabe Hub Moyeu X | X
4 | 00286990 1| Klinke Ratchet Béquille X | x
5 | 00286 982 0| Druckfeder Pressure spring Ressort de pression X | X 1X8X40,5
6 | 00286984 2| Kettenrad Chain sprocket Roue a chaines X | x Z=40
7 | 00919 105 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X | X AM 8 X 1
8 | 00900 2010| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 35
9 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
10 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
11 | 00910639 1| Scheibe Washer Rondelle X | x 11 X 48 X5
12 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
13 | 00900 634 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 20
14 | 00284 174 0| Kettenspanner -inkl. Buchse Chain tensioner -incl. bushing Tenseur de chaine -incl. douille X | X
15| 00934 900 0| Lagerbuchse Bearing bush Coussinet X | x MB 1612 DU
16 | 00922 313 1| Kettenrad Chain wheel Roue a chaine X | X Z=13
17 | 00901 433 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 50
18 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
19 | 00282361 1| Zugfeder Tension spring Ressort de traction X | X 2,8X17,2X91
20 | 00910714 0| Stitzscheibe Supporting disc Rondelle diélectrique X | X 16 X22 X 1,5
21| 00911514 1| Sicherungsring Circlip Circlip X | X A16X1,0
22 | 00921980 0| Steckglied Split link Maille brisée X | x 3/4"
00921 992 0| Gekropftes Glied mit Splint Cranked link Maillon coude X | x 3/4"
23 | 00286 973 1| Freilaufkettenrad Free-wheel chain wheel Roue libre pour roue a chaine X | X Z=40
24 | 00921 713 0| Rollenkette Roller chain Chain a rouleaux 2|2 3/4" X 78 Ro.
25| 00915122 0| Passfeder Fit-in key Clavette X | X A 10 X8 X 40




11

47 42— 000 001 109 00/ 31.0

443 330 5




Pick-up - Aushebung kpl.  1910/2310 2|2 000 001 109 00
. . 0| o0
P!Ck-up - Lift cpl. 619900 - 742350 ) |
Pick-up - Relevage cpl. PP 4433305 31.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002865250 Halter -links Support -left Cadre support -gauche X | X
2 | 00900657 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 35
3 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
4 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
5 | 00341068 4| Zugfeder Tension spring Ressort tendeur X | X 7 X 43 X 450
6 | 00905338 0| Osenschraube Eye screw Vis a oeillet X | x M 10 X 110
7 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
8 | 00 344 466 2| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X | x Zz 20/40 X 185/298
00921 423 1| Dichtungssatz Sealing set Jeu de joints X | X Zz 20/32
00911 807 O | Sprengring Snap ring Circlips X | X B32X25
9 | 00908 716 1| Sicherungsmutter Locknut Ecrou hex X | X M 16
10 | 00909 912 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 16
11 | 00 901 486 1 | 6kt-Schraube Hex head bolt Boulon téte hex X | x M 16 X 85
12 | 00908 215 0| 6kt-Mutter Hex nut Ecrou hex X | X M 12
13 | 00286 523 0| Zuglasche Tension plate Support de bride X | x
14 | 00910303 1| Scheibe Washer Rondelle X | X 17 X 30X 3
15 | 00912 584 2| Spannhilse Clamping sleeve Douille de serrage X | X 4 X 30
16 | 00287 811 0| Halter -rechts Support -right Cadre support -droite X | X
17 | 00287 868 0| Zylinderhalter -rechts Cylinder support -right Support de vérin -droite X
18 | 00900302 1| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 50
19 | 00904 016 1| Senkschraube Countersunkscrew Vis a téte fraisée X M 12 X 45
20 | 00921 145 0| Kupplungsstecker Plug Coupleur male X | x M 18X 1,5
21 | 00921019 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | x Lg.= 2200
22 | 00919 603 0| Kugelhahn Ball cock Robinet a bille X | X M 18 X 1,5 250 Bar
23 | 009212651 | Staubmuffe -gelb Dust cap -yellow Manchon anti-poussiere -jaune X | X
24 | 00921087 1| Gerade-Schottstutzen Straight 2-way connector Coupleur droit deux raccords X | X M18X 1,5
25| 00908 524 2| 6kt-Mutter Hex nut Ecrou hex X | x M18X 1,5
26 | 00921 046 1| Schneidring Cutting ring Baque coupante X | X L12
27 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x AL 12
28 | 00276 337 1| Reduzier-Verschraubung -fir Reducer fitting -for onesided Réduction -pour piége unilatéral X | X
einseitige Drossel throttle
29 | 00921 153 0| Drosselscheibe Throttling disc Disque d'etranglement X | x Rd. 1/14,2
30 | 00920901 1| Einschraubstutzen Male connector Raccord filet X | X M18X 1,5
31 | 00287617 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
32 | 00287 618 0| Hydraulikleitung Hydraulic line Ligne hydraulique X | x 12X15
33| 00921079 1| L-Stutzen Adjustable L connection Raccord L reglable X L12
34 | 00921 003 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X Lg.= 620




11

47 42— 000 001 109 00/ 31.0

443 330 5




Pick-up - Aushebung kpl.  1910/2310 2|2 000 001 109 00
. . 0| o0
P!Ck-up - Lift cpl. 619900 - 742350 ) |
Pick-up - Relevage cpl. PP 4433305 31.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
35| 00289 379 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
36 | 00286 883 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
37 | 00921071 1| T-Stutzen T connector Raccord T reglable X L12
38 | 00901412 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 6 X 50
39 | 00925 1350| Deckplatte Cover plate Plaque de recouvrement X | X
40 | 00925122 0| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | x Bo.=12/6
41 | 00910351 1| Scheibe Washer Rondelle X | x 6,4X18X 1,6
42 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X | X M 6
43 | 00289 380 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X 1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
44 | 00901042 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 35
00 901 423 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 50
45 | 00925134 0| Deckplatte Cover plate Plague de recouvrement X | x
46 | 00925105 0| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.=12/12
47 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
48 | 00287 830 1| Doppelnippel Double nipple Double raccord X 12X 15X72
49 | 00921054 1| Verbindungsstutzen Connector Raccord X M18X 1,5
50 | 00331742 0| Drosselscheibe Throttling disc Disque d'etranglement X 25/12X1
51 | 00921123 0| Handhebel Hand lever Levier a main X

52 | 00288 719 0| Halteblech

Holding plate

Tole de fixation




000 001 109 00/ 32.0

443 212 2




Forderschnecke mont. 1910 2|2 000 001 109 00
Feed auger installed 619900742350 | © |
Vis d'amenee de convoyage montee P E 443212 2 32.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002854995| Gehause Housing Carter X | X
2 | 00285786 0| Schnecke -links Auger -left Vis d'amenée -gauche X | X Lg.= 440,5
3 | 00285 7850| Schnecke -rechts Auger -right Vis d'amenée -droite X | X Lg.= 440,5
4 | 009107300 Stutzscheibe Supporting disc Rondelle diélectrique X | X 40 X50 X 2,5
5 | 00930326 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6208 N 2RS
6 | 00930537 0| Rillenkugellager Grooved ball bearing Roulement & gorge X | x 6207 2RS
7 | 00911 136 1 | Passscheibe Shim ring Cale X | X 35X45X2,0
8 | 009115410 | Sicherungsring Circlip Circlip X | x A35X1,5
9 | 00911 011 0 | Passscheibe Shim ring Cale X | X 85X 105 X 2,0
10 | 00 285883 0| Flansch Flange Bride X | X
11 | 00285 791 3| Kettenrad Chain wheel Roue a chaine X | x Z=17
12 | 00915122 0| Passfeder Fit-in key Clavette X | X A 10X 8X 40
13 | 00 910864 1| Passscheibe Shim ring Cale X | X 30X42X1,0
14 | 009115351 | Sicherungsring Circlip Circlip X | X A30x15
15| 00289 418 0| Doppelkettenrad Double chain wheel Roue a chaine double X | x Z=15 3/4"
16 | 00285 601 0| Einfuhrwinkel Guide angle Angle de guidage X | X Lg.= 308
17 | 00900 614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 20
18 | 00910413 0| Scheibe Washer Rondelle X | x 84X17X1,6
19 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
20 | 00286 438 1| Boden -ohne Schneidwerk Floor -without Cutting mechanism | Fond -sans Dispositif de coupe X
21 | 00286 445 0| Bolzen Pin Boulon X Rd. 45 X 29
22 | 00286 446 0| Bolzen Pin Boulon X Rd. 35 X 22
23 | 00901 4350/ 6kt-Schraube Hex head bolt Boulon téte hex X M 10 X 60
24 | 00910639 1| Scheibe Washer Rondelle X 11 X48 X5
25| 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
26 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
27 | 00901433 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 10 X 50
28 | 00286 317 0| Distanzplatte Spacer plate Plaque d'ecartement X | X 30 X 6 X110
29 | 00286 316 0| Distanzplatte Spacer plate Plague d'ecartement X | x
30 | 00904 064 0| Senkschraube Countersunkscrew Vis a téte fraisée X | X M 12 X 35
31| 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
32 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | x M 12
33 | 00900656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 30
34 | 00288 7850| Sensorhalter Sensor support Support de capteur X | X
35| 00900636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 25
00900 637 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 30
36 | 00287893 1| Anschlag Stop Barre X | X
37 | 00910643 1| Scheibe Washer Rondelle X | x 135X44X4




000 001 109 00/ 32.0

443 212 2




Forderschnecke mont. 1910 2|2 000 001 109 00
Feed auger installed 619900742350 | © |

Vis d'amenee de convoyage montee P B 443212 2 32.0
Pos| ID-Nr. Benennung Description Description Masch.-Nr- é Bemerkung/Remarks/Remarque
38 | 20070 111 0 | Halter Support Cadre support X | X




000 001 109 00/ 33.0

150 326 907 01




Forderschnecke mont. 2310 2|2 000 001 109 00
Feed auger installed 619900742350 | © |
Vis d'amenee de convoyage montee PP 150 326 907 1 33.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002854985 Gehause Housing Carter X | X
2 | 00285783 0| Schnecke -links Auger -left Vis d'amenée -gauche X | X Lg.= 640,5
3 | 00285784 0| Schnecke -rechts Auger -right Vis d'amenée -droite X | X Lg.= 640,5
4 | 009107300 Stutzscheibe Supporting disc Rondelle diélectrique X | X 40 X50 X 2,5
5 | 00930326 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6208 N 2RS
6 | 00930537 0| Rillenkugellager Grooved ball bearing Roulement & gorge X | x 6207 2RS
7 | 00911 136 1 | Passscheibe Shim ring Cale X | X 35X45X2,0
8 | 009115410 | Sicherungsring Circlip Circlip X | x A35X1,5
9 | 002858830/ Flansch Flange Bride X | X
10 | 00285791 3| Kettenrad Chain wheel Roue a chaine X | x Z=17
11 | 00 915 122 0 | Passfeder Fit-in key Clavette X | x A 10X 8X40
12 | 009115351 | Sicherungsring Circlip Circlip X | X A30x15
13 | 00289 418 0| Doppelkettenrad Double chain wheel Roue a chaine double X | X Z=15 3/4"
14 | 00285500 0| Einfuhrwinkel Guide angle Angle de guidage X | X Lg.= 508
15| 00900 614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 20
16 | 00910413 0| Scheibe Washer Rondelle X | x 84X17X1,6
17 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
18 | 00286 317 0| Distanzplatte Spacer plate Plaque d'ecartement 2|2 30 X6 X110
19 | 00 286 316 0| Distanzplatte Spacer plate Plaque d'ecartement 2|2
20 | 00904 064 0| Senkschraube Countersunkscrew Vis a téte fraisée X | X M 12 X 35
21| 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
22 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | x M 12
23 | 00286 438 1| Boden -ohne Schneidwerk Floor -without Cutting mechanism | Fond -sans Dispositif de coupe X
24 | 00286 445 0| Bolzen Pin Boulon X Rd. 45 X 29
25 | 00286 446 0| Bolzen Pin Boulon X Rd. 35 X 22
26 | 009014350/ 6kt-Schraube Hex head bolt Boulon téte hex X M 10 X 60
27 | 00910639 1| Scheibe Washer Rondelle X 11 X48 X5
28 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
29 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | x M 10
30 | 00901 433 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 10 X 50
31 | 00900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 30
34 | 00910643 1| Scheibe Washer Rondelle X | x 135X44X4
35| 002878931 | Anschlag Stop Barre X | X
36 | 00900637 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 30
00900 637 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 30
37 | 00288 785 0| Sensorhalter Sensor support Support de capteur X | x
38 | 00911 011 0 | Passscheibe Shim ring Cale X | X 85X 105 X 2,0
39 | 00910864 1| Passscheibe Shim ring Cale X | x 30X42X1.0




000 001 109 00/ 34.0
444 534 4




Rollenniederhalter 2|2 000 001 109 00
0| o0
RoII-type crop guard 619900 - 742350 ) |
Engalisateur a rouleaux PP 444534 4 34.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 009014310/ 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 40
2 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
3 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
4 | 00922508 1| Rundstahlkette Chain Chaine X | x G5X21X27Gl.
6 | 002854852| Walze Roller Rouleau X | X Lg.= 1910
00 285 457 2| Walze Roller Rouleau X | x Lg.= 2310
7 | 00904 745 1| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 10 X 30
8 | 00934004 1| Flanschlager Flange bearing Palier a bride 2|2 UBPFL 207
9 | 00286 664 0| Walzenhalter Roller support Support de rouleau X | x
11 | 00286 676 0| Lasche Strap Patte X | X
12 | 00900 657 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 35
13 | 00 285 466 1| Hebel Lever Levier 2|2
14 | 00901 455 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 75
15 | 00910506 1| Scheibe Washer Rondelle X | X 13X24X25
16 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | x M 12
17 | 00917 004 1| Klappstecker Linch pin Goupille clip X | X 5X32
18 | 00910512 2| Scheibe Washer Rondelle X | X 21 X37X3
19 | 00917 104 1| Federstecker Spring clip Goupille elastique X | X 4
20 | 00910609 0| Scheibe Washer Rondelle X | X 13X 37 X3
21 | 20070008 0| Niederhalterzinken Crop guard tine Dent d'égalisateur 6 | 6 Rd. 12 X 504
23 | 20070006 0| Niederhalter -8 Niederhalterzinken | Crop guard -8 Tings f. comb. Egalisateur -8 Dent de grille X | X Lg.= 2015
20 070 005 0| Niederhalter -8 Niederhalterzinken | Crop guard -8 Tings f. comb. Egalisateur -8 Dent de grille X | x Lg.= 2415
24 | 00287 819 0| Niederhalterzinken Crop guard tine Dent d'égalisateur 2|2 Rd. 12 X 374
25| 00285483 1| Gleitblech Folding plate Plagque de glissement X | X Lg.= 1890
00 285 465 1| Gleitblech Folding plate Plaque de glissement X | X Lg.= 2290
26 | 00903 075 1| Zylinderschraube Allen screw Vis téte cylindrique X | X M8 X 20
27 | 00910413 0| Scheibe Washer Rondelle X | x 84X17X1,6
28 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M 8




C

D .
/i
17 18 001 109 00/ 35.0

444 536 1




Tastrad - Starr/Pendelnd 2|2 000 001 109 00
Depth wheel 619900 - 742350 Z S'
Roue de terrage P | B 444536 1 35.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00286512 0| Radarm -starr Wheel bracket -rigid Bras de roue -rigide 2|2
2 | 00912720 2| Spannhtlse Clamping sleeve Douille de serrage X | x 10X 70
3 | 00910922 1| Passscheibe Shim ring Cale X | X 51X 70X 4,5
4 | 00285638 3| Stitzlasche Supporting strap Patte d'appui X | X
5 | 00912613 2| Spannhilse Clamping sleeve Douille de serrage X | X 5X 30
6 | 00910303 1| Scheibe Washer Rondelle X | x 17 X30X3
7 | 00917 104 1| Federstecker Spring clip Goupille elastique X | X 4
8 | 002812630 Wickelschutzteller Anti wrapping disc Assiette anti-pelotage X | x Rd. 145
9 | 00938832 0| Dichtring Gasket ring Bague d'étanchéité X | X 48/25 X 13,5
10 | 27 001 151 0| Rad kpl. Wheel cpl. Roue cpl. X | X 15 X 6.00-6 10PLY
11 | 00930535 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6205 2RS
12 | 27 001 152 0| Reifen Tyre Pneu X | X 15 X 6.00
13 | 00953339 0| Schlauch Hose Tuyau X | x 15 X 6.00-6 TR 87
14 | 00953184 0| Felge Rim Jante X | X 45X6
15| 00938 831 0| Distanzrohr Spacer tube Tube d'entretoisement X | X 27 X30X 34
16 | 00910609 0| Scheibe Washer Rondelle X | X 13X 37 X3
17 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
18 | 00 938 833 0| Radkappe Wheel cap Chapeau de roue X | X Rd. 52
19 | 00 282 683 2| Radhalterung -links Wheel support -left Bride de fixation -gauche X | X
00 282 682 2 | Radhalterung -rechts Wheel support -right Bride de fixation -droite X | X
20 | 00286 517 1| Radarm links - pendelnd Support arm left Bras support gauche X | X incl. Pos. 21
00 286 516 1| Radarm rechts - pendelnd Support arm right Bras support droit X | x incl. Pos. 21
21| 00934906 0| Bundbuchse Collar bush Douille de touchette X | x 35 X 39/47 X 26
22 | 00919105 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X | X AM8 X1
23 | 00911 136 1 | Passscheibe Shim ring Cale X | X 35X45X2,0
24 | 00912 672 1| Spannhilse Clamping sleeve Douille de serrage X | X 8 X 50




000 001 109 00/ 36.0
443216 0




; 1| 1
Hauptgetriebe 2|2 000 001 109 00
Main gearbox 619900 - 700000 Z S'

. . D| D
Carter principal PP 4432160 36.0
X

Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00289 180 3| Hauptgetriebe Main gearbox Boite de vitesses principal X | X
2 | 002875950 Deckel Cover Couvercle X | x Rd. 186
3 | 00911509 0| Sicherungsring Circlip Circlip X | X A 100 X 3
4 | 00911612 0| Sicherungsring Circlip Circlip X | x 180 X 4
5 | 00931927 0| Pendelrollenlager Pendular roller bearing Roulement a galets rouleaux X | X 23220

00287 489 1| Lagergehause
00 936 003 0| Radial-Wellendichtring

Bearing housing
Radial-shaft sealing ring

pendulaire
Cage de roulement
Radial-bague d'étanchéité

A 120 X 150 X 12

6
7
8 | 009191050 Kegel-Schmiernippel
9 | 00289183 1| Kurbel

10 | 00900 385 0| 6kt-Schraube

Cone-grease nipple
Crank
Hex head bolt

Quille-graisseur
Manivelle
Boulon téte hex

AM 8 X 1

M 30X 1,5X280-10.9

11 | 00910 702 1| Stutzscheibe Supporting disc Rondelle diélectrique S30X42X25
12 | 00908 723 0| Sicherungsmutter Locknut Ecrou hex M30X1,5

13 | 00288 031 0| Deckel Cover Couvercle Rd. 370

14 | 00900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex M 12 X 30

15 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét SKM 12

16 | 00 936 082 0| Radial-Wellendichtring
17 | 00910937 0| Passscheibe

Radial-shaft sealing ring
Shim ring

Radial-bague d'étanchéité
Cale

As 180 X 210 X 15
260 X280 X 0,3

X | x
X | x
X | x
X | x
X | x
X | x
X | x
X | x
X | x
X | x
X | x
X | x
00910938 0| Passscheibe Shim ring Cale X | X 260 X 280 X 0,5
00910939 0| Passscheibe Shim ring Cale X | X 260 X 280 X 1,0
18 | 00919 811 1 | Beluftungsfilter Breather Reniflard X | X M18X 1,5
19 | 00937 727 0| Dichtring Gasket ring Bague d'étanchéité X | x A18X24X15
20 | 00288032 0| Deckel Cover Couvercle X | x Rd. 270
21 | 00936 061 0| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X | X A85X110X12
22 | 00910931 0| Passscheibe Shim ring Cale X | x 205X 225X 0,3
00910935 0| Passscheibe Shim ring Cale X | X 205 X 225 X 0,5
00910936 0| Passscheibe Shim ring Cale X | X 205 X 225X 1,0
00910 949 0| Passscheibe Shim ring Cale X | X 205 X 225 X 2,0
23 | 00288 033 0| Deckel Cover Couvercle X | x Rd. 270
24 | 00910927 0| Passscheibe Shim ring Cale X | X 190 X 210 X 0,3
00910928 0| Passscheibe Shim ring Cale X | X 190 X 210 X 0,5
00910929 0| Passscheibe Shim ring Cale X | x 190 X 210X 1,0
00910948 0| Passscheibe Shim ring Cale X | X 190 X 210 X 2,0
25| 00919839 0| Olschauglas Qil sight glass Voyant d'huile X | X M42 X 15
26 | 00906 012 0| Verschlussschraube Screw plug Vis de calage X | X M30X15
27 | 00937 701 0| Dichtring Gasket ring Bague d'étanchéité X | X A30X36X2
28 | 00288034 0| Deckel Cover Couvercle X | X Rd. 205 X 50
29 | 00900616 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 25




000 001 109 00/ 36.0
443216 0




- 1| 1
Hauptgetriebe 2|2 000 001 109 00
Main gearbox 619900 - 700000 Z S'
. . D| D
Carter principal PP 4432160 36.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
30 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
31| 00936 061 0| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X | X A 85X 110 X 12
32| 00282217 0| Kupplungszahnrad Clutch gear Pignon d'embrayage X | X
33 | 00288 0350| Zentrierscheibe Centering disc Disque de centrage X | X Rd. 65 X 6
34 | 009116010 | Sicherungsring Circlip Circlip X | X 122X 1,0
35 | 00955572 0| Profilbuchse Profile bushing Douille profilé X | x
36 | 00900657 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 35
37 | 00926 101 0| Getriebedl -1d.-Nr.= 1ltr Oil -Id.-no.= 1ltr Huile -1d.-no.= 1ltr 30 | 30 API GL5 SAE 90




000 001 109 00/ 36.1
150 310 729 03




Hauptgetriebe 2|2 000 001 109 00
Main gearbox 700001 - 742350 z z
Boite de vitesses principal P B 150 310 729 3 36.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 20070 042 0| Hauptgetriebe -fur Welle Rd. 160 | Main gearbox -for shaft Rd. 160 Boite de vitesses principal - pour 700001 - 736311 X | X
arbre Rd. 160
20 070 042 1| Hauptgetriebe -fur Welle Rd. 170 | Main gearbox -for shaft Rd. 170 Boite de vitesses principal - pour 736312 - X | X
arbre Rd. 170
2 | 00900 6050| 6kt-Schraube Hex head bolt Boulon téte hex X | X M6 X 10
3 | 27000792 0| Deckel Cover Couvercle X | x
4 | 00955518 0| Scheibe Washer Rondelle X | X 25,4 X60 X 5,4
5 | 00911 6010 | Sicherungsring Circlip Circlip X | x 122 X1,0
6 | 00955572 0| Profilbuchse Profile bushing Douille profilé X | x
7 | 009115030 | Sicherungsring Circlip Circlip X | X A25X2,0
8 | 00955582 0| Distanzscheibe Spacing washer Rondelle entretoise X | X
9 | 00930329 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6205
10 | 27 000 786 0| Antriebswelle Drive shaft Arbre motrice X | x
11 | 00911 651 0 | Sicherungsring Circlip Circlip X | X 152X2,0
12 | 00955574 0| Distanzscheibe Spacing washer Rondelle entretoise X | x
13 | 00911696 0| Sicherungsring Circlip Circlip X | X 1130 X 4,0
14 | 27 000 791 0| Abdeckring Cover ring Coiffe isolante X | X 81 X 130,7 X 2
15 | 00936 002 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X | X A 85X 130 X 13
16 | 00 955577 0| VerschluBschraube Screw plug Bouchon filete X | X M22X2
17 | 00919 845 0| Olschauglas Qil sight glass Voyant d'huile X | X M 24 X 2
18 | 00 900 658 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 40
19 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 12
20 | 27 000 785 0| Gehausedeckel Housing cover Couvercle de carter X | X Rd. 230
21 | 27 000 789 0| Dichtung Gasket Joint X | X 230 X 290 X 0,2
22 | 00936 061 0| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X | X A 85X 110 X 12
23 | 27 000 788 0| Dichtung Gasket Joint X | X 251 X 275X 0,2
24 | 27 000 782 0| Gehausedeckel Housing cover Couvercle de carter X | X Rd. 215
25 | 27 000 793 0| Verschlussdeckel Sealing cap Couvercle de fermeture X | X Rd. 180
26 | 00911509 0 | Sicherungsring Circlip Circlip X | x A 100 X 3
27 | 00911 612 0 | Sicherungsring Circlip Circlip X | X 180 X 4
28 | 00931927 0| Pendelrollenlager Pendular roller bearing Roulement a galets rouleaux X | X 23220
pendulaire
29 | 00936 051 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X | x As 110 X 140 X 12
30 | 27 000 787 0| Lagergehause Bearing housing Cage de roulement X | X
31| 00919 105 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X | X AM 8 X 1
32 | 27 000 794 0| Kurbelarm -fiir Welle Rd. 160 Crank arm -for shaft Rd. 160 Bras de manivelle -pour arbre Rd. | 700001 - 736311 X | X
160
736312 - X | X




000 001 109 00/ 36.1
150 310 729 03




; 1| 1
Hauptgetriebe 2|2 000 001 109 00
Main gearbox 700001 - 742350 z z
N . . . D| D
Boite de vitesses principal PP 150 310 729 3 36.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
33 | 90000 104 0| Zylinderschraube Allen screw Vis téte cylindrique X | X M 27 X 220
34 | 00910019 0| Federring Spring washer Rondelle elastique X | X B 27
35| 27 000 783 0| Gehausedeckel Housing cover Couvercle de carter X | X Rd. 240
36 | 27 000 790 0| Dichtung Gasket Joint X | X 240 X 300 X 0,2
37 | 90 000 105 0| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X | x 160 X 190 X 15
38 | 00955599 0| Beliiftungsfilter Breather Reniflard X | x
39 | 27 000 784 0| Gehausedeckel Housing cover Couvercle de carter X | X
40 | 00900 321 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 14 X 50
41| 00909902 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKZ 14
42 | 00926 101 0| Getriebedl -1d.-Nr.= 1ltr Qil -1d.-no.= 1Itr Huile -Id.-no.= 1ltr 15| 15 API GL5 SAE 90




3
%

000 001 109 00/ 37.0
4432180




Hauptgetriebe - Zubehor
Main gearbox - Accessories
Carter principal - Accessoires

619900 - 700000

Pos,| ID-Nr.

Benennung

Description

Description

Masch.-Nr-

TUT o©ONE

OX' VO oONE

000 001 109 00

4432180 37.0

Bemerkung/Remarks/Remarque

1 | 002876940

Zahnradpumpe -Rechtsdrehsinn

Gear pump -Right hand direction
of rotation

Pompe a engrenages -Sens de
rotation a droite

x

2 | 00903047 1| Zylinderschraube Allen screw Vis téte cylindrique X | X M6 X 25

3 | 00282233 0| Dichtung Gasket Joint X | X

4 | 00288 307 0| Sensorhalter Sensor support Support de capteur X | X

5 | 00908 620 0| 6kt-Mutter -niedrige Form Hex nut -low form Ecrou hex -Forme basse X | x M 16

6 | 00289 188 0| Kabelhalter Cable support Support de cable X | X

7 | 00900 373 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 30X 70
8 | 009105152 | Scheibe Washer Rondelle X | x 31X56X4
9 | 00908 730 0| Sicherungsmutter Locknut Ecrou hex X | X M 30

10 | 00 287 565 4| Traverse Traverse Traverse X | X

11 | 00289 182 0| Bolzen Pin Boulon X | X Rd. 45 X 428
12 | 00912 718 2| Spannstift Roll pin Goupille de serrage X | X 10 X 60

13 | 00287576 1| Lasche Strap Patte X | x

14 | 00287 575 1| Bolzen Pin Boulon X | x Rd. 35 X 202
15| 00910334 0| Scheibe Washer Rondelle X | X 36 X 60 X 5
16 | 00912 717 2| Spannstift Roll pin Goupille de serrage X | X 10 X 55

17 | 00901 507 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 20 X 80
18 | 00909 913 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 20

19 | 00908 721 0| Sicherungsmutter Locknut Ecrou hex X | X M 20

20 | 00900675 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 16 X 40
21 | 00908 220 0| 6kt-Mutter Hex nut Ecrou hex X | x M 16

22 | 00908 716 1| Sicherungsmutter Locknut Ecrou hex X | X M 16




000 001 109 00/ 37.1
4432183




Hauptgetriebe - Zubehor 2|2 000 001 109 00
Main gearbox - Accessories 700001 - 742350 | © | ©
Carter principal - Accessoires P E 443218 3 37.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00287694 0| Zahnradpumpe -Rechtsdrehsinn Gear pump -Right hand direction Pompe a engrenages -Sens de X | X
of rotation rotation a droite
2 | 00903047 1| Zylinderschraube Allen screw Vis téte cylindrique X | X M6 X 25
3 | 00282233 0| Dichtung Gasket Joint X | X
4 | 20070 264 1| Sensorhalter -vorne Sensor support -front Support de capteur -devant X | X
5 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 12
6 | 20070263 1| Sensorhalter -hinten Sensor support -back Support de capteur -derriére X | X
7 | 00900 373 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 30X 70
8 | 009105152 | Scheibe Washer Rondelle X | x 31X56X4
9 | 00908 730 0| Sicherungsmutter Locknut Ecrou hex X | X M 30
10 | 00 287 565 4| Traverse Traverse Traverse 700001 - 736311 X | X
20070504 0| Traverse Traverse Traverse 736312 - X | x
11 | 00 289 182 0 | Bolzen Pin Boulon X | x Rd. 45 X 428
12 | 00912 718 2| Spannstift Roll pin Goupille de serrage X | X 10 X 60
13| 00287576 1| Lasche Strap Patte X | x
14 | 00287 575 1| Bolzen Pin Boulon X | X Rd. 35 X 202
15 | 00910334 0| Scheibe Washer Rondelle X | X 36 X60 X5
16 | 00912 717 2| Spannstift Roll pin Goupille de serrage X | x 10 X 55
17 | 00901 217 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 20 X 180
18 | 00909 913 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 20
19 | 00908 721 0| Sicherungsmutter Locknut Ecrou hex X | X M 20
20 | 00900 675 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 16 X 40
21 | 00908 220 0| 6kt-Mutter Hex nut Ecrou hex X | X M 16
22 | 00908 716 1| Sicherungsmutter Locknut Ecrou hex X | X M 16
23 | 20070265 0| Kabelhalter Cable support Support de cable X | X
24 | 00909929 0| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 14
25| 20070468 0| Welle Shaft Arbre X | x Rd. 45 X 390
26 | 00908 225 0| 6kt-Mutter Hex nut Ecrou hex X | X M 20
27 | 00900 384 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 20 X 80
28 | 00289182 0| Bolzen Pin Boulon 700001 - 736311 X | X Rd. 45 X 428
20070319 1| Bolzen Pin Boulon 736312 - X | X Rd. 45 X 495
29 | 20070506 0| Zuglasche Tension plate Support de bride 736312 - X | x
30 | 00910732 1| Stitzscheibe Supporting disc Rondelle diélectrique X | X S 45X 55X 3,0




000 001 109 00/ 38.0

443 219 2




Schwungrad 2|2 000 001 109 00
Flywheel 619900 - 742350 Z S'
Volant P _B 443 219 2 38.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002886900 Schwungrad Flywheel Volant X | X
3 | 00930283 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6015 2RS
4 | 00288 167 0| Distanzbuchse Spacer bushing Entretoise prise femelle X | X 88,9 X 7,1 X 56,5
5 | 00910 742 0| Stutzscheibe Supporting disc Rondelle diélectrique X | X S75x85x3,5
6 | 00910861 0| Passscheibe Shim ring Cale X | X 75X95X0,3
00 910 824 0| Passscheibe Shim ring Cale X | x 75X 95X 0,5
7 | 009115700 | Sicherungsring Circlip Circlip X | X A75X25
8 | 009014900 | 6kt-Schraube Hex head bolt Boulon téte hex X | x M 16 X 120
9 | 00909912 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 16
10 | 00288168 1| Zwischenflansch Intermediate flange Bride intermediaire X | X Rd. 285
11 | 00955962 1| Keilschaltkupplung Cut- out clutch Limiteur débrayable X | X 8000 Nm
12 | 00909 911 0| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKZ 12
13 | 00 903 033 0| Zylinderschraube Allen screw Vis téte cylindrique X | x M 12 X 120
14 | 00287 899 1| Keilriemenscheibe V-belt pulley Poulie a gorges X | X Rd. 290
15| 00955994 0| Reibkupplung -kpl. Friction clutch -cpl. Embrayage a friction -cpl. X | x 2400 Nm 1 3/4" Z=6
27 001 362 0| Reibscheibe Friction disc Disque de friction 2|2 177 X 100,5 X 6
27 001 363 0| Reibscheibe Friction disc Disque de friction 2|2 177 X 100,5 X 9
16 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
17 | 00901 124 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 180
18 | 20070695 0| Scheibe Washer Rondelle X | x
19 | 00909 904 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKZ 16
20 | 00903 212 1| Zylinderschraube Allen screw Vis téte cylindrique X | x M 16 X 50




K 6 000 001 109 00 / 39.0

443 2200




35| 00287 880 0| Handhebel

Hand lever

Levier a main

Schwungrad - Bremse 2|2 000 001 109 00
Flywheel - Brakes 619900742350 | © |
Volant - Frein PP 4432200 39.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00286549 2| Halter Support Cadre support X | X
2 | 00901073 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 110
3 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
5 | 00286 552 0| Hebel Lever Levier X | x
6 | 009014900/ 6kt-Schraube Hex head bolt Boulon téte hex X | X M 16 X 120
7 | 00910303 1| Scheibe Washer Rondelle X | x 17 X30X3
8 | 00908 716 1| Sicherungsmutter Locknut Ecrou hex X | X M 16
9 | 00910506 1| Scheibe Washer Rondelle X | x 13X 24X25
10 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
11 | 00 340 104 3| Zugfeder Tension spring Ressort tendeur X | X 3,3X 31,7 X170
12 | 00901 451 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 45
14 | 00 286 685 0| Gewindestange Threaded rod Tige filetée X | X M 12 X 82
15| 00908 215 0| 6kt-Mutter Hex nut Ecrou hex X | x M 12
16 | 00 286 553 0| Hebel Lever Levier X | X
17 | 00927 103 0| Gabelkopf Clevis Téte de fourche X | x G 12 X 48
18 | 00286 573 0| Bremsband -kpl. Brake band -cpl. Sangle de frein -cpl. X | X
19 | 00905230 1| Flachrundschraube Flat round bolt Vis a téte bombée X | x M8 X 16
20 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
21| 00908 210 0| 6kt-Mutter Hex nut Ecrou hex X | X M8
22 | 00285038 0| Bolzen Pin Boulon X | x Rd. 16 X 75
23 | 00911514 1| Sicherungsring Circlip Circlip X | X A16X1,0
24 | 00900 284 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 50
25| 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | x M 10
26 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
27 | 00286 901 0| Halter Support Cadre support X | x
28 | 00900612 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 16
29 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
30 | 00286 559 0| Schaltstange Operation pole Perche isolante X | X
31 | 00901452 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 50
32 | 00900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 30
00 900 658 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 40
33 | 00909910 1| Sperrkantscheibe Detent edged washer Disque & bord d'arrét X | X SKM 12
34 | 00302409 1| Namursensor -inkl. Stecker Namursensor -incl. Plug Namurcapteur -incl. Connecteur X | X M12 X1
X | x
X | x

36 | 00925016 0| Griff

Handle

Poignée




000 001 109 00/ 40.0

443 221 1




Verteilergetriebe - Knoter/Raffer 2|2 000 001 109 00
Auxiliary gearbox - knotters/packer 619900742350 | © |
Engrenage distributeur - noueurs/ameneur P E 443221 1 40.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002889350/ Verteilergetriebe -kpl. Auxiliary gearbox -cpl. Engrenage distributeur -cpl. X | X
2 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 20
3 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
4 | 00285244 1| Verschlussdeckel Sealing cap Couvercle de fermeture X | X Rd. 180
5 | 00911698 0| Sicherungsring Circlip Circlip X | X 1140 X 4,0
6 | 00910829 0| Passscheibe Shim ring Cale X | x 110 X 140 X 0,3
00910 832 0| Passscheibe Shim ring Cale X | X 110 X 140 X 0,5
7 | 00930146 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | x 6216
8 | 00281424 2| Kegelrad Bevel wheel Pignon conique X | X Z=16
9 | 009118190 | Sprengring Snap ring Circlips X | X A 50
10 | 00919 811 1 | Beluftungsfilter Breather Reniflard X | x M 18 X 1,5
11 | 00 288 934 0| Getriebegehause Gearbox housing Carter du boite de vitesses X | X
12 | 00 906 040 1| Verschlussschraube Screw plug Bouchon filete X | X M18 X 1,5
13 | 00 281 461 3| Getriebewelle Gearbox shaft Arbre de boite de vitesse X | X Rd. 55 X 287
14 | 00911553 0| Sicherungsring Circlip Circlip X | x A50X2,0
15 | 00930 110 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6010
16 | 00 911 023 0 | Passscheibe Shim ring Cale X | X 70 X80X0,3
00 911 024 1 | Passscheibe Shim ring Cale X | x 70X80X1,0
00910 876 0| Passscheibe Shim ring Cale X | X 70 X80X0,5
17 | 00911 673 0| Sicherungsring Circlip Circlip X | X 80 X 2,5
18 | 00936 300 2| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X | x AS 50X 80X8
19 | 00281 425 3| Ritzelwelle Pinion shaft Arbre de pignon X | x Z=16
20 | 00930300 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6312 2RS
21 | 00281 441 0| Distanzhilse Spacer bushing Douille entretoise X | X 70 X 3,6 X 30
22 | 00910827 0| Passscheibe Shim ring Cale X | x 105 X 130 X 0,5
00910 830 0| Passscheibe Shim ring Cale X | X 105 X 130 X 0,3
00910 831 0| Passscheibe Shim ring Cale X | X 105X 130X 1,0
23 | 00911 696 0| Sicherungsring Circlip Circlip X | X 1130 X 4,0
24 | 00281 423 3| Ritzelwelle Pinion shaft Arbre de pignon X | x Z=16
25| 00931913 1| Pendelrollenlager Pendular roller bearing Roulement a galets rouleaux X | X 22211
pendulaire
26 | 00281 462 3| Distanzhilse Spacer bushing Douille entretoise X | x 55,5 X 63,5 X 45
27 | 00930 141 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6211
28 | 00910992 0| Passscheibe Shim ring Cale X | X 80 X 100 X 0,3
00910993 0| Passscheibe Shim ring Cale X | X 80 X 100 X 0,5
00910994 0| Passscheibe Shim ring Cale X | X 80 X 100X 1,0
29 | 00911686 0| Sicherungsring Circlip Circlip X | X 1100 X 3,0
30 | 00936 408 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X | x A 55X100X13




000 001 109 00/ 40.0

443 221 1




Verteilergetriebe - Knoter/Raffer 2|2 000 001 109 00
Auxiliary gearbox - knotters/packer 619900742350 | © |
Engrenage distributeur - noueurs/ameneur P E 443221 1 40.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
31 | 00937 727 0| Dichtring Gasket ring Bague d'étanchéité X | x A18X24X15
32 | 00901460 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 100
00901 461 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 110
33 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
34 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
35 | 00926 101 0| Getriebedl -1d.-Nr.= 1ltr Qil -Id.-no.= 1ltr Huile -1d.-no.= 1ltr 1,0(1,0 API GL5 SAE 90
36 | 00940 227 0| Universal-Dichtstoff - Silikonfrei Universal-sealant -silicone- free Universellement mastic - dégagé X | X 50 MI
de silicone
37 | 00281445 7| Kettenrad Chain wheel Roue a chaine X | x Z=18
38 | 00912720 2| Spannhilse Clamping sleeve Douille de serrage X | X 10 X 70
39 | 00288104 1| Kettenkupplung Chain-type clutch Embrayage a chaine X | X
40 | 00 288 103 3| Kettenrad Chain wheel Roue a chaine X | X Z=18
41 | 00921 856 0| Rollenkette Roller chain Chain a rouleaux X | x 3/4" X 18 Ro.
00921962 0| Steckglied Split link Maille brisée X | X 3/4"
42 | 00289 435 0| Kupplungsschutz Protection Protection kes gig 2|2 Rd. 80,5/83
43| 00289 073 0| Kupplungsschutz Protection Protection kes gig 2|2 Rd. 68,5/83
44 | 00901 004 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M6 X 70
45 | 00910411 1| Scheibe Washer Rondelle X | x 6,4X 125X 1,6
46 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X | X M 6
47 | 00919 105 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X | X AM 8 X 1
48 | 00906 039 0| Verschlussschraube Screw plug Vis de calage X | X M18X 1,5




000 001 109 00/41.0
443 222 1




Raffergetriebe kpl. 2|2 000 001 109 00
0| o0
Packer gear cpl. 619900 - 742350 ) |
Carter d'ameneur cpl. PP 443222 1 41.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00285 776 3| Raffergetriebe -kpl. Packer gear -cpl. Carter d'ameneur -cpl. X | X
2 | 00281 303 3| Getriebegehause Gearbox housing Carter du boite de vitesses X | X
3 | 00281302 3| Ritzelwelle Pinion shaft Arbre de pignon X | X Z=12
4 | 00931913 1| Pendelrollenlager Pendular roller bearing Roulement a galets rouleaux X | X 22211
pendulaire
5 | 00281313 1| Distanzrohr Spacer tube Tube d'entretoisement X | X 63,5 X 4 X 89
6 | 009305410/ Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6211 2RS
7 | 00911 1650 | Passscheibe Shim ring Cale X | x 90 X 100 X 0,1
00911 166 0 | Passscheibe Shim ring Cale X | X 90 X 100 X 0,3
00911 168 0 | Passscheibe Shim ring Cale X | X 90 X100 X 1
8 | 00911686 0| Sicherungsring Circlip Circlip X | x 1100 X 3,0
9 | 00936 065 0| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X | x A 90 X 140 X 13
10 | 00911 698 0| Sicherungsring Circlip Circlip X | X 1140 X 4,0
11 | 00910 829 0| Passscheibe Shim ring Cale X | X 110 X 140 X 0,3
00 910 832 0| Passscheibe Shim ring Cale X | x 110 X 140 X 0,5
00910 828 0| Passscheibe Shim ring Cale X | X 110 X140 X 1
12 | 00930 349 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6018
13 | 00281 301 3| Kegelrad Bevel wheel Pignon conique X | X Z=68
14 | 00 286 927 1| Mitnehmerflansch -inkl. Buchse Drive flange -incl. bushing Bride d'entrainement -incl. douille X | X
15 | 00934 961 0| Lagerbuchse Bearing bush Coussinet X | X 6550 DU
16 | 00901 454 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 55
17 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | x M 12
18 | 00930 350 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6021
19 | 00285800 0| Distanzring Spacer ring Bague d'écartement X | X Rd. 130 /160
20 | 00937568 0| O-Ring O-ring Joint torique X | x 151,99 X 3,53
21| 00937542 2| O-Ring O-ring Joint torique X | X 440,0 X 4
22 | 00285798 2| Getriebedeckel Gearbox cover Couvercle du boite de vitesses X | x
23 | 00900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 30
24 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 12
25 | 00936 050 0| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X | X A 105 X 130 X 12
26 | 00910909 0| Passscheibe Shim ring Cale X | X 130 X 160 X 0,3
00910911 1 | Passscheibe Shim ring Cale X | x 130 X 160 X 0,5
00910908 0| Passscheibe Shim ring Cale X | X 130 X 160 X 1,0
27 | 00911 609 0 | Sicherungsring Circlip Circlip X | X 1160 X 4,0
28 | 00919 811 1 | Beluftungsfilter Breather Reniflard X | X M18X 1,5
29 | 00937 727 0| Dichtring Gasket ring Bague d'étanchéité X | X A18X24X15
30 | 00906 040 1| Verschlussschraube Screw plug Bouchon filete X | X M18X 1,5
31 | 00906 039 0| Verschlussschraube Screw plug Vis de calage X | x M18X1,5




000 001 109 00/41.0
443 222 1




Raffergetriebe kpl. 2|2 000 001 109 00
0| o
Packer gear cpl. 619900 - 742350 ) |
Carter d'ameneur cpl. PP 443222 1 41.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
32 | 00926 101 0| Getriebedl -Id.-Nr.= 1ltr Qil -1d.-no.= 1Itr Huile -Id.-no.= 1ltr 4,0(4,0 API GL5 SAE 90
33 | 00955441 0| Nockenschaltkupplung Clutch Limiteur debrayabla a cames X | X 14500 Nm
34| 20070065 0| Scheibe Washer Rondelle X | X 13X75X6
35 | 00900 657 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 35
36 | 00900678 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 16 X 60
00 900 343 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 16 X 70
37 | 00909904 1| Sperrkantscheibe Detent edged washer Disque & bord d'arrét X | X SKZ 16
38 | 00281498 0| Befestigungslasche Attaching strap Patte de fixation X | x
39 | 00900 677 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 16 X 50
40 | 00908 220 0| 6kt-Mutter Hex nut Ecrou hex X | X M 16
41 | 00900 348 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 16 X 100
42 | 00281 445 7| Kettenrad Chain wheel Roue a chaine X | X Z=18
43 | 00288 108 1| Kettenkupplung Chain-type clutch Embrayage a chaine X | X
44 |1 00912 720 2| Spannhilse Clamping sleeve Douille de serrage X | X 10X 70
45 | 00921 856 0| Rollenkette Roller chain Chain a rouleaux X | x 3/4" X 18 Ro.
00 921 962 0| Steckglied Split link Maille brisée X | x 3/4"
46 | 00289 073 0| Kupplungsschutz Protection Protection kes gig 4 | 4 Rd. 68,5/83
47 | 00901 004 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M6 X 70
48 | 00910411 1| Scheibe Washer Rondelle X | X 6,4 X12,5X1,6
49 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X | X M 6
50 | 00919 105 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X | X AM 8 X 1
51 | 00910506 1| Scheibe Washer Rondelle X | x 13X 24X25
52 | 00271388 1| Distanzhilse Spacer bushing Douille entretoise X | X 16,5 X 25 X 26




000 001 109 00/ 42.0
443 223 2




Schneidwerkgetriebe oben 2|2 000 001 109 00
. 0| o
Cuttlng system gearbox top 619900 - 742350 B B
Engrenage de mécanisme de coupe haut PP 443 223 2 42.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00287 475 3| Schneidwerkgetriebe -mitte oben | Cutting system gearbox t - middle | Engrenage de mécanisme - centre X
top en haut
2 | 00926 101 0| Getriebedl -1d.-Nr.= 1ltr Qil -1d.-no.= 1Itr Huile -Id.-no.= 1ltr 2,8 API GL5 SAE 90
3 | 00936 408 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X A 55 X100 X 13
4 | 00911557 1| Sicherungsring Circlip Circlip X A55X2,0
5 | 00910703 1| Stutzscheibe Supporting disc Rondelle diélectrique X S55X68X3,0
6 | 00910910 0| Passscheibe Shim ring Cale X 56 X72X0,1
00910912 0| Passscheibe Shim ring Cale X 56 X72X0,3
00910913 0| Passscheibe Shim ring Cale X 56 X72X0,5
00910914 0| Passscheibe Shim ring Cale X 56 X72X1,0
7 | 009321100 | Kegelrollenlager Taper roller bearing Roulement a rouleaux coniques X 30211 A
8 | 00287 473 1| Abtriebswelle Drive shaft Arbre d'entrainement X Rd. 65 X 270
9 | 00286 305 1| Getriebedeckel Gearbox cover Couvercle du boite de vitesses X
10 | 00 906 039 0| Verschlussschraube Screw plug Vis de calage X M18X 1,5
11 | 00 900 657 0 | 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 35
12 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 12
13 | 00937 630 0| O-Ring O-ring Joint torique X 183,74 X 3,53
14 | 00932 140 0| Kegelrollenlager Tap. roll. bearing Roulem.roul.con. X 30311 A
15 | 00285870 0| Kegelrad Bevel wheel Pignon conique X Z=22
16 | 00 911 561 0| Sicherungsring Circlip Circlip X A60X?2
17 | 00906 040 1| Verschlussschraube Screw plug Bouchon filete X M18X 1,5
18 | 00286 304 5| Getriebegehause Gearbox housing Carter du boite de vitesses X
19 | 00919 811 1 | Beluftungsfilter Breather Reniflard X M18 X 1,5
20 | 00937 727 0| Dichtring Gasket ring Bague d'étanchéité X A18X24X15
21| 00285873 1| Antriebswelle -mitte oben Drive shaft -middle top Arbre motrice -centre en haut X Rd. 65 X 273
22 | 009003950/ 6kt-Schraube Hex head bolt Boulon téte hex X M 16 X 110
23 | 00909912 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 16
24 | 00283 211 2| Buchse Bushing Douille X 45 X 70 X 94
25 | 00288107 1| Zahnwelle Toothed shaft Arbre dente X Rd. 70 X 245
26 | 00288106 0| Buchse Bushing Douille X Rd. 85 X 94
27 | 00912 720 2| Spannhilse Clamping sleeve Douille de serrage X 10 X 70
00912 650 0| Spannhiilse Clamping sleeve Douille de serrage X 6 X 70
28 | 00912 723 1| Spannhilse Clamping sleeve Douille de serrage X 10 X 85
90 000 110 0| Spannhiilse Clamping sleeve Douille de serrage X 6 X 85




444 402 6

000 001 109 00/ 43.0




Bogenzahnkupplung - Schneidwerk 2|2 000 001 109 00
. 0| o0
Tooth coupling 619900 - 742350 ) |
Embrayage a dents PP 444 402 6 43.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00283164 1| Schutzflansch -oben Protecting flange -top Bride de protection -en haut X
2 | 00900634 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 10 X 20
3 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 10
4 | 00938621 0| Bogenzahnkupplung Tooth coupling Embrayage a dents X Lg.= 226
5 | 009119050 | Sprengring Snap ring Circlips X SW 50
6 | 00956431 0| Keilschaltkupplung Cut- out clutch Limiteur débrayable X 6200 Nm
7 | 00283206 1| Schutzflansch -unten Protecting flange -below Bride de protection -en bas X
8 | 00287480 2| Schutzblech Guard plate Garde-boue X
9 | 00287 478 1| Schutzdeckel Cover cpl Couvercle X
10 | 00924 247 0| VerschluRRzapfen Coverplate Axe X Schlitzkopf
11 | 00 924 251 0| Haltescheibe Retaining washer Rondelle d'arret X
12 | 00900612 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 8 X 16
13 | 90 000 128 0| Blechmutter Sheet nut Ecrou tole X M8
14 | 00900622 0| 6kt-Schraube Hex head bolt Boulon téte hex X M8 X 70
15| 00289581 0| Klemmteil -kpl. Clamping piece -cpl. Piece de serrage -cpl. X
16 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 8
17 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X M8




000 001 109 00/ 44.0

444 405 5




Schneidwerkgetriebe unten 2|2 000 001 109 00
Cutting system gearbox bottom 619900742350 | © |
Engrenage de mécanisme de coupe bas P B 444 405 5 44.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00285859 4| Schneidwerkgetriebe unten Cutting system gearbox bottom Engrenage de mécanisme de coup X
2 | 00936 029 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X A 55X 100 X 10
3 | 00285867 1| Buchse Bushing Douille X 94 X 125 X 30
4 | 00911557 1| Sicherungsring Circlip Circlip X A55X20
5 | 00910703 1| Stutzscheibe Supporting disc Rondelle diélectrique X S 55X 68 X 3,0
6 | 009109100 Passscheibe Shim ring Cale X 56 X72X0,1
00910912 0| Passscheibe Shim ring Cale X 56 X 72X 0,3
00910 913 0| Passscheibe Shim ring Cale X 56 X 72X 0,5
00910914 0| Passscheibe Shim ring Cale X 56 X 72X 1,0
7 | 00932140 0| Kegelrollenlager Tap. roll. bearing Roulem.roul.con. X 30311 A
8 | 00936 408 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X A 55 X100 X 13
9 | 00286 326 1| Buchse Bushing Douille X Rd. 125 X 18,5
10 | 00 932 146 0| Kegelrollenlager Tap. roll. bearing Roulem.roul.con. X 32311
11 | 00285876 1| Antriebswelle Drive shaft Arbre motrice X Rd. 60 X 271,4
12 | 00285871 0| Kegelrad Bevel wheel Pignon conique X Z=18
13 | 00911 557 1| Sicherungsring Circlip Circlip X A55X20
14 | 00 285 860 2| Getriebegehause Gearbox housing Carter du boite de vitesses X
15 | 00 936 064 0| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X A 80X 125X 12
16 | 00911 695 0| Sicherungsring Circlip Circlip X 1125 X 4
17 | 00910709 1| Stiutzscheibe Supporting disc Rondelle diélectrique X S 100 X 125 X 3,5
18 | 00 910 872 2| Passscheibe Shim ring Cale X 115 X 125X 0,1
00 910 873 2| Passscheibe Shim ring Cale X 115X 125X 0,3
00910 874 2| Passscheibe Shim ring Cale X 115 X 125 X 0,5
00 910 878 1| Passscheibe Shim ring Cale X 115X 125X 1,0
19 | 00932 183 0| Kegelrollenlager Tap. roll. bearing Roulem.roul.con. X 32016 X
21| 00285877 0| Stirnrad Spur gear Roue d'engrenage 619900 - 702988 X Z=42
20070020 0| Stirnrad Spur gear Roue d'engrenage 702989 - X Z=42
22 | 00900637 0| 6kt-Schraube Hex head bolt Boulon téte hex 619900 - 702988 X M 10 X 30
90 000 018 0| 6kt-Schraube Hex head bolt Boulon téte hex 702989 - X M 10 X 35
23 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 10
24 | 20070018 0| Abtriebswelle Drive shaft Arbre d'entrainement X
25 | 00285872 0| Kegelrad Bevel wheel Pignon conigue 619900 - 702988 X Z=30
20 070 019 0| Kegelrad Bevel wheel Pignon conique 702989 - X Z=30
26 | 00937562 0| O-Ring O-ring Joint torique X 228,19 X 3,53
27 | 00285863 0| Getriebedeckel Gearbox cover Couvercle du boite de vitesses X
28 | 00932 108 0| Kegelrollenlager Tap. roll. bearing Roulem.roul.con. X 30209 A
29 | 00910855 0| Passscheibe Shim ring Cale X 75X 85X0,3
00910 854 0| Passscheibe Shim ring Cale X 75 X85X0,5




000 001 109 00/ 44.0

444 405 5




Schneidwerkgetriebe unten 2|2 000 001 109 00
Cutting system gearbox bottom 619900742350 | © |
Engrenage de mécanisme de coupe bas P B 444 405 5 44.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
00910919 0| Passscheibe Shim ring Cale X 75X85X1,0
30 | 00910742 0| Stitzscheibe Supporting disc Rondelle diélectrique X S75x85x3,5
31| 00911676 0| Sicherungsring Circlip Circlip X 185x3,0
32 | 009252100| Verschlussdeckel Sealing cap Couvercle de fermeture X Rd. 85
33 | 00900 655 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 25
34 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 12
35| 00936 362 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X A 40 X 80 X 13
36 | 00911 673 0| Sicherungsring Circlip Circlip X 80 X 2,5
37 | 00910962 0| Passscheibe Shim ring Cale X 63 X80 X0,3
00910963 0| Passscheibe Shim ring Cale X 63 X80 X0,5
00910964 0| Passscheibe Shim ring Cale X 63 X80X1,0
38 | 00930 138 0| Rillenkugellager Grooved ball bearing Roulement a gorge X 6208
39 | 00289496 0| Welle Shaft Arbre X Rd. 50 X 368
40 | 00285878 0| Stirnrad Spur gear Roue d'engrenage X Z=27
41 | 009108850 | Passscheibe Shim ring Cale X 40 X50 X 2
42 | 00925 205 2| VerschluRdeckel Core plug Bouchon X Rd. 80
43| 00919 811 1| Beluftungsfilter Breather Reniflard X M18X 1,5
44| 00937 727 0| Dichtring Gasket ring Bague d'étanchéité X A18X24X15
45| 00906 039 0| Verschlussschraube Screw plug Vis de calage X M18X 1,5
46 | 00906 040 1| Verschlussschraube Screw plug Bouchon filete X M18 X 1,5
47 | 00911 025 0 | Passscheibe Shim ring Cale X 100 X 120 X 0,1
00 911 027 0 | Passscheibe Shim ring Cale X 100 X 120 X 0,3
00911 028 0 | Passscheibe Shim ring Cale X 100 X 120 X 0,5
00 911 029 0 | Passscheibe Shim ring Cale X 100 X 120X 1,0
48 | 00926 101 0| Getriebedl -1d.-Nr.= 1ltr Qil -Id.-no.= 1ltr Huile -1d.-no.= 1ltr 2,7 API GL5 SAE 90
49 | 00901486 1| 6kt-Schraube Hex head bolt Boulon téte hex X M 16 X 85
50 | 00909912 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 16
51 | 00 289 564 0| Distanzring Spacer ring Bague d'écartement X 42,4 X7,1 X5
52 | 90 000 019 0| Spannstift Roll pin Goupille de serrage 702989 - X 13X 20
53 | 20070450 0| Sicherungsblech Locking plate Tole de sécurité X




000 001 109 00/ 44.2

443 354 2




Schneidwerkgetriebe unten 2|2 000 001 109 00
Cutting system gearbox bottom 623701-742350 | | ©
Engrenage de mécanisme de coupe bas P E 443 354 2 44.2
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00289565 1| Schneidwerksgetriebe Unten Cutting system gearbox bottom Engrenage de mécanisme de coup X
2 | 00936 029 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X A 55X 100 X 10
3 | 00285867 1| Buchse Bushing Douille X 94 X 125 X 30
4 | 00911557 1| Sicherungsring Circlip Circlip X A55X20
5 | 00910703 1| Stutzscheibe Supporting disc Rondelle diélectrique X S 55X 68 X 3,0
6 | 009109100 Passscheibe Shim ring Cale X 56 X72X0,1
00910912 0| Passscheibe Shim ring Cale X 56 X 72X 0,3
00910 913 0| Passscheibe Shim ring Cale X 56 X 72X 0,5
00910914 0| Passscheibe Shim ring Cale X 56 X 72X 1,0
7 | 00932140 0| Kegelrollenlager Tap. roll. bearing Roulem.roul.con. X 30311 A
8 | 00936 408 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X A 55 X100 X 13
9 | 00286 326 1| Buchse Bushing Douille X Rd. 125 X 18,5
10 | 00 932 146 0| Kegelrollenlager Tap. roll. bearing Roulem.roul.con. X 32311
11 | 00285876 1| Antriebswelle Drive shaft Arbre motrice X Rd. 60 X 271,4
12 | 00285871 0| Kegelrad Bevel wheel Pignon conique X Z=18
13 | 00911 557 1| Sicherungsring Circlip Circlip X A55X20
14 | 00 285 860 2| Getriebegehause Gearbox housing Carter du boite de vitesses X
15 | 00 936 064 0| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X A 80X 125X 12
16 | 00911 695 0| Sicherungsring Circlip Circlip X 1125 X 4
17 | 00910709 1| Stiutzscheibe Supporting disc Rondelle diélectrique X S 100 X 125 X 3,5
18 | 00 910 872 2| Passscheibe Shim ring Cale X 115 X 125X 0,1
00 910 873 2| Passscheibe Shim ring Cale X 115X 125X 0,3
00910 874 2| Passscheibe Shim ring Cale X 115 X 125 X 0,5
00 910 878 1| Passscheibe Shim ring Cale X 115X 125X 1,0
19 | 00932 183 0| Kegelrollenlager Tap. roll. bearing Roulem.roul.con. X 32016 X
21| 00285877 0| Stirnrad Spur gear Roue d'engrenage 623701 - 702988 X Z=42
20070020 0| Stirnrad Spur gear Roue d'engrenage 702989 - X Z=42
22 | 00900637 0| 6kt-Schraube Hex head bolt Boulon téte hex 623701 - 702988 X M 10 X 30
90 000 018 0| 6kt-Schraube Hex head bolt Boulon téte hex 702989 - X M 10 X 35
23 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 10
24 | 20070018 0| Abtriebswelle Drive shaft Arbre d'entrainement X
25 | 00285872 0| Kegelrad Bevel wheel Pignon conigue 623701 - 702988 X Z=30
20 070 019 0| Kegelrad Bevel wheel Pignon conique 702989 - X Z=30
26 | 00937562 0| O-Ring O-ring Joint torique X 228,19 X 3,53
27 | 00285863 0| Getriebedeckel Gearbox cover Couvercle du boite de vitesses X
28 | 00932 108 0| Kegelrollenlager Tap. roll. bearing Roulem.roul.con. X 30209 A
29 | 00910855 0| Passscheibe Shim ring Cale X 75X 85X0,3
00910 854 0| Passscheibe Shim ring Cale X 75 X85X0,5




000 001 109 00/ 44.2

443 354 2




Schneidwerkgetriebe unten 2|2 000 001 109 00
Cutting system gearbox bottom 623701-742350 | | ©
Engrenage de mécanisme de coupe bas P E 443 354 2 44.2
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
00910919 0| Passscheibe Shim ring Cale X 75X85X1,0
30 | 00910742 0| Stitzscheibe Supporting disc Rondelle diélectrique X S75x85x3,5
31| 00911676 0| Sicherungsring Circlip Circlip X 185x3,0
32 | 009252100| Verschlussdeckel Sealing cap Couvercle de fermeture X Rd. 85
33 | 00900 655 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 25
34 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 12
35| 00936 362 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X A 40 X 80 X 13
36 | 00911 673 0| Sicherungsring Circlip Circlip X 80 X 2,5
37 | 00910962 0| Passscheibe Shim ring Cale X 63 X80 X0,3
00910963 0| Passscheibe Shim ring Cale X 63 X80 X0,5
00910964 0| Passscheibe Shim ring Cale X 63 X80X1,0
38 | 00930 138 0| Rillenkugellager Grooved ball bearing Roulement a gorge X 6208
39 | 00289497 0| Welle Shaft Arbre X Rd. 50 X 568
40 | 00285878 0| Stirnrad Spur gear Roue d'engrenage X Z=27
41 | 009108850 | Passscheibe Shim ring Cale X 40 X50 X 2
42 | 00925 205 2| VerschluRdeckel Core plug Bouchon X Rd. 80
43| 00919 811 1| Beluftungsfilter Breather Reniflard X M18X 1,5
44| 00937 727 0| Dichtring Gasket ring Bague d'étanchéité X A18X24X15
45| 00906 039 0| Verschlussschraube Screw plug Vis de calage X M18X 1,5
46 | 00906 040 1| Verschlussschraube Screw plug Bouchon filete X M18 X 1,5
47 | 00911 025 0 | Passscheibe Shim ring Cale X 100 X 120 X 0,1
00 911 027 0 | Passscheibe Shim ring Cale X 100 X 120 X 0,3
00911 028 0 | Passscheibe Shim ring Cale X 100 X 120 X 0,5
00 911 029 0 | Passscheibe Shim ring Cale X 100 X 120X 1,0
48 | 00926 101 0| Getriebedl -1d.-Nr.= 1ltr Qil -Id.-no.= 1ltr Huile -1d.-no.= 1ltr 2,7 API GL5 SAE 90
49 | 00901486 1| 6kt-Schraube Hex head bolt Boulon téte hex X M 16 X 85
50 | 00909912 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 16
51 | 00 289 564 0| Distanzring Spacer ring Bague d'écartement X 42,4 X7,1 X5
52 | 90 000 019 0| Spannstift Roll pin Goupille de serrage 702989 - X 13X 20
53 | 20070450 0| Sicherungsblech Locking plate Tole de sécurité X




000 001 109 00/ 45.0
443224 0




Winkelgetriebe - Pick-up/Férderschnecke 2|2 000 001 109 00
. 0| o0
Ang!e gear - Plck-'up/Feed.auger 619900 - 727516 ) |
Boitier d'angle - Pick-up/Vis d'amenee PP 443 224 0 45.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00288106 0| Buchse Bushing Douille X Rd. 85 X 94
2 | 00288107 1| Zahnwelle Toothed shaft Arbre dente X Rd. 70 X 245
3 | 00281488 3| Buchse Bushing Douille X 45X 70 X 74
4 | 00912 720 2| Spannhiilse Clamping sleeve Douille de serrage X 10X 70
00912 650 0| Spannhilse Clamping sleeve Douille de serrage X 6 X 70
5 | 00901142 1| 6kt-Schraube Hex head bolt Boulon téte hex X M 16 X 110
6 | 00909912 1| Sperrkantscheibe Detent edged washer Disque & bord d'arrét X SKM 16
7 | 00285000 2| Winkelgetriebe -mitte oben Angle gear -middle top Boitier d'angle -centre en haut X
8 | 00919811 1| Beliftungsfilter Breather Reniflard X M 18 X 1,5
9 | 00937 727 0| Dichtring Gasket ring Bague d'étanchéité X A18X24X15
10 | 00 906 040 1| Verschlussschraube Screw plug Bouchon filete X M18 X 1,5
11 | 00 906 039 0| Verschlussschraube Screw plug Vis de calage X M18X 1,5
12 | 00924 050 1| Schneckengewindeschelle Tube clip Bride X 120 - 140
13 | 00 289 440 0| Gummilappen Rubber cloth Chiffon en caoutchouc X Lg.= 250
14 | 00955976 1| Gelenkwelle Pto drive shaft Arbre articulé X
15 | 00 286 926 2| Winkelgetriebe Angle gear Boitier d'angle X
16 | 00 288 950 1| Winkelgetriebe Angle gear Boitier d'angle X
17 | 00286 471 1| Halteblech -Pu 1910 Holding plate -Pu 1910 Tole de fixation -Pu 1910 X
00 285 762 1| Halteblech -Pu 2310 Holding plate -Pu 2310 Tole de fixation -Pu 2310 X
18 | 00904 065 1| Senkschraube Countersunkscrew Vis a téte fraisée X M 12 X 40
00 900 657 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 35
19 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 12
20 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X M 12
21 | 00286 472 2| Schutzblech Guard plate Garde-boue X
22 | 00900 675 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 16 X 40
23 | 00288902 0| Halter Support Cadre support X
24 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X M8 X 20
25 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 8
26 | 00910413 0| Scheibe Washer Rondelle X 8,4X17X 1,6
27 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X M8




000 001 109 00/ 45.1
443 224 1




Winkelgetriebe - Pick-up/Férderschnecke 2|2 000 001 109 00
. 0| o0
Angle gear - Pick-up/Feed auger 727517 - 742350 ) |
Boitier d'angle - Pick-up/Vis d'amenee PP 443224 1 45.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
4 | 00912720 2| Spannhilse Clamping sleeve Douille de serrage X 10 X 70
00912 650 0| Spannhilse Clamping sleeve Douille de serrage X 6 X 70
5 | 00901 142 1| 6kt-Schraube Hex head bolt Boulon téte hex X M 16 X 110
6 | 00909912 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 16
7 | 002850002 | Winkelgetriebe -mitte oben Angle gear -middle top Boitier d'angle -centre en haut X
8 | 00919 8111 | Beluftungsfilter Breather Reniflard X M 18X 1,5
9 | 00937 727 0| Dichtring Gasket ring Bague d'étanchéité X A18X24X15
10 | 00906 040 1| Verschlussschraube Screw plug Bouchon filete X M 18 X 1,5
11 | 00 906 039 0| Verschlussschraube Screw plug Vis de calage X M18 X 1,5
12 | 00924 050 1| Schneckengewindeschelle Tube clip Bride X 120 - 140
13 | 00 289 440 0| Gummilappen Rubber cloth Chiffon en caoutchouc X Lg.= 250
14 | 00955976 1| Gelenkwelle Pto drive shaft Arbre articulé X
15 | 00 286 926 2| Winkelgetriebe Angle gear Boitier d'angle X
16 | 00288 950 1| Winkelgetriebe Angle gear Boitier d'angle X
17 | 00286 471 1| Halteblech -Pu 1910 Holding plate -Pu 1910 Tole de fixation -Pu 1910 X
00 285 762 1| Halteblech -Pu 2310 Holding plate -Pu 2310 Tole de fixation -Pu 2310 X
18 | 00904 065 1| Senkschraube Countersunkscrew Vis a téte fraisée X M 12 X 40
00 900 657 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 35
19 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 12
20 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X M 12
21| 00286 472 2| Schutzblech Guard plate Garde-boue X
22 | 00900 675 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 16 X 40
23 | 00288902 0| Halter Support Cadre support X
24 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X M8 X 20
25| 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 8
26 | 00910413 0| Scheibe Washer Rondelle X 8,4X17X1,6
27 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X M8
28 | 00281 445 7| Kettenrad Chain wheel Roue a chaine X Z=18
29 | 20070429 0| Kettenkupplung Chain-type clutch Embrayage a chaine X Lg.= 252
30 | 00288 103 3| Kettenrad Chain wheel Roue & chaine X Z=18
31| 00921856 0| Rollenkette Roller chain Chain a rouleaux X 3/4" X 18 Ro.
00921 962 0| Steckglied Split link Maille brisée X 3/4"
32 | 00289 073 0| Kupplungsschutz Protection Protection kes gig 2 Rd. 68,5/83
33 | 002894350 Kupplungsschutz Protection Protection kes gig 2 Rd. 80,5/83
34 | 00919 105 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X AM 8 X 1
35 | 00901 004 0| 6kt-Schraube Hex head bolt Boulon téte hex X M6 X 70
36 | 00910411 1| Scheibe Washer Rondelle X 6,4 X 125X 1,6
37 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X M 6




000 001 109 00/ 46.0
443092 0




Winkelgetriebe - oben/unten rechts 2|2 000 001 109 00
. 0| o0
Angle gear - top/bottem right 619900 - 742350 ) |
Boitier d'angle - haut/bas droite PP 443092 0 46.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00286926 2| Winkelgetriebe -unten, kurze Angle gear -below, short augers Boitier d'angle -en bas, vises X
Schnecken d'amenée bref
00 285 000 2 | Winkelgetriebe -mitte oben Angle gear -middle top Boitier d'angle -centre en haut X
2 | 00926 101 0| Getriebedl -Id.-Nr.= 1ltr Oil -1d.-no.= 1ltr Huile -1d.-no.= 1ltr 0,5 API GL5 SAE 90
3 | 00919811 1| Beliftungsfilter Breather Reniflard X M18X 1,5
4 | 00937 727 0| Dichtring Gasket ring Bague d'étanchéité X A18X24X15
5 | 00906 040 1| Verschlussschraube Screw plug Bouchon filete X M18X 1,5
6 | 00906 039 0| Verschlussschraube Screw plug Vis de calage X M 18 X 1,5
7 | 00936 365 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X A 40X 90 X 12
8 | 009116800 | Sicherungsring Circlip Circlip X 90 X 3
9 | 00910 744 0| Stutzscheibe Supporting disc Rondelle diélectrique X S70X90X3,5
10 | 00910 972 0| Passscheibe Shim ring Cale X 70X 90 X 0,3
00910973 0| Passscheibe Shim ring Cale X 70X 90X 0,5
00910 974 0| Passscheibe Shim ring Cale X 70X 90X 1,0
11 | 00 930 168 0 | Rillenkugellager Grooved ball bearing Roulement a gorge X 6308
12 | 00 285 007 0| Distanzbuchse Spacer bushing Entretoise prise femelle X 48,3 X 5,6 X 35
13 | 00285005 0| Kegelradwelle Bevel wheel shaft Arbre de pignion conique X Z=18
14 | 00 285 008 0| Getriebegehause Gearbox housing Carter du boite de vitesses X
15| 00936 408 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X A 55X 100 X 13
16 | 00 911 686 0| Sicherungsring Circlip Circlip X 1100 X 3,0
17 | 00910 746 0| Stutzscheibe Supporting disc Rondelle diélectrique X S 80X 100X 3,5
18 | 00910992 0| Passscheibe Shim ring Cale X 80 X 100 X 0,3
00910993 0| Passscheibe Shim ring Cale X 80 X 100 X 0,5
00 910 994 0| Passscheibe Shim ring Cale X 80X 100X 1,0
19 | 00930141 0| Rillenkugellager Grooved ball bearing Roulement a gorge X 6211
20 | 00281 462 3| Distanzhulse Spacer bushing Douille entretoise X 55,5 X 63,5 X 45
21 | 00285006 3| Kegelradwelle Bevel wheel shaft Arbre de pignion conique X =24
22 | 00285009 1| Verschlussdeckel Sealing cap Couvercle de fermeture X Rd. 170
23 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 8
24 | 00900616 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 8 X 25




000 001 109 00/47.0
4430930




Winkelgetriebe - unten rechts 2|2 000 001 109 00
. 0| o0
Angle gear - bottem right 619900 - 742350 ) |
Boitier d'angle - bas droite PP 4430930 47.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00288950 1| Winkelgetriebe -lange Schnecken | Angle gear -long augers Boitier d'angle -vises d'amenée X
longue
2 | 00926 101 0| Getriebedl -1d.-Nr.= 1ltr Qil -1d.-no.= 1Itr Huile -Id.-no.= 1ltr 0,5 API GL5 SAE 90
3 | 00936 365 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X A 40X 90X 12
4 | 009116800 | Sicherungsring Circlip Circlip X 90X 3
5 | 00910 744 0| Stutzscheibe Supporting disc Rondelle diélectrique X S70X90X3,5
6 | 00910972 0| Passscheibe Shim ring Cale X 70X 90X 0,3
00910 973 0| Passscheibe Shim ring Cale X 70 X 90 X 0,5
00910974 0| Passscheibe Shim ring Cale X 70X 90X 1,0
7 | 00930168 0| Rillenkugellager Grooved ball bearing Roulement a gorge X 6308
8 | 00285007 0| Distanzbuchse Spacer bushing Entretoise prise femelle X 48,3 X 5,6 X 35
9 | 00285 0050| Kegelradwelle Bevel wheel shaft Arbre de pignion conique X Z=18
10 | 00936 408 1| Radial-Wellendichtring Radial-shaft sealing ring Radial-bague d'étanchéité X A 55 X100 X 13
11 | 00911 686 0 | Sicherungsring Circlip Circlip X 1100 X 3,0
12 | 00910 746 0| Stitzscheibe Supporting disc Rondelle diélectrique X S 80 X 100 X 3,5
13 | 00910992 0| Passscheibe Shim ring Cale X 80 X 100 X 0,3
00910993 0| Passscheibe Shim ring Cale X 80 X 100 X 0,5
00910994 0| Passscheibe Shim ring Cale X 80 X 100 X 1,0
15 | 00 285008 0| Getriebegehause Gearbox housing Carter du boite de vitesses X
16 | 00288 953 0| Getriebewelle Gearbox shaft Arbre de boite de vitesse X Rd. 60 X 428
17 | 00930141 0| Rillenkugellager Grooved ball bearing Roulement a gorge X 6211
18 | 00 281 462 3| Distanzhilse Spacer bushing Douille entretoise X 55,5 X 63,5 X 45
19 | 00288949 0| Kegelrad Bevel wheel Pignon conique X Z=24
20 | 00915003 0| Passfeder Fit-in key Clavette X B 14 X9 X 36
21| 00910732 1| Stitzscheibe Supporting disc Rondelle diélectrique X S 45X 55X 3,0
22 | 00911549 1| Sicherungsring Circlip Circlip X A 45X 1,75
23 | 00285009 1| Verschlussdeckel Sealing cap Couvercle de fermeture X Rd. 170
24 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 8
25 | 00900 616 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 8 X 25
26 | 00906 040 1| Verschlussschraube Screw plug Bouchon filete X M18X 1,5
27 | 00906 039 0| Verschlussschraube Screw plug Vis de calage X M18X 1,5
28 | 00919811 1 | Beliftungsfilter Breather Reniflard X M18X1,5
29 | 00937 727 0| Dichtring Gasket ring Bague d'étanchéité X A18X24X15




e, 444 430 6

000 001 109 00 / 48.0




Forderschnecke / Getriebenantr.  Pu 1910 2|2 000 001 109 00
Feed auger 619900 - 742350 Z S'
Vis d'amenee PP 444 430 6 48.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00900607 0| 6kt-Schraube Hex head bolt Boulon téte hex X M6 X 16
2 | 00910351 1| Scheibe Washer Rondelle X 6,4X18X 1,6
3 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X M 6
4 | 00289428 0| Gummilappen Rubber cloth Chiffon en caoutchouc X 95X 86 X3
5 | 00289429 0| Gummilappen Rubber cloth Chiffon en caoutchouc X 50 X 66 X 3
6 | 00289427 0| Gummilappen Rubber cloth Chiffon en caoutchouc X 145X 86 X 3
10 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque & bord d'arrét X SKM 12
11 | 00908 701 0 | Sicherungsmutter Locknut Ecrou hex X M 12
12 | 00 285882 2| Kettenrad Chain sprocket Roue a chaines X Z=23 T= 3/4"
13 | 00910642 0| Scheibe Washer Rondelle X 13X70X6
14 | 00900 657 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 35
15 | 00 285 753 0| Spannarm -inkl. Buchse Tension arm -incl. bushing Levier tendeur -incl. douille X
16 | 00934 910 0| Lagerbuchse Bearing bush Coussinet X 20 X 23 X 30
17 | 00285 758 0| Lagerbuchse Bearing bush Coussinet X Rd. 20 X 18
18 | 00922 313 1| Kettenrad Chain wheel Roue a chaine X Z=13
19 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 10
20 | 00900637 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 10 X 30
21 | 00910826 1| Passscheibe Shim ring Cale X 20X 28X 1,0
22 | 009115210 | Sicherungsring Circlip Circlip X A20X1,75
23 | 00905 341 0| Osenschraube Eye screw Vis a oeillet X M 10 X 195
24 | 00900658 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 40
25 | 00910506 1| Scheibe Washer Rondelle X 13X 24X25
29 | 00083024 1| Druckfeder Pressure spring Ressort de pression X 3X19X90
30 | 00910414 0| Scheibe Washer Rondelle X 10,5 X21 X2
31| 00908 758 0| Sicherungsmutter Locknut Ecrou hex X M 10
32 | 00286 456 3| Schutz Guard Tole de protection X
33 | 00900612 0| 6kt-Schraube Hex head bolt Boulon téte hex X M8 X 16
34 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 8
35| 00921913 1| Rollenkette Roller chain Chain a rouleaux X 3/4" X 56 Ro.
36 | 00921980 0| Steckglied Split link Maille brisée X 3/4"
00921992 0| Gekropftes Glied mit Splint Cranked link Maillon coude X 3/4"
37 | 00911553 0| Sicherungsring Circlip Circlip X A50X20
38 | 20070473 0| Winkel Angle Angle X
39 | 00901451 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 45
40 | 27 001 210 0| Gummipuffer Rubber pad Tampon en caoutchouc X Rd. 30 X 25 M 10




.00 001 109 00 / 49.0




Forderschnecke / Getriebenantr.  Pu 2310 2|2 000 001 109 00
Feed auger 619900 - 742350 Z S'
Vis d'amenee PP 444 429 6 49.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00900607 0| 6kt-Schraube Hex head bolt Boulon téte hex X M6 X 16
2 | 00910351 1| Scheibe Washer Rondelle X 6,4X18X 1,6
3 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X M 6
4 | 00289428 0| Gummilappen Rubber cloth Chiffon en caoutchouc X 95X 86 X3
5 | 009305400 | Rillenkugellager Grooved ball bearing Roulement a gorge X 6210 2RS
6 | 00286951 0| Distanzhilse Spacer bushing Douille entretoise X 57 X2,9X21
7 | 00286947 2| Lagerbock Bearing block Support de palier X
8 | 009116800 | Sicherungsring Circlip Circlip X 90 X3
9 | 00904 065 3| Senkschraube Countersunkscrew Vis a téte fraisée X M 12 X 40 -10.9
10 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 12
11 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X M 12
12 | 00 285882 2| Kettenrad Chain sprocket Roue a chaines X Z=23 T= 3/4"
13 | 00910642 0| Scheibe Washer Rondelle X 13X 70X 6
14 | 00900 657 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 35
15| 00285 753 0| Spannarm -inkl. Buchse Tension arm -incl. bushing Levier tendeur -incl. douille X
16 | 00934 910 0| Lagerbuchse Bearing bush Coussinet X 20 X 23 X 30
17 | 00285 758 0| Lagerbuchse Bearing bush Coussinet X Rd. 20 X 18
18 | 00922 313 1| Kettenrad Chain wheel Roue a chaine X Z=13
19 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 10
20 | 00900637 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 10 X 30
21| 00910826 1| Passscheibe Shim ring Cale X 20X 28X1,0
22 | 00911521 0| Sicherungsring Circlip Circlip X A 20X 1,75
23 | 00905 341 0| Osenschraube Eye screw Vis a oeillet X M 10 X 195
24 | 00900658 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 40
25 | 00910506 1| Scheibe Washer Rondelle X 13X 24X25
29 | 00083024 1| Druckfeder Pressure spring Ressort de pression X 3X19X90
30 | 00910414 0| Scheibe Washer Rondelle X 105X 21 X2
31 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X M 10
32 | 00286 456 3| Schutz Guard Tole de protection X
33 | 00900612 0| 6kt-Schraube Hex head bolt Boulon téte hex X M8 X 16
34 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 8
35| 00921913 1| Rollenkette Roller chain Chain & rouleaux X 3/4" X 56 Ro.
36 | 00921980 0| Steckglied Split link Maille brisée X 3/4"
00921 992 0| Gekropftes Glied mit Splint Cranked link Maillon coude X 3/4"
37 | 00289429 0| Gummilappen Rubber cloth Chiffon en caoutchouc X 50 X 66 X 3
38 | 00289 427 0| Gummilappen Rubber cloth Chiffon en caoutchouc X 145 X 86 X 3
39 | 20070473 0| Winkel Angle Angle X
40 | 00901 451 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 45




.00 001 109 00 / 49.0




Forderschnecke / Getriebenantr.  Pu 2310 2|2 000 001 109 00
Feed auger 619900742350 | © |
. . D| D
Vis d'amenee PP 444 429 6 49.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
41| 27 001 210 0| Gummipuffer Rubber pad Tampon en caoutchouc X Rd. 30 X 25 M 10




000 001 109 00 /50.0
444 409 3




Forderschnecke / Schneidwerkantr. 2|2 000 001 109 00
Feed auger 619900 - 623700 Z S'
Vis d'amenee P | B 444 409 3 50.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00915080 1| Passfeder Fit-in key Clavette X A8X7X45
2 | 00285892 1| Zwischenwelle -Pu 2310 Intermediate shaft -Pu 2310 Arbre intermediaire -Pu 2310 X
3 | 00285891 0| Distanzhilse Spacer bushing Douille entretoise X 41,8 X 48,3 X 15,5
4 | 00285888 0| Distanzplatte -Pu 2310 Spacer plate -Pu 2310 Plaque d'ecartement -Pu 2310 X
5 | 00934052 0| Flanschlager kpl. Flange bearing cpl. Palier a bride cpl. X Pick-up 2310 incl. Pos. 6
6 | 00934608 0| Rillenkugellager Grooved ball bearing Roulement & gorge X EN 208
7 | 009014510/ 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 45
8 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 12
9 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X M 12
00 285 886 0| Anschlag -Pu 2310 Limit stop -Pu 2310 Butée -Pu 2310 X
11 | 00285881 1| Sperrkdrperkupplung Ratchet clutch Accouplem. a cliquet X 800 Nm
12 | 00 286 322 1| Kettenrad Chain sprocket Roue a chaines X Z=25T= 3/4"
13 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 8
14 | 00900 616 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 8 X 25
15| 009115351 | Sicherungsring Circlip Circlip X A30x1,5
16 | 00286 540 1| Spannarm -inkl. Buchse Tension arm -incl. bushing Levier tendeur -incl. douille X
17 | 00934 921 0| Lagerbuchse Bearing bush Coussinet X 2025 DU
18 | 00922 313 1| Kettenrad Chain wheel Roue a chaine X Z=13
19 | 00 285 745 0| Lagerzapfen Bearing bolt Tourillon X Rd. 20 X 41,5
20 | 00901 455 0| 6kt-Schraube Hex head bolt Boulon téte hex X M12 X 75
21| 00910506 1| Scheibe Washer Rondelle X 13X24X25
22 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X M 12
23 | 00910826 1| Passscheibe Shim ring Cale X 20X 28X1,0
24 | 00911521 0| Sicherungsring Circlip Circlip X A20X1,75
25| 00282361 1| Zugfeder Tension spring Ressort de traction X 2,8X17,2X91
26 | 00918 310 0| Osenschraube Eye screw Vis a oeillet X M 8 X 95
27 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X M8
28 | 00286 459 2| Schutz Guard Tole de protection X
29 | 00900 632 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 10 X 16
30 | 00921859 0| Rollenkette Roller chain Chain a rouleaux X 3/4" X 48 Ro.
31| 009219800 Steckglied Split link Maille brisée X 3/4"
00921 992 0| Gekropftes Glied mit Splint Cranked link Maillon coude X 3/4"
32| 00287 4300| Schutzhalter -Pu 1910 Guard support -Pu 1910 Support de protecteur -Pu 1910 X
00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 10
34 | 00900657 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 35
35 | 00287536 0| Halter Support Cadre support X




000 001 109 00/50.1

444 409 9




Forderschnecke - Antrieb  Schneidwerk 2|2 000 001 109 00
Feed auger 623701 - 742350 z z
Vis d'amenee P | B 444 409 9 50.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00915080 1| Passfeder Fit-in key Clavette X A8X7X45
2 | 00289565 1| Schneidwerksgetriebe Unten - Cutting system gearbox bottom Engrenage de mécanisme de coup X
2130 -2130 -2130
3 | 00285859 4| Schneidwerkgetriebe unten - 1910 | Cutting system gearbox bottom Engrenage de mécanisme de coup X
-1910 -1910
4 | 002858880| Distanzplatte -Pu 2310 Spacer plate -Pu 2310 Plague d'ecartement -Pu 2310 X
5 | 00934052 0| Flanschlager kpl. Flange bearing cpl. Palier a bride cpl. X Pick-up 2310 incl. Pos. 6
6 | 00934608 0| Rillenkugellager Grooved ball bearing Roulement a gorge X EN 208
7 | 00901451 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 45
8 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 12
9 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X M 12
10 | 00 285886 0| Anschlag -Pu 2310 Limit stop -Pu 2310 Butée -Pu 2310 X
11 | 00285881 1| Sperrkorperkupplung Ratchet clutch Accouplem. a cliquet 623701 - 700000 X 800 Nm
27 000 051 0| Sperrkdrperkupplung Ratchet clutch Accouplem. a cliquet 700001 - X 1000 Nm
12 | 00286 322 1| Kettenrad Chain sprocket Roue a chaines X Z=25T=3/4"
13 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 8
14 | 00900 616 0| 6kt-Schraube Hex head bolt Boulon téte hex X M8 X 25
15| 009115351 | Sicherungsring Circlip Circlip X A30x15
16 | 00 286 540 1| Spannarm -inkl. Buchse Tension arm -incl. bushing Levier tendeur -incl. douille X
17 | 00934 921 0| Lagerbuchse Bearing bush Coussinet X 2025 DU
18 | 00922 313 1| Kettenrad Chain wheel Roue a chaine X Z=13
19 | 00285 745 0| Lagerzapfen Bearing bolt Tourillon X Rd. 20 X 41,5
20 | 00901 455 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12X 75
21 | 00910506 1| Scheibe Washer Rondelle X 13X24X25
22 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X M 12
23 | 00910826 1| Passscheibe Shim ring Cale X 20X 28X1,0
24 | 00911521 0| Sicherungsring Circlip Circlip X A20X1,75
25 | 00281 753 3| Zugfeder Tension spring Ressort tendeur X 2,8X17,2X 71,3
26 | 009183100 Osenschraube Eye screw Vis a oeillet X M 8 X 95
27 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X M8
28 | 00286 459 2| Schutz Guard Tole de protection X
29 | 00900632 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 10X 16
30 | 00921859 0| Rollenkette Roller chain Chain a rouleaux X 3/4" X 48 Ro.
31| 009219800 Steckglied Split link Maille brisée X 3/4"
00921992 0| Gekropftes Glied mit Splint Cranked link Maillon coude X 3/4"
32 | 002874300 Schutzhalter -Pu 1910 Guard support -Pu 1910 Support de protecteur -Pu 1910 X
33 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 10
34 | 00900657 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 35




000 001 109 00/50.1

444 409 9




Forderschnecke - Antrieb  Schneidwerk 2|2 000 001 109 00
Feed auger 623701 - 742350 z z
Vis d'amenee P | B 444 409 9 50.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
35| 00287536 0| Halter Support Cadre support X
36 | 00289491 0| Scheibe Washer Rondelle X Rd. 36
37 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 10
38 | 00900637 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 10 X 30
39 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X M 10
40 | 20070 419 1| Distanzwelle Distance shaft Arbre d'écartement X Rd. 20 X 140
42| 00910414 0| Scheibe Washer Rondelle X 10,5 X21 X2
43 | 20070 445 0| Halter -links Support -left Cadre support -gauche X
44 | 20070444 0| U-Profil U profile Profilen U X
45| 00900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 12 X 30
46 | 00904 016 1| Senkschraube Countersunkscrew Vis a téte fraisée X M 12 X 45
47 | 20 070 446 0| Halter -rechts, lange Schnecken Support -right, long augers Cadre support -droite, vises X
d'amenée longue
48 | 00900 343 1| 6kt-Schraube Hex head bolt Boulon téte hex X M 16 X 70
49 | 00900220 0| 6kt-Schraube Hex head bolt Boulon téte hex X M24 X 2X170

50 | 20 070 447 0| Halter -rechts, kurze Schnecken

Support -right, short augers

Cadre support -droite, vises

d'amenée bref




000 001 109 00/51.0

443214 1




Pleuelstange montiert 2|2 000 001 109 00
Connecting rod installed 619900742350 | © |
Bielle de piston montee PP 4432141 51.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00289043 1| Pleuelstange Connecting rod Bielle X | X
2 | 00919 105 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X | X AM 8 X 1
3 | 00920920 1| Einschraubstutzen Male connector Raccord filet X | X LL M 8 X 1 Keg.
4 | 00920916 0| Schneidring Cutting ring Baque coupante X | X LL6
5 | 009209050/ Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X ALL 6
6 | 00288 749 0| Rohrleitung -inkl. Uberwurfmutter, | Pipe line -incl. nozzle disc cap, Tuyauterie -incl. écrou de 2|2 6X1
Schneidring cutting ring buse-pastille, baque coupante
7 | 00920921 1| Winkel-Verbindungsstutzen L-connector L-coude LL M 8 X 1 Keg.
8 | 00288 750 0| Rohrleitung -inkl. Uberwurfmutter, | Pipe line -incl. nozzle disc cap, Tuyauterie -incl. écrou de 6X1
Schneidring cutting ring buse-pastille, baque coupante
9 | 00921049 1| Verbindungsstutzen Connector Raccord X | X L6
10 | 00921045 1| Schneidring Cutting ring Baque coupante X | X L6
11 | 00921 039 1| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 6
12 | 00289 046 0| Lagergehause Bearing housing Cage de roulement X | X
13 | 00934 754 0| Radial-Gelenklager Radial bearing Palier radial X | x Ge 60 HO-2RS
14 | 00911680 0| Sicherungsring Circlip Circlip X | X 90 X 3
15 | 90 000 103 0| Zylinderschraube Allen screw Vis téte cylindrique X | X M 16 X 90 10.9
16 | 00 909 904 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKZ 16
17 | 00922 671 1| Kabelbinder Cable band Collier de serrage X | X Lg. =285
00 922 672 2| Kabelbinder Cable band Collier de serrage X | X Lg.= 450
18 | 00938 933 0| Kunststoffrohr mit Fett gefullt Plastic tube filled with grease Tube plastique farci avec graisse X | X 6X1,5
-Id.-Nr.= 1m -ld.-no.= 1m -ld.-no.= 1m
19 | 00287 490 2| Kolbenbolzen Plunger axle Axe de piston X | x Rd. 60 X 140
20 | 00912 780 2| Spannhilse Clamping sleeve Douille de serrage X | X 13 X 75
21 | 00288158 1| Zwischenlage Interlayer Fourrure de remplissage X | x
22 | 20070181 0| Rohrleitung -inkl. Uberwurfmutter, | Pipe line -incl. nozzle disc cap, Tuyauterie -incl. écrou de X | X 6X1

Schneidring

cutting ring

buse-pastille, baque coupante




000 001 109 00/52.0

443 215 3




Kolben mit Messer 2|2 000 001 109 00
Plunger with Knives 619900742350 | © |
Piston avec couteaux PP 443 215 3 52.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002876707 | Kolben Plunger Piston X | X
2 | 00288 144 0| Kolbenmesser -seitlich Plunger knife -lateral Couteau de piston -latérale 2|2 Lg.= 97
3 | 00281537 3| Kolbenmesser Plunger knife Couteau de piston 5|5 Lg.= 117
4 | 00904 065 1| Senkschraube Countersunkscrew Vis a téte fraisée X | X M 12 X 40
5 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
6 | 00906 003 1| Verschlussschraube Screw plug Vis de calage X | x M8X1
7 | 00937708 0| Dichtring Gasket ring Bague d'étanchéité X | X A8X115X1
8 | 00288 145 3| Rollenachse Roller axle Essieu de galet X | x Lg.= 160
9 | 009303650 Stutzrolle Supporting roller Galet de soutien X | X NUTR 50110-JS 3
10 | 00 910 905 1| Passscheibe Shim ring Cale X | X 50X 62 X2,0
11 | 00288 146 0 | Kipphebel Rocker lever Languette a bascule X | X
12 | 00288151 0| Scheibe Washer Rondelle X | X 65X 405X 3
13 | 00910890 0| Passscheibe Shim ring Cale X | X 40 X 50 X 0,5
00910 891 0| Passscheibe Shim ring Cale X | X 40 X50 X 1,0
14 | 00937 502 0| O-Ring O-ring Joint torique X | x 35X25
15 | 90 000 093 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 16 X 45
16 | 00900 253 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 12
17 | 00910413 0| Scheibe Washer Rondelle X | x 84X17X1,6
18 | 00282 477 0| Abstreifmesser -links Scraper knife -left Couteau racleur -gauche 4 | 4
00 282 478 0| Abstreifmesser -rechts Scraper knife -right Couteau racleur -droite 4 | 4
19 | 00 904 047 3| Senkschraube Countersunkscrew Vis a téte fraisée X | X M 10 X 35
20 | 00281540 1| Gleitscheibe Friction disc Disque de glissement X | x
21| 00283676 0| Ausgleichsblech Filler plate Piéce de compensation X | X
22 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
24 | 00281585 4| Kolbenfiihrungsschiene Plunger guide rail Rail de guidage de piston 4| 4 Lg.= 1500
25 | 00904 056 0| Senkschraube Countersunkscrew Vis a téte fraisée X | X M 10 X 100
26 | 00281587 3| Gegenmesser Counter knife Contre couteau 2|2 Lg.= 590
27 | 00904 048 1| Senkschraube Countersunkscrew Vis a téte fraisée X | X M 10 X 40
28 | 00944 941 0| Anschlussstiick Connecting piece Embout X | x M8X1Keg./ M8X1
29 | 00920921 1| Winkel-Verbindungsstutzen L-connector L-coude X | X LL M 8 X 1 Keg.
30 | 00920920 1| Einschraubstutzen Male connector Raccord filet X | X LL M 8 X 1 Keg.
31 | 00920905 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x ALL 6
32 | 00920916 0| Schneidring Cutting ring Baque coupante X | X LL6
33 | 00940 329 0| Hochdruckschlauch mit Fett gefiillt| High pressure hose filled with Flexible farci avec graisse - X | X 8,3X21
-1d.-Nr.= 1m grease -ld.-no.= 1m Id.-no.= 1m
34 | 00940327 0| Schraubhiilse Screwcore Mandrin de bouchon X
35| 00940328 0| Stutzen Lug Tubulure X
36 | 00908 620 0| 6kt-Mutter -niedrige Form Hex nut -low form Ecrou hex -Forme basse M 16




600 001 109 00 / 53.0

443 225 2




Knotertisch 2|2 000 001 109 00
Knotter table 619900 - 734947 | © | ©
Table noueur P | B 443 225 2 53.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002889751 | Knotertisch Knotter table Table noueur X | X
2 | 00286 096 1| Ruckhalter Retainer Piéce de retenue 5|5
3 | 00924 263 0| Gummipuffer Rubber pad Tampon en caoutchouc X | X Rd. 40 X28/M 8
4 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
5 | 00281 751 3| Schenkelfeder Leg spring Ressort de cuisse 5|5 Rd. 4
6 | 002816810| Bolzen Pin Boulon X | x Rd. 12 X 63
7 | 00910609 0| Scheibe Washer Rondelle X | X 13X 37 X3
8 | 00912066 1| Splint Cotter pin Goupille fendue X | x 4X28
9 | 00904 751 2| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 10 X 20
10 | 00 287 288 4| Fadenfuhrungsplatte Twine guide plate Plaque guidage ficelle 6| 6
12 | 00910414 0| Scheibe Washer Rondelle X | X 10,5 X21 X2
13 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
14 | 00 284 854 1| Gewindestange Threaded rod Tige filetée X | x
15 | 00904 755 2| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 10 X 40
16 | 00285439 2| Achse fur Fadenriegel Axle for twine lock Axe pour pince-ficelle X | x Rd. 30 X 13,5
17 | 00285509 4| Fadenriegel Twine lock Pince-ficelle 6 | 6
18 | 00282510 1| Widerlager Abutment Culée X | X 11 X34 X3
19 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
20 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
21 | 00927 106 0| Winkelgelenk Link Joint 6 | 6 A 16 XM 10
22 | 00281726 1| Bremsbacke -links Brake shoe -left Machoire de frein -gauche X | X
23 | 00281 727 1| Bremsbacke -rechts Brake shoe -right Machoire de frein -droite X | x
24 | 00901 434 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 55
25 | 00281 758 0| Druckfeder Pressure spring Ressort de pression X | X 3X19 X 30
26 | 00901 438 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 80
27 | 00910353 0| Scheibe Washer Rondelle X | X 11 X34 X3
29 | 00912539 2| Spannhiilse Clamping sleeve Douille de serrage X | X 3X20
30 | 20070072 0| Verbindungslasche Splice plate Barreau de jonction 6 | 6
31 | 00901431 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 40
32 | 00286 215 3| Bolzen Pin Boulon X | x Rd. 30 X 141
33| 009115351 | Sicherungsring Circlip Circlip X | X A30x15
34 | 00904 850 1| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 10 X 25
35 | 00289 064 0| Distanzstiick Spacer Piece d'entretoisement 2|2
36 | 00910361 1| Scheibe Washer Rondelle X | X 10,5 X 25X 4




00 001 109 00/ 53.1
443 225 4




Knotertisch 2|2 000 001 109 00
Knotter table 734948 - 742350 z z
Table noueur PP 443 225 4 53.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002889751 | Knotertisch Knotter table Table noueur X | X
2 | 20070587 0| Ruckhalter Retainer Piéce de retenue 5|5
3 | 00924 263 0| Gummipuffer Rubber pad Tampon en caoutchouc X | X Rd. 40 X28/M 8
4 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
5 | 00281 751 3| Schenkelfeder Leg spring Ressort de cuisse 5|5 Rd. 4
6 | 002816810| Bolzen Pin Boulon X | x Rd. 12 X 63
7 | 00910609 0| Scheibe Washer Rondelle X | X 13X 37 X3
8 | 00912066 1| Splint Cotter pin Goupille fendue X | x 4X28
9 | 00904 751 2| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 10 X 20
10 | 00 287 288 4| Fadenfuhrungsplatte Twine guide plate Plaque guidage ficelle 6| 6
12 | 00910414 0| Scheibe Washer Rondelle X | X 10,5 X21 X2
13 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
15| 00904 755 2| Flachrundschraube Flat round bolt Vis a téte bombée X | x M 10 X 40
16 | 00 285 439 2| Achse fur Fadenriegel Axle for twine lock Axe pour pince-ficelle X | X Rd. 30 X 13,5
17 | 20 070 610 0| Fadenriegel Twine lock Pince-ficelle 6 | 6
19 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
20 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
21| 90000 142 0| Gelenkkopf Joint head Téte d"articulation 6| 6 M 12
22 | 00281726 1| Bremsbacke -links Brake shoe -left Machoire de frein -gauche X | X
23 | 00281727 1| Bremsbacke -rechts Brake shoe -right Machoire de frein -droite X | X
24 | 00901434 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 55
25 | 00281 758 0| Druckfeder Pressure spring Ressort de pression X | x 3X 19X 30
26 | 00901438 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 80
27 | 009103530/ Scheibe Washer Rondelle X | X 11 X34 X3
29 | 00912539 2| Spannhilse Clamping sleeve Douille de serrage X | X 3X20
30 | 20070 072 0| Verbindungslasche Splice plate Barreau de jonction 6 | 6
31 | 00901431 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 40
34 | 00904 850 1| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 10 X 25
00 904 745 1| Flachrundschraube Flat round bolt Vis a téte bombée X | x M 10 X 30
35 | 00289 064 0| Distanzstiick Spacer Piéce d'entretoisement 2|2
36 | 00910361 1| Scheibe Washer Rondelle X | X 10,5X25X 4
37 | 00908 215 0| 6kt-Mutter Hex nut Ecrou hex X | x M12
38 | 20070611 0| Schraube Screw Boulon X | X M 10
39 | 003398801 6kt-Schraube Hex head bolt Boulon téte hex X | X M 30 X 170
40 | 00910344 0| Scheibe Washer Rondelle X | X 31X 68X10
41 | 00910516 1| Scheibe Washer Rondelle X | x 33X56X4
42 | 00908 730 0| Sicherungsmutter Locknut Ecrou hex X | X M 30




000 001 109 00/54.0

444 452 3




Knoterwelle - Doppelknoter 2|2 000 001 109 00
Knotter shaft - Double knotter 619900742350 | © |
Arbre noueur - Noueur double P | B 444 452 3 54.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00286120 2| Knoterwelle Knotter shaft Arbre noueur X | X Rd. 55 X 1438
2 | 00915361 0| Passfeder Fit-in key Clavette X | X A 12X 8X80
3 | 00915022 0| Passfeder Fit-in key Clavette 6| 6 A16 X10 X 70
4 | 00915024 0| Paf3feder Flat key Clavette noyee X | X B 16 X 10 X 30
5 | 00285537 0| Scheibe Washer Rondelle X | X 76,1 X16 X 6
6 | 009109150 Passscheibe Shim ring Cale X | x 56 X72X2,0
00910913 0| Passscheibe Shim ring Cale X | X 56 X72X0,5
7 | 00285532 1| Knoterstiitzlager -inkl. Buchse Knotter support -incl. bushing Support de noueur -incl. douille X | x
8 | 00935338 0| Lagerbuchse Bearing bush Coussinet X | X 75X 80 X 30
9 | 009014310| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 40
10 | 00910353 0| Scheibe Washer Rondelle X | x 11 X34 X3
11 | 00908 758 0 | Sicherungsmutter Locknut Ecrou hex X | X M 10
12 | 00 286 157 0| Stutzlagerlasche Bearing strap Crapaudine patte X | X
13 | 00900 637 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 30
14 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 10
15 | 00286 200 1| Fadenriegelscheibe Twine retaining disc Reteneur de ficelle X | X
16 | 00 910 914 0| Passscheibe Shim ring Cale X | X 56 X72X1,0
17 | 00930 154 0| Rillenkugellager Grooved ball bearing Roulement & gorge X | x 6011 2RS
18 | 00 287 140 0| Knoterwellenlagerbock Knotter shaft support Support d'arbre noueur X | X
19 | 00911 680 0| Sicherungsring Circlip Circlip X | X 90 X 3
20 | 00285519 0| Sensorhalter Sensor support Support de capteur X | X
21 | 00900 655 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 25
22 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
23 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
24 | 00302 409 1| Namursensor -inkl. Stecker Namursensor -incl. Plug Namurcapteur -incl. Connecteur X | x M12X1
25| 00281706 0| Scheibe Washer Rondelle X | X 40 X 60,3 X 6
26 | 00915169 1| PaRfeder Flat key Clavette noyee X | X B 12 X8 X 56
27 | 00281 718 3| Bremsscheibe Brake disc Disque de frein X | X Rd. 200
28 | 00285558 4| Drehnabe Rotary hub Moyeu rotatif X | x
29 | 00910807 0| Passscheibe Shim ring Cale X | X 12X 18 X0,3
00910 802 0| Passscheibe Shim ring Cale X | X 12X 18 X 0,5
00910 803 0| Passscheibe Washer Rondelle X | x 12X 18X 1,0
30 | 00910639 1| Scheibe Washer Rondelle X | X 11 X48 X5
31 | 00282 777 1| Drehhebel -Werkzeug Turn lever -Tool Levier tournant -Outil X | X
32 | 00284 674 3| Dampferhalter Shock damper support Support d'amortisseur X | X
33 | 00915023 0| Palfeder Flat key Clavette noyee X | X B 16 X 10 X 60




115!

000 001 109 00/ 55.0
444 441 2




Knotergetriebe - Teil | 2|2 000 001 109 00
Knotter gear - Teil | 619900742350 | © |
Carter de noueurs - Teil | P | B 444 441 2 55.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00282604 3| Rasthebel Stop lever Levier de pause X | X
2 | 00281622 3| Rolle Roller Galet X | X Rd. 35X 20
3 | 00281625 1| Bolzen Pin Boulon X | X Rd. 16 X 60
4 | 00912584 2| Spannhiilse Clamping sleeve Douille de serrage X | X 4 X 30
5 | 00281626 4| Bolzen Pin Boulon X | X Rd. 16 X 80
6 | 00286 0504 | Knotergetriebe Knotter gearbox Engrenage de noueur X | x
7 | 002823621 | Zugfeder Tension spring Ressort de traction X | X 4X31X220
8 | 00287130 1| Schalthebel -inkl. Buchse Actuating lever -incl. bushing Levier -incl. douille X | x
9 | 00900616 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 25
10 | 00 908 210 0| 6kt-Mutter Hex nut Ecrou hex X | X M8
12 | 00282 829 2| Bolzen Pin Boulon X | x Rd. 22 X 101
13 | 00282 374 2| Rolle Roller Galet X | X Rd. 90 X 20
14 | 00287 124 2| Auslosesperre Trigger lock Verrouillage de declencheur X | X
15 | 00900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 30
16 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | x M 12
17 | 00919 509 0| Kugelknopf Ball knob Buoton spherique X | X C 40 M10
18 | 00 287 123 0| Gewindestange Threaded rod Tige filetée X | X Lg.= 190
19 | 00 908 500 0| 6kt-Mutter -niedrige Form Hex nut -low form Ecrou hex -Forme basse X | X M 10
20 | 00281 753 3| Zugfeder Tension spring Ressort tendeur X | X 2,8X17,2X71,3
21 | 00287 113 1| Gegenklinke Counterpawl Contre-cliquet X | X
22 | 00910845 1| Passscheibe Washer Rondelle X | X 25X35X2,0
00 910 843 1| Passscheibe Shim ring Cale X | x 25X35X0,5
23 | 00934918 0| Lagerbuchse Bearing bush Coussinet X | X 25X 28 X 15
24 | 00287 120 2| Lagerhilse -inkl. Buchse Bearing brushing -incl. bushing Douille de palier -incl. douille X | X
25| 00934929 0| Lagerbuchse Bearing bush Coussinet X | X MB 1615 DU
26 | 00910822 0| Passscheibe Shim ring Cale X | X 16 X35 X 0,5
27 | 00910704 0| Scheibe Washer Rondelle X | x 16 X32X2
28 | 00911 514 1| Sicherungsring Circlip Circlip X | X A16X1,0
29 | 00286 078 3| Kurvenscheibe Cam track Disque a cames X | x
30 | 00915361 0| Passfeder Fit-in key Clavette X | X A 12X 8X80
31| 009116910 | Sicherungsring Circlip Circlip X | X 1110 X 4,0
32 | 00930351 0| Rillenkugellager Grooved ball bearing Roulement & gorge X | x 6212 2RS
33 | 00911 004 0 | Passscheibe Shim ring Cale X | X 60 X 75X 1,0
34 | 009115610 | Sicherungsring Circlip Circlip X | x A 60 X2
35| 00286 120 2| Knoterwelle -Doppelknoter Knotter shaft -Double knotter Arbre noueur -Noueur double X | X Rd. 55 X 1438
36 | 00910303 1| Scheibe Washer Rondelle X | x 17 X30X3
37 | 00285447 1| Mitnehmerrolle -inkl. Buchse Feed roller -incl. bushing Rouleau d'entrainement -incl. X | X

douille




115!

000 001 109 00/ 55.0
444 441 2




Knotergetriebe - Teil | 2|2 000 001 109 00
Knotter gear - Teil | 619900742350 | © |

Carter de noueurs - Teil | PR 444 441 2 55.0
Pos| ID-Nr. Benennung Description Description Masch.-Nr- é Bemerkung/Remarks/Remarque
38 | 00934958 0| Lagerbuchse Bearing bush Coussinet X | X 16 X 18 X 20




000 001 109 00/56.0
443 226 1




Knotergetriebe - Teil Il 2|2 000 001 109 00
Knotter gear - Teil Il 619900742350 | © |
Carter de noueurs - Teil Il P | B 443226 1 56.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00281649 3| Klinke -inkl. Buchse Ratchet -incl. bushing Béquille -incl. douille X | X
2 | 00934919 0| Lagerbuchse Bearing bush Coussinet X | X MB 3015 DU
3 | 002823724 Rolle Roller Galet X | X Rd. 35 X 20
4 | 002823731 Bolzen Pin Boulon X | x Rd. 20 X 48
5 | 00912613 2| Spannhilse Clamping sleeve Douille de serrage X | X 5X 30
6 | 00900616 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 25
7 | 00908 210 0| 6kt-Mutter Hex nut Ecrou hex X | X M8
8 | 00282361 1| Zugfeder Tension spring Ressort de traction X | x 2,8X17,2X91
9 | 00910864 1| Passscheibe Shim ring Cale X | X 30X42X1,0
10 | 009115351 | Sicherungsring Circlip Circlip X | X A30x15
11 | 00282 600 2 | Mitnehmer Tappet Douille d'accouplement X | X
12 | 00903 105 1| Zylinderschraube Allen screw Vis téte cylindrique X | X M 10 X 20
13 | 00910891 0| Passscheibe Shim ring Cale X | X 40 X50X1,0
14 | 00930508 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6008 2RS
15| 00281601 7| Kegelrad Bevel wheel Pignon conique X | x Z=68
16 | 00286 113 0 | Distanzhilse Spacer bushing Douille entretoise X | X 54 X 5,6 X 34
17 | 00930 326 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6208 N 2RS
18 | 00 910890 0| Passscheibe Shim ring Cale X | X 40 X 50 X 0,5
19 | 00 287 127 0| Knotergetriebedeckel - Knotter gearbox cover -Double Couvercle d'engrenage de noueu X | X
Doppelknoter knotter -Noueur double
20 | 00930 154 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6011 2RS
21 | 00910913 0| Passscheibe Shim ring Cale X | x 56 X 72X 0,5
22 | 00286 068 3| Nadelkurbel -Doppelknoter Needle crank -Double knotter Manivelle d'aiguille -Noueur double X | X
23 | 00911557 1| Sicherungsring Circlip Circlip X | X A55X20
24 | 00285136 0| Zuglasche -Doppelknoter Tension plate -Double knotter Support de bride -Noueur double X | X
25 | 00900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 30
26 | 00910643 1| Scheibe Washer Rondelle X | x 135X 44X 4
27 | 00284 117 2 | Klotz Block Bloc X | X
28 | 00912 671 2| Spannhilse Clamping sleeve Douille de serrage X | x 8 X 30
29 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
30 | 00901061 2| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 45 -10.9
31| 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
32 | 002816024 | Ritzelwelle Pinion shaft Arbre de pignon X | X Z=12
33 | 00930540 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6210 2RS
34 | 00281657 1| Distanzhulse Spacer bushing Douille entretoise X | X Ro. 57 X 2,9 X 46
35 | 00910974 0| Passscheibe Shim ring Cale X | X 70X90X1,0
36 | 009116800 | Sicherungsring Circlip Circlip X | X 90 X 3
37 | 00287137 0| Platte Plate Plague X | x




000 001 109 00/56.0
443 226 1




. - 1| 1
Knotergetriebe - Teil Il 2|2 000 001 109 00
. 0| o0
Knotter gear - Teil Il 619900 - 742350 | |
. D| D
Carter de noueurs - Teil Il PP 443226 1 56.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
38 | 00909917 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 24
39 | 00908 031 1| 6kt-Mutter Hex nut Ecrou hex X | x M 24
40 | 00 284 627 2| Distanzplatte -Doppelknoter Spacer plate -Double knotter Plaque d'ecartement -Noueur X | X
double
41 | 00900 657 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 35
42 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 12
43| 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
44 | 00901 457 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 85
45| 00911553 0| Sicherungsring Circlip Circlip X | X A50X2,0
46 | 00910903 0| Passscheibe Shim ring Cale X | X 50 X 62 X0,5
47 | 00908 726 2| Sicherungsmutter Locknut Ecrou hex X | X M 24
48 | 00901 013 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 50




-— -

000 001 109 00/57.0
4444515




Doppelknoter 2|2 000 001 109 00
Double knotter 619900742350 | © |
Noueur double P | B 444 4515 57.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00954559 1| Knupferrahmen Knotter frame Cadre de noueur X | X incl.Pos.11,21,35
2 | 00954 5380| Messerhebel kpl. Knife lever cpl. Levier de couteau cpl. X | X
3 | 00954539 0| Garnmesser Twine knife Couteau de ficelle X | X
4 | 00900292 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M5 X 16
5 | 00954505 0| Rolle fur Messerhebel Roller for knife lever Galet pour levier de couteau X | X
6 | 00910804 0| Passscheibe Shim ring Cale X | x 15X 21X0,3
00910 805 0| Passscheibe Shim ring Cale X | X 15X 21X0,5
00 910 806 1| Passscheibe Shim ring Cale X | x 15X21X1
00911 512 0 | Sicherungsring Circlip Circlip X | x Al14X1,0
00 954 506 0| Scheibe Washer Rondelle X | X 20X 25X0,2
00 954 507 0| Scheibe Washer Rondelle X | x 20 X 25 X0,5
9 | 00911517 0| Sicherungsring Circlip Circlip X | X 19X1,2
10 | 00954 541 1| SchlieRRer Make contact Contact de travail X | x
11 | 00920921 1 | Winkel-Verbindungsstutzen L-connector L-coude X | X LL M 8 X 1 Keg.
12 | 00954 509 0| Feder fur Schliesser Spring for make contact Ressort pour contact de travai 2|2
13 | 00910413 0| Scheibe Washer Rondelle X | x 84X17X1,6
14 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
15 | 00 954 542 0| Mitnehmer Tappet Douille d'accouplement X | X
16 | 00954 511 0| Schneckenrad Worm gear wheel Roue pour vis sans fin X | X
17 | 00912 411 0| Spiral-Spannstift Spiral pin Goupille spiralee X | X 5X22
18 | 00 954 543 0| Kegelrad fur Mitnehmerantrieb Driving element Element d'entrainement X | X
19 | 00 045505 0| Hydraulikleitung -Id.-Nr.= 1m Hydraulic line -1d.-no.= 1m Ligne hydraulique -1d.-no.= 1m X | x 6X1
20 | 00954 513 0| Schneckenwelle Worm shaft Arbre de vis sans fin X | x
21 | 00920920 1| Einschraubstutzen Male connector Raccord filet X | X LL M8 X 1Keg.
22 | 00921039 1| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x AL 6
23 | 00954 514 0| Reiniger Cleaner Produit de nettoyage X | X
24 | 00954544 0| Garnhalter Twine retainer Reteneur de ficelle X | x
25 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
27 | 00900 637 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 30
28 | 00921 045 1| Schneidring Cutting ring Baque coupante X | x L6
29 | 00954592 0| Flachfeder Spring Ressort X | X RS 3776 B
30 | 00954 547 1| Knupferhaken -kpl. Knotter hook -cpl. Bec du noueur -cpl. X | x
31| 00954593 0| Kegelrad fur Kniipferhaken Bevel wheel Pignon conique 619900 - 702988 X | X incl. Pos. 45
27 000 060 0 | Kegelrad fur Knupferhaken Bevel wheel Pignon conique 702989 - X | X
32 | 00921049 1| Verbindungsstutzen Connector Raccord X | X L6
33 | 27 001 318 0| Knupferzunge -kpl. Knotter jaw -cpl. Machoire du bec du noueur - cpl. X | x
34 | 00954549 0| Zylinderstift Cyl. pin Goupille cyl. X | X
35 | 00954534 0| Buchse Bushing Douille X | x




-— -

000 001 109 00/57.0
4444515




Doppelknoter 2|2 000 001 109 00

Double knotter 619900742350 | © |

Noueur double P | B 444 4515 57.0

X

Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
36 | 00954532 0| Buchse Bushing Douille X | X

37 | 00920916 0| Schneidring Cutting ring Baque coupante X | X LL6

38 | 00920905 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X ALL 6

39 | 00954 540 0| Messerarmbolzen Knife carrier arm pin Axe pras porte-couteaux X | x

40 | 00954 552 0| Buchse Bushing Douille X | X

41 | 009131000 | Kerbstift Grooved pin Goupille cannelée X | x 9X 26

42 | 00954 557 0| Knupferscheibe Knotter disc Disque noueur X | X

43 | 00910 742 0| Stutzscheibe Supporting disc Rondelle diélectrique X | x S75x85x3,5

00910 861 0| Passscheibe Shim ring Cale X | X 75X 95X0,3
00910 859 1| Passscheibe Shim ring Cale X | X 75X95X0,1

44 |1 009115700 | Sicherungsring Circlip Circlip X | x A75X25

45| 00912 557 0| Spiral-Spannstift Spiral pin Goupille spiralee X | X 5X 30

46 | 27 000 061 0| Nadelrolle Needle roller Galet d'aiguille 702989 - X | X

47 | 27 000 068 0| Stutze Support Support X | x

50 | 00954 556 3| Doppelknoter Double knotter Noueur double 6 | 6

51 | 00954 555 1| Doppelknoter Double knotter Noueur double 6 | 6




444 450 6




Obernadel/Steuerwelle - Doppelknoter 2|2 000 001 109 00
Top needle/Control shaft- Double knotter 619900742350 | © |
Aiguille supérieure/Arbre d. com.-N. dou PP 444 450 6 58.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002850734 | Obernadel Top needle Aiguille supérieure X | X
2 | 00285578 0| Rolle -inkl. Buchse Roller -incl. bushing Galet -incl. douille 6| 6 Rd. 35 X 15
3 | 00934929 0| Lagerbuchse Bearing bush Coussinet X | X MB 1615 DU
4 | 00285579 3| Buchse Bushing Douille X | X M6 X 15,3
5 | 00904 051 1| Senkschraube Countersunkscrew Vis a téte fraisée X | X M6 X 10
6 | 00281769 2| Nadelrolle Needle roller Galet d'aiguille 6 | 6 Rd. 25 X 15
7 | 00912638 2| Spannhilse Clamping sleeve Douille de serrage X | X 6X24
8 | 00910844 1| Passscheibe Shim ring Cale X | x 25X35X1,0
9 | 00934 776 0| Radial-Gelenklager Radial bearing Palier radial X | X GE 25 UK-2RS
10 | 00 286 084 1| Lagergehause Bearing housing Cage de roulement X | X
11 | 00902 612 1 | Passschraube Fit bolt Boulon calibre X | x M 12 X 30
12 | 00910506 1| Scheibe Washer Rondelle X | X 13X24X25
13 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
14 | 00911 134 0| Passscheibe Shim ring Cale X | X 35X45X1,0
00911 133 0| Passscheibe Shim ring Cale X | x 35X45X0,5
15 | 00934 607 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X EN 207
16 | 00285099 0| Lagergehause Bearing housing Cage de roulement X | X
17 | 00904 050 0| Senkschraube Countersunkscrew Vis a téte fraisée X | X M 10 X 50
18 | 00910414 0| Scheibe Washer Rondelle X | X 10,5 X21X2
19 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
20 | 00284 152 5| Steuerhebel Control lever Levier de commande X | X
21| 00930321 1| Laufrolle Runner Galet X | x LR 202 RRU
22 | 00912 613 2| Spannhiilse Clamping sleeve Douille de serrage X | x 5X 30
23 | 002855231 | Bolzen Pin Boulon X | X Rd. 16 X 36
24 | 00915072 1| Passfeder Fit-in key Clavette X | x A8X7X32
25| 00901434 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 55
26 | 00282362 1| Zugfeder Tension spring Ressort de traction X | X 4 X 31 X220
27 | 00284 132 5| Steuerwelle Control shaft Arbre de commande 619900 - 734947 X | X
20070619 0| Steuerwelle Control shaft Arbre de commande 734948 - X | x
29 | 00910806 1| Passscheibe Shim ring Cale X | X 15X21X1
30 | 00283369 2| Steckbolzen Locking pin Axe débrochable X | X
31 | 00900612 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 16
32| 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
33 | 00284908 3| Lagergehauseplatte Bearing plate Flasque X | X
34 | 00901451 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 45
35 | 00286 183 0| Zugfeder Tension spring Ressort tendeur X | X 3,5X21X170
36 | 009053380 Osenschraube Eye screw Vis a oeillet X | X M 10 X 110
37 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | x M 10




444 450 6




Obernadel/Steuerwelle - Doppelknoter 2|2 000 001 109 00
Top needle/Control shaft- Double knotter 619900742350 | © |

Aiguille supérieure/Arbre d. com.-N. dou PP 444 450 6 58.0
Pos| ID-Nr. Benennung Description Description Masch.-Nr- é Bemerkung/Remarks/Remarque
38 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 10

39 | 00938081 0| Rillenkugellager Grooved ball bearing

Roulement a gorge

LR 5202 NPPU




000 001 109 00/59.0
444 461 3




Nadelschwinge montiert - Doppelknoter 2|2 000 001 109 00
Needle yoke assembled - Double knotter 619900742350 | © |
Balancier d'aiguikke monte - Nou. double PP 444 461 3 59.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00287 159 2| Nadelzugstange Needle drive connecting rod Tirant berceau d'aiguille X | X
2 | 00934 776 0| Radial-Gelenklager Radial bearing Palier radial X | X GE 25 UK-2RS
3 | 00911902 0| Sprengring Snap ring Circlips X | X Sb 42
4 | 009002930| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 55
5 | 00282273 2| Scherbuchse Shearbolt bushing Douille cisaillement X | X 10,2 X 25 X 20
6 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | x M 10
7 | 00287 155 0| Schiebestiick Sliding piece Piece coulissante X | X
8 | 00908031 1| 6kt-Mutter Hex nut Ecrou hex X | x M 24
9 | 00287147 1| Stellager Bearing Palier X | X
11 | 00281 099 0| Buchse Bushing Douille X | X 38X7,1X7
12 | 00912 111 1 | Splint Cotter pin Goupille fendue X | x 6,3 X 50
13 | 00 286 012 3| Nadelschwinge -inkl. Buchse Needle yoke -incl. bushing Balancier d'aiguille -incl. douille X | X
14 | 00 339 147 0| Lagerbuchse Bearing bush Coussinet X | X 35X 42 X 30
15 | 00286 090 0| Knoternadel kpl. Knotter needle cpl. Aiguille cpl. 6| 6 incl. Pos. 35,36,37,38
18 | 00900 227 2| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 80-10.9
19 | 00910506 1| Scheibe Washer Rondelle X | X 13X 24X25
20 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
21 | 00281763 3| Bolzen Pin Boulon X | X Rd. 35 X 166
22 | 00911 1340 | Passscheibe Shim ring Cale X | X 35X45X1,0
23 | 00910727 1| Stitzscheibe Supporting disc Rondelle diélectrique X | X S35X45X25
24 | 00911541 0| Sicherungsring Circlip Circlip X | X A35X15
25| 00901 457 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 85
26 | 00286 144 2| Nadelbremse Needle brake Frein d'aiguille 2|2
27 | 00155 3450 Bolzen Pin Boulon X | X Rd. 12 X 90
28 | 00912 608 2| Spannhilse Clamping sleeve Douille de serrage X | X 5X20
29 | 00287983 1| Spannschraube Turnbuckle Tendeur X | X
30 | 00916 381 2| Bolzen Pin Boulon X | x Rd. 16 X 45
31 | 00912584 2| Spannhiilse Clamping sleeve Douille de serrage X | X 4 X 30
32 | 00093023 1| Druckfeder Pressure spring Ressort de pression X | x 7 X 28X 125
33 | 00910362 0| Scheibe Washer Rondelle X | X 17 X40X 6
34 | 00908 716 1| Sicherungsmutter Locknut Ecrou hex X | X M 16
35 | 00285578 0| Rolle -inkl. Buchse Roller -incl. bushing Galet -incl. douille X | x Rd. 35 X 15
36 | 00934929 0| Lagerbuchse Bearing bush Coussinet X | X MB 1615 DU
37 | 00285579 3| Buchse Bushing Douille X | x M6 X 15,3
38 | 00904 051 1| Senkschraube Countersunkscrew Vis a téte fraisée X | X M6 X 10
39 | 00287971 3| Schutz -links Guard -left Tole de protection -gauche X | x
00287 972 2| Schutz -rechts Guard -right Tole de protection -droite X | X
40 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 20




000 001 109 00/59.0
444 461 3




. - 1 1
Nadelschwinge montiert - Doppelknoter 2|2 000 001 109 00
0| o0
Needle yoke assembled - Double knotter 619900 - 742350 | |
. . . D| D
Balancier d'aiguikke monte - Nou. double PP 444 461 3 59.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
41 | 00910603 0| Scheibe Washer Rondelle X | X 8,4X24X2
42 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
43 | 00908 210 0| 6kt-Mutter Hex nut Ecrou hex X | X M8
44 | 00 274 340 0| Ballenz&hler Bale counter Compteur de balles X | x
45| 00940 188 1| Zugfeder Tension spring Ressort tendeur X | X 0,5X4X394
46 | 00906 800 2| Linsenblechschraube Slotted pan head screw Vis autotaraudeuse téte bombee X | x 29X95
47 | 00275 346 1| Knotenkette Chain Chaine X | X Lg= 450
48 | 009103200 Scheibe Washer Rondelle X | x 13X 30X 6
49 | 00924 228 1| Gummipuffer Rubber pad Tampon en caoutchouc X | X Rd.50/M 10
50 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
51 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
52 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
53 | 00924 235 0| Gummipuffer Rubber pad Tampon en caoutchouc X | x Rd. 30 X20/M 8 X 23




-

7 §—23
®—22
21

20

000 001 109 00/ 60.0
443227 0




Manuelle Ballenlangeneinstellung 2|2 000 001 109 00
Manual bale size adjusting facility 619900742350 | © |
Reglage dimension de balles, manuel PP 443 227 0 60.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00286139 1| Zugstange -kpl. Drawbar -cpl. Tringle -cpl. X | X
2 | 00910 7150/ Stutzscheibe Supporting disc Rondelle diélectrique X | X S18X25X15
3 | 00912584 2| Spannhilse Clamping sleeve Douille de serrage X | X 4 X 30
4 | 009085151 | 6kt-Mutter Hex nut Ecrou hex X | x M 12
5 | 00927 101 1| Gabelkopf kpl. Clevis cpl. Chape cpl. X | X G 12 X 48
6 | 00286 130 1| Winkelhebel Angle lever Levier angulaire X | x
7 | 00930504 0| Rillenkugellager Grooved ball bearing Roulement a gorge X | X 6004 2RS
8 | 00910512 2| Scheibe Washer Rondelle X | x 21 X37X3
9 | 00911522 1| Sicherungsring Circlip Circlip X | x A20X1,2
10 | 00 289 066 0| Schaltsegment Control element Element de commande X | X
11 | 00286 142 0| Fuhrungsscheibe Guide pulley Poulie de guidage X | X Rd. 25 X 10
12 | 00 904 044 3| Senkschraube Countersunkscrew Vis a téte fraisée X | X M 10 X 20 -10.9
13 | 00270283 1| Zugfeder Tension spring Ressort tendeur X | X 1,5 X 15 X 100
14 | 00286 150 0| Stellose Adjust.eyelet Oecillet reglable X | X
15| 00900632 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 16
16 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
17 | 00285174 1| Kurbel Crank Manivelle X | X
18 | 00910 340 0| Scheibe Washer Rondelle X | x 13X 24X25
19 | 00910506 1| Scheibe Washer Rondelle X | X 13X24X25
20 | 00912579 2| Spannhiilse Clamping sleeve Douille de serrage X | X 4 X 20
21| 00285178 0| Gewindebolzen Threaded bolt Boulon fileté X | X Rd. 10 X 75
22 | 00910414 0| Scheibe Washer Rondelle X | x 10,5 X21 X2
23 | 00270160 1| Druckfeder Pressure spring Ressort de pression X | X 1,5X18,5X 37
24 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
25| 00919509 0| Kugelknopf Ball knob Buoton spherique X | x C 40 M10
26 | 00283364 2| Strohrad Straw metering wheel Roue-etoile X | X
27 | 00912 670 1| Spannstift Roll pin Goupille de serrage X | X 8 X 40
28 | 00934 012 0| Flanschlager Flange bearing Palier a bride X | X ASPFL 205
29 | 00286 134 1| Welle Shaft Arbre X | x Rd. 30 X 624
30 | 00900 614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 20
31| 009104130| Scheibe Washer Rondelle X | X 8,4X17X1,6
32 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | x M8
33 | 002817880/| Blechschale Sheet metal cup Cuvette en tole X | X Rd. 60
34 | 00287911 2| Zackenrad Serrated wheel Roue dentelee X | X Rd. 25 X 10
35| 00908 713 0| Sicherungsmutter -links Locknut -left Ecrou hex -gauche X | X M 10
36 | 00287 984 0| Fadenabweiser Filament deflector Déboutment de fil X | x
37 | 00900636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 25
38 | 00910844 1| Passscheibe Shim ring Cale X | x 25X35X1.0




‘@5 000 001 109 00/ 61.0

1 S 444 755 4




Elektrische Ballenlangeneinstellung kpl. 2|2 000 001 109 00
Electrical bale size adjusting facility 619900742350 | © |
Reglage dimension de balles, electrique P E 444755 4 61.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00283364 2| Strohrad Straw metering wheel Roue-etoile X | X
2 | 00910844 1| Passscheibe Shim ring Cale X | x 25X35X1,0
3 | 00934012 0| Flanschlager Flange bearing Palier a bride X | X ASPFL 205
4 | 00288813 1| Halter Support Cadre support X | X Rd. 30 X 312
5 | 00912670 1| Spannstift Roll pin Goupille de serrage X | X 8 X 40
6 | 00287984 0| Fadenabweiser Filament deflector Déboutment de fil X | x
7 | 00900636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 25
8 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 10
9 | 00908212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
10 | 00905 921 2| Gewindestift Threaded pin Goujon fileté X | X M8X8
11 | 00908 706 0 | Sicherungsmutter Locknut Ecrou hex X | X M8
12 | 00910413 0| Scheibe Washer Rondelle X | X 8,4X17X1,6
13 | 00900 616 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 25
00900 614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 20
14 | 00288 812 2| Halter Support Cadre support X | x
15 | 00 303518 1| Winkelsensor Sensor Capteur X | X 360°
16 | 00924 051 0| Rohrschelle mit Gummiprofil Tube clip w. rubber Bride X | X Rd. 36
17 | 00900 614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 20
18 | 00909 906 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 6
19 | 00908 210 0| 6kt-Mutter Hex nut Ecrou hex X | x M8
20 | 00303 680 0| E-Motor mit Schneckengetriebe Linear motor with worm gear Servomoteur avec engrenage X | X 24V
21 | 00287999 1| Halter Support Cadre support X | x
22 | 00900 607 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M6 X 16
23 | 00287991 1| Exzenterscheibe Eccentric Excentriqgue X | X
24 | 00915600 0| Scheibenfeder Plate spring Rondelle elastique X | X 3X3,7
25| 00910519 0| Scheibe Washer Rondelle X | X 53X20X15
26 | 00910001 0| Federring Spring washer Rondelle elastique X | X B4
27 | 00903 422 0| Zylinderschraube Allen screw Vis téte cylindrigue X | X M4 X8
28 | 00900 637 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 30
29 | 00287985 1| Hebel Lever Levier X | X
30 | 009349000 | Lagerbuchse Bearing bush Coussinet X | X MB 1612 DU
31| 00916 381 2| Bolzen Pin Boulon X | x Rd. 16 X 45
32 | 00285447 1| Mitnehmerrolle Feed roller Rouleau d'entrainement X | X
33 | 00934958 0| Lagerbuchse Bearing bush Coussinet X | X 16 X 18 X 20
34 | 00912582 2| Spannhilse Clamping sleeve Douille de serrage X | X 4X 26
35 | 00003 028 3| Zugfeder Tension spring Ressort tendeur X | X 15X11,5X485
36 | 00919509 0| Kugelknopf Ball knob Buoton spherique X | X C 40 M10
37 | 00900638 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 35




‘@5 000 001 109 00/ 61.0

1 S 444 755 4




Elektrische Ballenlangeneinstellung kpl. 2|2 000 001 109 00
Electrical bale size adjusting facility 619900742350 | © |
Reglage dimension de balles, electrique P E 444755 4 61.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
38 | 002879951 | Halter Support Cadre support X | X
39 | 00910822 0| Passscheibe Shim ring Cale X | X 16 X35 X 0,5
40 | 00331326 2| Bolzen Pin Boulon X | X Rd. 16 X 75
41 | 00912 615 2| Spannhtlse Clamping sleeve Douille de serrage X | x 5X 36
42 | 00900638 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 35
00 900 284 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 50
43| 00910353 0| Scheibe Washer Rondelle X | X 11 X34 X3
44 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | x M 10
45| 00302 354 0| Kupplungsdose -4-polig Plug -4-pole Connecteur a dix fiches -4- pole X | X
46 | 00303 500 4| Kabelbaum Wiring harness Faisceau electrique X | X XM 1A
47 | 00301 725 0| Grenztaster mit Achshebel Limit switch with lever Interrupteur fin de course ave X | x
48 | 00301 554 0| Wechsler - Relais Reversing relay Inverseur X | X 20/30 A 12V
49 | 00302688 0| Flachsteckhiilse -rot Flat sleeve -red Douille plate -rouge X | X 6,3X0,8
50 | 00903 431 1| Zylinderschraube Allen screw Vis téte cylindrique X | X M4 X 30
51 | 009103250 Scheibe Washer Rondelle X | x 43X9X0,8
52 | 00908 006 1| 6kt-Mutter Hex nut Ecrou hex X | X M4
53 | 00903 745 0| Zylinderschraube Allen screw Vis téte cylindrique X | X AM 5 X 16
54 | 00910500 1| Scheibe Washer Rondelle X | x 53X10X1
55| 00910031 0| Federring Spring washer Rondelle elastique X | X B5
56 | 00908 207 1| 6kt-Mutter Hex nut Ecrou hex X | x M5
57 | 00303 0850| Stecker -6-polig Three-pin plug -6-pole Connecteur a trois fiches -6- pble X | X
58 | 00900 655 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 25
59 | 00288816 0| Winkel Angle Angle X | x
60 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
61 | 00908 2150 6kt-Mutter Hex nut Ecrou hex X | X M 12
62 | 00924 034 0| Schlauchschelle Hose clamp Collier de serrage de tuyau X | X B1-16 X 12
63 | 20070 458 0| Druckluftschlauch Compressed air hose Flexible d'air comprime X | X 9X3X60
64 | 00915 701 0| Zylinderstift Cyl. pin Goupille cyl. X | X A 10X 32




000 001 109 00/ 62.0
444 462 4




Garnfuihrung unten - Doppelknoter 2|2 000 001 109 00
Twine guide bottem - Double knotter 619900742350 | © |
Guide-ficelle bas - Noueur double P | B 444 462 4 62.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00286 162 3| Halteblech Holding plate Tole de fixation X
2 | 00281754 2| Seilfihrungsstiick Rope guide Piéce de guidage X Rd. 35 X 13
3 | 009115351 | Sicherungsring Circlip Circlip X A30x15
4 | 002855810| Bremsrad -inkl. Buchse Brake wheel -incl. bushing Roue de freinage -incl. douille 12 | 12
5 | 009349600 | Lagerbuchse Bearing bush Coussinet X | X 12X 14 X 25
6 | 00285529 2| Bolzen Pin Boulon X | x Rd. 12 X 60
7 | 00912582 2| Spannhilse Clamping sleeve Douille de serrage X | X 4X 26
8 | 00285582 2| Lasche Strap Patte 12 | 12
9 | 00285580 1| Buchse Bushing Douille X | X M6 X 31
10 | 00904 042 1| Senkschraube Countersunkscrew Vis a téte fraisée X | X M6 X 16
11 | 00 285 527 1| Spannbolzen Clamping bolt Axe 6 | 6
12 | 00 284 167 1| Garnbremsbolzen Twine brake pin Broche de freinage ficelle X | X Rd. 12 X 60
13 | 00 083 024 1| Druckfeder Pressure spring Ressort de pression X | X 3X19X90
14 | 00910 603 0| Scheibe Washer Rondelle X | X 8,4X24X2
15| 00909 410 1| Flugelmutter Nut Ecrou X | x M8
16 | 00285528 1| Schutz - Garnbremse Guard - Twine brake Tole de protec.-frein ficelle 6 | 6
17 | 00910 864 1| Passscheibe Shim ring Cale X | X 30X42X1,0
18 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
19 | 00910353 0| Scheibe Washer Rondelle X | X 11 X34 X3
20 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
21| 00285577 1| Fadenspannfeder Twine tensioning spring Ressort tendeur de ficelle 6| 6 Rd. 5,5
25 | 00287 102 0| Pendelwinkel Oscillating angle Angle oscillant X | x
26 | 00270283 1| Zugfeder Tension spring Ressort tendeur X | X 1,5 X 15 X 100
27 | 00910414 0| Scheibe Washer Rondelle X | X 10,5 X21 X2
28 | 00912539 2| Spannhilse Clamping sleeve Douille de serrage X | X 3X20
29 | 009125251 | Spannhilse Clamping sleeve Douille de serrage X | X 4X 10
30 | 00900636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 25
31 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
32 | 00900 614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 20
33 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
34 | 20070 015 0| Schutzblech Guard plate Garde-boue X | X
35 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | x M8




i

1000001 109 00/ 63.0
444 470 3




Garnfuihrung oben - Doppelknoter 2|2 000 001 109 00
Twine guide top - Double knotter 619900742350 | © |
Guide-ficelle haut - Noueur double PP 444 470 3 63.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00287167 0| Garnfuhrung Twine guide Guide-ficelle X | X
2 | 00906 202 1| Ringschraube Eyebolt Piton X | X M 10
3 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
4 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
5 | 00900616 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 25
6 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 8
7 | 00908 210 0| 6kt-Mutter Hex nut Ecrou hex X | X M8
8 | 00285582 2| Lasche Strap Patte 12 | 12
9 | 00285581 0| Bremsrad -inkl. Buchse Brake wheel -incl. bushing Roue de freinage -incl. douille 12 | 12
10 | 00 934 960 0| Lagerbuchse Bearing bush Coussinet X | X 12 X 14 X 25
11 | 00285580 1 | Buchse Bushing Douille X | x M6 X 31
12 | 00904 042 1| Senkschraube Countersunkscrew Vis a téte fraisée X | X M6 X 16
13 | 00284 172 1| Spannbolzen Clamping bolt Axe 6| 6
14 | 00 284 163 4| Bremsenrahmen Brake frame Carter de frein 6| 6
15| 00284 167 1| Garnbremsbolzen Twine brake pin Broche de freinage ficelle X | x Rd. 12 X 60
16 | 00912 582 2| Spannhilse Clamping sleeve Douille de serrage X | X 4 X 26
17 | 00281 754 2| Seilfuhrungsstick Rope guide Piece de guidage X | X Rd. 35 X 13
18 | 009115351 | Sicherungsring Circlip Circlip X | x A30x15
19 | 00 083 024 1| Druckfeder Pressure spring Ressort de pression X | X 3X19X90
20 | 00910603 0| Scheibe Washer Rondelle X | x 8,4 X24X2
21| 00909410 1| Flugelmutter Nut Ecrou X | X M8
22 | 00900 636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 25
23 | 00910414 0| Scheibe Washer Rondelle X | x 10,5 X21 X2
24 | 00285520 0| Spannarm -links Tension arm -left Levier tendeur -gauche 3|3
25| 00910864 1| Passscheibe Shim ring Cale X | X 30X42X1,0
26 | 00285548 0| Spannarm -rechts Tension arm -right Levier tendeur -droite 3|3
27 | 00286 089 1| Anzeigerstange Indicator bar Barre d'indicateur 6| 6
28 | 00909 936 0| Federscheibe Spring washer Rondelle a ressort X | X Rd. 5
29 | 00924 536 1| Begrenzungsstrahler -gelb Side light -yellow Feu d'encombrement -jaune X | x Rd. 62
30 | 00900608 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M6 X 20
31| 00910411 1| Scheibe Washer Rondelle X | X 6,4 X12,5X1,6
32 | 00284 160 3| Garnfiihrungskasten Twine guide box Boite guidage ficelle X | x
33 | 00180641 2| Zugfeder Tension spring Ressort de traction X | X 3X21X133
34 | 00232657 0| Rohr Tube Tube X | X 13,5 X 2,35 X 25
35| 00901 4220| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 45
36 | 00910413 0| Scheibe Washer Rondelle X | x 84X17X1,6
37 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
38 | 00285522 3| Bolzen Pin Boulon X | x Rd. 12 X 80




i

1000001 109 00/ 63.0
444 470 3




Garnfuihrung oben - Doppelknoter 2|2 000 001 109 00
Twine guide top - Double knotter 619900742350 | © |

Guide-ficelle haut - Noueur double PR 444 470 3 63.0
Pos| ID-Nr. Benennung Description Description Masch.-Nr- é Bemerkung/Remarks/Remarque
39 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X | X M 6




N

FANA

26

000 001 109 00/ 64.0

443 228 2




PreRkanal 2|2 000 001 109 00
Bale chamber 619900742350 | © |
Canal de pressage Pl e 443228 2 64.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002890514 | Seitenklappe Side flap Valvule collatérale X | X
2 | 00289 0550| Scharnierbolzen Hinge pin Boulon de charniére X | x Rd. 20 X 745
3 | 00910512 2| Scheibe Washer Rondelle X | X 21 X37X3
4 | 00912615 2| Spannhiilse Clamping sleeve Douille de serrage X | X 5X 36
5 | 00286 248 0| Zugfeder Tension spring Ressort tendeur 4 | 4 5X 32X 240
6 | 00281807 0| Federspanner Spring tensioner Tendeur de ressort X | x
7 | 00910353 0| Scheibe Washer Rondelle X | X 11 X34 X3
8 | 009002900 | 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 100
9 | 00289050 2| Pressklappe -mitte oben Baling door -middle top Rails de pressage -centre en haut X | X
10 | 00281803 2| Scharnierbolzen Hinge pin Boulon de charniere X | X Rd. 20 X 1045
11 | 00912 613 2| Spannhiilse Clamping sleeve Douille de serrage X | x 5X30
12 | 00 286 247 1| Zugfeder Tension spring Ressort tendeur 4 | 4 5,5 X 32 X 450
13 | 00287 596 3| Kanalwinkel -rechts Bale chamber angle -right Angle de canal -droite X | X
14 | 00904 983 1| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 12 X 30
15| 00910506 1| Scheibe Washer Rondelle X | x 13X 24X 25
16 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
17 | 00 287 598 3| Kanalwinkel -links Bale chamber angle -left Angle de canal -gauche 619900 - 736311 X | X
20070 708 0| Kanalwinkel -links Bale chamber angle -left Angle de canal -gauche 736312 - X | x
18 | 00288892 1| Ruckhalter Retainer Piéce de retenue 4 | 4
19 | 00 924 263 0| Gummipuffer Rubber pad Tampon en caoutchouc X | x Rd. 40 X 28/ M 8
20 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
21 | 00281 751 3| Schenkelfeder Leg spring Ressort de cuisse X | x Rd. 4
22 | 002816810| Bolzen Pin Boulon X | x Rd. 12 X 63
23 | 00910609 0| Scheibe Washer Rondelle X | X 13X 37 X3
24 | 00912 066 1| Splint Cotter pin Goupille fendue X | x 4X28
25| 00288 701 2| Kettenfuhrung Chain de guide Guide-chaine X | X
26 | 00904 991 3| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 12 X 70
27 | 00287 787 0| Distanzbuchse Spacer bushing Entretoise prise femelle X | X Rd. 35 X 43
28 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 12




000 001 109 00/ 65.0

443 238 1




Joch é é 000 001 109 00
Yoke 619900 - 742350 Z S'
D| D
Joug P i 443238 1 65.0
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002875925| Joch Yoke Joug X | X
2 | 00918510 0| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique 4 | 4 Ez 100/120 X 140/270
00918 810 0| Dichtungssatz Sealing set Jeu de joints X | X Ez 100/120
3 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
4 | 00900657 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 35
5 | 00918 492 0| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique 619900 - 736311 2|2 Ez 120/130 X 220/360
00918 837 0| Dichtungssatz Sealing set Jeu de joints 619900 - 736311 X | X Ez 120/130
00918 492 1| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique 736312 - X | x Ez 70/120 X 220/360
27 001 038 0| Dichtungssatz Sealing set Jeu de joints 736312 - X | X Ez 70/120
6 | 00909912 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 16
7 | 009006750/ 6kt-Schraube Hex head bolt Boulon téte hex X | x M 16 X 40
8 | 00900 225 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 30 X 280
9 | 009105152 | Scheibe Washer Rondelle X | x 31X56X4
10 | 00908 730 0| Sicherungsmutter Locknut Ecrou hex X | X M 30
11 | 00288 577 0 | Halter Support Cadre support X | x
12 | 00904 745 1| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 10 X 30
13 | 00910361 1| Scheibe Washer Rondelle X | X 10,5 X 25X 4
14 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
15 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
16 | 00 185523 3| Gummipuffer Rubber pad Tampon en caoutchouc X | x Rd. 60 X 36 /M 10




443 229 1

Q
©
©
=
o
S
o)
S
=
o
o
S
o
S
S




Schurre / Beleuchtungshalter 2|2 000 001 109 00
Chute / Lighting bracket 619900742350 | © |
Rampe / Support d'eclairage P | B 4432291 66.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00287 7802| Schurre Chute Rampe X | X
6 | 20070 306 0| Distanzscheibe Spacing washer Rondelle entretoise X | X 1X15X20
7 | 00904 779 1| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 12 X 45 -10.9
8 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
9 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
12 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 8
13 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
15| 00288 580 0| Rundstahlkette Round steel chain Chaine acier rond 2|2 Lg.= 3156
16 | 00491 516 2| Bolzen Pin Boulon X | x Rd. 16 X 40
17 | 00910303 1| Scheibe Washer Rondelle X | X 17 X30X 3
18 | 00912 638 2| Spannhiilse Clamping sleeve Douille de serrage X | X 6 X 24
19 | 00145229 0| Rohr Tube Tube X | x 25X 3.6 X 60
20 | 00908 220 0| 6kt-Mutter Hex nut Ecrou hex X | x M 16
21| 00910303 1| Scheibe Washer Rondelle X | X 17 X30X 3
22 | 00908 716 1| Sicherungsmutter Locknut Ecrou hex X | x M 16
23 | 00287 777 2| Rollenschurre Roller type ramp Rampe a rouleaux X | X
24 | 00282931 2| Rolle fur Schurre Roller for ramp Rouleaux pour rampe 5|5 Lg.= 1030
25| 00900 655 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 25
26 | 00334997 1| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X | X Dz 25/40 X 260/420
00 918 755 0| Dichtungssatz Sealing set Jeu de joints X | X Dz 25/40
00911 804 0 | Sprengring Snap ring Circlips X | X B 40X 2,5
27 | 00187 723 0| Bolzen Pin Boulon X | x Rd. 25 X 115
28 | 00910514 1| Scheibe Washer Rondelle X | x 26 X44X 4
29 | 00912 643 2| Spannhilse Clamping sleeve Douille de serrage X | X 6 X 36
30 | 00185523 3| Gummipuffer Rubber pad Tampon en caoutchouc X | X Rd. 60 X 36 /M 10
31| 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
32 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
33 | 00287 770 1| Verbindungsstrebe Linking strut Etai de liaison X | X
34 | 00287 766 0| Sensorblech Sensor plate Tole de capteur X | x
35| 00912 724 2| Spannhilse Clamping sleeve Douille de serrage X | X 10 X 90
36 | 00910 742 0| Stutzscheibe Supporting disc Rondelle diélectrique X | X S75x85x3,5
37 | 00288 796 0| Sensorhalter Sensor support Support de capteur X | x
38 | 00900616 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 25
39 | 00288 789 0| Beleuchtungshalter -links Lighting bracket -left Support d'eclairage -gauche X | x
00 288 790 0| Beleuchtungshalter -rechts lllumination support -right Support d'illumination -droite X | X




000 001 109 00/ 67.0
444743 1




Rollenschurre - Verriegelung 2|2 000 001 109 00
Roller type ramp - locking mechanism 619900742350 | © |
. D| D
Rampe a rouleaux - verrouillage PP 444743 1 67.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00287 7810| Verriegelung Locking mechanism Verrouillage X | X
2 | 00279587 1| Zugfeder Tension spring Ressort tendeur X | X 25X21X79
3 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
4 | 00910506 1| Scheibe Washer Rondelle X | x 13X24X25
5 | 00910 7150 Stutzscheibe Supporting disc Rondelle diélectrique X | X S18X25X15
6 | 00189049 0| Distanzrohr Spacer tube Tube d'entretoisement X | X 17,2 X 2,35 X 14
7 | 00904995 1| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 12 X 90
10 | 00278 010 0| Hulse Bushing Douille X | x 12,5 X 30 X 13
12 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
13 | 00287 786 1| Fanghaken Catching box Crochet de capture X | X
14 | 00904 983 1| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 12 X 30
15 | 00909 910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
16 | 00287 791 1| Tasthebel Touch sensor arm Levier palpeur X | X
17 | 00901 010 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 120
18 | 00940425 0| Zugfeder Tension spring Ressort tendeur X | x 1,8 X 16 X 84,6




19

000 001 109 00/ 68.0

443 230 1




Restballenauswerfer 2|2 000 001 109 00
Last bale ejector 619900742350 | © |
Ejecteur de balle P | B 443230 1 68.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00288742 1| Ausschieberaufnahme Ejector mounting Support d'ejecteur 2|2
2 | 00283532 1| Ballenmitnehmer Bale driver Entraineur 12 | 12
3 | 009014820 | 6kt-Schraube Hex head bolt Boulon téte hex X | X M 16 X 60
4 | 00908 716 1| Sicherungsmutter Locknut Ecrou hex X | X M 16
5 | 00282202 1| Fuhrungsklotz Guide Bloc de guidage 12 | 12
6 | 00284 9705| Flanschplatte Flange plate Plague d'accouplement 619900 - 708838 X | x
20 070 162 0| Flanschplatte Flange plate Plaque d'accouplement 708839 - X | X
7 | 00909912 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 16
8 | 00901132 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 16 X 55
9 | 00904095 2| Senkschraube Countersunkscrew Vis a téte fraisée X | x M 16 X 55
10 | 00282 203 2| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X | X Dz 30/50 X 550/757
00918 722 0| Dichtungssatz Sealing set Jeu de joints X | X
11 | 00 139473 1| Bolzen Pin Boulon X | x 25X 62
12 | 00912 615 2| Spannhilse Clamping sleeve Douille de serrage X | X 5X 36
13 | 00287 757 0| Winkel Angle Angle 619900 - 708838 X | x
20 070 167 0| Sensorblech Sensor plate Toéle de capteur 708839 - X | X
17 | 00 287 756 1| Sensorhalter Sensor support Support de capteur X | X
18 | 00900 614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 20
19 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
20 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M 8
21 | 00302409 1| Namursensor -inkl. Stecker Namursensor -incl. Plug Namurcapteur -incl. Connecteur X | X M12 X1




21

19

22

23

000 001 109 00/ 69.0

443 234 2




Schutze Pick-up / Werkzeugkasten 2|2 000 001 109 00
Guard pick-up / Tool box 619900742350 | © |
Protecteurs pick-up / Boite a outils PP 443 234 2 69.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00289 4051| Schutz -rechts Guard -right Tole de protection -droite X
2 | 00286 674 0| Gummilasche Rubber flap Patte en caoutchouc
3 | 00286 675 0| Gummilasche -Schneidwerk Rubber flap -cutting mechanism Patte en caoutchouc - dispositif de X
coupe
4 | 00914 702 0| Blindniet Blind rivet Rivet aveugle X | X 6X12
7 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 8
8 | 00289404 1| Schutz -links Guard -left Tole de protection -gauche X | X
9 | 00286480 1| Bugel -Pu 1910 Yoke -Pu 1910 Branchon -Pu 1910 X
00 286 481 1| Bigel -Pu 2310 Yoke -Pu 2310 Branchon -Pu 2310 X
10 | 00 900 656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 30
00 900 657 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 35
11 | 00909 910 1 | Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
12 | 00908 215 0| 6kt-Mutter Hex nut Ecrou hex X | x M 12
13 | 00 287 875 2| Bugel -Pu 1910, Schneidwerk Yoke -Pu 1910, Cutting Branchon -Pu 1910, Dispositif de X
mechanism coupe
00 286 486 3| Bigel -Pu 2310, Schneidwerk Yoke -Pu 2310, Cutting Branchon -Pu 2310, Dispositif de X
mechanism coupe
14 | 00287 203 1| Haken Hook Crochet X
15 | 00 287 858 0| Halter Taster Support Support X
16 | 00900 634 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 10 X 20
17 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X SKM 10
18 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X M 10
19 | 00289 076 0| Werkzeugkasten Tool box Boite a outils 619900 - 714108 X | X
20 | 00 301 002 0| Flachgreifermagnet Solenoid Electro-aimant 619900 - 714108 X | X
21| 00289 074 0| Distanzrohr Spacer tube Tube d'entretoisement 619900 - 714108 X | X 15X 1,5 X 60
22 | 00909906 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét 619900 - 714108 X | X SKM 6
23| 00901 034 2| 6kt-Schraube Hex head bolt Boulon téte hex 619900 - 714108 X | x M 6 X 60
24 | 00900612 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 16
25 | 00900 614 0| 6kt-Schraube Hex head bolt Boulon téte hex 7141009 - X | x M8 X 20
26 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét 7141009 - X | X SKM 8
27 | 27 000 209 0| Werkzeugkoffer Tool box Boite a outils 7141009 - X | x
28 | 00910506 1| Scheibe Washer Rondelle 7141009 - X | x 13X24X25
29 | 20070173 0| Halter Support Cadre support 7141009 - X | X
30 | 00900655 0| 6kt-Schraube Hex head bolt Boulon téte hex 714109 - X | X M 12 X 25
31| 00910413 0| Scheibe Washer Rondelle 7141009 - X | X 8,4X17X1,6
32 | 00908 210 0| 6kt-Mutter Hex nut Ecrou hex 7141009 - X | x M8




000 001 109 00/ 70.0

444 510 2




Schutze - Raffergetriebe 2|2 000 001 109 00
Guard - Packer gear 619900742350 | © |
Protecteurs - Carter d ameneur P E 444510 2 70.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002886850| Halter Support Cadre support X | X
2 | 00903089 0| Zylinderschraube Allen screw Vis téte cylindrique X | X M 8 X 90
3 | 00274375 4| Scharnier Hinge Charniére X | X
4 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
5 | 00900607 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M6 X 16
6 | 00909 906 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 6
7 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X | X M 6
8 | 00288684 0| Schutzblech Guard plate Garde-boue X | x
9 | 00288687 0| Halter Support Cadre support X | x
10 | 00924 247 0| VerschluRRzapfen Coverplate Axe X | X Schlitzkopf
11 | 00 924 251 0| Haltescheibe Retaining washer Rondelle d'arret X | X
12 | 00900 636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 25
13 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
14 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
15 | 00287 864 0| Schutz -rechts Guard -right Tole de protection -droite X | x




19

000 001 10900/ 71.0

4432320




Schutze vorne 2|2 000 001 109 00
Front guard 619900 - 742350 Z S'
Protecteur avant Pl e 4432320 71.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00289 0700| Fronthaube -inkl. Aufkleber Cover -incl. tag Capot -incl. autocollant X | X
2 | 00942484 0| Aufkleber Tag Autocollant X | x Lg.= 1020
3 | 00900616 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 25
4 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
5 | 00908 210 0| 6kt-Mutter Hex nut Ecrou hex X | X M8
6 | 00287966 0| Halter Support Cadre support X | x
7 | 00287849 0| Halterung Bracket Support X | X
8 | 00287856 0| Buchse Bushing Douille X | x 25X 3.6 X 26
9 | 00287 8550| Bolzen Pin Boulon X | x Rd. 16 X 204
10 | 00910 303 1| Scheibe Washer Rondelle X | X 17 X30X 3
11 | 00912 066 1| Splint Cotter pin Goupille fendue X | x 4X28
12 | 00 939 009 0| Gasfeder Gas spring Ressort a gaz X | X Lg.=245-700 N
13 | 00287 847 1| Schutzdeckel Cover cpl Couvercle X | X
14 | 00904 731 2| Flachrundschraube Flat round bolt Vis a téte bombée X | X M8 X 20
15| 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | x M8
16 | 00 287 406 0| Halter Support Cadre support X | X
17 | 00924 263 0| Gummipuffer Rubber pad Tampon en caoutchouc X | X Rd. 40 X28/M 8
18 | 00910603 0| Scheibe Washer Rondelle X | x 8,4X24X2
19 | 00900 634 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 20
20 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
21| 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10







Garnkasten 2|2 000 001 109 00
Twine box 619900 - 742350 Z S'
Boite a ficelle a2l 443231 1 72.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00286 350 3| Garnkasten -links Twine box -left Boite a ficelle -gauche X | X
00 286 359 3| Garnkasten -rechts Twine box -right Boite a ficelle -droite X | X
2 | 00925024 0| Verschlussstopfen Sealing plug Bouchon d'étanchéité X | x Rd. 51,5/55 X 18
3 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
4 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
5 | 00906 202 1| Ringschraube Eyebolt Piton 11 |11 M 10
7 | 00900612 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 16
8 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 8
9 | 009082100 | 6kt-Mutter Hex nut Ecrou hex X | X M8
10 | 00 900 607 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M6 X 16
11 | 00910411 1 | Scheibe Washer Rondelle X | x 6,4X125X1,6
12 | 00 282 556 1| Deckel Cover Couvercle X | X
13 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X | X M 6
14 | 00900 636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 25
15| 00287 968 1| Winkel -links Angle -left Angle -gauche X | x
00 287 969 1| Winkel -rechts Angle -right Angle -droite X | X
16 | 00 281 754 2| Seilfuhrungsstick Rope guide Piece de guidage X | X Rd. 35 X 13
17 | 009115351 | Sicherungsring Circlip Circlip X | X A30x15
20 | 00904 743 1| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 8 X 80
21 | 00280 2225| Blech - Fadenbremse Plate for twine brake Plaque pur frein de ficelle X | X
22 | 00270160 1| Druckfeder Pressure spring Ressort de pression X | X 15X 185X 37
23 | 00910603 0| Scheibe Washer Rondelle X | x 8,4X24X2
24 | 00909410 1| Flugelmutter Nut Ecrou X | x M 8
25 | 00287 877 0| Riegelhalter Latch holder Support de verrou X | X
27 | 00910515 2| Scheibe Washer Rondelle X | x 31X56X4
30 | 00284 451 3| U-Stuck U-section Piece en U X | X
31| 00282132 1| Verstarkungsplatte Reinforcing plate Plaque de renforcement X | X
32 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 20
33 | 00282879 4| Drehhebelhalter Turn lever holder Support de levier tournant X | x
34 | 00912 716 2| Spannhilse Clamping sleeve Douille de serrage X | X 10 X 50
35| 00282777 1| Drehhebel -Werkzeug Turn lever -Tool Levier tournant -Outil X | X
36 | 00924943 1| Pack Bindegarn "Pack" binding twine Ficelle de liage "Pack" X | x 2 Rollen
37 | 00925017 0| Verschlussstopfen Sealing plug Bouchon d'étanchéité X | x Rd. 31,8 /36 X 10
38 | 00910414 0| Scheibe Washer Rondelle X | X 10,5 X21 X2
39 | 00287538 3| Gummilappen -Tandemaaggregat | Rubber cloth -Tandem axle assy Chiffon en caoutchouc - Collection X | X
essieu tandem
40 | 00 288 846 0| Flacheisen Flat iron Fer flat X | X Lg.= 995
41 | 00900239 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M6 X 25







Garnkasten
Twine box
Boite a ficelle

619900 - 742350

Pos,| ID-Nr. Benennung

Description

Description

Masch.-Nr-

TUT o©ONE

OX' VO oONE

000 001 109 00

4432311 72.0

Bemerkung/Remarks/Remarque

42| 20070362 0| Federhalter
43 | 00201 359 2| Zugfeder mit Haken

Spring support
Tension spring with hook

Support de ressort
Ressort tendeur avec crochet

x

2X13X60




) 000 001 109 00/ 73.0
444 490 4




22 | 00287930 0| Dampferhalter -vorne
23 | 00940 195 0| Gasfeder

Shock damper support -front
Gas spring

Support d'amortisseur -devant
Ressort a gaz

Lg.= 525,5 - 800 N

24 | 00287939 0| Dampferhalter -hinten

Shock damper support -back

Support d'amortisseur - derriére

Garnkastenklappe 2|2 000 001 109 00
Twine box flap 619900742350 | © |
Trappe de boite a ficelle PP 444 490 4 73.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00286913 2| Halter -links Support -left Cadre support -gauche X | X
00 286 912 2| Halter -rechts Support -right Cadre support -droite X | X
2 | 00900656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 30
3 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
4 | 00908 215 0| 6kt-Mutter Hex nut Ecrou hex X | X M 12
5 | 00900636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 25
6 | 00909909 1| Sperrkantscheibe Detent edged washer Disque & bord d'arrét X | X SKM 10
7 | 00908 212 0| 6kt-Mutter Hex nut Ecrou hex X | x M 10
8 | 002869111 | Halterung Bracket Support X | x
9 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 20
10 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
11 | 00908 210 0| 6kt-Mutter Hex nut Ecrou hex X | X M8
13 | 00287 862 0| Bolzen Pin Boulon X | x Rd. 18 X 184
14 | 00912 287 1| Splint Cotter pin Goupille fendue X | X 5X32
15| 00287 940 1| Seitenhaube links LH lateral hood Capot lateral gauche X | x incl. Pos. 25-27
00287 941 1| Seitenhaube rechts RH lateral hood Capot lateral droit X | X incl. Pos. 25-27
16 | 00901 439 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 90
17 | 00925125 1| Deckplatte Cover plate Plaque de recouvrement X | X
18 | 00925106 0| Schelle -2 Hélften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.=44,5
19 | 00938 984 1| Klappenverschlu Rear gate lock Fermeture de hayon arriére X | X
20 | 00905231 1| Flachrundschraube Flat round bolt Vis a téte bombée X | X M8 X 20
21 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | x M8
X | x
X | x
X | x
X | x

25 | 00924 634 0| Begrenzungsstrahler gelb - Side light yellow -self- adhesive Feu d'encombrement jaune - Rd. 62
selbstklebend autoadhésif
26 | 00942 483 0| Aufkleber Tag Autocollant X | X
27 | 00942 393 0| Aufkleber -beige Label -beige Plague -beige X | x Lg.= 1400
28 | 00910414 0| Scheibe Washer Rondelle X | X 10,5X21 X2
29 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
X | x

30 | 00940 375 0| Reparatursatz fur Kunststoff -gelb

Repairing set for plastics - yellow

Kit de réparation pour plastiq

31| 20070698 0| Distanzstiick

Spacer

-jaune
Piece d'entretoisement




000 001 109 00/ 74.0

443 233 2




Schutze hinten / Aufstieg 2|2 000 001 109 00
Rear guards / step 619900742350 | © |
Protecteurs arriers / marches P B 443 233 2 74.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00287904 3| Halter -links Support -left Cadre support -gauche X | X
2 | 00900637 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 30
3 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
4 | 00908212 0| 6kt-Mutter Hex nut Ecrou hex X | X M 10
5 | 00287908 1| Schutz -links Guard -left Tole de protection -gauche X | X
6 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 20
7 | 00909908 1| Sperrkantscheibe Detent edged washer Disque & bord d'arrét X | X SKM 8
8 | 00908 210 0| 6kt-Mutter Hex nut Ecrou hex X | x M8
9 | 00287 905 2| Halter -rechts Support -right Cadre support -droite X | X
10 | 00287 909 0| Schutz -rechts Guard -right Tole de protection -droite X | X
11 | 00 900 656 0 | 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 30
12 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
13 | 00924 263 0| Gummipuffer Rubber pad Tampon en caoutchouc X | x Rd. 40 X 28/ M 8
14 | 00939 009 0| Gasfeder Gas spring Ressort a gaz X | X Lg.=245-700 N
15| 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | x M8
16 | 00 284 464 1| Knoterhaube Knotter hood Capot de noueur X | X
17 | 00 288 603 0| Distanzstick Spacer Piece d'entretoisement 619900 - 728800 X | X
18 | 00287 903 0| Aufstieg Ascendency Montée 619900 - 728800 X | X
20 070 299 1| Aufstiegsleiter Ascending ladder Echelle d'ascension 728801 - X | X
19 | 00287902 1| Handlauf Handrail Main courante 619900 - 728800 X | x
20 070 300 0 | Handlauf Handrail Main courante 728801 - X | x
20 | 00288806 0| Schutzbugel Guard bow Arceau de protection X | x
21| 00900616 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 25
22 | 00910603 0| Scheibe Washer Rondelle X | X 8,4X24X2




000 001 109 00/ 75.0
444540 0




Handhebelpresse 2|2 000 001 109 00
Grease gun with manual lever 619900742350 | © |
Presse a levier a main Pl e 4445400 75.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00938630 0| Handhebelpresse Grease gun with manual lever Presse a levier a main X | X
2 | 009386310| Pressenrohr Baler tube Tube "ramasseuse-presse" X | X
3 | 00926 021 0| Katusche Cartdridge Cartouche X | X
4 | 00900616 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 25
5 | 00910603 0| Scheibe Washer Rondelle X | X 8,4X24X2
6 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | x M8
7 | 00938651 0| Gerade-Einschraubverschraubung | Connection piece Raccord droit X | X GE6 M10 X 1
8 | 00920916 0| Schneidring Cutting ring Baque coupante X | x LL 6
9 | 00920905 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x ALL 6
10 | 00 287 645 0| Hydraulikleitung Hydraulic line Ligne hydraulique X | X 6X1
11 | 00 938 650 0 | Winkel-Einschraubverschraubung | L-connector L-coude X | X WE6 M10 X 1
12 | 00938 646 0| Verlangerung Extension Rallonge X | X
13 Nicht fir diese Type Not for this type Non prevu pour ce modele . .
14 | 00938 633 0| Verteiler-Kkombination Combination of distributors Combinaison de distributeurs X | X 11/17
00 938 643 0| Dichtungssatz Sealing set Jeu de joints X | x




000 001 109 00/ 76.0

444 542 0




Zentralschmierung fiir Knoter ~ Handhebelpresse 2|2 000 001 109 00
Central knotter Lubrication 619900742350 | © |
Graissage central noueurs Pl e 444542 0 76.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00938933 0| Kunststoffrohr mit Fett gefullt Plastic tube filled with grease Tube plastique farci avec graisse X | X 6X15
-1d.-Nr.= 1m -ld.-no.= 1m -ld.-no.= 1m
2 | 00938644 0| Uberwurfschraube Union bolt Boulon-raccord X | X M10X1
3 | 00938645 0| Doppelkegelring Tapered double ring Baque conigue double X | X DKR 6
4 | 00938642 0| Endelement Last element Dernier element X | X MX-F 25
5 | 009386400 | Mittelelement Middle element Element central X | x MX-F 25
6 | 00938641 0| Mittelelement Middle element Element central X | X MX-F 75
7 | 00938639 0| Anfangselement First element Premier element X | x MX-F
8 | 00938646 0| Verlangerung Extension Rallonge X | x
9 | 00938650 0| Winkel-Einschraubverschraubung | L-connector L-coude X | X WE6; M10 X 1
10 | 00938 648 0| VerschluBschraube Screw plug Bouchon filete X | X
11 | 00938 647 0| Rohrbricke Tube bridge Pont de tube X | X
12 | 00938 649 0| Riickschlagventil Return valve Soupape de retenue X | X
13 | 00938 633 0| Verteiler-Kombination Combination of distributors Combinaison de distributeurs X | X 11/17
00 938 643 0| Dichtungssatz Sealing set Jeu de joints X | x
14 | 00903 030 1| Zylinderschraube Allen screw Vis téte cylindrique X | X M5 X 40
16 | 00920916 0| Schneidring Cutting ring Baque coupante X | X LL6
17 | 00920905 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x ALL 6
18 | 00 045505 0| Hydraulikleitung -Id.-Nr.= 1m Hydraulic line -Id.-no.= 1m Ligne hydraulique -ld.-no.= 1m X | X 6X1
19 | 00938 635 0| Verteiler-Kombination Combination of distributors Combinaison de distributeurs X | x 9/18
00 938 643 0| Dichtungssatz Sealing set Jeu de joints X | X
20 | 00900 614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 20
21 | 00910603 0| Scheibe Washer Rondelle X | x 8,4X24X2
22 | 00938 957 0| Kunststoffwendel Plastic spiral Piece helicoidale X | X Rd. 12 (ID.-Nr.= 1mtr.)
23 | 00922 672 2| Kabelbinder Cable band Collier de serrage X | X Lg.= 450
00922 671 1| Kabelbinder Cable band Collier de serrage X | X Lg. =285
24 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
25 | 00920921 1| Winkel-Verbindungsstutzen L-connector L-coude X | X LL M8 X 1 Keg.
28 | 00910500 1| Scheibe Washer Rondelle X | x 53X10X1
29 | 00910031 0| Federring Spring washer Rondelle elastique X | X B5
30 | 00908 207 1| 6kt-Mutter Hex nut Ecrou hex X | X M5
31 | 00283253 2| Zentralschmierplatte Central lubrication plate Plague graissage central X | x
32| 00925112 1| Rohrhalter Tube support Support de tube X | X
33 | 00924 017 0| Rohrschelle mit Gummiprofil Tube clip w. rubber Bride X | x Rd. 6
34 | 00903 747 1| Zylinderschraube Allen screw Vis téte cylindrique X | X AM 5 X 20




000 001 10900/ 77.0

444 543 2




Zentralschmierung - E-pumpe/Hauptver. 2|2 000 001 109 00
Central lubrication 619900742350 | © |

Graissage central Pl e 444543 2 77.0

X

Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque

1 | 00940302 0| Elektropumpe Electrical pump Electropompe X | X BASIS 1,9 kg

00940 394 0| Elektropumpe Electrical pump Electropompe X | X MEDIUM / KOMFORT 2,5 kg

4 | 009104130| Scheibe Washer Rondelle X | X 84X17X1,6

5 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8

6 | 00900616 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 25

7 | 00925122 0| Schelle Clamp Collier de serrage X | x Bo.=12/6

8 | 00904 716 2| Flachrundschraube Flat round bolt Vis a téte bombée X | X M 6 X 45

9 | 00287 645 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | x 6X1

Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante

11 | 00920905 0 | Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X ALL 6

12 | 00920916 0| Schneidring Cutting ring Baque coupante X | X LL6

13 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X | X M 6

14 | 00925135 0| Deckplatte Cover plate Plaque de recouvrement X | X

15 | 00910500 1| Scheibe Washer Rondelle X | X 53X10X1

16 | 00908 207 1| 6kt-Mutter Hex nut Ecrou hex X | x M5

17 | 27 000 358 0| Hauptverteiler -inkl. Raffer Main distributor -incl. packer Distributeur principal -incl. X | X

I"ameneur

18 | 27 000 362 0| Hauptverteiler Main distributor Distributeur principal X | x

21| 00903030 1| Zylinderschraube Allen screw Vis téte cylindrique X | X M5 X 40

23 | 00910031 0| Federring Spring washer Rondelle elastique X | X B5

25| 00938 646 0| Verlangerung Extension Rallonge X | X

26 | 00938650 0| Winkel-Einschraubverschraubung | L-connector L-coude X | x WE6 M 10 X 1

27 | 00940 326 0| Rickschlagventil Return valve Soupape de retenue X | x

29 | 00938 647 0| Rohrbriicke Tube bridge Pont de tube X | X

30 | 00940 327 0| Schraubhtlse Screwcore Mandrin de bouchon X | x

31| 00940328 0| Stutzen Lug Tubulure X | X

33 | 00940 393 0| Befillzylinder Filling cylinder Vérin de remplir X | X

34 | 00940 392 0| Befillanschluss Filling connection Connexion de remplir X | X




29
30
34
444 192 2

4

000 001 109 00/ 78.0




Zentralschmierung fiir Knoter ~ E-pumpe 2|2 000 001 109 00
Central knotter Lubrication 619900742350 | © |
Graissage central noueurs P E 444192 2 78.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 27 000 358 0| Hauptverteiler -inkl. Raffer Main distributor -incl. packer Distributeur principal -incl. X | X
I"'ameneur
2 | 27 000 362 0| Hauptverteiler Main distributor Distributeur principal X
3 | 00940 329 0| Hochdruckschlauch mit Fett gefiillt| High pressure hose filled with Flexible farci avec graisse - X 8,3X21
-1d.-Nr.= 1m grease -ld.-no.= 1m Id.-no.= 1m
4 | 00940327 0| Schraubhilse Screwcore Mandrin de bouchon X | x
5 | 00940328 0| Stutzen Lug Tubulure X | X
6 | 009209050 | Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x ALL 6
7 | 00920916 0| Schneidring Cutting ring Baque coupante X | X LL6
8 | 00938 6350| Verteiler-Kkombination Combination of distributors Combinaison de distributeurs X | X 9/18
00 938 643 0| Dichtungssatz Sealing set Jeu de joints X | X
9 | 00938650 0| Winkel-Einschraubverschraubung | L-connector L-coude X | X WE6 M10x1
10 | 00938 646 0| Verlangerung Extension Rallonge X | X
11 | 00938 648 0| VerschluBRschraube Screw plug Bouchon filete X | X
14 | 00920921 1| Winkel-Verbindungsstutzen L-connector L-coude X | x LL M 8 X 1 Keg.
15 | 00938 933 0| Kunststoffrohr mit Fett gefullt Plastic tube filled with grease Tube plastique farci avec graisse X | X 6X1,5
-1d.-Nr.= 1m -ld.-no.= 1m -ld.-no.= 1Im
16 | 00938 644 0| Uberwurfschraube Union bolt Boulon-raccord X | x M10X1
17 | 00938 645 0| Doppelkegelring Tapered double ring Baque conigue double X | X DKR 6
18 | 00940 330 0| Verteiler-Kombination Combination of distributors Combinaison de distributeurs X | x
19 | 00938 639 0| Anfangselement First element Premier element X | X MX-F
20 | 00938641 0| Mittelelement Middle element Element central X | x MX-F 75
21 | 00283253 2| Zentralschmierplatte Central lubrication plate Plague graissage central X | X
22 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 20
23| 00910603 0| Scheibe Washer Rondelle X | x 8,4X24X2
24 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
25| 00903 030 1| Zylinderschraube Allen screw Vis téte cylindrique X | x M 5 X 40
26 | 00910500 1| Scheibe Washer Rondelle X | X 53X10X1
27 | 00910031 0| Federring Spring washer Rondelle elastique X | x B5
28 | 00908 207 1| 6kt-Mutter Hex nut Ecrou hex X | X M5
29 | 00922672 2| Kabelbinder Cable band Collier de serrage X | X Lg.= 450
00922 671 1| Kabelbinder Cable band Collier de serrage X | x Lg. =285
30 | 00938957 0| Kunststoffwendel Plastic spiral Piece helicoidale X | X Rd. 12 (ID.-Nr.= 1mtr.)
31| 009385400 Schlauch-Hille Hose envelope Enveloppe de tuyau flexible X | X 12X1




444 544 4

Q
(o))
N~
~
o
o
(e2}
o
i
-
o
o
o
o
o




Zentralschmierung - Tandemachse  E-pumpe 2|2 000 001 109 00
Central lubrication 619900 - 719054 | © |
Graissage central PP 444544 4 79.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 27 000 358 0| Hauptverteiler -inkl. Raffer Main distributor -incl. packer Distributeur principal -incl. X | X
I"'ameneur
2 | 27 000 362 0| Hauptverteiler Main distributor Distributeur principal X
3 | 00940 329 0| Hochdruckschlauch mit Fett gefiillt| High pressure hose filled with Flexible farci avec graisse - X 8,3X21
-1d.-Nr.= 1m grease -ld.-no.= 1m Id.-no.= 1m
4 | 00940327 0| Schraubhilse Screwcore Mandrin de bouchon X | x
5 | 00940328 0| Stutzen Lug Tubulure X | X
6 | 009209050 | Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x ALL 6
7 | 00920916 0| Schneidring Cutting ring Baque coupante X | X LL6
8 | 00940331 0| Verteiler-Kkombination -Kolben / Combination of distributors - Combinaison de distributeurs X | X
Pleuel plunger / conrod -piston / bielle
9 | 00938650 0| Winkel-Einschraubverschraubung | L-connector L-coude X | X WE6 M10x1
10 | 00938 646 0| Verlangerung Extension Rallonge X | X
11 | 00 938 644 0 | Uberwurfschraube Union bolt Boulon-raccord X | X M10x1
12 | 00938 645 0| Doppelkegelring Tapered double ring Baque conique double X | x DKR 6
13 | 00938 933 0| Kunststoffrohr mit Fett gefullt Plastic tube filled with grease Tube plastique farci avec graisse X | X 6X1,5
-1d.-Nr.= 1m -ld.-no.= 1m -ld.-no.= 1Im
14 | 00920921 1| Winkel-Verbindungsstutzen L-connector L-coude X | x LL M 8 X 1 Keg.
15 | 00920920 1| Einschraubstutzen Male connector Raccord filet X | X LL M 8 X 1 Keg.
16 | 00 944 941 0| Anschlussstiick Connecting piece Embout X | X M8X1Keg./M8X1
17 | 27 000 367 0| Verteiler-Kombination -Pick-up Combination of distributors - Combinaison de distributeurs X | X
Pick-up -Pick-up
18 | 27 000 359 0| Verteiler-Kkombination -Raffer Combination of distributors - Combinaison de distributeurs X | X
Packer -L"ameneur
19 | 00921048 1| 6kt-Mutter Hex nut Ecrou hex X | X M12 X 1,5
20 | 00921 096 1| Winkel-Schottstutzen Connector Coude X | X L6
21 | 00921049 1| Verbindungsstutzen Connector Raccord X | X L6
22 | 00940 326 0| Riickschlagventil Return valve Soupape de retenue X | X
23 | 00903030 1| Zylinderschraube Allen screw Vis téte cylindrique X | x M5 X 40
24 | 00910500 1| Scheibe Washer Rondelle X | X 53X10X1
25| 00910031 0| Federring Spring washer Rondelle elastique X | X B5
26 | 00908 207 1| 6kt-Mutter Hex nut Ecrou hex X | X M5
27 | 00938957 0| Kunststoffwendel Plastic spiral Piece helicoidale X | X RD 12 (ID.-Nr.= 1mtr.)
28 | 00922 673 1| Kabelbinder Cable band Collier de serrage X | X Lg.= 100
00922 671 1| Kabelbinder Cable band Collier de serrage X | X Lg. =285
00922 672 2| Kabelbinder Cable band Collier de serrage X | X Lg.= 450
29 | 00924 010 0| Rohrschelle mit Gummiprofil Tube clip w. rubber Bride X | X Rd. 12
00924 017 0| Rohrschelle mit Gummiprofil Tube clip w. rubber Bride X | x Rd. 6




444 544 4

Q
(o))
N~
~
o
o
(e2}
o
i
-
o
o
o
o
o




- 1| 1
Zentralschmierung - Tandemachse  E-pumpe 2|2 000 001 109 00
. . 0| o0
Central lubrication 619900 - 719054 | |
. D| D
Graissage central PP 444 544 4 79.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
30 | 00914 138 0| Blindniet Blind rivet Rivet aveugle X | X 48 X145
31| 00938540 0| Schlauch-Hille Hose envelope Enveloppe de tuyau flexible X | X 12X1
32| 00921039 1| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 6
33 | 00921 045 1| Schneidring Cutting ring Baque coupante X | X L6
34 | 20070 188 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 6X1
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
35| 00921274 0| L-Stutzen Adjustable L connection Raccord L reglable X | X L=6
36 | 20070 186 0| Hydraulikleitung Hydraulic line Ligne hydraulique X | x 6X1
37 | 20070 187 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de 6X1

Uberwurfmutter, Schneidring

cap, cutting ring

buse-pastille, baque coupante




444 544 5

1_
(o))
N~
~
o
o
(e2}
o
i
-
o
o
o
o
o




Zentralschmierung - Tandemachse  E-pumpe 2|2 000 001 109 00
Central lubrication 719055 - 742350 | | ©
Graissage central PP 444544 5 79.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 27 000 358 0| Hauptverteiler -inkl. Raffer Main distributor -incl. packer Distributeur principal -incl. X | X
I"'ameneur
2 | 27 000 362 0| Hauptverteiler Main distributor Distributeur principal X
3 | 00940 329 0| Hochdruckschlauch mit Fett gefiillt| High pressure hose filled with Flexible farci avec graisse - X 8,3X21
-1d.-Nr.= 1m grease -ld.-no.= 1m Id.-no.= 1m
4 | 00940327 0| Schraubhilse Screwcore Mandrin de bouchon X | x
5 | 00940328 0| Stutzen Lug Tubulure X | X
6 | 009209050 | Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x ALL 6
7 | 00920916 0| Schneidring Cutting ring Baque coupante X | X LL6
8 | 00940331 0| Verteiler-Kkombination -Kolben / Combination of distributors - Combinaison de distributeurs X | X
Pleuel plunger / conrod -piston / bielle
9 | 00938650 0| Winkel-Einschraubverschraubung | L-connector L-coude X | X WE6 M10x1
10 | 00938 646 0| Verlangerung Extension Rallonge X | X
11 | 00 938 644 0 | Uberwurfschraube Union bolt Boulon-raccord X | X M10x1
12 | 00938 645 0| Doppelkegelring Tapered double ring Baque conique double X | x DKR 6
13 | 00938 933 0| Kunststoffrohr mit Fett gefullt Plastic tube filled with grease Tube plastique farci avec graisse X | X 6X1,5
-1d.-Nr.= 1m -ld.-no.= 1m -ld.-no.= 1Im
14 | 00920921 1| Winkel-Verbindungsstutzen L-connector L-coude X | x LL M 8 X 1 Keg.
15 | 00920920 1| Einschraubstutzen Male connector Raccord filet X | X LL M 8 X 1 Keg.
16 | 00 944 941 0| Anschlussstiick Connecting piece Embout X | X M8X1Keg./M8X1
17 | 27 000 471 0| Verteiler-Kombination -Pick-up Combination of distributors - Combinaison de distributeurs X | X
Pick-up -Pick-up
18 | 27 000 359 0| Verteiler-Kkombination -Raffer Combination of distributors - Combinaison de distributeurs X | X
Packer -L"ameneur
19 | 00921048 1| 6kt-Mutter Hex nut Ecrou hex X | X M12 X 1,5
20 | 00921 096 1| Winkel-Schottstutzen Connector Coude X | X L6
21 | 00921049 1| Verbindungsstutzen Connector Raccord X | X L6
22 | 00940 326 0| Riickschlagventil Return valve Soupape de retenue X | X
23 | 00903030 1| Zylinderschraube Allen screw Vis téte cylindrique X | x M5 X 40
24 | 00910500 1| Scheibe Washer Rondelle X | X 53X10X1
25| 00910031 0| Federring Spring washer Rondelle elastique X | X B5
26 | 00908 207 1| 6kt-Mutter Hex nut Ecrou hex X | X M5
27 | 00938957 0| Kunststoffwendel Plastic spiral Piece helicoidale X | X RD 12 (ID.-Nr.= 1mtr.)
28 | 00922 673 1| Kabelbinder Cable band Collier de serrage X | X Lg.= 100
00922 671 1| Kabelbinder Cable band Collier de serrage X | X Lg. =285
00922 672 2| Kabelbinder Cable band Collier de serrage X | X Lg.= 450
29 | 00924 010 0| Rohrschelle mit Gummiprofil Tube clip w. rubber Bride X | X Rd. 12
00924 017 0| Rohrschelle mit Gummiprofil Tube clip w. rubber Bride X | x Rd. 6




444 544 5

1_
(o))
N~
~
o
o
(e2}
o
i
-
o
o
o
o
o




- 1| 1
Zentralschmierung - Tandemachse  E-pumpe 2|2 000 001 109 00
. . 0| o0
Central lubrication 719055-742350 | |
. D| D
Graissage central PP 444544 5 79.1
X
Pos/| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
30 | 00914 138 0| Blindniet Blind rivet Rivet aveugle X | X 48 X145
31| 00938540 0| Schlauch-Hille Hose envelope Enveloppe de tuyau flexible X | X 12X1
32| 00921039 1| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 6
33 | 00921 045 1| Schneidring Cutting ring Baque coupante X | X L6
34 | 20070 188 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 6X1
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
36 | 20 070 186 0| Hydraulikleitung Hydraulic line Ligne hydraulique X | X 6X1
37 | 20 070 187 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | x 6X1

Uberwurfmutter, Schneidring

cap, cutting ring

buse-pastille, baque coupante




443 235 1

Q
S
@
=
o
S
o)
S
=
o
o
S
o
S
S

AW,

% O\
,_Q ®))

K /
g ..<\

34

40

5

e
35

45
46




Kompressor mit Zubehor 2|2 000 001 109 00
Compressor with accessories 619900715222 | | ©
. D| D
Compresseur avec accessoires PP 443 235 1 80.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002887701 | Traverse Traverse Traverse X | X
2 | 00286 795 0| Konsole -rechts Panel -right Console -droite X | X
3 | 00286 792 0| Konsole -links Panel -left Console -gauche X | X
4 | 00900656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 30
5 | 00910506 1| Scheibe Washer Rondelle X | X 13X24X25
6 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 12
7 | 00908 215 0| 6kt-Mutter Hex nut Ecrou hex X | X M 12
8 | 00287 2010| Spannplatte Plate Plague X | x
9 | 00900 6530| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 20
10 | 00 900 290 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 100
11 | 00908 212 0 | 6kt-Mutter Hex nut Ecrou hex X | X M 10
12 | 00945 443 0| Einzylinder-Kompressor Single-cyl.compressor Compresseur a un cylindre X | X
13 | 00901 422 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 45
14 | 00910413 0| Scheibe Washer Rondelle X | X 8,4X17X1,6
15| 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | x M8
16 | 00283116 0| Keilriemenscheibe -kpl. V-belt pulley -cpl. Poulie a gorges -cpl. X | X
17 | 00921527 0| Keilriemen V-belt Courroie trapézoidale X | X SPA 1500 LW
18 | 00 283 436 3| Keilriemenscheibe V-belt pulley Poulie a gorges X | X Rd. 295
19 | 00915 602 0| Scheibenfeder Plate spring Rondelle élastique X | X 5X75
20 | 00910004 0| Federring Spring washer Rondelle elastique X | X B=18
21 | 00908524 2| 6kt-Mutter Hex nut Ecrou hex X | X M18X 1,5
22 | 002835350 Luftfilterhalter Air cleaner holder Support de filtre & air X | x
23 | 00284178 0| Buchse Bushing Douille X | x 25X 4,5X60
24 | 00901 457 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 12 X 85
25| 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | X M 12
26 | 00945432 1| Lulftfilter Air filter Filtre & air X | X
00 945 435 1| Patrone fur Luftfilter Cartdrige for air cleaner Cartouche pour filtre a air X | X
27 | 00945 433 0| Staubkappe Dust cap Chapeau anti-poussiére X | X
28 | 00281978 1| Spannbiigel Clamping bracket Etrier tendeur X | x
29 | 00924 003 0| Schneckengewindeschelle Tube clip Bride X | X 40 - 60
30 | 00287209 1| Schlauch Hose Tuyau X | X Lg.= 1100
31 | 00282965 1| Schlauchverschraubung Threaded hose union Raccord filete X | x
32 | 00945441 0| Druckring Thrust ring Anneau de pression X | X M26X15
33 | 00937522 0| O-Ring O-ring Joint torique X | x 26 X 2
34 | 00945521 0| Reduzierstiick Reducing piece Element reducteur X | X M26X15/M22X1,5
35 | 00919 785 1| Einschraubstutzen Male connector Raccord filet X | x M22X15/M18X 15
40 | 00920 032 0| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 2500
42 | 00945 088 0| Druckring Thrust ring Anneau de pression X | x M 22




443 235 1

Q
S
@
=
o
S
o)
S
=
o
o
S
o
S
S

AW,

% O\
,_Q ®))

K /
g ..<\

34

40

5

e
35

45
46




- - 1| 1
Kompressor mit Zubehor 2|2 000 001 109 00
. . 0| o0
Compressor with accessories 619900 - 715222 wlw
. D| D
Compresseur avec accessoires PP 443 235 1 80.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
43| 00945089 0| O-Ring O-ring Joint torique X | X 20,3X2,4
44 | 00945 431 1| Druckregler Pressure governor Regulateur de pression X | x
45| 00925 102 1| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.= 18
46 | 00903479 1| Zylinderschraube Allen screw Vis téte cylindrique X | X AM 6 X 25
47 | 00909 410 1| Flugelmutter Nut Ecrou X | X M8




443 235 4

000 001 109 00/ 80.1

‘.u\r\\ \ ewu,nm,

5./

40

56

2)y)




Kompressor mit Zubehor 2|2 000 001 109 00
Compressor with accessories 715223742350 | © | ©
. D | D
Compresseur avec accessoires PP 443 235 4 80.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 002887701 | Traverse Traverse Traverse X | X
2 | 00286 795 0| Konsole -rechts Panel -right Console -droite X | X
3 | 00286 792 0| Konsole -links Panel -left Console -gauche X | X
4 | 00900656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 30
5 | 00910506 1| Scheibe Washer Rondelle X | X 13X24X25
6 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | x SKM 12
7 | 00908 215 0| 6kt-Mutter Hex nut Ecrou hex X | X M 12
8 | 00287 2010| Spannplatte Plate Plague X | x
9 | 00900 6530| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 20
10 | 00 900 290 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 100
11 | 00908 212 0 | 6kt-Mutter Hex nut Ecrou hex X | X M 10
12 | 00945 443 0| Einzylinder-Kompressor Single-cyl.compressor Compresseur a un cylindre X | X
13 | 00901 422 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 45
14 | 00910413 0| Scheibe Washer Rondelle X | X 8,4X17X1,6
15| 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | x M8
16 | 20 070 120 0| Keilriemenscheibe V-belt pulley Poulie a gorges X | X
17 | 00921527 0| Keilriemen V-belt Courroie trapézoidale X | X SPA 1500 LW
18 | 00 283 436 3| Keilriemenscheibe V-belt pulley Poulie a gorges X | X Rd. 295
19 | 00915 602 0| Scheibenfeder Plate spring Rondelle élastique X | X 5X75
20 | 00910004 0| Federring Spring washer Rondelle elastique X | X B=18
21 | 00908524 2| 6kt-Mutter Hex nut Ecrou hex X | X M18X 1,5
22 | 20070122 0| Halter Support Cadre support X | x
23 | 00909909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
24 | 00900636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 10 X 25
25| 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
26 | 27 000 103 0| Luftfilter Air filter Filtre & air X | X
27 | 27 000 105 0| Regenkappe Rain cap Bonret pluvial X | X
28 | 27 000 104 0| Halterung Bracket Support X | X
29 | 27 000 140 0| Schlauchschelle Hose clamp Collier de serrage de tuyau X | x Rd. 60
30 | 20070 142 0| Schlauch Hose Tuyau X | X Dn. 60 X 1900
31| 20070125 0| Schlauchverschraubung Threaded hose union Raccord filete X | X
32 | 00945441 0| Druckring Thrust ring Anneau de pression X | X M26 X15
33| 009375220 O-Ring O-ring Joint torique X | X 26 X2
34 | 00945521 0| Reduzierstiick Reducing piece Element reducteur X | X M26X15/M22X1,5
35| 00919 785 1| Einschraubstutzen Male connector Raccord filet X | X M22X15/M18X1,5
40 | 00920 032 0| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | x Lg.= 2500
42| 00945088 0| Druckring Thrust ring Anneau de pression X | X M 22
43 | 00945089 0| O-Ring O-ring Joint torigue X | x 20,3 X24




443 235 4

000 001 109 00/ 80.1

‘.u\r\\ \ ewu,nm,

5./

40

56

2)y)




Kompressor mit Zubehor 2|2 000 001 109 00
Compressor with accessories 715223742350 | © | ©
. D| D
Compresseur avec accessoires PP 443 235 4 80.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
44 | 00945 431 1| Druckregler Pressure governor Regulateur de pression X | X
45 | 00925107 1| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | x Bo.= 12
46 | 00903 477 1| Zylinderschraube Allen screw Vis téte cylindrique X | X AM 6 X 20
47 | 00909 410 1| Flugelmutter Nut Ecrou X | x M8
48 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
49 | 20070121 0| Nabe Hub Moyeu X | x Rd. 125 X 31
50 | 27 000 102 0| Axiallufter Vetilator Ventilateur X | X
51 | 00901 423 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 50
52 | 20070380 0| Schlauchhalter -optional Hose support -optional Support de tuyau -optionnel X | X
53 | 20070382 0| Schlauch -optional Hose -optional Tuyau -optionnel X | X Dn 60 X 4000
54 | 27 000 818 0| Lulftfiltereinsatz Air filter insertion Insertion de filtre & air X | x
55 | 27 000 819 0| Luftfilter Air filter Filtre & air X | X
56 | 00921 054 1| Verbindungsstutzen Connector Raccord X | X M18 X 1,5
57 | 20 070554 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
58 | 00921 046 1| Schneidring Cutting ring Baque coupante X | X L12
59 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 12




000 001 109 00/81.0

444 746 2




Knoterreinigung - Druckluftbehélter 2|2 000 001 109 00
Knotter cleaning - Air pressure contain. 619900742350 | © |
. . D| D
Systeme nettoyage - Reservoir a air comp PP 444 746 2 81.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00945104 0| Kunststoffrohr -1d.-Nr.= 1m Plastic tube -1d.-no.= 1m Tube plastique -Id.-no.= 1m X | X 15X15
2 | 00945487 0| Steckeinheit Snap-on connection Unité enfichable X | X M22X15
3 | 00945504 0| Winkel-Einschraubstutzen Angle-male connector Angle-raccord filet X | X M22X15
4 | 00945088 0| Druckring Thrust ring Anneau de pression X | X M 22
5 | 00945089 0| O-Ring O-ring Joint torique X | X 20,3X24
6 | 00945434 0| Uberstromventil Overflow valve Soupape de trop-plein X | x
7 | 00945054 2| Stutzen Lug Tubulure X | X M22X15
8 | 00945057 1| 6kt-Mutter Hex nut Ecrou hex X | x M22X1,5
9 | 00945067 1| Entwasserungsventil Drain valve Soupape de vidange d'eau X | X M22X15
10 | 00945 065 0| Druckluftbehalter Air pressure container Reservoir a air comprime X | X 30 Itr.
11 | 00 945 546 0 | Reduzierstiick Reducing piece Element reducteur X | X M22X15R 1/4"
12 | 00937 717 1| Dichtring Gasket ring Bague d'étanchéité X | x A14X20X15
13 | 00940 265 0| Kupplung mit Aussengewinde Clutch w. external screw threa Accouplement avec filet extéri X | X R 1/4"
14 | 00919 320 0| Gerade Einschraubverschraubung | Straight union Raccord filete droit X | X M 22 X 1,5/G 1/2"
15| 00945438 0| Magnetventil Magnetic valve Electrovanne X | x 2/2 Wege
16 | 00920936 0| Einschraubstutzen Male connector Raccord filet X | X L 12/R1/2"
17 | 00945066 1| Spannband Tension band Collier tendeur X | X
18 | 00900 634 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 20
19 | 00281962 1| Winkel Angle Angle X | X
20 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
21| 00945431 1| Druckregler Pressure governor Regulateur de pression X | X
22 | 00945524 0| Einschraubstutzen Male connector Raccord filet X | x M22X1,5




000 001 109 00/ 82.0
444 745 2




Knoterreinigung - Doppelknoter 2|2 000 001 109 00
Knotter cleaning - Double knotter 619900742350 | © |
Systeme nettoyage - Noueur double P E 444 745 2 82.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 009454950/| Steckeinheit Snap-on connection Unité enfichable X | X M18X 1,5
2 | 00945132 0| Kunststoffrohr -1d.-Nr.= 1m Plastic tube -Id.-no.= 1m Tube plastique -1d.-no.= 1m X | X 12X 1,5
3 | 00921071 1| T-Stutzen T connector Raccord T reglable 12 | 12 L12
4 | 00920900 1| T-Stutzen T connector Raccord T reglable 707 L=6
5 | 00921083 1| Reduzier-Verschraubung Reducer fitting Réduction 13 | 13 M18X15/M12X1,5
6 | 00921 0451| Schneidring Cutting ring Baque coupante X | x L6
7 | 009210391 Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 6
8 | 00287836 1| Hydraulikleitung Hydraulic line Ligne hydraulique 7|7 6X1
9 | 00287 8350| Hydraulikleitung Hydraulic line Ligne hydraulique 7|7 6X1
10 | 00921 046 1| Schneidring Cutting ring Baque coupante X | X L12
11 | 00 921 206 0 | Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x AL 12
12 | 00 287 830 1| Doppelnippel Double nipple Double raccord 6| 6 12X 15X72
13 | 00921 225 0| Stutzen Lug Tubulure 6 | 6 M12 X 1,5
14 | 00 287 834 0| Hydraulikleitung Hydraulic line Ligne hydraulique 6| 6 6X1
15| 00230 743 0| Doppelnippel Double nipple Double raccord 6 | 6 L12
16 | 00921 066 1| Winkel-Verbindungsstutzen L-connector L-coude X | X L12
17 | 00 287 841 0| Halter Support Cadre support X | X
18 | 00900 616 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 25
19 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
20 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M 8
21| 00903477 1| Zylinderschraube Allen screw Vis téte cylindrique X | X AM 6 X 20
22 | 00925107 1| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | x Bo.= 12




26 10
% 19 11

A 15
\ i
~N
23 <
3% [P

020101 109 00/83.0
- s— S 443329 1




Bordhydraulik - Olbehalter/Regelventil 2|2 000 001 109 00
On-board hydraulic - oil reservoir/valve 619900742350 | © |
Systéeme hydraulique de board PP 443329 1 83.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00919 131 2| Olbehalter Oil reservoir Reservoir d'huile X | X 15 Ltr.
2 | 00919814 0| OlmeRstab mit Liifter Oil level dipstick with breath Jauge de niveau d'huile/renif. X | X
3 | 00909910 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 12
4 | 00900656 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 30
5 | 00910506 1| Scheibe Washer Rondelle X | X 13X 24X25
6 | 00908 701 0| Sicherungsmutter Locknut Ecrou hex X | x M 12
7 | 00900 655 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 25
8 | 00920927 0| Einschraubstutzen Male connector Raccord filet X | x L12MB/M26 X 1,5
9 | 00921204 0| Einschraubstutzen Male connector Raccord filet X | x L12
10 | 00921 046 1| Schneidring Cutting ring Baque coupante X | X L12
11 | 00 921 206 0 | Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x AL 12
12 | 00921 258 1| Hochdruckschlauch High pressure hose Flexible X | X Lg.= 670
13 | 00920901 1| Einschraubstutzen Male connector Raccord filet X | x M18 X 1,5
14 | 00 287 694 0| Zahnradpumpe -Rechtsdrehsinn Gear pump -Right hand direction Pompe a engrenages -Sens de X | X
of rotation rotation a droite
15 | 00 288 882 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X 1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
16 | 00288 548 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de 619900 - 714108 X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
20 070 285 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydrauligue -incl. écrou de 714109 - X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
17 | 00921 066 1| Winkel-Verbindungsstutzen L-connector L-coude X | x L12
18 | 00920933 1| Hochdruckfilter High pressure filter Filtre haute pression X | X
00919 730 0| Filterelement Filter element Element filtrant X | X HYDAC
19 | 00288 547 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
20 | 00921079 1| L-Stutzen Adjustable L connection Raccord L reglable X | X L12
21 | 00921 060 2| Einschraubstutzen Male connector Raccord filet X | X L12 MB
22 | 00919 163 0| Druckbegrenzungsventil Pressure control valve Limitateur de pression X | x
00919 164 0| Ruckschlagventil Return valve Soupape de retenue X | X
23 | 00919 071 0| Ventileinsatz Valve core Obus de valve X | X
24 | 00919 072 0| Magnetspule Solenoid coil Bobine d'electro-aimant X | x
25 | 00920965 0| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 800
26 | 00288550 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | x 12X 1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
27 | 00921 067 1| Stutzen Lug Tubulure X | X M18X1,5
28 | 00919 602 1| Einschraubstutzen Male connector Raccord filet X | X L12ER 1/2"
29 | 00921 148 0] Riickschlagventil Return valve Soupape de retenue S-RVI12L




26 10
% 19 11

A 15
\ i
~N
23 <
3% [P

020101 109 00/83.0
- s— S 443329 1




- m - - T 1
Bordhydraulik - Olbehalter/Regelventil 2|2 000 001 109 00
. . . 0| o0
On-board hydraulic - oil reservoir/valve 619900 - 742350 | |
N . D| D
Systéeme hydraulique de board PP 443329 1 83.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
30 | 00903477 1| Zylinderschraube Allen screw Vis téte cylindrique X | X AM 6 X 20
31 | 00925107 1| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | x Bo.= 12
32 | 00926 016 0| Hydraulikol Oil Huile X | X Id.-Nr.= 5 Itr
33 | 00901 411 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 6 X 45
34 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X | X M 6
35 | 00900 614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 20
36 | 00909908 1| Sperrkantscheibe Detent edged washer Disque & bord d'arrét X | X SKM 8
37 | 00921093 1| Einschraubstutzen Male connector Raccord filet X | x M 18 X 1,5
38 | 00919 314 2| SAE-Flansch SAE-flange SAE-bride X | X R 3/8"
39 | 00919918 1| Einschraubstutzen Male connector Raccord filet X | X M 18 X 1,5/E R3/8"
40 | 00906 001 0| Verschlussschraube Screw plug Vis de calage X | x M10X1
41 | 00937 712 0| Dichtring Gasket ring Bague d'étanchéité X | x 10X 15X 1




000 001 109 00/ 84.0
443 327 1




Bordhydraulik - Medium 2|2 000 001 109 00
On-board hydraulic 619900742350 | © |
Systeme hydraulique de board P E 443327 1 84.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00288545 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
2 | 00286 892 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
3 | 00288546 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
4 | 00289 366 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
5 | 00289 367 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
6 | 00286877 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
7 | 00286 874 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
8 | 00288540 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | x 12X 1.5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
9 | 00230743 0| Doppelnippel Double nipple Double raccord X | X L12
10 | 00921 054 1| Verbindungsstutzen Connector Raccord X | X M18 X 1,5
11 | 00919 603 0| Kugelhahn Ball cock Robinet a bille X | X M 18 X 1,5 250 Bar
12 | 00920919 0| Manometerverschraubung Connector Coude X | X MAVL 12 R1/4"
13 | 00920914 0| Manometer Pressure guage Manometre X | x
14 | 00921 067 1| Stutzen Lug Tubulure X | X M 18X 1,5
15| 00921071 1| T-Stutzen T connector Raccord T reglable X | X L12
16 | 00919 955 0| Aufschraubverschraubung Connector Coude X | X L12R 1/4"
17 | 00937 717 1| Dichtring Gasket ring Bague d'étanchéité X | X A14X20X 15
18 | 00 302 647 0| Drucksensor Pressure sensor Senseur de pression X | x 0-250 Bar
19 | 00 903 484 1| Zylinderschraube Allen screw Vis téte cylindrique X | x AM 6 X 45
20 | 00925 107 1| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.=12
21| 00901042 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 35
22 | 00925134 0| Deckplatte Cover plate Plaque de recouvrement X | X
23 | 00925 1050| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.= 12/12
24 | 00921046 1| Schneidring Cutting ring Bague coupante X | x L12
25| 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 12
26 | 00921 123 0| Handhebel Hand lever Levier & main X | X




5
19
25
28 26
29 27

000 001 109 00/ 85.0
4433280




Bordhydraulik - Komfort 2|2 000 001 109 00
On-board hydraulic 619900742350 | © |
Systéeme hydraulique de board PP 443328 0 85.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00302647 0| Drucksensor Pressure sensor Senseur de pression X | X 0-250 Bar
2 | 00937 717 1| Dichtring Gasket ring Bague d'étanchéité X | x Al14X20X15
3 | 00919955 0| Aufschraubverschraubung Connector Coude X | X L 12 R 1/4"
4 | 00230743 0| Doppelnippel Double nipple Double raccord X | X L12
5 | 00289 365 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
6 | 00289 366 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
7 | 00289 368 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | x 12X 1.5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
8 | 00287638 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
9 | 00287 636 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
10 | 00286 892 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | x 12X 1.5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
11 | 00921 206 0 | Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 12
12 | 00921 046 1| Schneidring Cutting ring Baque coupante X | X L12
13 | 00919 067 0| 2/2-Wegeventil 2/2-Directional-control valve 2/2-Distributeur X | X
14 | 00919 069 0| 2/2 Wegeventil 2/2 directional control valve Valve 2/2 avec accumul. d'pres X | x 12V
15 | 00 919 070 0| Magnetspule Solenoid coil Bobine d'electro-aimant X | X 12V
16 | 00919918 1| Einschraubstutzen Male connector Raccord filet X | x M 18 X1,5/E R3/8"
17 | 00921 067 1| Stutzen Lug Tubulure X X M18 X 1,5
18 | 00921 077 1| T-Stutzen T connector Raccord T reglable X | X M18 X 1,5
19 | 00921 054 1| Verbindungsstutzen Connector Raccord X | X M18 X 1,5
20 | 00920919 0| Manometerverschraubung Connector Coude X | X MAVL 12 R1/4"
21 | 00920914 0| Manometer Pressure guage Manometre X | x
22 | 00908 704 1| Sicherungsmutter Locknut Ecrou hex X | X M 6
23| 00910351 1| Scheibe Washer Rondelle X | x 6,4X18X1,6
24 | 00901 411 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 6 X 45
25| 00901 042 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 35
26 | 00925134 0| Deckplatte Cover plate Plaque de recouvrement X | x
27 | 00925105 0/| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.= 12/12
28 | 00903477 1| Zylinderschraube Allen screw Vis téte cylindrique X | X AM 6 X 20
29 | 00925107 1| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.= 12




000 001 109 00/ 86.0
443239 2




Bordhydraulik - Joch 2|2 000 001 109 00
On-board hydraulic - Yoke 619900742350 | © |
Systeme hydraulique de board - Joug PP 443 239 2 86.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00918510 0| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X | X Ez 100/120 X 140/270
00918 810 0| Dichtungssatz Sealing set Jeu de joints X | X Ez 100/120
2 | 00920901 1| Einschraubstutzen Male connector Raccord filet X | X M18X 1,5
3 | 00918 492 0| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique 619900 - 736311 X | X Ez 120/130 X 220/360
00918 837 0| Dichtungssatz Sealing set Jeu de joints 619900 - 736311 X | X Ez 120/130
00918 492 1| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique 736312 - X | x Ez 70/120 X 220/360
27 001 038 0| Dichtungssatz Sealing set Jeu de joints 736312 - X | X Ez 70/120
4 | 00921046 1| Schneidring Cutting ring Baque coupante X | x L12
5 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x AL 12
6 | 00288590 0| Hydraulikleitung Hydraulic line Ligne hydraulique X | X 12X15
7 | 00921079 1| L-Stutzen Adjustable L connection Raccord L reglable X | x L12
8 | 00288591 0| Hydraulikleitung Hydraulic line Ligne hydraulique X | X 12X15
9 | 00921071 1| T-Stutzen T connector Raccord T reglable X | X L12
10 | 20 070 307 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
11 | 00 288 592 0 | Hydraulikleitung Hydraulic line Ligne hydraulique X | X 12X 1,5
12 | 00 230 743 0| Doppelnippel Double nipple Double raccord X | X L12
14 | 20 070 314 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
15 | 20 070 315 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydrauligue -incl. écrou de X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
16 | 00286 287 1| Hydraulikleitung Hydraulic line Ligne hydraulique 12X 1,5
17 | 00903 477 1| Zylinderschraube Allen screw Vis téte cylindrique AM 6 X 20
18 | 00925 107 1| Schelle -2 Hélften Clamp -2 halves Collier de serrage -2 moitiés Bo.= 12




g
Y

&

27

000 001 109 00/ 87.0

4433310




Arbeitshydraulik - Medium  Messerbalken 2|2 000 001 109 00
Work hydraulics 619900742350 | © |
Hydraulique de travail PP 443331 0 87.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 009211711 | Staubmuffe -rot Dust cap -red Manchon anti-poussiere -rouge X
2 | 00921 145 0| Kupplungsstecker Plug Coupleur male X M18 X 1,5
3 | 00921019 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X Lg.= 2200
4 | 00921087 1| Gerade-Schottstutzen Straight 2-way connector Coupleur droit deux raccords X M18 X 1,5
5 | 00908524 2| 6kt-Mutter Hex nut Ecrou hex X M18X 1,5
6 | 00921046 1| Schneidring Cutting ring Baque coupante X L12
7 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X AL 12
8 | 00287658 1| Hydraulikleitung Hydraulic line Ligne hydraulique X 12X 1,5
9 | 00287659 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
10 | 00919 630 0| Einschraubstutzen Male connector Raccord filet X L 12/G 1/4"
11 | 00 920 890 0 | Doppel-Ruckschlagventil Double valve Double clapet securite X
12 | 00289 388 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
13 | 00289 387 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X 1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
14 | 00921071 1| T-Stutzen T connector Raccord T reglable X L12
15| 00286 892 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
16 | 00921 054 1| Verbindungsstutzen Connector Raccord X M18 X 1,5
17 | 00920972 0| Hochdruckschlauch High pressure hose Flexible X Lg.= 500
18 | 00334997 1| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X Dz 25/40 X 260/420
00918 755 0| Dichtungssatz Sealing set Jeu de joints X Dz 25/40
19 | 00921 003 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X Lg.= 620
20 | 00289 378 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
21| 00903031 1| Zylinderschraube Allen screw Vis téte cylindrique X M5 X 45 -10.9
22 | 00910500 1| Scheibe Washer Rondelle X 53X10X1
23 | 00908 207 1| 6kt-Mutter Hex nut Ecrou hex X M5
24 | 00901 048 1| 6kt-Schraube Hex head bolt Boulon téte hex X M 8 X 65
00901 042 1| 6kt-Schraube Hex head bolt Boulon téte hex X M 8 X 35
00901 423 0| 6kt-Schraube Hex head bolt Boulon téte hex X M8 X 50
25| 00925134 0| Deckplatte Cover plate Plaque de recouvrement X
26 | 009251050/ Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X Bo.=12/12
27 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X M8




18

20

18

000 001 109 00/ 88.0
4433340




Arbeitshydraulik - Medium  Kuppl.stecker-Steuerblock 2|2 000 001 109 00
Work hydraulics 619900742350 | © |
Hydraulique de travail P | B 4433340 88.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 009212631 Staubmuffe -blau Dust cap -blue Manchon anti-poussiere -bleu X | X
2 | 009211450 Kupplungsstecker Plug Coupleur male X | x M 18X 1,5
3 | 00921019 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 2200
4 | 00921087 1| Gerade-Schottstutzen Straight 2-way connector Coupleur droit deux raccords X | X M18 X 1,5
5 | 00908 524 2| 6kt-Mutter Hex nut Ecrou hex X | X M18X 1,5
6 | 00921046 1| Schneidring Cutting ring Baque coupante X | x L12
7 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 12
8 | 00287 622 2| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | x 12X 1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
9 | 00287 621 2| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
10 | 00920901 1| Einschraubstutzen Male connector Raccord filet X M18X 1,5
11 | 00286 860 2 | Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
12 | 00288 544 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | x 12X 1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
14 | 00 288 535 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
15 | 00 288534 1| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
16 | 00919 714 0| Steuerblock -2 fach Control bloc -2 times Bloc de commande -2 fois X | X
17 | 00919 7150 Sicherheitshebel level Levier X | x
18 | 00921 054 1| Verbindungsstutzen Connector Raccord X | x M 18 X 1,5
19 | 00925 134 0| Deckplatte Cover plate Plaque de recouvrement X | X
20 | 009251050/ Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | x Bo.=12/12
21| 00901048 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 65
00901 042 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 35
22 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M 8
23 | 00901 046 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 55




000 001 109 00/ 89.0

22

443 333 1




Arbeitshydraulik - Medium  Rollenschurre/Ballenauss. 2|2 000 001 109 00
Work hydraulics 619900742350 | © |
Hydraulique de travail P | B 4433331 89.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00921067 1| Stutzen Lug Tubulure X | X M18X 1,5
2 | 009196030 Kugelhahn Ball cock Robinet a bille X | X M 18 X 1,5 250 Bar
3 | 00921046 1| Schneidring Cutting ring Baque coupante X | X L12
4 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x AL 12
5 | 00288543 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
6 | 00921003 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 620
7 | 00334997 1| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X | x Dz 25/40 X 260/420
00918 755 0| Dichtungssatz Sealing set Jeu de joints X | X Dz 25/40
00911 804 0 | Sprengring Snap ring Circlips X | X B 40X 25
8 | 00340687 2| Drosselscheibe Throttling disc Disque d'etranglement X | X 1,0X11X1,5
9 | 00920965 0| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 800
10 | 00288 542 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
11 | 00920901 1| Einschraubstutzen Male connector Raccord filet X M18 X 1,5
12 | 00289 370 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X 1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
13 | 00288 541 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
14 | 00921 028 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 1000
15 | 00 282 203 2| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X | X Dz 30/50 X 550/757
00918 722 0| Dichtungssatz Sealing set Jeu de joints X | x
16 | 00289 371 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
17 | 00921 054 1| Verbindungsstutzen Connector Raccord X | X M18 X 1,5
18 | 00925134 0| Deckplatte Cover plate Plaque de recouvrement X | X
19 | 00925105 0| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.= 12/12
20 | 00901 048 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 65
21| 00901423 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 50
22 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8
23 | 00921122 2| Kugelhahn Ball cock Robinet a bille X | X M18 X 15
24 | 00289 369 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydrauliqgue -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
25 | 00921 123 0| Handhebel Hand lever Levier & main X | X




000 001 109 00/ 90.0

14

\1;
25
34
35
40
36
<
1

443 3350




Arbeitshydraulik - Komfort ~ Kuppl.stecker-Steuerblock 2|2 000 001 109 00
Work hydraulics 619900742350 | © |
Hydraulique de travail P | B 4433350 90.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 009212631 Staubmuffe -blau Dust cap -blue Manchon anti-poussiere -bleu X | X
2 | 00921 146 0| Kupplungsstecker Connector plug Fiche de jonction X | X M22X15
3 | 00921036 1| Hochdruckschlauch High pressure hose Flexible X | X Lg.= 2200
4 | 00920932 1| Hochdruckfilter High pressure filter Filtre haute pression X | X
00920934 0| Filterelement Filter element Element filtrant X | X ARGO
00 937 614 0| O-Ring O-ring Joint torique X | x 58,42 X 2,62
00919 731 0| Filterelement Filter element Element filtrant X | X HYDAC
00 937 615 0| O-Ring / Stutzring O-ring / pto shaft half Joint torique / bague d'appui X | x 64,77 X 2,62 HYDAC
5 | 00921047 1| Schneidring Cutting ring Baque coupante X | X L 15
6 | 00921043 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 15
7 | 00920911 1| Einschraubstutzen Male connector Raccord filet X | x L15
8 | 00289 390 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 15X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
9 | 00920982 2| Hochdruckschlauch High pressure hose Flexible X | X Lg.= 485
10 | 00286 203 1| Steuerblock -kpl. Control bloc -cpl. Bloc de commande -cpl. X | x
11 | 00919 070 0 | Magnetspule Solenoid coil Bobine d'electro-aimant X | X 12V
12 | 00919 069 0| 2/2 Wegeventil 2/2 directional control valve Valve 2/2 avec accumul. d'pres X | X 12V
13 | 00919 762 0| Einschraubstutzen Male connector Raccord filet X | x L 18 Me/M 26 X 1,5
14 | 00920 981 2| Hochdruckschlauch High pressure hose Flexible X | X Lg.= 460
15 | 00921183 1| Schneidring Cutting ring Baque coupante X | X L 18
16 | 00921 182 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | X AL 18
17 | 00921 170 0| Verbindungsstutzen Connector Raccord X | x L 18
18 | 00289 391 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 18X 1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
19 | 00921 023 1| Hochdruckschlauch High pressure hose Flexible X | X Lg.= 2200
20 | 00921167 0| Kupplungsstecker Plug Coupleur male X | X M 26 x 1,5
21| 00921171 1| Staubmuffe -rot Dust cap -red Manchon anti-poussiere -rouge X | X
22 | 00921 019 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 2200
23 | 00921 087 1| Gerade-Schottstutzen Straight 2-way connector Coupleur droit deux raccords X | x M 18X 1,5
24 | 00908 524 2| 6kt-Mutter Hex nut Ecrou hex X | X M18X 1,5
25| 00921 046 1| Schneidring Cutting ring Baque coupante X | X L12
26 | 00921 206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x AL 12
27 | 00289 389 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12 X1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
28 | 00920901 1| Einschraubstutzen Male connector Raccord filet X | X M18X 1,5
29 | 00920911 1| Einschraubstutzen Male connector Raccord filet X | x L15
30 | 00921169 0| Ruckschlagventil Return valve Soupape de retenue X | X L 18
31 | 00344 825 3| Distanzrohr Spacer tube Tube d'entretoisement X | X 15X18X42




000 001 109 00/ 90.0

14

\1;
25
34
35
40
36
<
1

443 3350




. - 1 1
Arbeitshydraulik - Komfort  Kuppl.stecker-Steuerblock 2|2 000 001 109 00
. 0| o
Work hydraulics 619900 - 742350 | |
. . D | D
Hydraulique de travail PP 4433350 90.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
32 | 00900612 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 16
33 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
34 | 00901048 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 65
35| 00925134 0| Deckplatte Cover plate Plaque de recouvrement X | X
36 | 00925146 0| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | X Bo.= 15/12
37 | 00919 354 0| Einschraubstutzen Male connector Raccord filet X | x M22X1,5
38 | 00921 053 1| Verbindungsstutzen Connector Raccord X | X L 15
39 | 00921 145 0| Kupplungsstecker Plug Coupleur male X | x M 18 X 1,5
40 | 00925158 0| Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | x Bo.=18/12
41 | 00901 423 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M 8 X 50
42 | 009251600 | Schelle -2 Halften Clamp -2 halves Collier de serrage -2 moitiés X | x Bo.=18/15
43 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8




13 13 3j

14 14

13
17

000 001 109 00/91.0
4433320




Arbeitshydraulik - Komfort ~ Messerbalken 2|2 000 001 109 00
Work hydraulics 619900742350 | © |
Hydraulique de travail PP 4433320 91.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00920901 1| Einschraubstutzen Male connector Raccord filet X M18X 1,5
2 | 00921046 1| Schneidring Cutting ring Baque coupante X L12
3 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X AL 12
4 | 00289 3850 | Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
5 | 00289 386 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X 1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
6 | 00921071 1| T-Stutzen T connector Raccord T reglable L12
7 | 00286892 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de 12X 15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
8 | 00920972 0| Hochdruckschlauch High pressure hose Flexible X Lg.= 500
9 | 00334997 1| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X Dz 25/40 X 260/420
00918 755 0| Dichtungssatz Sealing set Jeu de joints X Dz 25/40
10 | 00921 003 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X Lg.= 620
11 | 00 289 377 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X 12X 1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
12 | 00921 054 1| Verbindungsstutzen Connector Raccord X M18X 1,5
13 | 00925134 0| Deckplatte Cover plate Plaque de recouvrement X
14 | 009251050/ Schelle -2 Hélften Clamp -2 halves Collier de serrage -2 moitiés X Bo.= 12/12
15 | 00901 423 0| 6kt-Schraube Hex head bolt Boulon téte hex X M 8 X 50
16 | 00901 048 1| 6kt-Schraube Hex head bolt Boulon téte hex X M 8 X 65
00901 009 2| 6kt-Schraube Hex head bolt Boulon téte hex X M 8 X 90
17 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X M8




000 001 109 00/92.0
443336 0




Arbeitshydraulik - Komfort  Rollenschurre/Ballenauss. 2|2 000 001 109 00
Work hydraulics 619900742350 | © |
Hydraulique de travail PP 4433360 92.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00289 381 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
2 | 002893820 | Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
3 | 002893830 | Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
4 | 00289 384 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
5 | 00289 376 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | x 12X 1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
6 | 00289 375 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | x 12X 1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
7 | 00289 374 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
8 | 00289 373 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | x 12X 1,5
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
9 | 00286 860 2| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
10 | 00 288539 2| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
11 | 00289 372 0| Hydraulikleitung -inkl. Hydraulic line -incl. nozzle disc Ligne hydraulique -incl. écrou de X | X 12X15
Uberwurfmutter, Schneidring cap, cutting ring buse-pastille, baque coupante
12 | 00921206 0| Uberwurfmutter Nozzle disc cap Ecrou de buse-pastille X | x AL 12
13 | 00921 046 1| Schneidring Cultting ring Baque coupante X | X L12
14 | 00921 028 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 1000
15 | 00921 003 1| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 620
16 | 00 920 965 0| Hochdruckschlauchleitung High pressure hose line Conduite de tuyau haute pression X | X Lg.= 800
17 | 00921 067 1| Stutzen Lug Tubulure X | X M18 X 15
18 | 00920901 1| Einschraubstutzen Male connector Raccord filet X | x M18 X 1,5
19 | 00 340 687 2| Drosselscheibe Throttling disc Disque d'etranglement X | X 1,0X11X1,5
20 | 00921 054 1| Verbindungsstutzen Connector Raccord X | X M18X 1,5
21 | 00282 203 2| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X | X Dz 30/50 X 550/757
00918 722 0| Dichtungssatz Sealing set Jeu de joints X | X
22 | 00334997 1| Hydraulikzylinder Hydraulic cylinder Vérin hydraulique X | X Dz 25/40 X 260/420
00918 755 0| Dichtungssatz Sealing set Jeu de joints X | X Dz 25/40
00911 804 0 | Sprengring Snap ring Circlips X | X B40X25
23 | 00901042 1| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 35
00901 048 1| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 8 X 65




000 001 109 00/92.0
443336 0




Arbeitshydraulik - Komfort  Rollenschurre/Ballenauss. 2|2 000 001 109 00
Work hydraulics 619900 - 742350 | | |
. . D| D

Hydraulique de travail PP 443336 0 92.0
X

Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
24 | 00925134 0| Deckplatte Cover plate Plaque de recouvrement X

25| 00925105 0| Schelle -2 Halften

Clamp -2 halves

Collier de serrage -2 moitiés

Bo.= 12/12







Bedienung - Medium / Komfort 2|2 000 001 109 00
Control 619900 - 732550 Z S'
Commande P | B 444550 4 93.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 003034101 Terminal Terminal Terminal X | X 128 X 64
2 | 003034251 | Terminal Terminal Terminal X | X 1/4 VGA
3 | 00303556 1| Halter -Medium Support -Medium Cadre support -Medium X | X
4 | 00303568 1| Halter -Komfort Support -Komfort Cadre support -Komfort X | x
6 | 00303608 1| Jobrechner Job computer Calculateur des travaux X | X
7 | 00303609 1| Jobrechner Job computer Calculateur des travaux X | x
8 | 00284042 2| Elektronikschutz Electr. guard Protecteur electr. X | X
9 | 003032780 | Platine Verstaerker M. Stecker Platine supporter M. Stecker Platine support M. Stecker X | x
10 | 00287 265 0| Halter Support Cadre support X | x
11 | 00 906 103 1| Flugelschraube Winged screw Vis a oreilles X | X M8 X 30
12 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
13 | 00909 410 1| Flugelmutter Nut Ecrou X | X M8
14 | 009103250 Scheibe Washer Rondelle X | x 43X9X0,8
15 | 00908 718 0| Sicherungsmutter Locknut Ecrou hex X | X M4
16 | 00 303 545 0| Kraftsensor -mit Klebeset Power sensor -with gluten set Capteur de pissance -avec gluten X | x
set
17 | 00903 048 0| Zylinderschraube Allen screw Vis téte cylindrique X | X M6 X 30
18 | 00909 906 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 6
19 | 00908 208 0| 6kt-Mutter Hex nut Ecrou hex X | X M 6
20 | 00303861 9| Flash mit Software -Medium Flash with software -Medium Flash avec software -Medium X | x
21| 003038629 | Flash mit Software -Komfort Flash with software -Komfort Flash avec software -Komfort X | X
22 | 00302092 1| Verbindungskabel Connection cable Cable de raccordement X | x Lg.= 5000
23 | 00924 675 0| Stecker -2-polig Plug -2-pole Connecteur -2-p6le X | X
24 | 00922 671 1| Kabelbinder Cable band Collier de serrage X | X Lg. =285
25 | 00302 124 0| Versorgungskabel Connection cable Cable de raccordement X | X Lg.= 7000




444 550 7

000 001 109 00/93.1




Bedienung - Medium / Komfort 2|2 000 001 109 00
Control 732551 - 742350 Z S'
Commande P _B 444 550 7 93.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 003034101 Terminal Terminal Terminal X | X 128 X 64
2 | 003034251 | Terminal Terminal Terminal X | X 1/4 VGA
3 | 00303556 1| Halter -Medium Support -Medium Cadre support -Medium X | X
4 | 00303568 1| Halter -Komfort Support -Komfort Cadre support -Komfort X | x
6 | 00303608 1| Jobrechner Job computer Calculateur des travaux X | X
7 | 00303609 1| Jobrechner Job computer Calculateur des travaux X | x
8 | 00284042 2| Elektronikschutz Electr. guard Protecteur electr. X | X
9 | 003032780 | Platine Verstaerker M. Stecker Platine supporter M. Stecker Platine support M. Stecker X | x
10 | 00287 265 0| Halter Support Cadre support X | x
11 | 00 906 103 1| Flugelschraube Winged screw Vis a oreilles X | X M8 X 30
12 | 00909 908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
13 | 00909 410 1| Flugelmutter Nut Ecrou X | X M8
14 | 009103250 Scheibe Washer Rondelle X | x 43X9X0,8
15 | 00908 718 0| Sicherungsmutter Locknut Ecrou hex X | X M4
16 | 00 303 545 0| Kraftsensor -mit Klebeset Power sensor -with gluten set Capteur de pissance -avec gluten X | x
set
17 | 00903 048 0| Zylinderschraube Allen screw Vis téte cylindrique X | X M6 X 30
18 | 00909 906 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 6
19 | 00908 208 0| 6kt-Mutter Hex nut Ecrou hex X | X M 6
20 | 00303861 9| Flash mit Software -Medium Flash with software -Medium Flash avec software -Medium X | x
21| 003038629 | Flash mit Software -Komfort Flash with software -Komfort Flash avec software -Komfort X | X
26 | 20080 350 0| Kabel Cable Cable X | x Lg.= 5000
27 | 20080 351 0| Versorgungskabel Connection cable Cable de raccordement X | X Lg.= 6000
28 | 00 301 856 0| Flachstecksicherung Flat fuse Fusible plat X | X 20 A
29 | 00303529 6| Jobrechner -inkl. Software Job computer -incl. Software Calculateur des travaux -incl. X | X
Software
30 | 003035306 | Jobrechner -inkl. Software Job computer -incl. Software Calculateur des travaux -incl. X | X
Software
31 | 20080 373 0| Stecker -2-polig Plug -2-pole Connecteur -2-pdle X | x
32 | 20080 372 0| Buchsengehause -2-polig Bushing housing -2-pole Logement de douille -2-p6le X | X




| Verstarker
Amplifier

Amplificateur

Eichen
Messen Calibration

Measure Etalon

Mesure 3

Versuchs -Verstarker Rafferzufuhr o
Trial - Amplifier Packer-contribution Knoterreinigung 3
Amphﬂcateur déssai Apport de ameneur Knotter cleaning '
Packer check % Graissage central
: Controle de ameneur '
13— ' 3
1

Knoterkontrolle
Knoter check
Controle de noueur

DO

Zentralschmierung

oﬂ

. ‘
> o
1 s Regelventil
\ Controle valve

Valve de contrble

@

Schwungradbremse
Flywheel brake
Frein de volant

14

000 001 109 00/94.0
444749 3




Kabelbaum 1 X 1B Medium 2|2 000 001 109 00
Wiring Harness 619900732550 | | | |,
Faisceau electrique PP 444749 3 94.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 003035025 Kabelbaum Wiring harness Faisceau electrique X | X
2 | 003023530/ Stecker -4-polig Plug -4-pole Connecteur -4-p6le X | X
3 | 00302 356 0| Kupplungsdose -2-polig Female coupling -2-pole Connecteur femelle -2-p6le X | X
4 | 003019870| Ventilstecker mit LED Valve plug with LED Fiche de valve avec LED X | x
5 | 00301186 0| Profildichtung Gasket Joint profile X | X
6 | 00302983 0| Blindbuchsengehause -2-polig Blind bushing casing -2-pole Aveugle de douille caisse -2- pdle X | x
7 | 003023510/| Stecker -2-polig Plug -2-pole Connecteur -2-p6le X | X
8 | 00922671 1| Kabelbinder Cable band Collier de serrage X | x Lg. =285
9 | 00302 354 0| Kupplungsdose -4-polig Plug -4-pole Connecteur a dix fiches -4- pole X | X
10 | 00 302 409 1| Namursensor -inkl. Stecker Namursensor -incl. Plug Namurcapteur -incl. Connecteur X | X M12 X1
11 | 00 303 469 0 | Namursensor Namursensor Namurcapteur X | x M 30X 1,5
12 | 00 302 164 3| Namursensor Namursensor Namurcapteur X | x M12 X1
13 | 00301988 0| Ventilstecker mit LED Valve plug with LED Fiche de valve avec LED X | X
14 | 00 302 472 0| Geratesteckdose -7-polig Connector -7-pole Prise de courant -7-pdle X | X




[ -1

Verstérker
Amplifier i

Il Eichen
Amplificateur Messen Calibration

Measure Etalon
Mesure 3

3
Knoterkontrolle
Knoter check
I | | Controle de noueur
Versuchs -Verstarker Rafferzufuhr o &
Trial - Amplifier Packer-contribution Knoterreinigung 3 :
Amplificateur déssai Apport de ameneur Knotter cleaning Zentralschmierung
2 Rafferkontrolle @ 3 Systeme nettoyage Central lubrication
Packer check Graissage central
Contr6le de ameneur
9 13—

3
N 1

| 800
[ [ [ [
— @
S—é 3 14 !

Regelventil
Controle valve
Valve de contrdle @
Schwungradbremse
Flywheel brake
Frein de volant !

g 000 001 109 00/94.1
150 322 294 01




Kabelbaum 1 X 1B Medium 2|2 000 001 109 00
Wiring Harness 732551 - 742350 z z
Faisceau electrique P E 150 322 294 1 94.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 20080383 0| Kabelbaum Wiring harness Faisceau electrique X | X
2 | 003023530/ Stecker -4-polig Plug -4-pole Connecteur -4-p6le X | X
3 | 00302 356 0| Kupplungsdose -2-polig Female coupling -2-pole Connecteur femelle -2-p6le X | X
4 | 003019870| Ventilstecker mit LED Valve plug with LED Fiche de valve avec LED X | x
5 | 00301186 0| Profildichtung Gasket Joint profile X | X
6 | 00302983 0| Blindbuchsengehause -2-polig Blind bushing casing -2-pole Aveugle de douille caisse -2- pdle X | x
7 | 003023510/| Stecker -2-polig Plug -2-pole Connecteur -2-p6le X | X
8 | 00922671 1| Kabelbinder Cable band Collier de serrage X | x Lg. =285
9 | 00302 354 0| Kupplungsdose -4-polig Plug -4-pole Connecteur a dix fiches -4- pole X | X
10 | 00 302 409 1| Namursensor -inkl. Stecker Namursensor -incl. Plug Namurcapteur -incl. Connecteur X | X M12 X1
11 | 00 303 469 0 | Namursensor Namursensor Namurcapteur X | x M 30X 1,5
12 | 00 302 164 3| Namursensor Namursensor Namurcapteur X | x M12 X1
13 | 00301988 0| Ventilstecker mit LED Valve plug with LED Fiche de valve avec LED X | X
14 | 00 302 472 0| Geratesteckdose -7-polig Connector -7-pole Prise de courant -7-pdle X | X




Knoterauslésung Nadelzugstange

Knotler - release Needle drive connecting rod Ballenschurre
Déclenchement de noueur ~ 1irant berceau daiguille Bale chute
11 Versuchs -Verstarker IS:}r?g(]errav?/heel Rampe dechargement
1 Trial - Amplifier - : I
2 Amplificateur d'essai Disque soleil
N, @ ®
I 3 I
11— "\ | |
| | | | | | | | | | | |
O
1 [ 1
Pressklappendruck 3
Bale channel flap pressure @
Pression de valvule du presse Fadenkontrolle
Twine check
\ Céntrolle ficelle :
5 3
; . ® ®
\ Messerbalken AKTIV 3
Cutterbar . Messerbalken OBEN
7 ~ Barre de coupe superieure o utterbar

é’y 9 ” \ Barre de coupe supeérieure |
000 001 109 00 / 95.0
©" ©

444 750 2




- 1| 1
Kabelbaum 1 X 2B Medium 2|2 000 001 109 00
.. 0| o0
Wiring Harness 619900 - 742350 | | |
. . D| D
Faisceau electrique PP 444750 2 95.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00303503 3| Kabelbaum Wiring harness Faisceau electrique X | X
2 | 00303082 0| Buchsengehause -6-polig Bushing housing -6-pole Logement de douille -6-pdle X | X
3 | 00302 356 0| Kupplungsdose -2-polig Female coupling -2-pole Connecteur femelle -2-p6le X | X
4 | 003023530/ Stecker -4-polig Plug -4-pole Connecteur -4-p6le X | X
5 | 00922671 1| Kabelbinder Cable band Collier de serrage X | X Lg. =285
6 | 00302983 0| Blindbuchsengehause -2-polig Blind bushing casing -2-pole Aveugle de douille caisse -2- pdle X | x
7 | 00302409 1| Namursensor -inkl. Stecker Namursensor -incl. Plug Namurcapteur -incl. Connecteur X | X M12 X1
8 | 00303469 0| Namursensor Namursensor Namurcapteur X | X M30X15
9 | 00302 164 3| Namursensor Namursensor Namurcapteur X | X M12X1
10 | 00 302 354 0| Kupplungsdose -4-polig Plug -4-pole Connecteur a dix fiches -4- pole X | X
11 | 00 303 511 0 | Blindstiftgehause -6-polig Blind-pin casing -6-pole Caisse de goupille aveugle -6- X | X
pble
12 | 00303518 1| Winkelsensor Sensor Capteur X | X 360°




Versuchs -Verstarker
Trial - Amplifier
Amplificateur déssai

Verstarker
Amplifier
Amplificateur

Messen
Measure

Mesure

Rafferkontrolle
Packer check

Rafferzufuhr
Packer-contribution

Apport de ameneur

Knoterreinigung
Knotter cleaning
Systeme nettoyage

Eichen

Calibration Knoterkontrolle [

Knoter check
Controle de noueur

Licht
@ Light
Lumiére I

Zentralschmierung
Central lubrication
Graissage central

!
£

Contr6le de ameneur ©
|
2 2 py >
| 1 1 1 1 | | | |
\ | | |
<)
] @ -
Regelventil
Controle valve
Valve de contrble @ ) @
o Pick-up Schwungradbremse
Flywheel brake j '
Frein de volant I
7 14

000 001 109 00/ 96.0
444751 3




Kabelbaum 1 X 1B Komfort 2|2 000 001 109 00
Wiring Harness 619900 - 731794 z z
Faisceau electrique P | B 4447513 96.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 003034965 Kabelbaum Wiring harness Faisceau electrique X | X
2 | 00302 356 0| Kupplungsdose -2-polig Female coupling -2-pole Connecteur femelle -2-p6le X | X
3 | 00302 3530| Stecker -4-polig Plug -4-pole Connecteur -4-p6le X | X
4 | 003019870| Ventilstecker mit LED Valve plug with LED Fiche de valve avec LED X | x
5 | 00301186 0| Profildichtung Gasket Joint profile X | X
6 | 003023510 Stecker -2-polig Plug -2-pole Connecteur -2-pdle X | x
7 | 00302983 0| Blindbuchsengehéause -2-polig Blind bushing casing -2-pole Aveugle de douille caisse -2- pble X | X
8 | 00302409 1| Namursensor -inkl. Stecker Namursensor -incl. Plug Namurcapteur -incl. Connecteur X | x M12X1
9 | 00303469 0| Namursensor Namursensor Namurcapteur X | x M 30X 1,5
10 | 00 302 164 3| Namursensor Namursensor Namurcapteur X | X M12 X1
11 | 00 303 889 0| Arbeitsscheinwerfer -links Rear working light -left Projecteur de travail -gauche X | X Lg.= 3500
00 303 891 0| Arbeitsscheinwerfer -rechts Work light -right Phare de travail -droite X | X Lg.= 5000
00924 688 0| Gluhlampe Bulb Lampe X | X 12V, 55w
14 | 00922 671 1| Kabelbinder Cable band Collier de serrage X | X Lg. =285
15| 00 302 354 0| Kupplungsdose -4-polig Plug -4-pole Connecteur a dix fiches -4- pole X | x
16 | 00 301 988 0| Ventilstecker mit LED Valve plug with LED Fiche de valve avec LED X | X




Verstérker
Amplifier
Amplificateur

Versuchs -Verstarker
Trial - Amplifier
Amplificateur déssai

Knoterreinigung
Knotter cleaning
Systeme nettoyage

Messen
Measure
Mesure

Eichen
Calibration

15 Rafferkontrolle

Packer check

I
Rafferzufuhr
Packer-contribution

® LL

Knoterkontrolle
Knoter check
Controle de noueur

Licht
@ Light
Lumiére [

Zentralschmierung

Apport de ameneur
Contr6le de ameneur @
2 2
1 | |

4 U
5> 2

Regelventil
Controle valve
Valve de contréle

Pick-up

g Central lubrication

~% Graissage central

<>—5 [

A~ A 2
[ I — ——
\ 1 [ [
1
@ﬂ | ’é
Schwungradbremse
Flywheel brake j '
Frein de volant I
14

000 001 109 00/ 96.1
150 322 298 01




Kabelbaum 1 X 1B Komfort 2|2 000 001 109 00
Wiring Harness 731795 - 742350 z z
Faisceau electrique P B 150 322 298 1 96.1
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 20080385 0| Kabelbaum Wiring harness Faisceau electrique X | X
2 | 00302 356 0| Kupplungsdose -2-polig Female coupling -2-pole Connecteur femelle -2-p6le X | X
3 | 00302 3530| Stecker -4-polig Plug -4-pole Connecteur -4-p6le X | X
4 | 003019870| Ventilstecker mit LED Valve plug with LED Fiche de valve avec LED X | x
5 | 00301186 0| Profildichtung Gasket Joint profile X | X
6 | 003023510 Stecker -2-polig Plug -2-pole Connecteur -2-pdle X | x
7 | 00302983 0| Blindbuchsengehéause -2-polig Blind bushing casing -2-pole Aveugle de douille caisse -2- pble X | X
8 | 00302409 1| Namursensor -inkl. Stecker Namursensor -incl. Plug Namurcapteur -incl. Connecteur X | x M12X1
9 | 00303469 0| Namursensor Namursensor Namurcapteur X | x M 30X 1,5
10 | 00 302 164 3| Namursensor Namursensor Namurcapteur X | X M12 X1
11 | 00 303 889 0| Arbeitsscheinwerfer -links Rear working light -left Projecteur de travail -gauche X | X Lg.= 3500
00 303 891 0| Arbeitsscheinwerfer -rechts Work light -right Phare de travail -droite X | X Lg.= 5000
00924 688 0| Gluhlampe Bulb Lampe X | X 12V, 55w
14 | 00922 671 1| Kabelbinder Cable band Collier de serrage X | X Lg. =285
15| 00 302 354 0| Kupplungsdose -4-polig Plug -4-pole Connecteur a dix fiches -4- pole X | x
16 | 00 301 988 0| Ventilstecker mit LED Valve plug with LED Fiche de valve avec LED X | X




Knoterausldsung
Knoter-release . ,
Déclenchement de noueur Needle drive connecting rod

11

—

Nadelzugstange

'
Tirant berceau d'aiguille \

Vgrsuchs -\(grstérker \/;

Trial - Amplifier
Ampllflca eur d'essai

/

Mult| Bale Auslésung

4 Multi Bale-release
Déclenchement de Multi Bale

.

axaxx
AN
%E
=]

Sternrad
Star wheel
Roue de stell.

5 Ballenauschieber
Bale out slidegate valve

Ballenschurre
Bale chute

Rampe dechargement
Ballenablage

Bale delivery .
Livraison de balle
% .

A
N

~
? wau cote
9 8‘@ ~

Fadenkontrolle
Twine check
Controlle ficelle

Pressklappendruck E':I]

Messer AKTIV
Knife

Messerbalken OBEN
Cutterbar
Barre de coupe supérieure

Ballenauschieber RAUS
Bale out slidegate valve

BaIIenschurre AB
Bale chute
Rampe dechargement

&@ ® .

Ballenschurre AUF
® ¢

Bale chute
Rampe dechargemen

® .
Ballenauschieber REIN
Bale out slidegate valve

)

/otﬁom 109 00/ 97.0

444 752 3




Kabelbaum 1 X 2B Komfort 2|2 000 001 109 00
Wiring Harness 619900 - 742350 z z
Faisceau electrique PP 444752 3 97.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00303497 3| Kabelbaum Wiring harness Faisceau electrique X | X
2 | 00303082 0| Buchsengehause -6-polig Bushing housing -6-pole Logement de douille -6-pdle X | X
3 | 00302 356 0| Kupplungsdose -2-polig Female coupling -2-pole Connecteur femelle -2-p6le X | X
4 | 003023530/ Stecker -4-polig Plug -4-pole Connecteur -4-p6le X | X
5 | 00302 354 0| Kupplungsdose -4-polig Plug -4-pole Connecteur a dix fiches -4- pole X | X
6 | 00302 3520| Stecker -3-polig Plug -3-pole Connecteur -3-pdle X | x
7 | 00302409 1| Namursensor -inkl. Stecker Namursensor -incl. Plug Namurcapteur -incl. Connecteur X | X M12 X1
8 | 00302983 0| Blindbuchsengehéuse -2-polig Blind bushing casing -2-pole Aveugle de douille caisse -2- pble X | x
9 | 00922671 1| Kabelbinder Cable band Collier de serrage X | x Lg. =285
10 | 00 303518 1| Winkelsensor Sensor Capteur X | X 360°
11 | 00 303 511 0 | Blindstiftgehause -6-polig Blind-pin casing -6-pole Caisse de goupille aveugle -6- X | X
pble
13 | 00302 723 0| Taster -gelb Feeler -yellow Palpeur -jaune X
14 | 00 302 724 0| Taster -griin Feeler -green Palpeur -vert X




Hauptventil EINFAHREN Ballenschurre Messerbalken
Controle valve Bale chute Cutterbar
! Valve de contrdle Rampe dechargement Barre de coupe supérieure
. \ \ Ballenausschieber
|
Multi Bale
5
T 4 4 4
' I
u 1
- - | | 1
I | - - 1
%I\ | |
| Mutti Bate !
= % 5 5

Pressklappen I6sen
Loosening the bale channel flap |
Détacher le valvule du presse 4 | | !
Hauptventil AUSFAHREN ‘
B Controle valve Messerbalken
% 7
Messerbalken AUF @ Ballenausschieber )'

Valve de contrble Cutterbar
Cutterbar @
~ Barre de coupe supérieure
arr Hpe stiperieu Ballenschurre
W Bale chute /
Messerbalken AB Rampe dechargement

Barre de coupe superieure
Cutterbar .

“~
@ 9 Barre de coupe superieure
000 001 109 00 / 98.0

- - - 444753 2




1| 1
Kabelbaum 1 X 3B Komfort 2|2 000 001 109 00
.. 0| o0
Wiring Harness 619900 - 742350 | |
. . D| D
Faisceau electrique PP 444753 2 98.0
X
Pos/| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00303498 3| Kabelbaum Wiring harness Faisceau electrique X | X
2 | 003030840| Stecker -10-polig Plug -10-pole Connecteur -10-pdle X | X
3 | 00303073 0| Buchsengeh&use -10-polig Bushing housing -10-pole Logement de douille -10-pdle X | X
4 | 003019870| Ventilstecker mit LED Valve plug with LED Fiche de valve avec LED X | x
5 | 00302 182 0| Réandelschraube Screw with straight-line curls Vis a téte striee X | X M3 x 35
6 | 00301186 0| Profildichtung Gasket Joint profile X | x
7 | 003023520/| Stecker -3-polig Plug -3-pole Connecteur -3-p6le X | X
8 | 00922671 1| Kabelbinder Cable band Collier de serrage X | x Lg. =285
9 | 003027230/ Taster -gelb Feeler -yellow Palpeur -jaune X | x




000 001 109 00/ 99.0
444 574 2




: 1| 1
Kabelbaum - Adapter/Terminalanschlul3 2|2 000 001 109 00
.. 0| o0
Wiring Harness 619900 - 742350 | |
. . D| D
Faisceau electrique PP 4445742 99.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00303519 1| Kabelbaum -Adapter Wiring harness -adapter Faisceau electrique -adapteur X | X
2 | 00303296 2| Kabelbaum -Terminalanschluss Wiring harness -terminal Faisceau electrique - connexion de X | X Lg.= 5000
connection terminal
3 | 00924675 0| Stecker -2-polig Plug -2-pole Connecteur -2-p6le X | X
5 | 00302031 1| Stecker -7-polig Plug -7-pole Connecteur -7-p6le X | X
6 | 00302093 0| Schutzkappe Protective cap Capuchon protecteur X | x
7 | 00922671 1| Kabelbinder Cable band Collier de serrage X | X Lg. =285
8 | 20080384 0| Kabelbaum Wiring harness Faisceau electrique X | x




444 748 1

00 001 109 00/ 100.0




Beleuchtung 2|2 000 001 109 00
. . 0| o0
nghtmg. | 619900 - 742350 ) |
Installation d'éclairage PP 444748 1 100.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00924576 0| Stecker Plug Connecteur X | X 7-polig
2 | 009036610| Zylinderschraube Allen screw Vis téte cylindrique X | X AM 5 x 30
3 | 00924571 0| Steckdose -7-polig Socket -7-pole Prise de courant -7-pdle X | X
4 | 00910031 0| Federring Spring washer Rondelle elastique X | X B5
5 | 00924630 1| AnschluZkabel Connection cable Cable de raccordement X | X 3-polig lg.= 3200
6 | 00908 207 1| 6kt-Mutter Hex nut Ecrou hex X | x M5
7 | 00924 627 2| Kabel -2-polig Cable -2-pole Céble -2-pble X | X Lg.= 4500
8 | 00924 697 0| Dreikammerleuchte -rechts Lamp -right Lampe -droite X | x
00 924 698 0| Dreikammerleuchte -links Lamp -left Lampe -gauche X | x
9 | 00924 6230| Ersatzhaube Lens for lamp Verre de lampe X | X
10 | 00922 671 1| Kabelbinder Cable band Collier de serrage X | x Lg. =285
11 | 00922 672 2 | Kabelbinder Cable band Collier de serrage X | X Lg.= 450
12 | 00924 536 1| Begrenzungsstrahler -gelb Side light -yellow Feu d'encombrement -jaune X | X Rd. 62
14 | 00924 611 0| Positionsleuchte -weil3 Position light -white Feu de position -blanc X | X
15| 00924 699 0| Ersatzhaube Lens for lamp Verre de lampe X | X
16 | 00924 628 1| Kabel -8-polig Cable -8-pole Cable -8-pble X | X Lg.= 3000
17 | 00924 517 0| Steckdosenuntersatz Socket base Base de prise de courant X | X
18 | 00924 535 1| Ruckstrahler -rot Rear reflector -red Reflecteur -rouge X | x Rd. 62
19 | 00925112 1| Rohrhalter Tube support Support de tube X | X
20 | 00925181 0| Kabelhalter Cable support Support de cable X | X Rd. 8
21| 00924 572 0| Kunstoffschutz Plastic guard Protecteur plastique X | X
22 | 00924 785 0| Kabel -7-polig Cable -7-pole Cable -7-pole X | x Lg.= 8000
23 | 00924 610 2| Verlangerungskabel -7-polig Extension cable -7-pole Cable de rallonge -7-pdle X | x Lg.= 2800
24 | 00924 659 0| Kabel -rechts, 4-polig Cable -right, 4-pole Cable -droite, 4-pole X | X Lg.= 4500
25| 00924 735 0| Kabel -2-polig Cable -2-pole Cable -2-pble X | X Lg.= 3000
26 | 00924 677 0| Beleuchtungshalter lllumination support Support d'illumination X | X
27 | 00924532 0| Dreieck-Riickstrahler Rear reflector Catephote X | X
28 | 00903 747 1| Zylinderschraube Allen screw Vis téte cylindrigue X | X AM 5 X 20
29 | 00910500 1| Scheibe Washer Rondelle X | x 53X10X1
30 | 00288500 2| Beleuchtungsanlage Lightning system Systéeme d'illumination X | X




AR

”//Iliﬁl\\\\
N

000 001 109 00/ 100.3
150 313 880 01




Zusatzbeleuchtung  -optional 2|2 000 001 109 00
- . . 0| o0
AUXIll iary lighti n.g. 619900 - 742350 ) |
Eclairage d'additif PP 150 313 880 1 100.3
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00924638 0| Rundumleuchte Beacon light Gyrophare X | X 12V
2 | 20070166 0| Stativhalter -kpl. Stand retainer -cpl. Cadre support de statif -cpl. X | x
3 | 00289 469 0| Haltewinkel Supporting angle Jarret de support X | X
4 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M8 X 20
5 | 00909908 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 8
6 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | x M8
7 | 00924786 0| Umrissleuchtenarm -links End-outline marker lamp arm - left | Bras de feu d'encombrement - X | X
gauche
8 | 00903 747 1| Zylinderschraube Allen screw Vis téte cylindrique AM 5 X 20
9 | 00924 787 0| Umrissleuchtenarm -rechts End-outline marker lamp arm - Bras de feu d'encombrement -
right droite
10 | 00910500 1| Scheibe Washer Rondelle X | X 53X10X1
11 | 00908 207 1| 6kt-Mutter Hex nut Ecrou hex X | x M5
12 | 00924 537 0| Frontstrahler -weil3 Side lights -white Catadiptre -blanc X | X Rd. 62
13 | 00903 745 0| Zylinderschraube Allen screw Vis téte cylindrique X | X AM 5 X 16
14 | 00922 671 1| Kabelbinder Cable band Collier de serrage X | X Lg. =285
15| 20070170 0| Halter -kpl. Support -cpl. Cadre support -cpl. X | X
16 | 00900 636 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 10 X 25
17 | 00 289 485 0| Halter Support Cadre support X | X
18 | 00900 657 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 35
19 | 00909 909 1| Sperrkantscheibe Detent edged washer Disque a bord d'arrét X | X SKM 10
20 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | x M 10
21 | 00289 462 0| Halteblech Holding plate Tole de fixation X | X




000 001 109 00/ 100.6




Einbaufeuchtigkeitsmesser  -optional 2|2 000 001 109 00
Assembly hygromete 619900742350 | © |

Hygrometre d' encastrement PP 150 316 052 1 100.6
Pos| ID-Nr. Benennung Description Description Masch.-Nr- é Bemerkung/Remarks/Remarque
1 | 20070 157 0| Einbaufeuchtigkeitsmesser - kpl. Assembly hygromete -cpl. Hygrometre d' encastrement - cpl. X

2 | 20080213 0| Verlangerungskabel Extension cable

Cable de rallonge

Lg.= 5100




T

6L
o

\‘v?
¥

@Q%‘&
(7

000 001 109 00/ 101.0




" 1| 1
Feuerldscher 2|2 000 001 109 00
. . . 0| o0
Fire extlngwsher 619900 - 742350 ulom
. D| D
Extincteur PP 448093 4 101.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 009404110 | Feuerldscher Wi 9 EF Fire extinguisher Wi 9 EF Extincteur Wi 9 EF X | X Frostsicher -30°C
2 | 00940450 0| Halter fur Feuerléscher Fire extinguisher support Support d'extincteur X | X
3 | 00900614 0| 6kt-Schraube Hex head bolt Boulon téte hex X | X M8 X 20
4 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex X | X M8







- 1| 1
Vorlegekeil 2|2 000 001 109 00
Wheel chock 619900742350 | © |

. D| D
Cale de freinage PP 448 094 0 102.0
X

Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00923505 1| Vorlegekeil Wheel chock Cale de freinage 2|2
2 | 00905231 1| Flachrundschraube Flat round bolt Vis a téte bombée 4 | 4 M8 X 20
3 | 00168 156 5| Tasche fur Vorlegekeil Bracket for wedge Support de cale 2|2
4 | 00201359 2| Zugfeder mit Haken Tension spring with hook Ressort tendeur avec crochet 2|2 2 X 13X 60
5 | 00908 706 0| Sicherungsmutter Locknut Ecrou hex 4 | 4 M8







Hauptgelenkwelle Walterscheid ~ W2600-SC35 2|2 000 001 109 00
Main Pto shaft 619900742350 | © |

Arbre a cardans primaire P E 150 317 920 1 103.0

X

Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00955992 0| Gelenkwelle Pto drive shaft Arbre articulé X | X W2600-SC35-480 Z= 6/6

4 | 00949 310 0| Schutzhalfte -aussen Male tube -outside 1/2 protecteur -extérieur X | X Lg.= 1000

5 | 00949 311 1| Schutzhélfte -innen Male tube -inside 1/2 protecteur -intérieure X | X Lg.= 1000

11 | 27 000 817 0 | Aufsteckgabel Quter yoke Machoire exterieure X | X 13/4"Z=6

12 | 00 955 357 0| Klemm-Konus Taper lock Cone de serrage X | X CC 1 3/4"

21 | 00949 313 1| Kreuzgarnitur Cross assy Croisillon X | x

22 | 00919 002 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X | X M6X1

23 | 00949 314 0| Rillengabel Grooved yoke Machoire rainuree X | x RG2600-S5

24 | 00912 824 1| Spannhiilse Clamping sleeve Douille de serrage X | x 13X 95

25| 00949 315 1| Profilrohr -innen Profile tube -inside Tube profilé -intérieure X | X Lg.= 680

26 | 00949 317 1| Profilrohr -aussen Profile tube -outside Tube profilé -extérieur X | X Lg.= 800

27 | 00949 318 0| Rillengabel Grooved yoke Machoire rainuree X | X RG2600-S6

51 | 00949 319 0| Gleitring Bearing ring Palier X | X SC35/SD35

53 | 00949 281 0| Schraube Screw Boulon X | X 3,5X9,5

54 | 00949 852 0| Haltekette Chain Chainette X | x Lg.= 400




000 001 109 00/ 104.0




Hauptgelenkwelle Walterscheid ~ PWE 580-PG20 Z= 6 2|2 000 001 109 00
Main Pto shaft 619900742350 | © |
Arbre a cardans primaire P B 150 317 922 2 104.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00955990 1| Gelenkwelle Pto drive shaft Arbre articulé X | X PWE580-PG20-1060 Z=6/6
4 | 27 000 810 0| Schutzhalfte -aussen Male tube -outside 1/2 protecteur -extérieur X | X Lg.= 1000
5 | 27000 811 0 | Schutzhélfte -innen Male tube -inside 1/2 protecteur -intérieure X | X Lg.= 1000
11 | 27 000 812 0 | QS-Gabel QS-yoke Machoire QS X | x 13/4"Z=6
12 | 00956 471 0| Aufsteckgabel -nur auf Anfrage Outer yoke -on request only Machoire exterieure - uniguement X | X 13/8"2=6
sur demande
00 956 472 0| Aufsteckgabel -nur auf Anfrage Outer yoke -on request only Machoire exterieure - uniquement X | X 13/8"z=21
sur demande
13 | 00955 358 0| Aufsteckgabel Quter yoke Machoire exterieure X | X 13/4"Z=6
14 | 00 955 357 0| Klemm-Konus Taper lock Cone de serrage X | X CC 13/4"
21| 27 000 800 0| Kreuzgarnitur Cross assy Croisillon X | x
22 | 00919 002 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X | X M6X1
23| 00955299 0| Ronde Circular blank Ronde X | x Rd. 31,95 X 2
24 | 27 000 801 0| Doppelgabel Double yoke Machoire double X | X DOPG P580
25 | 27 000 802 0| Kreuzgarnitur Cross assy Croisillon X | x
26 | 27 000 803 0| Schlauch-Schmiernippel Hose stem Graisseur-type X | X
27 | 27 000 804 0| Rillengabel Grooved yoke Machoire rainuree X | X RG P580-S4
28 | 00912 724 0| Spannhiilse Clamping sleeve Douille de serrage X | x 10 X 90
29 | 00949291 0| Profilwelle -innen Profile shaft -inside Arbre profile -intérieure X | X Lg.= 760
30 | 00949 384 0| Profilrohr -aussen Profile tube -outside Tube profilé -extérieur X | X Lg.= 620
31| 00949238 0| Schlag-Schmiernippel Drive-in type lubrication Graisseur a frapper X | X
32 | 27 000 805 0| Rillengabel Grooved yoke Machoire rainuree X | x RG P500-S5
33 | 27 000 806 0| Kreuzgarnitur Cross assy Croisillon X | X
51 | 27 000 092 0| Schutztrichter Guard hopper Trémie de protection X | x
52 | 00949281 0| Schraube Screw Boulon X | x 3,5X95
53 | 00955271 0| Gleitring Bearing ring Palier X | X SD25
54 | 00949 861 0| Gleitring Bearing ring Palier X | X SC25/SD25
55 | 27 000 680 0| Schutztrichter mit Manschette Guard cone with flexible guard Cone protecteur avec manchon X | X SD25-WW
56 | 27 000 807 0| Abdeckung Cover Couvercle X | x
57 | 27 000 808 0| Schutztrichter Guard hopper Trémie de protection X | X
58 | 27 000809 0| Gleitring Bearing ring Palier X | X PG20




000 001 109 00/ 105.0




Hauptgelenkwelle Walterscheid ~ PWE 580-PG20 Z= 20 2|2 000 001 109 00
Main Pto shaft 619900742350 | © |
Arbre a cardans primaire P E 150 317 919 3 105.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00955991 1| Gelenkwelle Pto drive shaft Arbre articulé X | X PWES580-PG20-1060 Z=6/20
4 | 27 000 810 0| Schutzhalfte -aussen Male tube -outside 1/2 protecteur -extérieur X | X Lg.= 1000
5 | 27000 811 0 | Schutzhélfte -innen Male tube -inside 1/2 protecteur -intérieure X | X Lg.= 1000
11 | 27 000 003 0 | QSG-Gabel QSG-yoke Machoire QSG X | x 13/4"Z=20
12 | 00956 471 0| Aufsteckgabel -nur auf Anfrage Outer yoke -on request only Machoire exterieure - uniguement X | X 13/8"2=6
sur demande
00 956 472 0| Aufsteckgabel -nur auf Anfrage Outer yoke -on request only Machoire exterieure - uniquement X | X 13/8"z=21
sur demande
13 | 00955 358 0| Aufsteckgabel Quter yoke Machoire exterieure X | X 13/4"Z=6
14 | 00 955 357 0| Klemm-Konus Taper lock Cone de serrage X | X CC 13/4"
21| 27 000 800 0| Kreuzgarnitur Cross assy Croisillon X | x
22 | 00919 002 0| Kegel-Schmiernippel Cone-grease nipple Quille-graisseur X | X M6X1
23| 00955299 0| Ronde Circular blank Ronde X | x Rd. 31,95 X 2
24 | 27 000 801 0| Doppelgabel Double yoke Machoire double X | X DOPG P580
25 | 27 000 802 0| Kreuzgarnitur Cross assy Croisillon X | x
26 | 27 000 803 0| Schlauch-Schmiernippel Hose stem Graisseur-type X | X
27 | 27 000 804 0| Rillengabel Grooved yoke Machoire rainuree X | X RG P580-S4
28 | 00912 714 2| Spannhiilse Clamping sleeve Douille de serrage X | X 10 X 40
29 | 00949291 0| Profilwelle -innen Profile shaft -inside Arbre profile -intérieure X | X Lg.= 760
30 | 00949 384 0| Profilrohr -aussen Profile tube -outside Tube profilé -extérieur X | X Lg.= 620
31| 00949238 0| Schlag-Schmiernippel Drive-in type lubrication Graisseur a frapper X | X
32 | 27 000 805 0| Rillengabel Grooved yoke Machoire rainuree X | x RG P500-S5
33 | 27 000 806 0| Kreuzgarnitur Cross assy Croisillon X | X
51 | 27 000 092 0| Schutztrichter Guard hopper Trémie de protection X | x
52 | 00949281 0| Schraube Screw Boulon X | x 3,5X95
53 | 00955271 0| Gleitring Bearing ring Palier X | X SD25
54 | 00949 861 0| Gleitring Bearing ring Palier X | X SC25/SD25
55 | 27 000 680 0| Schutztrichter mit Manschette Guard cone with flexible guard Cone protecteur avec manchon X | X SD25-WW
56 | 27 000 807 0| Abdeckung Cover Couvercle X | x
57 | 27 000 808 0| Schutztrichter Guard hopper Trémie de protection X | X
58 | 27 000809 0| Gleitring Bearing ring Palier X | X PG20







p 1| 1
Gelenkwelle - Pick-up 2|2 000 001 109 00
P.T.O shafts 619900 - 742350 Z S'

N D| D
Arbre a cardans PP 150 331 240 1 106.0
X

Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00955976 1| Gelenkwelle kpl. Pto shaft cpl. Arbre a cardans cpl. X | X
11 | 00 955496 0| Aufsteckgabel Quter yoke Machoire exterieure X | X 13/8"72=6
12 | 27 002 296 0| Sternratsche Pin-type safety clutch Limiteur a cames en etoile X | X 13/8"2=6
21 | 00949 484 0| Kreuzgarnitur Cross assy Croisillon X | x
22 | 00919 103 0| Kegelschmiernippel Grease niple Graisseur a cone X | X M8X1
23 | 00949 428 0| Rillengabel Grooved yoke Machoire rainuree X | x RG2200-1
24 | 00912 719 2| Spannhilse Clamping sleeve Douille de serrage X | X 10 X 65
25 | 00949 706 0| Profilrohr Profile tube Tube profilé X | X Lg.= 500







. - 1 1
Gelenkwelle Knoterantrieb Walterscheid 2|2 000 001 109 00
P.T.O shafts 619900742350 | © |
N D| D
Arbre a cardans PP 448 148 0 107.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00949 168 2| Gelenkwelle Pto drive shaft Arbre articulé X | X W2300-1160 Z=6/21
10 | 00949 643 0| Aufsteckgabel Quter yoke Machoire exterieure X | X 13/8"z2=21
11 | 00 949 306 0 | Aufsteckgabel Outer yoke Machoire exterieure X | X 13/8"2=6
12 | 00901 453 0| 6kt-Schraube Hex head bolt Boulon téte hex X | x M 12 X 65
13 | 00908 758 0| Sicherungsmutter Locknut Ecrou hex X | X M 10
21 | 00949 397 1| Kreuzgarnitur Cross assy Croisillon X | x
22 | 00919 103 0| Kegelschmiernippel Grease niple Graisseur a cone X | X M8X1
23 | 00949 465 0| Rillengabel Grooved yoke Machoire rainuree X | x RG2300-0v
24 | 00912 719 2| Spannhiilse Clamping sleeve Douille de serrage X | x 10 X 65
25| 00949 673 0| Profilrohr -innen Profile tube -inside Tube profilé -intérieure X | X Lg.= 1000
26 | 00949 715 0| Profilrohr Profile tube Tube profilé X | x Lg.= 1000
27 | 00949 238 0| Schlag-Schmiernippel Drive-in type lubrication Graisseur a frapper X | X
28 | 00949 467 0| Rillengabel Grooved yoke Machoire rainuree X | X RG2300-1




| co

< A

1 2 3 4 5 6

DANGER

EY

. 1000/m0)

#El@ MAX. 200bar )

14

'SHIELD MISSING e
Legt \ \ )

SHIELD MISSING
DO NOT OPERATE

/2\ DANGER 11

=

10

12

000 001 109 00/ 108.0
448 695 4




. . 1 1

Sicherheitsaufkleber 2|2 000 001 109 00
. . 0| o0
Warning signs 619900 - 742350 o |

Plague indicatrices de securite PP 448 695 4 108.0
X

Pos/| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 009394711 Aufkleber Tag Autocollant X | X
2 | 00939520 1| Aufkleber Tag Autocollant X | X
3 | 00939408 2| Aufkleber Tag Autocollant X | X
4 | 00939407 1| Aufkleber Tag Autocollant X | X
5 | 00942196 1| Aufkleber Tag Autocollant X | X
6 | 00942002 4| Aufkleber Tag Autocollant X | x
7 | 00939101 4| Aufkleber Tag Autocollant X | X
8 | 00942 2100| Aufkleber Tag Autocollant X | x
10 | 00949 229 0| Aufkleber Tag Autocollant X | X
11 | 00939 469 1| Aufkleber Tag Autocollant X | X
12 | 00942516 0| Aufkleber Tag Autocollant X | X
13 | 00942504 0| Aufkleber Tag Autocollant X | X




STOP!

R @ wenn Rafferkupplung
bersetzt.

(D) Speziall siche Betrisbsanlaitung.
(E) Aceie espedtal - consultar las

Anhénger darf nur mit- b
geflhrt werden hinter

Pat. 6 425 234 Zugmaschinen mit einer
I J Anhéngerkupplung nach plement du compacteur

2424250 DIN 11029 réagit.
938 4782

[CE cuando el acoplamiento del
instrucciones de servicio.

recogedor se acciona.
(F larsque le dispositi daccou-

(CE> Huil spéciale - vair la notiva de
fonctionnement.

@ Spectal ol - see Operating
Instructions.

1D Olio specials - vedi il libretto d'uso.
o0 4751

== (@B 1 feed rake activates.
(I auando i giunto del racoo-
glitore entra in azione
930 4502

D

6 7 8 9

(B padnuttranich erokm Eical rochzhon

(1D Strngereidadidi fssaggh delleucks dopo 1pinc
meioge.

1 15

T

ﬁ 28

01 2 3 4 5 86 7 8 910

1290 XC

0

17

21

N
(o]
N,
N

23
22 24 25

000 001 109 00/ 109.0
443 241 1




Hinweisaufkleber 2|2 000 001 109 00
General information labels 619900742350 | © |
Plague indicatrices generales PP 4432411 109.0
X
Pos| ID-Nr. Benennung Description Description Masch.-Nr- ¢ Bemerkung/Remarks/Remarque
1 | 00942 4250| Aufkleber Tag Autocollant X | X
2 | 00939478 3| Aufkleber Tag Autocollant X | X
3 | 00939459 2| Aufkleber Tag Autocollant X | X
4 | 00939 172 3| Aufkleber Tag Autocollant X | X
5 | 00939 124 1| Aufkleber Tag Autocollant X | X
6 | 00942038 1| Aufkleber Tag Autocollant X | x
7 | 00942502 0| Aufkleber Tag Autocollant X | X
8 | 00939475 1| Aufkleber Tag Autocollant X | x
9 | 00942 132 0| Aufkleber Tag Autocollant X | X
10 | 00287 195 0| Aufkleber Tag Autocollant X | X
11 | 00287 197 0| Aufkleber Tag Autocollant X | x
12 | 00 284 500 2| Aufkleber Tag Autocollant X | X
13 | 00942134 0| Aufkleber Tag Autocollant X | X
14 | 00939170 1| Aufkleber Tag Autocollant X | X 2,0 bar
00942 107 1| Aufkleber Tag Autocollant X | x 1,5 bar
15 | 00939 218 1| Aufkleber Tag Autocollant X | X 25
00942 436 0| Aufkleber Tag Autocollant X | X 50
00942 364 0| Aufkleber Tag Autocollant X | X 65
16 | 00939 386 1| Aufkleber Tag Autocollant X | X
17 | 00939 409 2| Aufkleber Tag Autocollant X | X
18 | 00942 298 0| Aufkleber Tag Autocollant X | X lg.= 200
19 | 00942 486 0| Aufkleber Tag Autocollant X
20 | 00942 492 0| Aufkleber Tag Autocollant X
21 | 009425320 Aufkleber Tag Autocollant X | X
22 | 00942 464 0| Aufkleber Tag Autocollant X | x
23 | 00942 449 0| Aufkleber Tag Autocollant X | X
24 | 00924597 0| Vollreflektierende Klebefolie Decal Autocollant X | x
25 | 00924 598 0| Vollreflektierende Klebefolie Decal Autocollant X | X
26 | 00942012 1| Aufkleber Tag Autocollant X | x
27 | 00939194 1| Aufkleber Tag Autocollant X | X
28 | 00939 404 1| Sicherheitsstreifen Locking tab Patte de securite X | X 19 X 609




ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

00 000 0010 18.0
00 003 028 3 61.0
00003041 4 16.0
000031354 23.0

54
35
8
20

002701601 72.0
002702831 60.0
002702831 62.0
002713881 41.0

22
13
26
52

00 281 602 4 56.0
00 281 622 3 55.0
002816251 55.0
00 281 626 4 55.0

32

00 282 203 2 89.0
00 282 203 2 92.0
002822170 36.0
002822330 37.0

00 283 364 2 60.0
00 283 364 2 61.0
00 283 369 2 58.0
00 283 436 3 80.0

26

30
18

000455050 57.0
000455050 76.0
00 045 506 1 13.0
00 045 506 1 14.0

19
18
7
27

002743400 59.0
002743754 70.0
002749490 21.0
00274949 0 211

44
3
10
10

00 281 649 3 56.0
00281 657 1 56.0
002816810 53.0
002816810 53.1

34

002822330 37.1
00 282 273 2 59.0
00282 347 1 19.0
002823611 30.0

00283 436 3 80.1
002835321 68.0
002835350 80.0
002835410 2.0

18

22
30

00083024 1 24.0
00083024 1 48.0
00083024 1 49.0
00083024 1 62.0

38
29
29
13

002753461 59.0
002763371 31.0
002780100 67.0
002795871 67.0

47

28

10
2

002816810 64.0
00 281 706 0 54.0
00281718 3 54.0
002817261 53.0

22
25
27
22

002823611 50.0
002823611 56.0
00 282 362 1 55.0
002823621 58.0

002836490 16.0
002836760 52.0
002838130 18.0
002838211 18.0

21
23
31

00083024 1 63.0
000930231 59.0
001394731 68.0
001452290 66.0

19
32
11
19

002802225 72.0
00 281 099 0 59.0
002812630 35.0
002813013 41.0

21

002817261 53.1
002817271 53.0
002817271 53.1
00281 7513 53.0

22
23
23

00282 3724 56.0
002823731 56.0
00282 374 2 55.0
00 282 445 2 19.0

00 2838220 18.0
002838331 23.0
002838420 22.0
00 283 8470 22.0

24

19

001522010 7.0
001522010 7.6
001522010 13.0
001522010 13.6

22
27
22
27

00281302 3 41.0
00 281 303 3 41.0
002813131 41.0
002813243 19.0

002817513 53.1
00281 751 3 64.0
00 281 753 3 50.1
00 281 753 3 55.0

21
25
20

002824770 52.0
002824780 52.0
002825101 53.0
00 282 556 1 72.0

00 283 853 3 22.0
00 283 857 3 24.0
00 283 858 3 24.0
00 283 869 3 22.0

13
12
14
10

001553450 59.0
00 168 156 5 102.0
00 180 641 2 63.0
001855233 65.0

27
3
33
16

00 281 399 2 21.0
00 281 399 2 21.1
00 281 423 3 40.0
00 281 424 2 40.0

00 281 754 2 62.0
00 281 754 2 63.0
00 281 754 2 72.0
002817580 53.0

17
16
25

00 282 600 2 56.0
00 282 604 3 55.0
00 282 682 2 35.0
00 282 683 2 35.0

00 283 894 3 23.0
00 283 895 2 23.0
00 284 042 2 93.0
00 284 042 2 93.1

11
30

00 1855233 66.0
001877230 66.0
00 187 960 0 8.0
00 187 960 0 14.0

30
27
4
4

002814253 40.0
002814410 40.0
00281 4457 40.0
002814457 41.0

002817580 53.1
00 281 763 3 59.0
00281 769 2 58.0
002817880 60.0

25
21

33

002827610 18.0
002827771 54.0
002827771 72.0
00 282 829 2 55.0

00 284 117 2 56.0
002841325 58.0
00284 152 5 58.0
00 284 160 3 63.0

27
27
20
32

001890490 67.0
00 201 359 2 72.0
00 201 359 2 102.0
002307430 82.0

6
43
4
15

002814457 45.1
00 281 461 3 40.0
00 281 462 3 40.0
00281462 3 46.0

00 281 803 2 64.0
00 281 8070 64.0
002818820 18.0
002818941 18.0

10

13
32

00 282 879 4 72.0
002829312 66.0
00 282 965 1 80.0
002831160 80.0

00 284 163 4 63.0
00284167 1 62.0
00284 167 1 63.0
002841721 63.0

14
12
15
13

002307430 84.0
002307430 85.0
002307430 86.0
002307470 7.6

9
4
12
49

00 281 462 3 47.0
00 281 488 3 45.0
00 281 498 0 41.0
002815373 52.0

002818991 19.0
00281939 2 7.0
00281939 2 13.0
00281962 1 81.0

32
32
19

002831641 43.0
00 283 206 1 43.0
002832112 42.0
002832311 8.0

00284 1740 30.0
002841780 80.0
002842161 23.0
00 284 2220 23.0

14
23
31
15

00230 7470 13.6
002326570 63.0
00 270 040 2 26.0
00270160 1 60.0

49
34
31
23

002815401 52.0
002815854 52.0
00 281 587 3 52.0
00 281 601 7 56.0

002819781 80.0
002821321 72.0
00282202 1 68.0
00 282 203 2 68.0

28
31

10

002832323 8.0
002832323 14.0
00 283 253 2 76.0
00 283 253 2 78.0

00 284 279 2 23.0
002844410 24.0
00 284 451 3 72.0
00 284 464 1 74.0

19
15
30
16




ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS.
ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS.
00 284 500 2 109.0 12 00 285 349 3 18.0 8 00 285580 1 62.0 9 002857913 32.0 11 00 285888 0 50.0 4
00 284 627 2 56.0 40 00 285 350 3 18.0 12 00 285580 1 63.0 11 002857913 33.0 10 00 285888 0 50.1 4
002846743 54.0 32 002853554 18.0 2 002855810 62.0 4 00 285 798 2 41.0 22 002858910 50.0 3
00284799 5 24.0 1 00 285 368 8 18.0 1 002855810 63.0 9 00 2858000 41.0 19 00285892 1 50.0 2
002848491 23.0 28 00 285 376 2 21.0 4 00 285582 2 62.0 8 00 285 816 2 25.0 19 002859050 21.0 1
002848541 53.0 14 00 285 377 2 21.0 8 00 285582 2 63.0 8 00 2858215 1.0 6 00 2859050 21.1 1
002848821 23.0 6 00 285439 2 53.0 16 002856010 32.0 16 00 2858215 11 6 00 285 921 2 22.0 14
00 284 908 3 58.0 33 00 285 439 2 53.1 16 00 285 602 3 26.0 2 00 285 840 5 1.0 10 00 285962 1 18.0 3
002849171 22.0 15 002854421 22.0 6 00 285 603 3 26.0 1 00 2858405 11 10 00 286 012 3 59.0 13
002849171 26.0 26 002854451 22.0 16 00 285 607 5 25.0 12 00 285 843 5 1.0 11 00 286 050 4 55.0 6
002849705 68.0 6 002854471 22.0 7 002856101 26.0 27 00 2858435 11 11 00 286 068 3 56.0 22
00 285 000 2 45.0 7 00285447 1 55.0 37 002856121 26.0 18 002858490 30.0 1 00 286 078 3 55.0 29
00 285 000 2 45.1 7 00 285447 1 61.0 32 002856170 26.0 15 00 285 859 4 44.0 1 00 286 084 1 58.0 10
00 285 000 2 46.0 1 00 285 457 2 34.0 6 002856190 26.0 30 00 285 859 4 50.1 3 00 286 089 1 63.0 27
002850050 46.0 13 002854651 34.0 25 002856200 26.0 22 00 285 860 2 44.0 14 00 286 090 0 59.0 15
002850050 47.0 9 00 285 466 1 34.0 13 00 285 627 3 25.0 1 00 285 860 2 44.2 14 00 286 096 1 53.0 2
00 285 006 3 46.0 21 002854831 34.0 25 00285628 1 25.0 17 00 285863 0 44.0 27 00 286 1130 56.0 16
00 285 007 0 46.0 12 00 285 485 2 34.0 6 00 285638 3 35.0 4 00 285 863 0 44.2 27 00 286 120 2 54.0 1
00285007 0 47.0 8 00 285498 5 33.0 1 002856420 25.0 18 00 285867 1 44.0 3 00 286 120 2 55.0 35
00 285 008 0 46.0 14 00 285499 5 32.0 1 002856480 25.0 13 00 285867 1 44.2 3 00286 130 1 60.0 6
00 285 008 0 47.0 15 00 285 500 0 33.0 14 00 285 650 0 25.0 4 002858700 42.0 15 00286 134 1 60.0 29
00 285009 1 46.0 22 00 285 509 4 53.0 17 002856511 25.0 8 002858710 44.0 12 00286 1391 60.0 1
00285009 1 47.0 23 002855190 54.0 20 00285652 1 25.0 6 002858710 44.2 12 00 286 1420 60.0 1
002850380 39.0 22 002855200 63.0 24 002856551 27.0 8 002858720 44.0 25 00 286 144 2 59.0 26
00285073 4 58.0 1 00 285 522 3 63.0 38 00 285657 0 27.0 11 002858720 44.2 25 00 286 150 0 60.0 14
00 285099 0 58.0 16 002855231 58.0 23 002857450 50.0 19 002858731 42.0 21 00 286 151 3 4.0 2
002851360 56.0 24 00285527 1 62.0 1 002857450 50.1 19 00285876 1 44.0 11 00 286 151 3 9.0 2
002851741 60.0 17 00285528 1 62.0 16 002857530 48.0 15 00285876 1 44.2 11 00 286 1570 54.0 12
002851780 60.0 21 00 285 529 2 62.0 6 002857530 49.0 15 002858770 44.0 21 00 286 162 3 62.0 1
002852441 40.0 4 002855321 54.0 7 00 285 758 0 48.0 17 002858770 44.2 21 00 286 183 0 58.0 35
00 2853040 24.0 3 002855370 54.0 5 00 285 758 0 49.0 17 002858780 44.0 40 00 286 200 1 54.0 15
00 285 305 2 24.0 33 002855480 63.0 26 002857621 45.0 17 002858780 44.2 40 00 286 203 1 90.0 10
00 285 306 2 24.0 35 00 285 558 4 54.0 28 00285762 1 45.1 17 002858811 50.0 11 00 286 215 3 53.0 32
00 2853070 24.0 40 002855701 22.0 17 002857720 10 32 002858811 50.1 11 00 286 247 1 64.0 12
00 285308 0 24.0 39 002855711 22.0 18 002857720 11 32 00 285 882 2 48.0 12 00 286 248 0 64.0 5
00 285 328 2 18.0 17 002855771 62.0 21 002857763 41.0 1 00 285 882 2 49.0 12 00 286 261 0 19.0 7
002853315 18.0 20 002855780 58.0 2 002857830 33.0 2 00 2858830 32.0 10 00 286 287 1 86.0 16
002853323 18.0 21 002855780 59.0 35 002857840 33.0 3 00 2858830 33.0 9 00 286 299 1 19.0 22
00 285333 3 18.0 22 00 285579 3 58.0 4 002857850 32.0 3 00 285 886 0 50.0 10 00 286 304 5 42.0 18
002853485 18.0 7 002855793 59.0 37 002857860 32.0 2 00 285886 0 50.1 10 00 286 305 1 42.0 9




ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS.
ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS.
00 286 308 0 1.0 20 00 2865250 31.0 1 00 286 881 1 8.0 35 00 287 203 1 69.0 14 00287 620 1 14.0 11
00 286 308 0 11 20 002865401 50.0 16 00 286 881 1 14.0 43 00 287 209 1 80.0 30 00 287 621 2 88.0 9
00 286 309 0 1.0 19 00286 540 1 50.1 16 00 286 883 1 31.0 36 00 287 2650 93.0 10 00 287 622 2 88.0 8
00 286 309 0 11 19 00 286 549 2 39.0 1 00 286 892 0 84.0 2 00 287 2650 93.1 10 00 287 636 1 85.0 9
00286 316 0 32.0 29 00 286 552 0 39.0 5 00 286 892 0 85.0 10 00 287 288 4 53.0 10 00287638 1 85.0 8
00 286 316 0 33.0 19 00 286 553 0 39.0 16 00 286 892 0 87.0 15 00 287 288 4 53.1 10 00 287 644 1 15.0 8
002863170 32.0 28 00 286 559 0 39.0 30 00 286 892 0 91.0 7 00 287 406 0 71.0 16 002876450 75.0 10
00286 3170 33.0 18 00286 5730 39.0 18 00 286 901 0 39.0 27 002874300 50.0 32 00 287 6450 77.0 9
002863221 50.0 12 00 286 646 5 1.0 36 002869111 73.0 8 002874300 50.1 32 00 287 658 1 87.0 8
00286 3221 50.1 12 00 286 646 5 11 36 00 286 912 2 73.0 1 00287 446 1 1.0 22 00 287 659 1 87.0 9
00286 326 1 44.0 9 00 286 664 0 34.0 9 00 286 913 2 73.0 1 00287 446 1 11 22 00 287 669 0 6.0 22
00 286 326 1 44.2 9 00286 6740 69.0 2 00 286 926 2 45.0 15 00 287 447 0 1.0 24 00 287 669 0 12.0 22
00 286 350 3 72.0 1 00 286 6750 69.0 3 00 286 926 2 45.1 15 002874711 1.0 21 00 287 670 7 52.0 1
00 286 359 3 72.0 1 00 286 676 0 34.0 11 00 286 926 2 46.0 1 002874711 11 21 00 287 694 0 37.0 1
00286430 1 27.0 4 00286 683 1 26.0 28 00 286 927 1 41.0 14 002874731 42.0 8 00 287 694 0 37.1 1
00286 438 1 32.0 20 00 286 684 1 26.0 37 00 286 947 2 49.0 7 002874753 42.0 1 00 287 694 0 83.0 14
00286 438 1 33.0 23 00 286 685 0 39.0 14 00 286 9510 49.0 6 00287478 1 43.0 9 00 287 756 1 68.0 17
00 286 4450 32.0 21 00 286 7230 25.0 3 00286 973 1 30.0 23 00 287 480 2 43.0 8 00 287 757 0 68.0 13
00286 4450 33.0 24 00286 7240 25.0 2 00286 982 0 30.0 5 00287 489 1 36.0 6 00 287 766 0 66.0 34
00 286 446 0 32.0 22 00286 792 0 80.0 3 00 286 984 2 30.0 6 00 287 490 2 51.0 19 002877701 66.0 33
00 286 446 0 33.0 25 00286 792 0 80.1 3 00 286 985 3 30.0 3 00 287 526 2 1.0 2 00 287 777 2 66.0 23
00 286 456 3 48.0 32 00 286 7950 80.0 2 00 286 989 1 30.0 2 00 287 526 2 11 2 00 287 780 2 66.0 1
00 286 456 3 49.0 32 00286 7950 80.1 2 00 286 990 1 30.0 4 002875360 50.0 35 002877810 67.0 1
00 286 459 2 50.0 28 00 286 806 2 19.0 21 00287 1020 62.0 25 00287 536 0 50.1 35 00287 786 1 67.0 13
00 286 459 2 50.1 28 00286 830 1 18.0 18 002871131 55.0 21 00 287 538 3 72.0 39 00 287 7870 64.0 27
002864711 45.0 17 00 286 841 2 19.0 20 00 287 120 2 55.0 24 00 287 565 4 37.0 10 002877911 67.0 16
002864711 45.1 17 00 286 842 2 19.0 3 002871230 55.0 18 00 287 565 4 37.1 10 002877951 1.0 50
00286 472 2 45.0 21 00286 849 1 18.0 28 00287 124 2 55.0 14 002875751 37.0 14 002877951 11 50
00 286 472 2 45.1 21 00 286 860 2 88.0 11 00287 1270 56.0 19 002875751 37.1 14 00 287 804 4 1.0 1
00286 4750 18.0 38 00 286 860 2 92.0 9 002871301 55.0 8 002875761 37.0 13 00 287 804 4 11 1
00 286 480 1 69.0 9 002868741 84.0 7 00287 1370 56.0 37 00287576 1 37.1 13 00 287 808 2 26.0 33
002864811 69.0 9 00286877 1 84.0 6 00287 1400 54.0 18 00 287 592 5 65.0 1 00287 8110 31.0 16
00 286 486 3 69.0 13 00286 878 1 7.0 46 00287 147 1 59.0 9 00 287 5950 36.0 2 00287 8130 3.0 6
00 286 487 1 27.0 14 00286878 1 8.0 26 00287 1550 59.0 7 00 287 596 3 64.0 13 002878190 34.0 24
00 286 488 0 27.0 18 00 286878 1 13.0 48 00 287 159 2 59.0 1 00 287 598 3 64.0 17 00287 830 1 31.0 48
00 286 509 0 27.0 9 00286878 1 14.0 41 00287 1670 63.0 1 00 287 605 2 15.0 11 002878301 82.0 12
00286 5120 35.0 1 00286879 1 7.0 42 00287 1950 109.0 10 00 287 606 0 15.0 10 00 287 8340 82.0 14
00286 516 1 35.0 20 00286879 1 8.0 25 00287 1970 109.0 11 00287617 1 31.0 31 002878350 82.0 9
002865171 35.0 20 002868791 13.0 42 002872010 80.0 8 002876180 31.0 32 00287 836 1 82.0 8
00286 5230 31.0 13 002868791 14.0 40 002872010 80.1 8 00287 620 1 8.0 11 00287 8410 82.0 17




ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.

00287847 1 710
002878490 71.0
00 287 8550 71.0
00 287 856 0 71.0

13
7
9
8

00288 0310 36.0
00 288 0320 36.0
002880330 36.0
00288 0340 36.0

13
20
23
28

00 288 603 0 74.0
00 288 649 1 22.0
00 288 650 2 18.0
00 288 683 0 26.0

17

27
35

00 288 902 0 45.1
002889101 26.0
002889111 26.0
002889310 24.0

23
39
41
19

002891831 36.0
002891880 37.0
00 289 365 1 85.0
00 289 366 1 84.0

00 287 858 0 69.0
00 287 862 0 73.0
00 287 864 0 70.0
00 287 868 0 31.0

15
13
15
17

00288 0350 36.0
00 288 103 3 40.0
00288 103 3 45.1
00288 104 1 40.0

33
40
30
39

00 288 684 0 70.0
00 288 6850 70.0
00 288 687 0 70.0
00 288 690 0 38.0

00288934 0 40.0
002889350 40.0
00288 948 1 24.0
002889490 47.0

11

43
19

00 289 366 1 85.0
00 289 367 1 84.0
00 289 368 0 85.0
00 289 369 0 89.0

00 287 875 2 69.0
00 287 8770 72.0
00 287 8800 39.0
002878931 32.0

13
25
35
36

00 288 106 0 42.0
00 288 106 0 45.0
00 288 107 1 42.0
00288 107 1 45.0

26
1
25
2

00288 701 2 64.0
00 288 709 0 1.0
00 288 709 0 11
00288 7190 31.0

002889501 45.0
00 288 950 1 45.1
00 288 950 1 47.0
00288 953 0 47.0

16
16

16

002893700 89.0
002893710 89.0
002893720 92.0
002893730 92.0

00287 893 1 33.0
00 287 894 0 26.0
00287 899 1 38.0
00287902 1 74.0

35
38
14
19

00 288 108 1 41.0
00 288 1440 52.0
00 288 145 3 52.0
00 288 146 0 52.0

43
2
8

11

002887421 68.0
00 288 7490 51.0
00288 750 0 51.0
002887701 80.0

00 288 962 0 25.0
002889751 53.0
002889751 53.1
002890300 1.0

27

34

00 289 3740 92.0
002893750 92.0
002893760 92.0
00289 3770 91.0

00 287 903 0 74.0
00 287 904 3 74.0
00 287 905 2 74.0
00287 908 1 74.0

18
1
9
5

00288 1510 52.0
00 288 158 1 51.0
00288 167 0 38.0
00288 168 1 38.0

12
21
4
10

002887701 80.1
00 288 7850 32.0
002887850 33.0
002887890 66.0

002890300 11
002890431 51.0
002890460 51.0
00 289 050 2 64.0

34

12

002893780 87.0
002893790 31.0
002893800 31.0
002893810 92.0

00 287 909 0 74.0
002879112 60.0
002879200 1.0
00287 9200 11

10
34
53
53

00 288 307 0 37.0
00 288 500 2 100.0
002885341 88.0
002885351 88.0

4
30
15
14

002887900 66.0
00 288 796 0 66.0
00 288 806 0 74.0
00 288 812 2 61.0

00289 051 4 64.0
002890550 64.0
00289064 0 53.0
00 289 064 0 53.1

35
35

002893820 92.0
002893830 92.0
00 289 384 0 92.0
002893850 91.0

002879300 73.0
002879390 73.0
002879401 73.0
002879411 73.0

22
24
15
15

00 288 539 2 92.0
002885401 84.0
002885410 89.0
00288 5420 89.0

10
8
13
10

002888131 61.0
00 288 816 0 61.0
002888180 4.0
002888180 9.0

00 289 066 0 60.0
002890700 71.0
002890730 40.0
002890730 41.0

10

43
46

00 289 386 0 91.0
002893870 87.0
002893880 87.0
002893890 90.0

00 287 966 0 71.0
00 287 968 1 72.0
00 287 969 1 72.0
002879713 59.0

6
15
15
39

00288 5430 89.0
00 288544 0 88.0
00 2885450 84.0
00 288 546 0 84.0

5
12

1

3

002888321 18.0
00 288 846 0 72.0
00 288 850 0 4.0
00 288 850 0 9.0

002890730 45.1
002890740 69.0
00289076 0 69.0
002891040 20.0

32
21
19

002893900 90.0
002893910 90.0
00289404 1 69.0
00289405 1 69.0

00287972 2 59.0
002879831 59.0
00 2879840 60.0
00287984 0 61.0

39

29

36
6

00 288 547 0 83.0
00 288548 0 83.0
00 288 550 0 83.0
00288 5770 65.0

19
16
26
11

00288 8780 7.0
00 288 878 0 8.0
00 288 878 0 13.0
002888780 14.0

00289 1070 20.0
00289108 0 20.0
002891100 20.0
002891160 20.0

11
13
14

00 289 406 1 28.0
00 289 408 1 29.0
002894180 32.0
002894180 33.0

002879851 61.0
002879911 61.0
002879951 61.0
00 287999 1 61.0

29
23
38
21

00 288 580 0 66.0
00 288 590 0 86.0
00 2885910 86.0
00 288592 0 86.0

15
6
8

11

00 288 882 0 83.0
002888921 64.0
00 288 894 1 19.0
00 288 902 0 45.0

00 289 180 3 36.0
002891820 37.0
002891820 37.1
002891820 37.1

11
11
28

00289 4270 48.0
00289 4270 49.0
002894280 48.0
002894280 49.0




ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS.
ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS.
002894290 48.0 5 003019880 96.1 16 00 302 409 1 94.1 10 00 303 502 5 94.0 1 00 336 988 0 16.0 1
00289 4290 49.0 37 003020311 99.0 5 00 302 409 1 95.0 7 00 303 503 3 95.0 1 00338016 1 26.0 3
002894341 1.0 40 003020921 93.0 22 00302409 1 96.0 8 003035110 95.0 1 003383251 11 29
002894341 11 40 003020930 99.0 6 00302409 1 96.1 8 003035110 97.0 1 003386710 26.0 4
002894350 40.0 42 003021240 93.0 25 00302 409 1 97.0 7 003035181 61.0 15 003391470 59.0 14
002894350 45.1 33 00 302 164 3 94.0 12 003024720 94.0 14 003035181 95.0 12 00339880 1 53.1 39
002894400 45.0 13 00302 164 3 94.1 12 003024720 94.1 14 003035181 97.0 10 00 340 104 3 39.0 11
002894400 45.1 13 00302 164 3 95.0 9 00 302 6470 84.0 18 003035191 99.0 1 00 340 687 2 89.0 8
00 289 462 0 100.3 21 00302 164 3 96.0 10 00 302 6470 85.0 1 00 303 529 6 93.1 29 00 340 687 2 92.0 19
00 289 469 0 100.3 3 00 302 164 3 96.1 10 00 302 688 0 61.0 49 00 303 530 6 93.1 30 00 341 068 4 31.0 5
002894850 100.3 17 003021820 98.0 5 003027230 97.0 13 003035450 93.0 16 003430170 26.0 6
002894910 50.1 36 003023510 94.0 7 003027230 98.0 9 003035450 93.1 16 00 344 466 2 31.0 8
00 289 496 0 44.0 39 003023510 94.1 7 003027240 97.0 14 00 303 556 1 93.0 3 00 344 702 3 1.0 27
00 289 4970 44.2 39 003023510 96.0 6 003029830 94.0 6 00 303 556 1 93.1 3 00 344 825 3 90.0 31
00 289 564 0 44.0 51 003023510 96.1 6 003029830 94.1 6 00 303 568 1 93.0 4 00 3476580 24.0 25
00 289 564 0 44.2 51 003023520 97.0 6 003029830 95.0 6 00 303 568 1 93.1 4 00 491 516 2 66.0 16
00 289 565 1 44.2 1 00302 3520 98.0 7 003029830 96.0 7 00 303 608 1 93.0 6 00 900 200 0 1.0 42
002895651 50.1 2 003023530 94.0 2 003029830 96.1 7 00 303 608 1 93.1 6 00 900 200 0 11 42
002895810 43.0 15 003023530 94.1 2 003029830 97.0 8 00 303 609 1 93.0 7 009002010 30.0 8
00289 6220 18.0 23 003023530 95.0 4 003030730 98.0 3 00 303 609 1 93.1 7 00900216 1 19.0 1
00 289 626 0 18.0 31 00302 3530 96.0 3 003030820 95.0 2 003036800 61.0 20 00900 2200 50.1 49
00 289 6270 18.0 24 003023530 96.1 3 003030820 97.0 2 00 303 8619 93.0 20 009002250 65.0 8
002896390 26.0 47 003023530 97.0 4 003030840 98.0 2 00303 8619 93.1 20 00 900 227 2 59.0 18
003010020 69.0 20 003023540 61.0 45 003030850 61.0 57 00 303 862 9 93.0 21 00900239 1 72.0 41
003011860 94.0 5 00302 3540 94.0 9 003032780 93.0 9 00 303 862 9 93.1 21 00900 253 1 10.0 2
003011860 94.1 5 003023540 94.1 9 003032780 93.1 9 003038890 96.0 11 00900 253 1 52.0 16
003011860 96.0 5 00302 3540 95.0 10 00 303 296 2 99.0 2 003038890 96.1 11 00900 2551 28.0 14
003011860 96.1 5 003023540 96.0 15 003034101 93.0 1 003038910 96.0 11 00900 2551 29.0 14
003011860 98.0 6 00302 3540 96.1 15 003034101 93.1 1 003038910 96.1 11 00900 277 1 28.0 13
003015540 61.0 48 003023540 97.0 5 003034251 93.0 2 003313262 61.0 40 00900277 1 29.0 13
003017250 61.0 a7 00 302 356 0 94.0 3 003034251 93.1 2 003317420 31.0 50 00 900 284 1 39.0 24
00301 856 0 93.1 28 00302 356 0 94.1 3 003034690 94.0 11 003336921 26.0 11 00900 284 1 61.0 42
003019870 94.0 4 00 302 356 0 95.0 3 003034690 94.1 11 003348303 26.0 10 009002900 64.0 8
003019870 94.1 4 00 302 356 0 96.0 2 00 303 4690 95.0 8 003349131 26.0 9 00900290 0 80.0 10
003019870 96.0 4 00 302 356 0 96.1 2 003034690 96.0 9 003349971 27.0 13 00 900290 0 80.1 10
003019870 96.1 4 00302 356 0 97.0 3 003034690 96.1 9 003349971 66.0 26 009002920 57.0 4
003019870 98.0 4 00302 409 1 39.0 34 00 303 496 5 96.0 1 003349971 87.0 18 00900 2930 59.0 4
003019880 94.0 13 00302 409 1 54.0 24 00303497 3 97.0 1 003349971 89.0 7 00 900 302 1 31.0 18
003019880 94.1 13 00302 409 1 68.0 21 00 303 498 3 98.0 1 003349971 91.0 9 00 900 304 1 24.0 26
003019880 96.0 16 00302409 1 94.0 10 00 303 500 4 61.0 46 003349971 92.0 22 009003210 36.1 40




ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

009003351 18.0
009003431 41.0
009003431 50.1
00900348 1 41.0

42
36
48
41

009006140 33.0
009006140 40.0
009006140 45.0
009006140 45.1

15
2
24
24

009006320 50.1
009006320 60.0
009006340 1.0
009006340 11

29
15
37
37

00900 6370 61.0
00900 637 0 74.0
009006380 24.0
009006380 26.0

28
2
30
19

00 900 657 0 34.0
00900 6570 36.0
00900 657 0 41.0
00 900 657 0 42.0

12
36
35
11

009003730 37.0
009003730 37.1
009003801 1.0
009003801 11

7
7
12
12

009006140 59.0
009006140 60.0
009006140 61.0
009006140 61.0

40
30
13
17

009006340 26.0
00900634 0 30.0
009006340 43.0
00900634 0 69.0

42
13

16

009006380 61.0
009006380 61.0
009006530 80.0
00 900 653 0 80.1

37
42
9
9

00 900 657 0 45.0
00 900 657 0 451
00900 657 0 48.0
00 900 657 0 49.0

18
18
14
14

009003801 1.3
009003801 4.0
009003801 9.0
009003821 4.0

7

3

3
12

00900 614 0 62.0
009006140 68.0
009006140 69.0
00900 614 0 72.0

32
18
25
32

00900 634 0 71.0
00900634 0 81.0
00 900 636 0 1.0
00 900 636 0 11

19
18
28
28

00 900 6550 25.0
00 900 6550 44.0
00 900 655 0 44.2
00 900 6550 54.0

26
33
33
21

00 900 657 0 50.0
00 900 657 0 50.1
00 900 657 0 56.0
00 900 657 0 65.0

34
34
41

009003821 9.0
009003841 37.1
009003850 36.0
009003950 42.0

10
27
10
22

009006140 73.0
009006140 74.0
009006140 76.0
009006140 78.0

9
6
20
22

00900 636 0 7.6
009006360 13.6
00900636 0 24.0
00900636 0 27.0

13
13
42

00 900 655 0 61.0
009006550 66.0
009006550 69.0
00900 6550 83.0

58

25

30
7

00 900 657 0 69.0
00 900 657 0 100.3
00900 658 0 36.1
00 900 658 0 39.0

10
18
18
32

00 900 605 0 36.1
00 900 607 0 48.0
00900 607 0 49.0
00 900 607 0 61.0

2

1

1
22

009006140 83.0
009006140 100.3
009006140 101.0
00900616 0 36.0

35
4
3

29

00900 636 0 32.0
00900636 0 60.0
00900636 0 61.0
00900636 0 62.0

35
37

30

00 900 656 0 1.0
00 900 656 0 11
00 900 656 0 8.0
00 900 656 0 14.0

15
15
28
28

00 900 658 0 48.0
00900658 0 49.0
009006740 18.0
009006750 18.0

24
24
36
49

00 900 607 0 70.0
00 900 607 0 72.0
00 900 608 0 63.0
009006120 2.0

5
10
30

7

00900616 0 46.0
00900616 0 47.0
009006160 50.0
00900616 0 50.1

24
25
14
14

00900 636 0 63.0
009006360 70.0
00900636 0 72.0
00900636 0 73.0

22
12
14

00 900 656 0 19.0
00 900 656 0 25.0
00 900 656 0 32.0
00 900 656 0 33.0

18
23
33
31

00900 6750 37.0
009006750 37.1
009006750 45.0
00 900 6750 45.1

20
20
22
22

009006120 22.0
009006120 39.0
009006120 43.0
009006120 48.0

12
28
12
33

00900616 0 55.0
009006160 56.0
009006160 61.0
00900616 0 63.0

9

6
13

5

00900 636 0 80.1
00900636 0 100.3
009006370 7.0

009006370 13.0

24
16
33
33

00 900 656 0 36.0
00 900 656 0 39.0
00 900 656 0 41.0
00 900 656 0 50.1

14
32
23
45

009006750 65.0
00 900 6770 1.0
009006770 11
009006770 41.0

18
18
39

009006120 49.0
009006120 58.0
009006120 69.0
009006120 72.0

33

31

24
7

00900 616 0 66.0
00900616 0 71.0
00900 616 0 74.0
009006160 75.0

38
3
21
4

009006370 23.0
009006370 24.0
00900 637 0 32.0
009006370 33.0

32
35
36

00 900 656 0 55.0
00900 656 0 56.0
00900 656 0 69.0
00 900 656 0 73.0

15

25

10
2

00900 6780 41.0
009006880 13
00 901 004 0 40.0
009010040 41.0

36

44
a7

009006120 90.0
009006140 1.0
009006140 11
009006140 7.3

32
47
47
45

00900616 0 77.0
00900616 0 82.0
009006170 7.3
009006170 7.6

6
18
36
41

009006370 33.0
009006370 44.0
00900 6370 44.2
009006370 48.0

36
22
22
20

00 900 656 0 74.0
00 900 656 0 80.0
00 900 656 0 80.1
00 900 656 0 83.0

11
4
4
4

00901 0040 45.1
00 901 009 2 91.0
009010100 67.0
009010131 56.0

35
16
17
48

00900 614 0 10.0
00900 614 0 13.3
009006140 26.0
009006140 32.0

8
45
44
17

00900 6170 13.3
00900 6170 13.6
00900 622 0 43.0
009006320 50.0

36
41
14
29

00900 637 0 49.0
00900 6370 50.1
00900 637 0 54.0
00 900 637 0 57.0

20
38
13
27

00 900 657 0 1.0
00 900 657 0 11
00 900 657 0 18.0
00 900 657 0 31.0

35

35

19
2

00901 034 2 69.0
009010421 8.0
00901 042 1 14.0
00901 042 1 31.0

23
31
31
a4




ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS.
ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS.
009010421 84.0 21 00901 4230 87.0 24 00901 4610 40.0 32 009034771 15.0 16 00904 7312 28.0 16
009010421 85.0 25 00901 4230 89.0 21 00 901 462 2 2.0 28 009034771 80.1 46 00904 7312 29.0 16
009010421 87.0 24 009014230 90.0 41 00 901 462 2 3.0 12 00903477 1 82.0 21 00904 731 2 71.0 14
009010421 88.0 21 009014230 91.0 15 009014820 68.0 3 00903477 1 83.0 30 00904 7431 72.0 20
009010421 92.0 23 009014310 34.0 1 00901 4830 24.0 8 009034771 85.0 28 00904 7451 34.0 7
00901046 1 88.0 23 009014310 53.0 31 00901 486 1 31.0 11 009034771 86.0 17 00904 7451 53.1 34
009010481 87.0 24 009014310 53.1 31 00901486 1 44.0 49 009034791 80.0 46 00904 7451 65.0 12
009010481 88.0 21 009014310 54.0 9 00901 486 1 44.2 49 00903484 1 84.0 19 00904 751 2 53.0 9
00901048 1 89.0 20 009014330 30.0 17 009014900 38.0 8 009036610 100.0 2 00904 751 2 53.1 9
009010481 90.0 34 009014330 32.0 27 009014900 39.0 6 009037450 61.0 53 00 904 755 2 18.0 46
009010481 91.0 16 009014330 33.0 30 009015070 37.0 17 009037450 100.3 13 00 904 755 2 53.0 15
009010481 92.0 23 009014340 53.0 24 009015110 10.0 10 00903 747 1 76.0 34 00 904 755 2 53.1 15
00901 0530 10.0 15 009014340 53.1 24 009015110 10.0 22 00903 747 1 100.0 28 00904 779 1 66.0 7
00901 061 2 56.0 30 009014340 58.0 25 009015120 1.0 23 00903 747 1 100.3 8 00 904 850 1 25.0 14
009010731 39.0 2 009014350 32.0 23 009016700 28.0 5 00 904 006 0 18.0 48 00904 850 1 53.0 34
009011241 38.0 17 009014350 33.0 26 009016700 29.0 5 00 904 006 0 25.0 24 00 904 850 1 53.1 34
009011270 4.0 3 009014380 53.0 26 00902612 1 58.0 11 00904 0101 27.0 19 00 904 882 3 18.0 45
009011270 4.0 12 00901 4380 53.1 26 00903 003 1 24.0 36 00904 016 1 31.0 19 00 904 884 2 25.0 20
009011270 9.0 3 009014391 73.0 16 009030301 76.0 14 00904 016 1 50.1 46 00904 983 1 64.0 14
009011270 9.0 10 009014450 7.3 31 009030301 77.0 21 00904017 1 18.0 4 00904 983 1 67.0 14
009011321 25.0 10 009014450 13.3 31 00903030 1 78.0 25 00904 042 1 62.0 10 00904 991 3 64.0 26
009011321 68.0 8 009014510 18.0 16 009030301 79.0 23 00904 042 1 63.0 12 00904 995 1 18.0 43
00901 140 2 18.0 39 009014510 39.0 12 009030301 79.1 23 00 904 044 3 60.0 12 00904 995 1 67.0 7
009011411 18.0 39 009014510 48.0 39 009030311 87.0 21 00 904 047 3 52.0 19 009052301 39.0 19
009011421 1.0 3 009014510 49.0 40 009030330 38.0 13 00904 048 1 52.0 27 009052311 73.0 20
009011421 11 3 009014510 50.0 7 00903 047 1 37.0 2 00904 050 0 58.0 17 009052311 102.0 2
009011421 45.0 5 009014510 50.1 7 00903047 1 37.1 2 00904 0511 58.0 5 009052521 21.0 3
009011421 45.1 5 009014510 58.0 34 009030480 93.0 17 009040511 59.0 38 00905252 1 21.1 3
009012171 37.1 17 00901 452 0 39.0 31 009030480 93.1 17 00904 056 0 52.0 25 009053370 24.0 28
00901 218 2 10.0 16 00901 4530 8.0 21 009030751 34.0 26 00 904 064 0 32.0 30 009053380 23.0 21
00901 264 0 1.0 7 00901 4530 14.0 21 00903 089 0 70.0 2 00 904 064 0 33.0 20 009053380 31.0 6
00901 264 0 11 7 009014530 107.0 12 009031051 56.0 12 00904 065 1 45.0 18 009053380 58.0 36
009014111 83.0 33 009014540 41.0 16 00903 106 1 21.1 7 00 904 065 1 45.1 18 009053410 48.0 23
009014111 85.0 24 009014550 34.0 14 009031371 18.0 10 00 904 065 1 52.0 4 009053410 49.0 23
009014121 31.0 38 009014550 50.0 20 009031451 18.0 15 00 904 065 3 49.0 9 00 905 921 2 19.0 24
009014220 63.0 35 009014550 50.1 20 009032121 38.0 20 00 904 095 2 68.0 9 00 905 921 2 20.0 2
009014220 80.0 13 00901 4570 56.0 44 009034220 61.0 27 00904 347 1 8.0 5 00 905 921 2 61.0 10
009014220 80.1 13 00901 4570 59.0 25 009034311 61.0 50 00904 347 1 14.0 5 00 906 001 0 83.0 40
00901 4230 31.0 44 00901 4570 80.0 24 009034771 13.0 20 00904 702 0 21.0 7 00 906 003 1 52.0 6
009014230 80.1 51 00901 4600 40.0 32 00903477 1 14.0 34 00904 716 2 77.0 8 00 906 007 1 7.0 13




ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

00 906 007 1 7.3
00 906 007 1 13.0
00906 007 1 13.3
00906 0120 36.0

27
13
27
26

00908 207 1 14.0
00908 207 1 61.0
00908 207 1 76.0
00908 207 1 77.0

1
56
30
16

00908 2120 57.0
00908 2120 58.0
00908 2120 59.0
00908 2120 60.0

25
37
51
24

00 908 524 2 80.1
00 908 524 2 87.0
00 908 524 2 88.0
00 908 524 2 90.0

21
5
5

24

00908 701 0 58.0
00908 701 0 59.0
00908 7010 59.0
00908 7010 64.0

13
20
52
16

00906 0390 40.0
00906 0390 41.0
00906 039 0 42.0
00906 039 0 44.0

48
31
10
45

00908 207 1 78.0
00908 207 1 79.0
00908 207 1 79.1
00908 207 1 87.0

28
26
26
23

00908 2120 61.0
00908 2120 62.0
00908 2120 69.0
00908 2120 70.0

9
18
18
14

00 908 620 0 37.0
00 908 620 0 52.0
00908 7010 1.0
00908 7010 11

5
36
17
17

00908 701 0 66.0
00908 701 0 67.0
00908 7010 74.0
00908 7010 80.0

9
3
12
25

00 906 039 0 44.2
00906 039 0 45.0
00 906 039 0 45.1
00 906 039 0 46.0

45

11

11
6

00908 207 1 100.0
00908 207 1 100.3
00 908 208 0 1.0
00 908 208 0 11

6
11
43
43

00908 212 0 71.0
00908 2120 72.0
00908 212 0 73.0
00908 2120 74.0

21
3
7
4

00908 7010 2.0
00908 701 0 3.0
00908 701 0 7.0
00908 7010 7.6

29
13
23
26

00908 7010 83.0
00908 704 1 1.0
00 908 704 1 11
00908 704 1 31.0

6
46
46
42

00906 039 0 47.0
00906 040 1 40.0
00906 040 1 41.0
00906 040 1 42.0

27
12
30
17

00 908 208 0 23.0
00 908 208 0 93.0
00908 208 0 93.1
00908 2100 1.0

26
19
19
54

00908 2120 80.0
00908 2120 80.1
00908 2150 18.0
00908 2150 24.0

11
11
53
27

00908 7010 8.0
00908 701 0 13.0
00908 7010 13.6
00908 7010 14.0

22
23
26
22

00908 704 1 40.0
00908 704 1 41.0
00 908 704 1 45.1
00 908 704 1 48.0

46

49

37
3

00906 040 1 44.0
00906 040 1 44.2
00906 040 1 45.0
00 906 040 1 45.1

46
46
10
10

00908 2100 11
00908 2100 2.0
00908 2100 7.3
00908 2100 13.3

54
8
44
44

00908 2150 31.0
00908 2150 39.0
00908 2150 53.1
00908 2150 61.0

12
15
37
61

00908 7010 18.0
00908 701 0 19.0
00908 7010 25.0
00908 7010 26.0

6
19
22
25

00908 704 1 49.0
00 908 704 1 63.0
00908 704 1 70.0
00908 704 1 72.0

3
39
7
13

00906 040 1 46.0
00906 040 1 47.0
00906 103 1 93.0
00906 103 1 93.1

5
26
11
11

00908 2100 39.0
00908 2100 55.0
00908 2100 56.0
00908 2100 59.0

21
10
7
43

00908 2150 69.0
00908 2150 73.0
00908 2150 80.0
00908 2150 80.1

12
4
7
7

00908 7010 31.0
00908 701 0 32.0
00908 7010 33.0
00908 7010 34.0

4
32
22
16

00908 704 1 77.0
00 908 704 1 83.0
00908 704 1 85.0
00908 706 0 1.0

13
34
22
49

00906 202 1 63.0
00906 202 1 72.0
00 906 800 2 59.0
00908 006 1 61.0

2
5
46
52

00908 2100 61.0
00908 2100 63.0
00908 2100 69.0
00908 2100 71.0

19
7
32
5

00908 220 0 37.0
00908 2200 37.1
00908 2200 41.0
00908 2200 66.0

21
21
40
20

00908 7010 35.0
00908 701 0 39.0
00908 7010 40.0
00908 7010 41.0

17
10
33
17

00908 706 0 11
00 908 706 O 7.3
00908 706 0 13.3
00908 706 0 21.0

49
39
39
12

00908 0130 7.0
00908 0130 7.3
00908 0130 13.0
00908 0130 13.3

45
25
45
25

00908 2100 72.0
00908 2100 73.0
00908 2100 74.0
00908 2120 1.0

9
11
8
29

00908 2250 37.1
00908 500 0 1.0
00 908 500 0 11
00908 500 0 7.6

26
39
39
11

00908 7010 45.0
00908 701 0 45.1
00908 701 0 48.0
00908 7010 49.0

20
20
11
11

00908 706 0 21.1
00 908 706 O 26.0
00 908 706 O 28.0
00908 706 0 29.0

12
46
9
9

009080191 24.0
009080311 56.0
009080311 59.0
00908 053 0 5.0

5
39

8

7

00908 2120 23.0
00908 2120 30.0
00908 2120 31.0
00908 2120 34.0

3
18

7

3

00 908 500 0 13.6
00908 5000 55.0
009085151 60.0
00908 521 2 7.3

11
19
4
13

00908 7010 50.0
00908 701 0 50.0
00908 701 0 50.1
00908 7010 50.1

9
22
9
22

00908 706 0 30.0
00 908 706 O 31.0
00 908 706 O 32.0
00908 706 0 33.0

10
47
19
17

00908 053 0 11.0
00 908 054 0 5.0
00 908 054 0 11.0
00908 207 1 8.0

7
27
27

1

00908 2120 39.0
00908 2120 53.0
00908 2120 53.1
00908 212 0 56.0

25
13
13
31

00908 521 2 13.3
00908 524 2 15.0
00 908 524 2 31.0
00 908 524 2 80.0

13
5
25
21

00908 7010 52.0
00908 7010 54.0
00908 701 0 55.0
00908 701 0 56.0

5
23
16
43

00 908 706 0 34.0
00 908 706 0 39.0
00 908 706 O 43.0
00 908 706 0 45.0

28
29
17
27




ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS.
ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS.
00908 706 0 45.1 27 00908 716 1 16.0 15 00908 758 0 21.0 2 00 909 906 1 1.0 45 00 909 908 1 80.1 48
00 908 706 0 50.0 27 00908 716 1 18.0 40 00 908 758 0 21.1 2 00 909 906 1 11 45 00 909 908 1 82.0 19
00908 706 0 50.1 27 00908 716 1 24.0 9 00908 758 0 24.0 41 00 909 906 1 23.0 27 00 909 908 1 83.0 36
00908 706 0 53.0 4 00908 716 1 31.0 9 00908 758 0 25.0 16 00 909 906 1 61.0 18 00 909 908 1 90.0 33
00908 706 0 53.1 4 00908 716 1 37.0 22 00908 758 0 26.0 21 00 909 906 1 69.0 22 00 909 908 1 93.0 12
00 908 706 0 57.0 14 00908 716 1 37.1 22 00 908 758 0 27.0 7 00 909 906 1 70.0 6 00 909 908 1 93.1 12
00908 706 0 60.0 32 00908 716 1 39.0 8 00908 758 0 32.0 26 00 909 906 1 93.0 18 00 909 908 1 100.3 5
00 908 706 0 61.0 1 00908 716 1 59.0 34 00908 758 0 33.0 29 00 909 906 1 93.1 18 00 909 909 1 1.0 38
00 908 706 0 62.0 35 00908 716 1 66.0 22 00908 758 0 39.0 3 00 909 908 1 1.0 48 00 909 909 1 11 38
00 908 706 0 63.0 37 00908 716 1 68.0 4 00 908 758 0 48.0 31 00 909 908 1 11 48 00 909 909 1 7.3 32
00908 706 0 64.0 20 00908 718 0 93.0 15 00908 758 0 49.0 31 00 909 908 1 7.3 37 00 909 909 1 7.6 14
00908 706 0 66.0 13 00908 718 0 93.1 15 00908 758 0 50.1 39 00 909 908 1 10.0 3 00 909 909 1 13.3 32
00 908 706 0 67.0 12 00908 7210 1.0 14 00908 758 0 52.0 22 00 909 908 1 13.3 37 00 909 909 1 13.6 14
00 908 706 0 68.0 20 00908 7210 11 14 00 908 758 0 53.0 19 00 909 908 1 22.0 11 00 909 909 1 21.0 6
00908 706 0 70.0 4 00908 7210 1.3 3 00908 758 0 53.1 19 00 909 908 1 26.0 45 00 909 909 1 21.1 6
00908 706 0 71.0 15 00908 7210 4.0 5 00908 758 0 54.0 11 00 909 908 1 30.0 9 00 909 909 1 23.0 4
00 908 706 0 73.0 21 00908 7210 9.0 5 00908 758 0 58.0 19 00 909 908 1 36.0 30 00 909 909 1 24.0 34
00908 706 0 74.0 15 00908 7210 10.0 11 00 908 758 0 59.0 6 00 909 908 1 39.0 20 00 909 909 1 25.0 15
00908 706 0 75.0 6 00908 7210 37.0 19 00908 758 0 61.0 44 00 909 908 1 40.0 3 00 909 909 1 26.0 43
00908 706 0 76.0 24 00908 7210 37.1 19 00908 758 0 62.0 20 00 909 908 1 43.0 16 00 909 909 1 27.0 6
00908 706 0 77.0 5 00908 7230 36.0 12 00908 758 0 63.0 4 00 909 908 1 45.0 25 00 909 909 1 28.0 12
00908 706 0 78.0 24 00908 7240 10.0 13 00908 758 0 65.0 15 00 909 908 1 45.1 25 00 909 909 1 29.0 12
00908 706 0 80.0 15 00 908 726 2 56.0 47 00908 758 0 66.0 32 00909 908 1 46.0 23 00 909 909 1 30.0 12
00908 706 0 80.1 15 00908 727 1 19.0 15 00908 758 0 73.0 29 00 909 908 1 47.0 24 00 909 909 1 32.0 25
00 908 706 0 82.0 20 00908 727 1 20.0 7 00908 758 0 80.1 25 00 909 908 1 48.0 34 00 909 909 1 33.0 28
00908 706 O 87.0 27 00908 7300 1.0 9 00908 758 0 81.0 20 00 909 908 1 49.0 34 00 909 909 1 34.0 2
00908 706 0 88.0 22 00908 7300 11 9 00908 758 0 100.3 20 00 909 908 1 50.0 13 00 909 909 1 39.0 26
00908 706 0 89.0 22 00908 7300 37.0 9 00908 758 0 107.0 13 00 909 908 1 50.1 13 00 909 909 1 43.0 3
00908 706 0 90.0 43 00908 7300 37.1 9 009094101 62.0 15 00 909 908 1 58.0 32 00 909 909 1 44.0 23
00 908 706 0 91.0 17 00908 7300 53.1 42 009094101 63.0 21 00 909 908 1 59.0 42 00 909 909 1 442 23
00 908 706 0 100.3 6 00908 7300 65.0 10 009094101 72.0 24 00 909 908 1 62.0 33 00 909 909 1 48.0 19
00908 706 0 101.0 4 00908 758 0 1.0 51 009094101 80.0 47 00 909 908 1 63.0 6 00 909 909 1 49.0 19
00908 706 0 102.0 5 00908 758 0 1.1 51 009094101 80.1 47 00 909 908 1 66.0 12 00 909 909 1 50.0 33
00908 7120 5.0 25 00 908 758 0 7.0 35 009094101 93.0 13 00 909 908 1 68.0 19 00 909 909 1 50.1 33
00908 7120 11.0 25 00 908 758 0 7.3 35 009094101 93.1 13 00 909 908 1 69.0 7 00 909 909 1 50.1 37
00908 7120 19.0 14 00908 758 0 7.6 16 00909 902 1 24.0 6 00 909 908 1 69.0 26 00 909 909 1 53.0 20
00908 7120 20.0 10 00908 758 0 13.0 35 00909 902 1 36.1 41 00 909 908 1 71.0 4 00 909 909 1 53.1 20
00908 7130 60.0 35 00908 758 0 13.3 35 00909 904 1 38.0 19 00 909 908 1 72.0 8 00 909 909 1 54.0 14
00908 716 1 1.0 5 00 908 758 0 13.6 16 00909 904 1 41.0 37 00 909 908 1 73.0 10 00 909 909 1 56.0 29
00908 716 1 11 5 00908 758 0 18.0 47 00909 904 1 51.0 16 00909 908 1 74.0 7 00 909 909 1 58.0 38




ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS.
ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS.
00909909 1 59.0 50 009099101 54.0 22 009100190 36.1 34 009103511 31.0 41 009104130 77.0 4
00909909 1 60.0 16 009099101 56.0 42 009100310 8.0 2 009103511 48.0 2 009104130 80.0 14
00909 909 1 61.0 8 009099101 61.0 60 009100310 14.0 2 009103511 49.0 2 009104130 80.1 14
00909 909 1 62.0 31 009099101 64.0 28 009100310 61.0 55 009103511 85.0 23 009104140 7.0 34
00909909 1 63.0 3 009099101 65.0 3 009100310 76.0 29 009103530 24.0 37 009104140 13.0 34
00909909 1 65.0 14 009099101 66.0 8 009100310 77.0 23 009103530 26.0 20 009104140 24.0 29
00909909 1 66.0 31 009099101 67.0 15 009100310 78.0 27 009103530 53.0 27 009104140 48.0 30
00909 909 1 69.0 17 009099101 69.0 11 009100310 79.0 25 009103530 53.1 27 009104140 49.0 30
00909 909 1 70.0 13 009099101 73.0 3 009100310 79.1 25 009103530 54.0 10 009104140 50.1 42
00909909 1 71.0 20 009099101 80.0 6 009100310 100.0 4 009103530 61.0 43 009104140 53.0 12
00909909 1 72.0 4 009099101 80.1 6 009100330 2.0 9 009103530 62.0 19 009104140 53.1 12
00909 909 1 73.0 6 009099101 83.0 3 009102160 5.0 8 009103530 64.0 7 009104140 58.0 18
00909 909 1 74.0 3 009099110 18.0 11 009102160 11.0 8 009103600 1.3 4 009104140 60.0 22
00909909 1 80.1 23 009099110 38.0 12 009103031 16.0 2 009103611 24.0 31 009104140 62.0 27
00909909 1 100.3 19 009099121 1.0 4 00910303 1 24.0 17 009103611 26.0 12 009104140 63.0 23
009099101 1.0 16 009099121 11 4 00910303 1 26.0 16 009103611 53.0 36 009104140 72.0 38
009099101 11 16 009099121 18.0 35 009103031 31.0 14 009103611 53.1 36 009104140 73.0 28
009099101 8.0 29 009099121 25.0 9 009103031 35.0 6 009103611 65.0 13 00910500 1 61.0 54
009099101 14.0 29 009099121 31.0 10 009103031 39.0 7 009103620 24.0 7 00910500 1 76.0 28
009099101 18.0 37 009099121 38.0 9 00910303 1 55.0 36 009103620 59.0 33 00910 500 1 77.0 15
009099101 25.0 21 009099121 42.0 23 009103031 66.0 17 009103640 28.0 17 00 910 500 1 78.0 26
009099101 31.0 3 009099121 44.0 50 009103031 66.0 21 009103640 29.0 17 00910500 1 79.0 24
009099101 32.0 31 009099121 44.2 50 009103031 71.0 10 009104111 40.0 45 00910500 1 79.1 24
009099101 33.0 21 009099121 45.0 6 009103200 18.0 5 009104111 41.0 48 00910 500 1 87.0 22
009099101 36.0 15 009099121 45.1 6 009103200 59.0 48 009104111 45.1 36 00 910 500 1 100.0 29
009099101 36.1 19 009099121 65.0 6 009103250 61.0 51 009104111 63.0 31 00910500 1 100.3 10
009099101 37.1 5 009099121 68.0 7 009103250 93.0 14 009104111 72.0 1 00910506 1 18.0 44
009099101 38.0 16 009099131 1.0 13 009103250 93.1 14 009104130 21.0 11 00 910 506 1 25.0 28
009099101 39.0 33 009099131 11 13 009103340 26.0 32 009104130 21.1 11 00 910 506 1 26.0 24
009099101 40.0 34 009099131 13 5 009103340 37.0 15 009104130 32.0 18 00910506 1 34.0 15
009099101 41.0 24 009099131 4.0 4 009103340 37.1 15 009104130 33.0 16 00910506 1 39.0 9
009099101 42.0 12 009099131 9.0 4 009103400 60.0 18 009104130 34.0 27 00910 506 1 41.0 51
009099101 44.0 34 009099131 37.0 18 009103440 53.1 40 009104130 45.0 26 00 910 506 1 48.0 25
009099101 44.2 34 009099131 37.1 18 009103511 10 44 009104130 45.1 26 00910506 1 49.0 25
009099101 45.0 19 009099171 56.0 38 009103511 11 44 009104130 52.0 17 00910506 1 50.0 21
009099101 45.1 19 009099290 37.1 24 009103511 7.6 12 009104130 57.0 13 00910 506 1 50.1 21
009099101 48.0 10 00909 936 0 63.0 28 009103511 8.0 3 009104130 60.0 31 00 910 506 1 58.0 12
009099101 49.0 10 009100010 61.0 26 009103511 13.6 12 009104130 61.0 12 00 910 506 1 59.0 19
009099101 50.0 8 00910004 0 80.0 20 009103511 14.0 3 009104130 63.0 36 00910506 1 60.0 19
009099101 50.1 8 00910004 0 80.1 20 009103511 23.0 25 009104130 69.0 31 00910 506 1 64.0 15




ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

00910506 1 67.0
00910506 1 69.0
00910506 1 80.0
00910506 1 80.1

4

28
5
5

009106420 49.0
009106431 32.0
009106431 33.0
009106431 56.0

13
37
34
26

00910 806 1 24.0
00910 806 1 57.0
00910806 1 58.0
009108070 54.0

23
6
29
29

009108722 44.2
009108732 44.0
009108732 44.2
00910 874 2 44.0

18
18
18
18

009109290 36.0
009109310 36.0
009109350 36.0
009109360 36.0

24
22
22
22

00910506 1 83.0
00910512 2 16.0
009105122 23.0
009105122 34.0

5
6
22
18

009107021 36.0
009107031 42.0
009107031 44.0
009107031 44.2

11
5
5
5

00910808 1 23.0
009108220 55.0
009108220 61.0
009108240 38.0

16

26

39
6

00910874 2 44.2
009108760 40.0
00910878 1 44.0
00910878 1 44.2

18
16
18
18

009109370 36.0
009109380 36.0
009109390 36.0
009109480 36.0

17
17
17
24

009105122 60.0
00910512 2 64.0
009105141 27.0
009105141 66.0

009107040 55.0
009107091 44.0
009107091 44.2
009107100 23.0

27
17
17
33

009108261 48.0
009108261 49.0
009108261 50.0
00910826 1 50.1

21
21
23
23

009108850 44.0
009108850 44.2
009108900 52.0
009108900 56.0

41
41
13
18

009109490 36.0
009109620 44.0
00910962 0 44.2
00910963 0 44.0

22
37
37
37

009105152 1.0
009105152 1.1
009105152 37.0
009105152 37.1

009107140 30.0
009107150 2.0
009107150 19.0
009107150 20.0

20

19

10
9

009108270 40.0
009108280 41.0
009108290 40.0
009108290 41.0

22
11
6
11

009108910 52.0
009108910 56.0
009109030 56.0
00910905 1 52.0

13
13
46
10

009109630 44.2
009109640 44.0
00910964 0 44.2
00910968 0 23.0

37
37
37
13

009105152 65.0
009105152 72.0
009105161 53.1
009105190 61.0

009107150 60.0
009107150 67.0
009107181 23.0
009107271 59.0

2
5
34
23

009108300 40.0
009108310 40.0
009108320 40.0
009108320 41.0

22
22
6
11

00910908 0 41.0
009109090 41.0
009109100 42.0
009109100 44.0

26
26

00910968 0 25.0
00910969 0 18.0
009109690 20.0
00910969 0 23.0

5
33
3
13

009106030 59.0
009106030 62.0
009106030 63.0
009106030 71.0

009107300 32.0
009107300 33.0
009107321 1.0
009107321 11

4
4
31
31

009108420 23.0
009108431 55.0
009108441 58.0
009108441 60.0

9
22
8
38

009109100 44.2
009109111 41.0
009109120 42.0
009109120 44.0

00910969 0 25.0
009109720 46.0
009109720 47.0
009109730 46.0

5
10
6
10

009106030 72.0
009106030 74.0
009106030 75.0
009106030 76.0

009107321 37.1
009107321 47.0
009107420 38.0
009107420 44.0

30
21
5
30

009108441 61.0
009108451 24.0
009108451 55.0
009108540 44.0

2
20
22
29

009109120 44.2
009109130 42.0
009109130 44.0
009109130 44.2

009109730 47.0
009109740 46.0
009109740 47.0
009109740 56.0

6
10
6
35

009106030 78.0
00910609 0 34.0
00910609 0 35.0
009106090 53.0

009107420 44.2
009107420 57.0
009107420 66.0
009107440 18.0

30
43
36
29

009108540 44.2
009108550 44.0
009108550 44.2
009108591 57.0

29
29
29
43

009109130 54.0
009109130 56.0
009109140 42.0
009109140 44.0

009109920 40.0
009109920 46.0
009109920 47.0
009109930 40.0

28
18
13
28

00910609 0 53.1
00910609 0 64.0
009106210 26.0
009106391 30.0

009107440 46.0
009107440 47.0
00910746 0 46.0
00910746 0 47.0

9
5
17
12

009108610 38.0
009108610 57.0
00910864 1 32.0
00910864 1 33.0

6
43
13
39

009109140 44.2
009109140 54.0
009109150 54.0
009109190 44.0

009109930 46.0
009109930 47.0
009109940 40.0
009109940 46.0

18
13
28
18

009106391 32.0
009106391 33.0
009106391 54.0
009106420 48.0

009108020 54.0
009108030 54.0
009108040 57.0
009108050 57.0

29
29
6
6

00910864 1 56.0
00910864 1 62.0
00910864 1 63.0
00910872 2 44.0

9
17
25
18

009109190 44.2
009109221 35.0
009109270 36.0
009109280 36.0

00910994 0 47.0
00911 004 0 55.0
009110110 32.0
009110110 33.0

13
33
9
38




ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

009110230 40.0
00911 024 1 40.0
009110250 44.0
009110250 44.2

16
16
a7
47

009115351 33.0
009115351 50.0
009115351 50.1
009115351 53.0

12
15
15
33

009116760 44.0
009116760 44.2
009116800 46.0
009116800 47.0

31
31
8
4

009125392 53.0
009125392 53.1
00912 539 2 62.0
009125480 26.0

29
29
28
36

00912678 2 26.0
00912680 2 27.0
00912714 2 105.0
00912 716 2 72.0

29
12
28
34

00911 0270 44.0
00911 0270 44.2
00911 0280 44.0
009110280 44.2

47
47
a7
a7

009115351 56.0
009115351 62.0
009115351 63.0
009115351 72.0

10
3
18
17

009116800 49.0
009116800 51.0
009116800 54.0
009116800 56.0

8
14
19
36

009125570 57.0
009125792 60.0
00912 582 2 22.0
00912 582 2 61.0

45
20

34

00912717 2 37.0
00912717 2 37.1
009127182 37.0
00912718 2 37.1

16
16
12
12

009110290 44.0
009110290 44.2
009111330 58.0
009111340 58.0

47
47
14
14

009115410 32.0
009115410 33.0
009115410 59.0
009115491 1.0

8
8
24
30

00911 686 0 18.0
00911686 0 19.0
00911 686 0 40.0
00911686 0 41.0

26
6
29
8

00912582 2 62.0
009125822 63.0
00912584 2 31.0
00912 584 2 55.0

16
15

00912719 2 106.0
009127192 107.0
009127202 35.0
00912 720 2 40.0

24
24

38

009111340 59.0
009111361 32.0
009111361 33.0
009111361 35.0

22
7
7

23

009115491 11
009115491 47.0
009115530 40.0
009115530 48.0

30
22
14
37

00911 686 0 46.0
00911 686 0 47.0
009116910 55.0
00911694 0 18.0

16
11
31
26

00912 584 2 59.0
00912584 2 60.0
00912586 1 2.0
00912 608 2 59.0

31

23
28

00912 720 2 41.0
009127202 42.0
009127202 45.0
009127202 45.1

44
27

009111650 41.0
00911 166 0 41.0
009111680 41.0
009115020 2.0

7

7

7
18

009115530 56.0
009115571 42.0
009115571 44.0
009115571 44.0

45
4
4

13

009116950 44.0
009116950 44.2
009116960 36.1
009116960 40.0

16
16
13
23

00912 613 2 26.0
009126132 35.0
00912613 2 56.0
00912 613 2 58.0

17

22

009127221 27.0
009127231 42.0
009127240 104.0
00912724 2 66.0

10
28
28
35

00911 5030 23.0
009115030 36.1
009115090 36.0
009115090 36.1

10
7
3

26

009115571 44.2
009115571 44.2
009115571 56.0
009115610 42.0

4
13
23
16

009116980 40.0
00911698 0 41.0
009118040 66.0
009118040 89.0

5

00912 613 2 64.0
009126152 16.0
009126152 61.0
00912 615 2 64.0

11

41

00912 774 2 16.0
00912780 2 51.0
009128241 103.0
009131000 57.0

20
24
41

009115120 57.0
009115130 24.0
009115141 24.0
009115141 30.0

7
24
18
21

009115610 55.0
00911568 0 18.0
009115700 38.0
009115700 57.0

34
30
7
44

009118040 92.0
00911 8070 31.0
009118190 40.0
009119020 23.0

00912 615 2 68.0
00912616 2 27.0
00912 636 2 26.0
00912 638 2 58.0

12
17
36

00914 1380 79.0
009141380 79.1
009147020 69.0
009150030 47.0

30
30

20

009115141 39.0
009115141 55.0
009115170 57.0
009115200 26.0

23
28
9
8

009115930 23.0
009115930 25.0
009116010 36.0
009116010 36.1

14

11

34
5

009119020 59.0
009119050 43.0
00912028 1 26.0
00912 066 1 53.0

00912 638 2 66.0
009126412 2.0
009126432 2.0
009126432 66.0

18

17
29

00915008 0 18.0
009150220 54.0
009150230 54.0
009150240 54.0

50

33

009115210 23.0
009115210 48.0
009115210 49.0
009115210 50.0

17
22
22
24

009116090 41.0
009116120 36.0
009116120 36.1
009116510 24.0

27
4
27
2

00912 066 1 53.1
00912 066 1 64.0
00912 066 1 71.0
009121111 59.0

00912 645 2 27.0
009126500 42.0
009126500 45.0
009126500 45.1

15
27

009150721 58.0
00915080 1 50.0
00915080 1 50.1
009151220 30.0

24

25

009115210 50.1
009115221 60.0
009115290 24.0
009115351 32.0

24
9
21
14

009116510 36.1
009116730 40.0
009116730 44.0
009116730 44.2

11
17
36
36

009122871 73.0
009124110 57.0
009125211 18.0
009125251 62.0

009126701 60.0
009126701 61.0
009126712 56.0
009126721 35.0

27

28
24

009151220 32.0
009151220 33.0
009151691 54.0
00 915 206 0 23.0

12
11
26
32




ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS.
ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS.
009153610 54.0 2 009188100 65.0 2 009195090 61.0 36 00920061 1 7.0 18 00920916 0 76.0 16
009153610 55.0 30 009188100 86.0 1 00919602 1 7.6 37 00920061 1 8.0 15 00920916 0 77.0 12
009156000 61.0 24 009188370 65.0 5 00919602 1 13.6 37 00920061 1 8.0 16 009209160 78.0 7
00915602 0 80.0 19 009188370 86.0 3 00919602 1 83.0 28 00920061 1 13.0 49 009209160 79.0 7
009156020 80.1 19 009188400 3.0 8 009196030 15.0 18 00920061 1 14.0 16 00920916 0 79.1 7
009157010 61.0 64 00919 002 0 2.0 26 009196030 31.0 22 00920061 1 15.0 15 009209190 84.0 12
00916 381 2 59.0 30 009190020 103.0 22 009196030 84.0 11 009200830 13.0 9 009209190 85.0 20
00916 381 2 61.0 31 00919002 0 104.0 22 009196030 89.0 2 009208900 87.0 11 00920920 1 20.0 15
00917 004 1 34.0 17 00919002 0 105.0 22 009196160 3.0 1 00 920 900 1 82.0 4 00920920 1 51.0 3
009171041 34.0 19 00919 067 0 85.0 13 00919616 0 15.0 1 00920901 1 3.0 7 00920920 1 52.0 30
009171041 35.0 7 00919069 0 85.0 14 009196300 87.0 10 009209011 15.0 9 009209201 57.0 21
00917 1070 26.0 40 00919069 0 90.0 12 009197140 88.0 16 00920901 1 31.0 30 00920920 1 79.0 15
00917 506 0 16.0 3 009190700 85.0 15 009197150 88.0 17 00920901 1 83.0 13 00920920 1 79.1 15
00917 6000 11 57 009190700 90.0 11 009197300 83.0 18 00920901 1 86.0 2 009209211 51.0 7
009176031 16.0 4 009190710 83.0 23 009197310 90.0 4 00920901 1 88.0 10 009209211 52.0 29
00917 802 1 1.0 26 009190720 83.0 24 009197620 90.0 13 00920901 1 89.0 11 009209211 57.0 11
00917 802 1 11 26 009191030 106.0 22 009197851 7.3 46 00920901 1 90.0 28 009209211 76.0 25
009183100 50.0 26 009191030 107.0 22 009197851 13.3 54 00920901 1 91.0 1 009209211 78.0 14
009183100 50.1 26 009191050 5.0 26 009197851 80.0 35 00920901 1 92.0 18 009209211 79.0 14
00918 4920 65.0 5 009191050 11.0 26 009197851 80.1 35 009209050 51.0 5 009209211 79.1 14
00918 4920 86.0 3 009191050 19.0 12 009198111 36.0 18 009209050 52.0 31 009209270 83.0 8
00918 492 1 65.0 5 009191050 30.0 7 009198111 40.0 10 009209050 57.0 38 009209321 90.0 4
009184921 86.0 3 009191050 35.0 22 009198111 41.0 28 009209050 75.0 9 009209331 83.0 18
009185010 3.0 8 009191050 36.0 8 009198111 42.0 19 009209050 76.0 17 009209340 90.0 4
00918 506 0 8.0 30 009191050 36.1 31 009198111 44.0 43 009209050 77.0 11 009209360 81.0 16
00918 506 0 14.0 30 009191050 40.0 47 009198111 44.2 43 009209050 78.0 6 009209420 8.0 8
009185100 65.0 2 009191050 41.0 50 009198111 45.0 8 009209050 79.0 6 009209420 14.0 8
009185100 86.0 1 009191050 45.1 34 009198111 45.1 8 009209050 79.1 6 009209650 83.0 25
009187220 68.0 10 009191050 51.0 2 009198111 46.0 3 009209111 6.0 19 009209650 89.0 9
009187220 89.0 15 009191080 26.0 7 009198111 47.0 28 009209111 7.0 29 00 920 965 0 92.0 16
009187220 92.0 21 009191312 83.0 1 009198140 83.0 2 009209111 12.0 19 009209720 7.0 19
009187341 8.0 19 009191630 83.0 22 009198390 36.0 25 009209111 13.0 29 009209720 87.0 17
00918 7550 27.0 13 009191640 83.0 22 009198450 36.1 17 009209111 90.0 7 009209720 91.0 8
00918 7550 66.0 26 009193130 3.0 14 009199181 15.0 14 009209111 90.0 29 00920981 2 90.0 14
00918 7550 87.0 18 009193142 83.0 38 009199181 83.0 39 009209140 84.0 13 00 920 982 2 90.0 9
009187550 89.0 7 009193200 81.0 14 009199181 85.0 16 009209140 85.0 21 00920984 1 3.0 3
00918 7550 91.0 9 009193540 90.0 37 009199550 84.0 16 00920916 0 51.0 4 009210010 13.0 18
00918 7550 92.0 22 00919509 0 26.0 23 009199550 85.0 3 009209160 52.0 32 009210010 14.0 36
00918 802 0 8.0 30 009195090 55.0 17 009200320 80.0 40 00920916 0 57.0 37 00921 003 1 7.0 9
00918 8020 14.0 30 009195090 60.0 25 009200320 80.1 40 009209160 75.0 8 00921003 1 8.0 18




ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS.
ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS.
009210031 15.0 12 009210461 13.0 5 00921054 1 87.0 16 009210741 13.6 18 00921160 1 7.6 38
00921003 1 31.0 34 00921046 1 14.0 25 00921 054 1 88.0 18 009210741 13.6 35 00921 160 1 8.0 14
009210031 87.0 19 00921046 1 15.0 6 009210541 89.0 17 009210771 7.0 8 00921160 1 13.0 44
009210031 89.0 6 00921046 1 31.0 26 009210541 91.0 12 009210771 8.0 17 009211601 13.3 9
009210031 91.0 10 009210461 80.1 58 00921054 1 92.0 20 009210771 13.0 50 00921160 1 13.6 38
009210031 92.0 15 00921 046 1 82.0 10 00 921 060 2 7.0 4 009210771 14.0 39 00921 160 1 14.0 14
009210191 3.0 1 00921046 1 83.0 10 00 921 060 2 7.3 14 009210771 15.0 13 009211621 7.6 20
009210191 8.0 7 00921046 1 84.0 24 00 921 060 2 13.0 4 009210771 85.0 18 009211621 13.6 20
009210191 14.0 7 00921046 1 85.0 12 00 921 060 2 13.3 14 009210791 13.0 8 009211670 90.0 20
009210191 15.0 3 00921046 1 86.0 4 00 921 060 2 83.0 21 009210791 14.0 17 009211690 90.0 30
009210191 31.0 21 00921046 1 87.0 6 009210651 7.0 47 009210791 31.0 33 009211700 90.0 17
009210191 87.0 3 00921046 1 88.0 6 00921065 1 8.0 27 009210791 83.0 20 009211711 87.0 1
009210191 88.0 3 00921046 1 89.0 3 00921 065 1 13.0 52 009210791 86.0 7 009211711 90.0 21
009210191 90.0 22 009210461 90.0 25 00921 065 1 14.0 15 00921 083 1 82.0 5 009211730 7.6 45
009210231 90.0 19 00921046 1 91.0 2 00921 066 1 82.0 16 00921087 1 15.0 4 009211730 13.6 45
00921028 1 13.0 47 00921046 1 92.0 13 00921 066 1 83.0 17 00921087 1 31.0 24 009211741 7.6 44
00921028 1 14.0 38 009210471 6.0 20 00921 067 1 3.0 10 00921087 1 87.0 4 009211741 13.6 44
00921028 1 89.0 14 00921047 1 7.0 40 00921 067 1 7.0 43 00921087 1 88.0 4 009211820 90.0 16
009210281 92.0 14 009210471 8.0 9 00921067 1 13.0 43 00921087 1 90.0 23 009211831 90.0 15
00921036 1 90.0 3 009210471 12.0 20 00921067 1 13.0 46 009210931 83.0 37 00921 2040 83.0 9
009210391 51.0 1 009210471 13.0 40 00921 067 1 14.0 37 00921 096 1 79.0 20 00921 206 0 3.0 5
009210391 57.0 22 009210471 14.0 9 00921 067 1 83.0 27 00921 096 1 79.1 20 00921 206 0 7.0 50
009210391 79.0 32 009210471 90.0 5 00921067 1 84.0 14 009211222 89.0 23 00921 206 0 8.0 36
009210391 79.1 32 009210481 79.0 19 00921067 1 85.0 17 009211230 15.0 19 00921 206 0 13.0 6
009210391 82.0 7 009210481 79.1 19 00921 067 1 89.0 1 009211230 31.0 51 00921 206 0 14.0 26
009210430 6.0 21 009210491 51.0 9 00921 067 1 92.0 17 009211230 84.0 26 00921 206 0 15.0 7
009210430 7.0 41 009210491 57.0 32 009210711 31.0 37 009211230 89.0 25 00921 2060 31.0 27
009210430 8.0 10 009210491 79.0 21 009210711 82.0 3 009211450 3.0 2 00921 206 0 80.1 59
009210430 12.0 21 009210491 79.1 21 009210711 84.0 15 009211450 15.0 2 00921 206 0 82.0 11
009210430 13.0 41 009210531 7.0 52 009210711 86.0 9 009211450 31.0 20 00 921 206 0 83.0 11
00921 0430 14.0 10 009210531 8.0 12 009210711 87.0 14 009211450 87.0 2 00 921 206 0 84.0 25
009210430 90.0 6 009210531 13.0 51 009210711 91.0 6 009211450 88.0 2 00921 206 0 85.0 11
009210451 51.0 10 009210531 14.0 12 009210731 8.0 13 009211450 90.0 39 00921 206 0 86.0 5
009210451 57.0 28 009210531 90.0 38 009210731 14.0 13 009211460 90.0 2 00921 206 0 87.0 7
009210451 79.0 33 009210541 13.0 54 009210741 6.0 24 009211480 83.0 29 00 921 206 0 88.0 7
009210451 79.1 33 009210541 14.0 44 009210741 7.3 7 009211530 31.0 29 00921 206 0 89.0 4
009210451 82.0 6 009210541 31.0 49 009210741 7.6 18 009211550 8.0 6 00921 206 0 90.0 26
00921046 1 3.0 4 009210541 80.1 56 009210741 7.6 35 009211550 14.0 6 00921 206 0 91.0 3
00921046 1 7.0 51 009210541 84.0 10 009210741 12.0 24 00921 160 1 7.0 48 00921 206 0 92.0 12
00921046 1 8.0 37 009210541 85.0 19 009210741 13.3 7 009211601 7.3 9 009212115 3.0 9




ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

009212250 82.0
00921 2500 6.0
009212500 12.0
00921258 1 14.0

13
23
23
18

00922508 1 34.0
009226711 6.0
009226711 7.6
009226711 12.0

4
4

40
4

009240510 61.0
009242200 23.0
00924 228 1 59.0
009242350 59.0

16
24
49
53

00924697 0 100.0
00924 698 0 100.0
00924 699 0 100.0
009247350 100.0

8
8
15
25

009251340 7.6
009251340 8.0
009251340 13.3
009251340 13.6

42
32
40
42

009212581 83.0
009212631 88.0
009212631 90.0
009212651 31.0

12
1
1

23

009226711 13.6
009226711 51.0
009226711 76.0
009226711 78.0

40
17
23
29

00924 2470 43.0
00924 2470 70.0
00924 2510 43.0
00924 2510 70.0

10
10
11
11

009247850 100.0
00924 786 0 100.3
00924 7870 100.3
00924943 1 72.0

22

36

009251340 14.0
009251340 31.0
009251340 84.0
009251340 85.0

32
45
22
26

009212740 79.0
009214231 31.0
009215270 80.0
009215270 80.1

35
8
17
17

009226711 79.0
009226711 79.1
009226711 93.0
009226711 94.0

28

28

24
8

00924 263 0 1.0
00924 2630 11
00 924 263 0 53.0
00924 263 0 53.1

55
55

00925016 0 39.0
009250170 72.0
00925024 0 72.0
009251021 80.0

36
37

45

009251340 87.0
009251340 88.0
009251340 89.0
009251340 90.0

25
19
18
35

009217130 30.0
00 921 856 0 40.0
00921 856 0 41.0
00921 856 0 45.1

24
41
45
31

009226711 94.1
009226711 95.0
009226711 96.0
009226711 96.1

8
5
14
14

00924 2630 64.0
00924 2630 71.0
00924 2630 74.0
009245170 100.0

19
17
13
17

009251050 31.0
009251050 84.0
009251050 85.0
009251050 87.0

46
23
27
26

009251340 91.0
009251340 92.0
009251350 31.0
009251350 77.0

13
24
39
14

00921 8590 50.0
00921 8590 50.1
009219131 48.0
009219131 49.0

30
30
35
35

009226711 97.0
009226711 98.0
009226711 99.0
009226711 100.0

9

8

7
10

009245320 100.0
009245351 100.0
00924536 1 63.0
00924 536 1 100.0

27
18
29
12

009251050 88.0
009251050 89.0
009251050 91.0
009251050 92.0

20
19
14
25

009251460 8.0
00925146 0 14.0
009251460 90.0
009251580 90.0

33
33
36
40

009219620 40.0
00921962 0 41.0
009219620 45.1
009219800 30.0

41
45
31
22

009226711 100.3
00922672 2 51.0
009226722 76.0
00922672 2 78.0

14
17
23
29

00924 5370 100.3
009245710 100.0
009245720 100.0
00924 576 0 100.0

12

21

00925106 0 73.0
009251071 13.0
00925107 1 14.0
00925107 1 15.0

18
19
35
17

009251600 90.0
009251810 100.0
00 925 205 2 44.0
00 925 205 2 44.2

42
20
42
42

009219800 48.0
009219800 49.0
009219800 50.0
009219800 50.1

36
36
31
31

00922 672 2 79.0
00922672 2 79.1
00922672 2 100.0
009226731 79.0

28
28
1
28

00924 5970 109.0
00924598 0 109.0
00924 610 2 100.0
009246110 100.0

24
25
23
14

00925107 1 80.1
00925107 1 82.0
009251071 83.0
009251071 84.0

45
22
31
20

009252100 44.0
009252100 44.2
00926 016 0 83.0
00926 0210 75.0

32
32
32

009219920 30.0
009219920 48.0
009219920 49.0
009219920 50.0

22
36
36
31

009226731 79.1
009229480 16.0
009235051 102.0
00924 0030 80.0

28
10
1
29

009246230 100.0
00 924 627 2 100.0
00924628 1 100.0
00924 630 1 100.0

~N ©

16

00925107 1 85.0
00925107 1 86.0
009251080 7.3
009251080 7.6

29
18
41
43

00926 0450 26.0
00926 1010 36.0
00926 101 0 36.1
00926 1010 40.0

34
37
42
35

009219920 50.1
009223131 30.0
009223131 48.0
009223131 49.0

31
16
18
18

009240100 79.0
009240100 79.1
009240170 76.0
009240170 79.0

29
29
33
29

009246340 73.0
009246380 100.3
009246590 100.0
009246750 93.0

25

24
23

009251080 13.3
00925108 0 13.6
009251121 76.0
009251121 100.0

41
43
32
19

00926 1010 41.0
00926 1010 42.0
00926 101 0 44.0
009261010 44.2

32

48
48

009223131 50.0
009223131 50.1
00922506 1 1.0
00922 506 1 1.1

18
18
25
25

00924 0170 79.1
00924 0340 61.0
00924 050 1 45.0
00924 050 1 45.1

29
62
12
12

009246750 99.0
00924 6770 100.0
00924688 0 96.0
00924 688 0 96.1

26
11
11

009251220 31.0
009251220 77.0
009251251 73.0
009251340 7.3

40

17
40

00926 1010 46.0
00926 1010 47.0
00927 1011 60.0
00927 1030 39.0

N

17




ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

ID-NR. TAFEL
ID-NO. DIAG.

POS.
POS.

00927 106 0 53.0
00927 150 0 24.0
00928 200 0 1.0
00928 200 0 11

21
10
56
56

009305350 35.0
009305370 32.0
009305370 33.0
009305390 1.0

11
6
6

33

009347760 58.0
009347760 59.0
009349000 30.0
009349000 61.0

15
30

00 936 365 1 46.0
00 936 365 1 47.0
00936 408 1 40.0
00 936 408 1 42.0

30

009377270 451
009377270 46.0
009377270 47.0
009380810 24.0

009301100 40.0
009301380 44.0
009301380 44.2
009301410 40.0

15
38
38
27

009305390 11
009305400 49.0
009305400 56.0
009305410 19.0

33
5
33
5

00934 906 0 35.0
009349100 48.0
009349100 49.0
009349180 55.0

21
16
16
23

00 936 408 1 44.0
00 936 408 1 44.2
00936 408 1 46.0
00 936 408 1 47.0

[oe]

15
10

009380810 58.0
00938 154 1 28.0
00938154 1 29.0
009384360 28.0

009301410 46.0
009301410 47.0
00930146 0 40.0
009301540 54.0

19
17
7
17

009305410 41.0
009319131 40.0
009319131 41.0
009319270 36.0

6
25
4
5

009349190 56.0
009349210 23.0
009349210 50.0
009349210 50.1

18
17
17

009375020 52.0
009375220 80.0
009375220 80.1
00937 542 2 41.0

14
33
33
21

009384360 29.0
009384380 28.0
009384380 29.0
00938 5400 78.0

009301540 56.0
009301680 46.0
009301680 47.0
009302471 18.0

20
11
7
25

009319270 36.1
009321080 44.0
009321080 44.2
009321100 42.0

28
28
28
7

009349290 55.0
009349290 58.0
009349290 59.0
009349500 24.0

25

36
16

009375620 44.0
00937562 0 44.2
00937 568 0 41.0
009376140 90.0

26
26
20

009385400 79.0
009385400 79.1
00 938 556 0 7.6
00 938 556 0 13.6

009302471 25.0
009302780 5.0
009302830 38.0
009303000 40.0

7

4

3
20

009321400 42.0
009321400 44.0
009321400 44.2
009321410 11.0

14
7
7
4

009349580 22.0
00934958 0 55.0
00934 9580 61.0
00934 960 0 62.0

38
33

009376150 90.0
009376300 42.0
009376380 20.0
009376390 20.0

13
12

009386210 43.0
009386300 75.0
009386310 75.0
009386330 75.0

009303211 58.0
009303260 23.0
009303260 32.0
009303260 33.0

21
1
5
5

009321460 44.0
009321460 44.2
009321490 5.0
009321490 11.0

10
10
12
12

00934 960 0 63.0
009349610 41.0
009353350 26.0
009353380 54.0

10
15

009377010 36.0
00937708 0 52.0
009377120 83.0
009377171 7.6

27

41
31

009386330 76.0
009386350 76.0
009386350 78.0
009386390 76.0

009303260 56.0
009303290 36.1
009303490 41.0
009303500 41.0

17
9
12
18

009321830 44.0
009321830 44.2
009335050 2.0
00934004 1 34.0

19

19

1
8

00936 002 1 36.1
00936 0030 36.0
00936029 1 44.0
00936 029 1 44.2

15

N

009377171 13.6
009377171 81.0
009377171 84.0
009377171 85.0

31
12
17

009386390 78.0
00938 6400 76.0
009386410 76.0
009386410 78.0

009303510 55.0
009303650 52.0
009303670 19.0
009303670 20.0

32
9
11
8

009340120 60.0
009340120 61.0
009340331 18.0
009340520 50.0

28
3
34
5

00936 050 0 41.0
00936 0511 36.1
00936 061 0 36.0
00936 0610 36.0

25
29
21
31

009377210 7.0
009377210 7.3
009377210 7.6
009377210 13.3

14

Ay

009386420 76.0
00938 6430 75.0
00938 643 0 76.0
009386430 76.0

00930368 0 19.0
009303680 20.0
009305000 18.0
009305000 22.0

13
6
25
2

009340520 50.1
009341171 28.0
009341171 29.0
009346070 58.0

5
11
11
15

00936 061 0 36.1
00 936 064 0 44.0
00 936 064 0 44.2
00936 0650 41.0

22
15
15

009377210 13.6
009377270 36.0
009377270 40.0
009377270 41.0

19
31
29

009386430 78.0
00 938 644 0 76.0
00 938 644 0 78.0
009386440 79.0

00930504 0 60.0
009305050 24.0
009305080 56.0
009305350 24.0

7
13
14

4

00934 608 0 50.0
00934 608 0 50.1
009347540 51.0
009347760 23.0

6

6
13

8

00936 082 0 36.0
00 936 300 2 40.0
00936 362 1 44.0
00 936 362 1 44.2

16
18
35
35

009377270 42.0
009377270 44.0
009377270 44.2
009377270 45.0

20
44
44

00938 644 0 79.1
009386450 76.0
00938 6450 78.0
00938 6450 79.0




ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS.
ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS.
009386450 79.1 12 009393861 109.0 16 009403930 77.0 33 009450120 12.0 5 009450850 133 53
00938 646 0 75.0 12 00939404 1 109.0 28 009403940 77.0 1 009450140 6.0 15 00945 086 0 6.0 9
00938 646 0 76.0 8 00939407 1 108.0 4 009404110 101.0 1 009450140 12.0 15 00945086 0 7.0 37
00938 646 0 77.0 25 00 939 408 2 108.0 3 009404250 67.0 18 00 945 054 2 81.0 7 00 945086 0 12.0 9
00938 646 0 78.0 10 00 939 409 2 109.0 17 009404500 101.0 2 00945057 1 81.0 8 00945086 0 13.0 37
00938 646 0 79.0 10 00 939 459 2 109.0 3 009404530 7.0 3 00945 0650 7.0 24 00945086 0 133 51
00938 646 0 79.1 10 00939469 1 108.0 1 009404530 7.3 26 009450650 7.6 25 009450880 6.0 13
00938 647 0 76.0 1 009394711 108.0 1 009404530 8.0 24 00 945 065 0 13.0 24 009450880 7.0 26
00938 647 0 77.0 29 009394751 109.0 8 009404530 13.0 3 00 945 065 0 13.6 25 00945088 0 7.3 6
009386480 76.0 10 00939478 3 109.0 2 009404530 13.3 26 00945 0650 81.0 10 00945088 0 7.6 9
009386480 78.0 1 009395201 108.0 2 009404530 14.0 24 00 945 066 1 7.0 21 009450880 12.0 13
009386490 76.0 12 009401881 59.0 45 00942 002 4 108.0 6 00 945 066 1 7.6 28 009450880 13.0 26
00938 650 0 75.0 11 009401950 73.0 23 009420121 109.0 26 00 945 066 1 13.0 21 00945088 0 13.3 6
00 938 650 0 76.0 9 00940 2270 40.0 36 00942038 1 109.0 6 00 945 066 1 13.6 28 00945088 0 13.6 9
00938 650 0 77.0 26 009402650 7.6 32 00942107 1 109.0 14 00 945 066 1 81.0 17 009450880 80.0 42
00938 650 0 78.0 9 00940 2650 13.6 32 009421320 109.0 9 00 945 067 1 7.0 28 009450880 80.1 42
00938 650 0 79.0 9 00 940 2650 81.0 13 009421340 109.0 13 00 945 067 1 7.6 7 00945088 0 81.0 4
00 938 650 0 79.1 9 009403020 77.0 1 00942196 1 108.0 5 00945067 1 13.0 28 00945089 0 6.0 14
009386510 75.0 7 009403260 77.0 27 009422100 108.0 8 00945 067 1 13.6 7 009450890 7.0 27
009388310 35.0 15 009403260 79.0 22 00942298 0 109.0 18 00 945 067 1 81.0 9 009450890 7.3 5
009388320 35.0 9 009403260 79.1 22 00942 364 0 109.0 15 00 945 068 3 7.0 25 009450890 7.6 8
009388330 35.0 18 009403270 52.0 34 009423930 73.0 27 00 945 068 3 13.0 25 00945089 0 12.0 14
009389330 51.0 18 009403270 77.0 30 009424250 109.0 1 009450830 6.0 8 009450890 13.0 27
009389330 76.0 1 009403270 78.0 4 009424360 109.0 15 009450830 7.0 15 009450890 13.3 5
009389330 78.0 15 009403270 79.0 4 009424490 109.0 23 009450830 7.3 12 009450890 13.6 8
009389330 79.0 13 009403270 79.1 4 00942 464 0 109.0 22 009450830 12.0 8 00945089 0 80.0 43
009389330 79.1 13 009403280 52.0 35 009424830 73.0 26 009450830 13.0 15 009450890 80.1 43
009389570 76.0 22 009403280 77.0 31 00942 4840 71.0 2 009450830 13.3 12 009450890 81.0 5
009389570 78.0 30 009403280 78.0 5 00942 486 0 109.0 19 009450830 13.3 50 009451040 7.0 31
00938 9570 79.0 27 009403280 79.0 5 009424920 109.0 20 00945084 0 6.0 7 009451040 7.3 19
00938 9570 79.1 27 009403280 79.1 5 009425020 109.0 7 00945084 0 7.0 16 009451040 7.6 24
009389841 73.0 19 009403290 52.0 33 009425040 108.0 13 00945084 0 7.3 11 009451040 13.0 31
00939009 0 71.0 12 009403290 78.0 3 009425160 108.0 12 00945084 0 12.0 7 009451040 13.3 19
00939 009 0 74.0 14 009403290 79.0 3 009425320 109.0 21 00945084 0 13.0 14 009451040 13.6 24
00939101 4 108.0 7 009403290 79.1 3 009449410 52.0 28 00945084 0 13.3 11 009451040 81.0 1
009391241 109.0 5 009403300 78.0 18 009449410 79.0 16 009450840 13.3 49 00945107 1 7.3 8
009391701 109.0 14 009403310 79.0 8 009449410 79.1 16 009450850 6.0 10 00945107 1 7.6 29
009391723 109.0 4 009403310 79.1 8 00 945 000 0 6.0 11 009450850 7.0 38 00945107 1 13.3 8
009391941 109.0 27 009403750 73.0 30 00945 000 0 12.0 11 009450850 12.0 10 00945107 1 13.6 29
009392181 109.0 15 009403920 77.0 34 009450120 6.0 5 009450850 13.0 38 009451320 7.3 22




ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS.
ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS.
009451320 13.3 22 009454410 80.1 32 009470210 17.0 1 00 950 365 3 4.0 1 009514420 11.0 24
009451320 82.0 2 009454430 80.0 12 00 949 168 2 107.0 1 009513280 5.0 3 00951 4430 5.0 23
009451450 7.6 19 009454430 80.1 12 009492290 108.0 10 009513280 11.0 3 009514430 11.0 23
009451450 13.6 19 009454850 6.0 6 009492380 104.0 31 009513590 5.0 17 009518780 5.0 1
009451512 7.0 12 009454850 12.0 6 009492380 105.0 31 009513590 11.0 17 009518940 4.0 7
00945151 2 7.3 28 009454850 13.3 52 009492380 107.0 27 00 951 368 0 4.0 6 009523930 2.0 24
00945151 2 13.0 12 00945 4870 7.0 30 009492810 103.0 53 009513971 5.0 2 009523940 2.0 16
00945151 2 13.3 28 00945 4870 7.3 18 009492810 104.0 52 009513971 11.0 2 009523950 2.0 14
00945 1570 13.0 1 00945 4870 7.6 23 009492810 105.0 52 009513980 5.0 19 00952 396 0 2.0 21
009451581 7.0 1 00945 4870 13.0 30 009492910 104.0 29 009513980 11.0 19 009524000 2.0 15
00945158 1 13.0 10 009454870 13.3 18 009492910 105.0 29 009513990 5.0 18 009524020 2.0 20
009451591 7.0 10 00945 4870 13.6 23 00949 306 0 107.0 11 009513990 11.0 18 00 952 467 0 2.0 1
009451611 8.0 23 00945 487 0 81.0 2 009493100 103.0 4 009514181 5.0 9 00952 469 0 2.0 2
00945208 0 7.6 17 00945 488 0 6.0 18 009493111 103.0 5 009514181 11.0 9 009524770 2.0 22
00945208 0 13.6 17 009454880 12.0 18 009493131 103.0 21 009514190 10.0 20 009524810 2.0 13
009452401 7.6 33 009454950 7.3 21 009493140 103.0 23 009514200 10.0 14 00952 698 0 16.0 11
009452401 13.6 33 009454950 7.6 39 009493151 103.0 25 009514220 5.0 10 009531441 17.0 1
009453490 13.3 48 009454950 13.3 21 009493171 103.0 26 009514220 11.0 10 009531491 17.0 1
00945358 0 6.0 17 009454950 13.6 39 009493180 103.0 27 009514240 10.0 23 009531840 35.0 14
00945 358 0 12.0 17 009454950 82.0 1 009493190 103.0 51 009514260 10.0 6 009531900 17.0 1
009453701 7.0 2 009454970 7.3 20 009493840 104.0 30 009514271 10.0 7 009532430 17.0 1
009453701 7.3 24 009454970 13.3 20 009493840 105.0 30 009514280 10.0 5 009532740 17.0 1
009453701 13.0 2 00945504 0 7.6 22 00949397 1 107.0 21 009514290 10.0 4 009533310 17.0 1
009453701 13.3 24 00945504 0 13.6 22 009494280 106.0 23 009514300 10.0 18 009533390 35.0 13
009453991 7.0 1 00945504 0 81.0 3 00949 4650 107.0 23 009514310 10.0 17 00953396 0 17.0 1
009453991 13.0 11 009455180 6.0 12 00949 467 0 107.0 28 009514320 10.0 19 009533980 17.0 1
009453991 14.0 23 009455180 7.0 36 009494840 106.0 21 009514330 10.0 21 009534050 17.0 1
009454200 6.0 16 009455180 7.0 39 009496430 107.0 10 009514340 10.0 12 009534551 17.0 1
009454200 12.0 16 009455180 12.0 12 009496730 107.0 25 009514350 10.0 9 00953480 1 17.0 1
009454311 80.0 44 009455180 13.0 36 00949706 0 106.0 25 009514360 5.0 31 009534811 17.0 1
009454311 80.1 44 009455180 13.0 39 009497150 107.0 26 009514360 11.0 31 009535120 17.0 1
009454311 81.0 21 009455210 80.0 34 00949 8520 103.0 54 009514370 5.0 21 00954 0170 2.0 25
009454321 80.0 26 009455210 80.1 34 009498610 104.0 54 009514370 11.0 21 00954 0430 2.0 27
009454330 80.0 27 009455220 7.3 10 009498610 105.0 54 009514380 5.0 28 009541030 2.0 3
009454340 81.0 6 009455220 13.3 10 00 950 296 0 9.0 8 009514380 11.0 28 009541040 2.0 4
009454351 80.0 26 009455240 81.0 22 009502970 9.0 9 009514390 5.0 30 00954 1050 2.0 6
009454380 81.0 15 00945 546 0 7.6 30 009502970 10.0 1 009514390 11.0 30 00 954 5050 57.0 5
009454390 7.6 36 00945546 0 13.6 30 00950 298 1 4.0 10 009514400 5.0 29 00 954 506 0 57.0 8
009454390 13.6 36 00945546 0 81.0 11 00950299 1 4.0 11 009514400 11.0 29 00 954 507 0 57.0 8
009454410 80.0 32 00947003 1 17.0 1 00 950 364 3 9.0 1 009514410 11.0 22 00 954 509 0 57.0 12




ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS.
ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS.
009545110 57.0 16 009559761 45.0 14 200701570 100.6 1 200703140 86.0 14 200803850 96.1 1
009545130 57.0 20 009559761 451 14 200701620 68.0 6 200703150 86.0 15 270000030 105.0 11
009545140 57.0 23 00955976 1 106.0 1 20070166 0 100.3 2 200703191 37.1 28 270000510 50.1 11
009545320 57.0 36 00955990 1 104.0 1 200701670 68.0 13 200703620 72.0 42 27 000 060 0 57.0 31
009545340 57.0 35 009559911 105.0 1 200701700 100.3 15 200703800 80.1 52 270000610 57.0 46
009545380 57.0 2 009559920 103.0 1 200701730 69.0 29 200703820 80.1 53 27 000 068 0 57.0 a7
009545390 57.0 3 00955994 0 38.0 15 200701810 51.0 22 200703931 24.0 14 27 0000920 104.0 51
00954 5400 57.0 39 009559950 1.0 41 200701850 20.0 16 200704191 50.1 40 27 000 092 0 105.0 51
009545411 57.0 10 00 955995 0 1.1 41 20070186 0 79.0 36 200704290 45.1 29 27 000 102 0 80.1 50
009545420 57.0 15 00956 4310 43.0 6 20070186 0 79.1 36 200704440 50.1 44 270001030 80.1 26
00954 5430 57.0 18 009564710 104.0 12 200701870 79.0 37 200704450 50.1 43 27000104 0 80.1 28
00954 5440 57.0 24 00956 4710 105.0 12 200701870 79.1 37 200704460 50.1 47 27 000 1050 80.1 27
00954547 1 57.0 30 00956 4720 104.0 12 200701880 79.0 34 200704470 50.1 50 27 000 1400 80.1 29
009545490 57.0 34 00956 4720 105.0 12 200701880 79.1 34 200704500 44.0 53 270001530 28.0 18
00954 552 0 57.0 40 200700050 34.0 23 200702101 13 1 200704500 44.2 53 27 0001530 29.0 18
009545551 57.0 51 20070006 0 34.0 23 200702120 7.3 42 200704580 61.0 63 27 000 154 0 28.0 20
00 954 556 3 57.0 50 20070008 0 34.0 21 200702120 13.3 42 200704600 11 27 27 000 154 0 29.0 20
00 954 5570 57.0 42 200700150 62.0 34 200702190 13 9 200704610 11 27 270001550 28.0 19
00954559 1 57.0 1 200700180 44.0 24 200702200 13 8 200704680 37.1 25 270001550 29.0 19
00954 592 0 57.0 29 200700180 44.2 24 200702210 13 2 200704730 48.0 38 27 0001610 28.0 4
00954 593 0 57.0 31 200700190 44.0 25 200702360 7.3 38 200704730 49.0 39 27 000 209 0 69.0 27
009552710 104.0 53 200700190 44.2 25 200702360 13.3 38 200705040 37.1 10 270002950 7.3 23
009552710 105.0 53 200700200 44.0 21 200702390 7.3 33 20070506 0 37.1 29 270002950 13.3 23
009552990 104.0 23 200700200 44.2 21 200702390 13.3 33 200705540 80.1 57 27000 296 0 7.6 6
00 955299 0 105.0 23 200700350 21.1 13 200702400 7.3 34 200705870 53.1 2 27 000 296 0 13.6 6
009553570 103.0 12 20070036 0 21.1 14 200702400 133 34 200706100 53.1 17 270003040 7.6 10
009553570 104.0 14 200700380 21.1 4 200702570 7.6 34 200706110 53.1 38 27000304 0 13.6 10
009553570 105.0 14 200700390 21.1 8 200702570 13.6 34 200706190 58.0 27 27 0003050 7.3 1
00 955 358 0 104.0 13 200700420 36.1 1 20070263 1 37.1 6 200706750 13.3 47 27 000 305 0 13.3 1
00 955358 0 105.0 13 200700421 36.1 1 20070264 1 37.1 4 20070676 0 133 46 27 000 306 0 7.3 3
009554410 41.0 33 200700440 23.0 29 200702650 37.1 23 200706950 38.0 18 27 000 306 0 13.3 3
00 955 496 0 106.0 1 200700650 41.0 34 20070267 1 13.3 30 20070698 0 73.0 31 270003070 7.3 4
009555180 36.1 4 200700720 53.0 30 20070 268 1 13.3 29 200707080 64.0 17 27 000 307 0 13.3 4
009555720 36.0 35 200700720 53.1 30 200702831 7.6 15 200802130 100.6 2 27 000308 0 7.3 15
009555720 36.1 6 200701110 32.0 38 200702831 13.6 15 200803500 93.1 26 27 000 308 0 13.3 15
009555740 36.1 12 200701200 80.1 16 200702850 83.0 16 200803510 93.1 27 270003100 7.3 17
009555770 36.1 16 200701210 80.1 49 20070299 1 74.0 18 200803720 93.1 32 27 0003100 13.3 17
00 955582 0 36.1 8 200701220 80.1 22 200703000 74.0 19 200803730 93.1 31 27 000316 0 7.6 2
009555990 36.1 38 200701250 80.1 31 20070306 0 66.0 6 200803830 94.1 1 270003160 13.6 2
00955962 1 38.0 1 200701420 80.1 30 200703070 86.0 10 200803840 99.0 8 270003220 7.6 5




ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS. | ID-NR. TAFEL POS.
ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS. | ID-NO. DIAG. POS.
270003220 136 5 270007880  36.1 23 270011330 5.0 6
27000 3230 7.6 21 270007890  36.1 21 270011340 5.0 32
270003230 136 21 270007900  36.1 36 270011340  11.0 32
27000 324 0 7.3 43 270007910  36.1 14 270011350 5.0 22
270003240 133 43 270007920  36.1 3 27001136 0 5.0 33
27000 3250 7.6 4 270007930  36.1 25 270011370 5.0 24
270003250  13.6 4 270007940  36.1 32 270011380 5.0 34
27000 326 0 7.6 3 270008000  104.0 21 270011380  11.0 16
270003260 136 3 270008000  105.0 21 27001 1390 5.0 16
270003580  77.0 17 270008010  104.0 24 270011390  11.0 34
270003580  78.0 1 270008010  105.0 24 27001 140 0 5.0 20
270003580  79.0 1 270008020  104.0 25 270011410 5.0 35
270003580  79.1 1 270008020  105.0 25 270011410 110 20
270003590  79.0 18 270008030  104.0 26 270011420  11.0 33
270003590  79.1 18 270008030  105.0 26 270011430  11.0 1
270003620  77.0 18 270008040  104.0 27 270011440  11.0 5
270003620  78.0 2 270008040  105.0 27 270011450  11.0 6
270003620  79.0 2 270008050  104.0 32 270011510 350 10
270003620  79.1 2 270008050  105.0 32 270011520 350 12
270003670  79.0 17 270008060  104.0 33 270012100 480 40
270004710  79.1 17 270008060  105.0 33 270012100  49.0 41
270004830  29.0 2 270008070  104.0 56 270013180  57.0 33
270005050  28.0 6 270008070  105.0 56 270013620 380 15
270005050  29.0 6 270008080  104.0 57 270013630 380 15
270005060  29.0 21 270008080  105.0 57 270022960  106.0 12
270005070  29.0 15 270008090  104.0 58 900000100  29.0 4
270005080  29.0 3 270008090  105.0 58 900000180  44.0 22
270005160  28.0 2 270008100  104.0 4 900000180  44.2 22
270005170 280 3 270008100  105.0 4 900000190  44.0 52
270005180  28.0 21 270008110  104.0 5 900000190  44.2 52
270005190  28.0 15 270008110  105.0 5 900000220  22.0 20
270005230  24.0 25 270008120  104.0 1 900000930  52.0 15
270006800  104.0 55 270008170  103.0 11 900001030 510 15
270006800  105.0 55 270008180  80.1 54 900001040  36.1 33
270007820  36.1 24 270008190  80.1 55 900001050  36.1 37
270007830  36.1 35 270010380  65.0 5 900001100 420 28
270007840  36.1 39 270010380  86.0 3 900001280  43.0 13
270007850  36.1 20 27 001 056 0 7.6 47 900001420  53.1 21
270007860  36.1 10 270010560  13.6 47 900001880  18.0 55
270007870  36.1 30 270011320 5.0 5







Verwenden Sie nur
Original-KRONE-Ersatzteile!

Das gibt Sicherheit und spart Kosten!

Use
Original-KRONE parts only

This will increase operational reliability
and help to save costs!

N'utiliser que

des piéces de rechange
d'origine KRONE!

Vous augmentez ainsi la sécurité de
fonctionnement et vous réduisez
considérablement vos codts!

Original-KRONE-Ersatzteile bieten die Garantie fur hodchste Ver-

schleiRfestigkeit , lange Lebensdauer und preiswerten Einkauf!

Sie bekommen bei Krone nur Materialien in einwandfreier

Qualitét und absolut passend fur lhre KRONE-Maschinen.Bei
Verwendung von Original-KRONE-Ersatzteilen entspricht das
Geréat in Funktion und Arbeitsweise wieder der urspriinglichen

Ausfuhrung!

Imitationen und Kopien von Teilen,speziel auf dem Sektor Ver-
schleiteile halten nicht das, was sie vom Aussehen vielleicht
versprechen. Material-Qualitéat kann man schlecht optisch pri-

fen - daher grof3te Vorsicht bei Billigangeboten!

Darum lieber gleich
Original-KRONE-Ersatzteile!

Original-KRONE-spare parts give you the guarantee of maximum

restistance to wear, long life and low prices!

KRONE provides you with parts of first-rate quality which are
perfectly suitable for your KRONE machine. By using original
KRONE parts you can be sure that function and mode of operation

are again as satifactory as on a new machine!

Imitations and copies of parts, in particular working parts, are not
as reliable as they seem to be! The quality of material can hardly
be checked with the eye - it is therfore not advisable to purchase

imitation parts even if these are cheaper.

In any case it’s better

to use original KRONE parts!

Les pieces de rechange d'origine Krone vous donnent la
sécurité d'une exeptionnelle résistance a l'usure,d'une longue

durée d'utilisation et de prix avantageux.

KRONE vous offre uniquement des piéces de premiére qualité

parfaitement adaptées a votre machine KRONE. En utilisant des
piéces de rechange d'origine KRONE vous pouvez étre sir que
fonctinnement et le mode de travail sont identques a ceux d'une

machine nouvelle.

Les imitations et copies de piéces , tout particulierement des
piéces d'usure, ne tiennent pas ce qu'elles promettent par leur
apparence! En effet il n'est guéere possible de vérifier visuelleme
la qualité d'une matiére. Il est donc prudent de juger avec

scepticisme les piéces de rechange a bas prix!

De toute fagon il est raisonnable de donner la préférence au

pieces de rechange d'origine KRONE!

Ersatzteil-Katalog auch
auf CD-ROM erhaltlich!

Sparte parts list also
available as CD-ROM!

Catalogue de pieces de rechange
également disponible sur CD-ROM!




NDronNnE

... konsequent, kompetent

Maschinenfabrik
Bernard Krone GmbH

Heinrich-Krone-Stral3e 10, D-48480 Spelle
Postfach 11 63, D-48478 Spelle

Phone +049 (0) 59 77/935-0
Fax  +049 (0) 59 77/935-339 - Zentrale
Fax  +049 (0) 59 77/935-239 - ET-Lager - Inland

Fax  +049 (0) 59 77/935-359 - ET-Lager - Export

Internet: http://www.krone.de
eMail: info.ldm@krone.de



